@ I1SEKI
Parts Catalogue

TM3217
TM3247
TRACTOR TM3267

TM321 7TF-MVRE4MVREAGMZVREAMVZREAG VRE4AZVREAA
TM321 TH-ME4DMWRE4 MWRE4GMZWRE4 MZWREAG

TM324 7TF-MVRE4MVRE4GMZVRE4MZVREAG, VRE4A.ZVRE4A
TM324 TH-ME4DMWRE4 MWRE4GMZWRE4 MZWREAGSMWREG
TM326 7F-MWRE4 MWREAGMZWRE4MZWREAGWRE4AAZWREAA
TM326 TH-ME4DMWRE4MWRE4GMZWRE4 MZWREAG.SMWREG

1 774—097—1 10—00 Printed in Japan October,2017



Directions for use of Parts Catalogue

All component and option parts used for TM3217, TM3247, TM3267 tractors

are listed in this parts catalogue.

1) MODEL TYPE

Feeoeenes FOUR WHEEL DRIVE

Hevooooes HST, INDEPENDENT PTO

SEERRERRE INDEPENDENT PTO

Movovnnns MID PTO

Verooones VALVE (REMOTE/1ST)

Weeoooens VALVE (REMOTE/1ST&2ND)

Reevreees REAR ROPS

Aveennes CENTER ROPS

Devovenes MATCHING FOR HIGH-HITCH/WITHOUT ROPS
VARRRERRE WITH EU CERTIFIED SEAT ASSY
Geeorones HEADLIGHT INSTALLED FOR LEFT-HAND TRAFFIC

E4ecece- EUROPE
EGevvver-- OCEANTA



2. Details of the Structure Table of Model

2k Structure Table of Mode] ##:=*

o
[ 5]

1|3FFF3FFF
1HHH7HHH
pUuuUouuUu
KXY (XXX
WWW WWW
EEG |[EEG
{6E [46E

=

HomHog o

FIG.

ok & |k &k

=k =%

* ¥ %

k% [hkk |

s =) L4 WU SR Sl

\
/
|

D FIG. : Parts structure of the machine is classified by its functions.

FIG. number corresponds to the number written at the top of the parts

illustration.
@ Model : Shows the name of the model.
@ Structure Table : Shows which functions are originally equipped or can

be equipped afterwards for each machines
"%~ Standard Parts
" T Optional Parts

"R Repair Parts (parts which can only be used for repairs)



© ©

®

KEY | PART CODE DESCRIPTION 3 TYPE OF MODEL % 8 R| REMARKS
C | SSMABM | SSM4BF | SSM4BG | SRMAEM | SRMASF | SRM48G| C | L
1 |8595-211-001-20 | CASE/UPPER * e
14| 8657-201-081-00 | CASE/UPPER * [ i
2 | 8595-211~002-10 | CASE/LOVER * 1 1
3 | vs23-100-801-80 | PIN * i l
4 | v211-260-803 BOLT, SENS * ¢ ¢
£ L g ;
o By
H 2
N A
A i
]

2al
OO OO 6 OO® @

KEY shows the location of parts diagramed in the illustration.
Parts numbers begin with V~ and W~ are standard parts of the
market.
"LH™ and RH™ on the parts name are described against the moving
direction of the machine or are described on the condition how to install
parts on the machines.
SPC: The following symbol classifies parts to be used for machines.
"%~ means standard parts.
T~ shows that the parts can be installed as optional parts.
"R™ shows that the parts can be used as applicable parts to replace
originally equipped parts.
Upper column: QTY shows the number of parts to be used for one unit of
machine.
"M~ is indicated for parts supplied by a meter long.

1 * is indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column: serial number

—229 means serial number up to 229.

230— means serial number 230 and after.
ITC : Interchangeability
" 17 ---OLD <« NEW

New parts can be used in place of the old parts.

27 --0LD — NEW

0ld parts can be used in place of the new parts.



" 37 ---0LD —< NEW

0ld parts and new parts can not be replaced each other

@ CoL :

Color code

Color is signified with color code number for colored parts.

Please see the color list shown in the next page.

GRP: Parts shown in this column can be replaced by SET parts.

Example: Parts marked @ can be replaced by parts marked ®, and

® for ©, so the rest follow in the same alphabetical

order. Remarks

% Other maker’ s part code number is shown in this column.

* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

4. Color :
The following colors are used color parts.

COLOR COLOR SPRAY TYPE PARTS PAINTS 4K DRUM PAINTS 16K DRUM
CODE CODE PARTS CODE PARTS CODE
41, NEO BLUE 1300-985-001-20 1300-985-003-00 1300-985-004-00
51 SUNSET GRAY 1300-959-001-20 1300-959-003-00 1300-959-004-00
6 G SUMMER WHTE 1300-958-001-20 1300-958-003-00 1300-958-004-00
7F MIRROR BLACK 1300-954-001-20 1300-954-003-00 1300-954-004—-00

NOTE: Color code is signified only for the parts assigned by the maker as

color parts.

5. Serial Numbers

1) For engines serial number is stamped on CYLINDER BLOCK ASSY.

Please see Fig. No.

6—1.

2) For chassies serial number is shown on the LABEL.

Please see

MODEL
VERSION

NO.
MFG DATE

Ect HBEEIENETNEH
ISEKI & CO,, LTD. MADE IN JAPAN




6. Parts Order

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be
automatically turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS” .

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



**x* Structure Table of Model **=*

T T T
M M M
MI3FFFFFFHHHHH3FFFFFFHHHHHH3FFFFFFHHHHHH
2 M MMMV Z MM MMM 2 M MMMV Z MM MMM S[2 MM MMWZMMMMMS
O|1VVZZIRVEWWZZAVV|ZZRVEWWZ ZM6EWWZZRWEWWZZM
7RRVVIER4RRWW7RRVVER4RRWWW[7RRWWER4RRWWW
D| EERR4EDEERR EERR4EDEERRR| EERR4EDEE[RRR
£| 44EEA4 44EE 44EEA4 44EEE 44EEA4 44EEE
G444 A Gl44 Gl44 A | G446 GA44 A G446
L G G G G G G
FIG.
1 * Kk kX k|k % * k|k ¥k * %
2 * % k% |k * *|* * k% * %
3 * * k% k*|* *
4 * k k| Kk * %
5 * kX Kk k|k kX Kk Kk k(KX K EE B e i i e P e e
6 * *k k k|k Kk khk k|Kk kK
7 * Kk k k|k Kk Kk Kk k|k K * K|k h Kk Kk k|k Kk Kk %k
8 * * k k|k Kk kh Kk kKk kK
9 * Kk k k|k Kk Kk Kk k|k K * K|k h Kk Kk k|khk Kk Kk %k
10 * k k k|k *kh Kk k|Kk Kk *k
11 * Kk k k|k Kk Kk Kk k|k K * K|k h Kk Kk k|k Kk Kk %k
12 * *k k k|k hkh Kk kk Kk *k
13 * Kk k k|k Kk Kk Kk k|k K * K|k h Kk Kk k|khk Kk Kk %k
14 * k k k|k *kh Kk KKk kK
15 * Kk * )|k % * k|*k * * % * * k% k*|* *
16 * Kk k k|k Kk Kk Kk k|k K * K|k h Kk Kk k|khk Kk Kk %k * k k k|k hkhk Kk K|k kK
17 * * * )|k % * k|*k * * %
18 * *|* * * * * k% %
19 * *
20 * kX |k k% %
21 *
22 * * k% k*|* *
23 * * * )|k % * k|*k * k% * * k% k|*k *
24 * * * k|*k % * k|*k * k% * Kk k% k|*k *
25 * % k% |k * *|* * k* * % * k k| Kk * %
26 * Kk * )|k % * k|*k * * % * * k% k|*k *
27 * Kk * )|k * * k|*k * * % * * k% k|*k *
28 * % k% |k * *|* * k* * % * k k|k* k* %
29 * Kk *k )|k * * k|*k * * % * * k% k*|* *
30 * Kk * )|k % * k|*k * * % * * k% k*|*k *
31 * Kk * k|*k % * k|*k * * % * Kk k% k|*x *
32 * % k% |k * *|* * k* * % * k k| Kk k* %
33 * k% k% |k * *|* * k* * % * k k| Kk k* %
34 * % k% |*% * *|* * k* * % * k k| Kk k* %
35 * Kk *k )|k * * k|*k * * % * * k% k|* *
36 * Kk * )|k % * k|*k * * % * * k% k|*k *
37 * Kk * )|k * * k|*k * k% * * k% k|* *
38 * Kk * k|*k % * k|*k * k% * * k% k|*k *
39 * k% k% |k * *|* * k* * % * k k| Kk k* %
40 * Kk * )|k * * k|*k * * % * Kk k% k|*k *
41 * % k% |k * *|*k * k* * % * k k| Kk k* %
42 * * *k )|k * * k|*k * k% * * k% k*|* *
43 * Kk * )|k % * k|*k * * % * Kk k% k|*k *
44 * % k% |k * *|* * k* * % * k k| Kk k* %
45 * Kk *k )|k % * *|* * * k|*k * k% * * X k% % * Kk k% k|* * * k|, * %




**x* Structure Table of Model ***

T T T
M M M
M|3FFFFIFFHHHHH3FFFFFFHHHHHH3FFFFFFHHHHHH
2 M MMMV Z MM MMM 2 MBI Z M MM MS |2 MMM MW Z MMM M S
O[LVVZZRVEWWZZA4VV|IZZRVEWWZZMEWWZZRWEWWZZM
7RRVVIER4RRWW7RRVVERARRWWW7ZRRWWER4RRWWW
D EERR4EDEERR EERR4EDEERRR EERR4EDEERRR
| 44EEA4 44EE 44EEA4 44EEE 44EEA4 44EEE
G44 A G44 G644 A | G446 G44 A G446
L G G G G G G
FIG.
46 * )k k k|k Kk Kk Kk kKK * k|k Kk Kk khk k| Kk Kk Kk Kk * Kk kikhk Kk Kk Kk Kk|k kX
47 * Kk k K|k Kk Kk k k|k Kk * k|k Kk k k k|k kK kK * Kk Kk kikhk Kk Kk Kk k|k kK
48 * Kk k K|k Kk Kk Kk k|k Kk * k|k Kk k k k|k kK kK * Kk k kikhk Kk Kk kk|k kK
49 * Kk k K|k Kk Kk Kk k|k Kk * k|k Kk k k k|k kK kK * Kk Kk kikhk Kk Kk Kk k|k kK
50 * k k K|k Kk Kk Kk k|k Kk * k|k Kk Kk khkk|k KKk kK * Kk kikhk Kk Kk Kk K|k kX
51 * Kk k K|k Kk Kk Kk k|k Kk * k|k Kk k k k|k kK kK * Kk Kk kikhk Kk Kk Kk k|k kK
52 * * * *x * * k|k % * *|*k * x|k * Kk Kk * * * * % * Kk k|k k* %
53 * * * * * *
54 * k* Kk k|k % * k|k k k* *% * Kk Kk K|k *
55 * * k|* % x|k * Kk k * * Kk k|k k* %
56 * k* Kk k|k % * k|k k k* % * Kk Kk K|k X
57 * Kk k K|k Kk Kk Kk k|k Kk * k|k Kk k ok k|k kK kK * Kk Kk kikhk Kk Kk Kk k|k kK
58 * * k|k % x|k * Kk Kk * * Kk k|k k* %
59 * k Kk k|k % * k|Kk kK % * Kk k k() *
60 * k% * % * * k|k % * *|* * x|k * Kk k% * * * % * Kk k|k * %
61 * * k|k % x|k * Kk Kk % * Kk k|k * %
62 * * k|k % x|k * Kk Kk % * Kk k|k k* %
63 * * k|k % x|k * Kk Kk * * Kk k|k k* %
64 * * k|k % x|k kK Kk *
65 * Kk k|k * %
66 * k* Kk k|k % * k|k k k* *% * Kk k k() *
67 * * k|k % x|k * Kk k * * Kk k|k k* %
68 * k* Kk k|k % * k|k k k* % * Kk k K|k *
69 * * k|k % x|k * k* k * * Kk k|k k* %
70 * Kk k K|k Kk Kk Kk k|k Kk * k|k Kk k k|k kK kK * Kk k kikhk Kk Kk k k|k kK
71 * Kk k K|k Kk Kk Kk k|k Kk * k|k Kk k k k|k kK kK * Kk Kk kikhk Kk Kk Kk k|k kK
72 * * *
73 * k Kk k|k % * k|k k k* *% * Kk k K|k *
74 * Kk |k * * Kk *k k* % * k|* * *
75 * Kk k K|k Kk Kk Kk k|k K * k|k Kk k k k|k kK kK * Kk Kk kikhk Kk Kk Kk k|k kK
76 * k Kk k|k % * k|k k k% * Kk Kk k) *
77 * * k|k % x|k * Kk Kk * * Kk k|k * %
78 * Kk k K|k Kk k Kk k|k K * k|k Kk k k k|k kK kK * Kk Kk kikhk Kk Kk Kk k|k kK
79 * Kk k K|k Kk Kk Kk k|k Kk * k|k Kk k kk|k kK kK * Kk Kk kikhk Kk Kk Kk k|k kK
80 * Kk k K|k Kk Kk Kk k|k Kk * k|k Kk k kk|k kK kK * Kk Kk kikhk Kk Kk Kk k|k kK
81 * Kk k K|k Kk Kk Kk k|k Kk * k|k Kk k k k|k kK kK * Kk Kk kikhk Kk Kk Kk k|k kK
82 * k* Kk K|k % * k|k k k* *k * Kk k K|k *
83 * * k|k % x|k * Kk k * * Kk k|k k* %
84 * k% * % * * k|k % * Kk |k * x|k * Kk k%
85 * * * % * Kk k|k * %
86 * * * *
87 *
88 ******T**** ******T***** ******T*****
89 * Kk k K|k Kk Kk Kk k|k Kk * k|k Kk k k k|k kK kK * Kk Kk kikhk Kk Kk Kk k|k kK
90 * Kk k K|k Kk Kk Kk k|k % * k|k Kk k kk|k kK kK * Kk Kk kikhk Kk k Kk k|k kK




**x* Structure Table of Model **=*

T T T
M I M
M|3FFFFIFFHHHHH3FFFFFFHHHHHH3FFFFFFHHHHHH
2 MMM W[V Z MMM M2 MMM B Z MMM S| 2 MM MW Z MMM S
O|LVVZZRVEWWZZA4VV|IZZRVEWWZZMEWWZZRWEWWZZM
7RRVVIER4RRWW7RR[VVERA4RRWWW7RRWWER4RRWWW
D/ EERR4EDEERR EERR4EDEERRR EERR4EDEERRR
£| 44EEA4 44EE 44EEA4 [44EEE| 44EEA4 44EEE
G44 A Gl44 G444 A | G446| G44 A G446
L G G G G G G
FIG.
91 * hk k k|k kk Kk k|k %k EE R S S S B S * hk k k|k Kk Kk Kk k|k k%
92 * Kk Kk K|k k Kk k k|k Kk * k|k k k k k|k Kk kK * Kk k K|k Kk k ok kK kK
93 * Kk Kk K|k k Kk Kk k|k Kk * k|k k k k k|k Kk kKK * Kk Kk K|k Kk k ok kK kK
94 * Kk Kk K|k k Kk Kk k|k Kk * k|k k k k k|k Kk kKK * Kk Kk K|k Kk k k k|k kK
95 EE I R I S E R S S S B * hk k k|khk Kk Kk Kk Kk|k k%
96 * Kk Kk K|k k Kk Kk k|k Kk * k|k k k k k|k Kk kKK * Kk Kk K|k Kk k ok kK k%K
97 * Kk Kk K|k k Kk Kk k|k Kk * k|k k k k k|k Kk kK * Kk Kk K|k Kk k ok kK kK
98 * Kk Kk k|k % * Kk |k * * k|k Kk k* % * *k k k% * Kk Kk k|k % * *|*k * *
99 * * *
100 * * *
101 * Kk Kk K|k % * k|k k* k* %
102 * Kk |k * * * k k% * Kk Kk k|k % * *|*k * %
103 * Kk Kk k|k %
104 * Kk K|k * %
105 * Kk Kk k|k % * k|k k* k* %
106 * k* k|k * *|* * k* k%
107 * Kk Kk K|k k Kk ok k|k Kk * k|k k k k k|k Kk kK * Kk Kk K|k Kk k k kK kK
108 * Kk Kk K|k % * Kk |k * * k|k k* k* % * Kk Kk k% * Kk Kk K|k % * *|*k * *
109 * Kk Kk K|k k Kk k k|k Kk * k|k k k k k|k Kk kKK
110 * Kk Kk K|k Kk k k k|k Kk Kk
111 * Kk Kk K|k k Kk k kK Kk * k|k k k k k|k Kk kKK * Kk Kk K|k Kk k k kK kK
112 * * Kk k|k % * k|k k* k* % * Kk Kk k|k %
113 * k *|k * x|k * k* k% * Kk K|k k* %
114 * * Kk K|k % * Kk |k * * k|k k* k* % * *k k k% * Kk Kk K|k % * *|*k * %
115 * Kk Kk K|k % * Kk |k * * k|k Kk K % * *k k k% * Kk Kk K|k % * *|*k * *
116 * *
117 | TT**T* TT** TTF*T* [TT** | TT**T* TTx*
118 * * * % * Kk |k * * *|k * * * Kk k% * * * % * *|*k * %
119 * * * * * *
120 * Kk Kk k|k % * Kk |k * * k|k Kk K % * *k k k% * Kk Kk K|k % * *|k * *
121 * * *
122 * Kk Kk k|k % * Kk |k * * k|k k* X % * *k k k% * Kk Kk K|k % * *|*k * *
123 * * *
124 * * Kk k|k % * k|k k* k* %
125 * * *|k * *|* * * k%
126 * Kk Kk K|k %
127 * Kk K|k k* %
128 * Kk Kk k|k % * k|k k* K % * Kk Kk k) %
129 * Kk |k * * Kk k k% * *|*k * %
130 * Kk Kk K|k % * Kk |k * * k|k k* K % * * k* * * Kk Kk K|k % * Kk |k *
131 * * * Kk k% * * * * * *|*k * * * * k* * % *
132 | THTHTT THT* THT*TT [T*T** T*TXTT T*T**
133 * Kk * % * Kk |k * * Kk |k * * Kk k k% * Kk * % * *|*k * *
134 * * * * * *
135 * * *




**x* Structure Table of Model ***

T T T
M M I
M|3FFFFIFFHHHHH3FFFFFFHHHHHH3FFFFFFHHHHHH
2 MMM MV Z MMM M2 MMM Z MM MMES|2 MM MW Z M MMM S
O|LVVZZRVEWWZZ4VVIZZRVEWWZZMEWWZZRWEWWZZM
7RRVVIER4RRWW7RRVVERA4RRWWW7RRWWER4RRWWW
D| EERRM4EDEERR EERR4EDEERRR EERRM4EDEERRR
| 44EEA4 44EE 44EEA4 |44EEE| 44EEA4 44EEE
G44| A G44 G44 A | G446| G44 A G446
L G G G G G G
FIG.
136 * )k k k|k Kk Kk Kk k|k Kk * k|k Kk Kk khkk|hk KXk Kk Kk * Kk k kikhk Kk Kk Kk K|k kX
137 *
138 * * k|k %
139 * * * *
140 * Kk k|k % *|*k * * %
141 * * * %
142 * k% * % * *|*k *
143 *
144 *
145 * * * * * *
146 * * k|k % x|k * * % * * k|k %
147 * *
148 * k% * % * *|*k * * * * %
149 * * k|k % x|k * Kk k * * Kk k|k k* %
150 * k% * * * Kk |k * * *|* * * Kk k k* % * * * % * K|k * *
151 * * * *
152 *
153 * * k|k % x|k * Kk Kk % * Kk k|k k* %
154 * Kk Kk K|k * * K|k * *
155 * k|k k k* *% * Kk k k%
156 * k* Kk k|k % * Kk |k *
157 *
158 * *
159 * * *
160 * k* Kk K|k % * k|k k k* *% * Kk Kk K|k *
161 * Kk |k * * Kk k k* % * K|k * *
162 * * *
163 * * *
164 * k Kk K|k % * k|k k k* *%
165 * Kk |k * * Kk k k* %
166 * Kk Kk K|k *
167 * K|k * *
168 * Kk k K|k Kk Kk Kk k|k K * k|k Kk k k k|k kK kK * Kk Kk kikhk Kk Kk Kk k|k kK
169 TT TT TT
170 | TTTTTTTITITIT TT TT
171 TTTT TOTTTT TTTT] TTTTTT
172 TTTT  TTTTTT TTTT TTITTTT
173 | TTTTTTTTITT TT TT
174 | TTTTTTTITITT TT TT
175 | TTTTTITTITTIT TT TT
176 TTTT TOTTTT TTTT] TTTTTT
177 TTTT  TTTTTT TTTT TTITTTT
178 T T T
179 | TTTTTTT TTTTTTT T
180 | TTTTTTITTITTIT TTTITTTINITTIT | TTITTOTITTITOOT




10

**x* Structure Table of Model **=*

T T T
M M M
M|3FFFFIFFHHHHH3FFFFFFHHHHHH3FFFFFFHHHHHH
20 MMMV Z MMM M2 MM Z MMM S |2 MMM W Z MMM S
O[LVVZZRVEWWZZ4VV|ZZRVEWWZZMEWWZZRWEWWZZM
7RRVVIER4RRWW7RRIVVERA4RRWWW7ZRRWWER4RRWWW
D EERR4EDEERR EERR4EDEERRR EERR4EDEERRR
| 44EEA4 44EE 44EEA4 44EEE| 44EEA4 44EEE
G44 A Gl44 G644 A | G446 G44 A G446
L G G G G G G
FIG.
181 | TTTTITTTTINT TTTTTTIOTTTIT TITTTTTITITTT
182 * k k|k * *|* * k* k* % * Kk K|k * %
183 * Kk Kk K|k k Kk k k|k Kk * k|k k k ok k|k Kk kK * Kk k K|k Kk k k kK Kk %k
184 * k *|k * *|* * * k* % * Kk K|k * %
185 TTTTTTT**** TTTTTTT***** ******T*****
186 * Kk Kk k|k % * Kk |k * * k|k Kk k* % * * Kk k% * Kk Kk K|k % * *|k * *

187

* * *

* *

* *k Kk k%

* * *

* * *




11

FI1G. 151, 152 FIG.30

FIG.11,12 FIG. 115~117
FIG.7~10 FIG.118, 119
FIG.1~4,13, 14,64, 65 FI1G.54~60, 62
FI1G.109, 110 FIG.114
FIG. 111,131,132
FIG.78
FIG.23
F1G.84~88 FI1G.124~129
F1G.80,82,83.90~94 FIG.5.6
FIG.150 FIG.133~135
FIG.130 FIG.79

FI1G.95~106
FI1G.122,123
FI1G.45
FIG.108
FIG.107

FI1G.81,137~149
FI1G.15,16, 112,113, 136

FI1G.63,76,77
F1G.48~50,66~70,75 ; FIG.17~22,24,25, 61
FI1G.26~29,31~44, 46,47 FI1G.89, 120,121
FI1G.51~53, 72~74 FIG.71




12

Contents

TM3247H,3247F,3217H,3217F

ENGINE(E3112-B54,B55,B56,B57)

SHORT BLOCK ENGIAGSY --ver-etsstesotssesseesosssessvss oo oo Fig.
CYLINDER HEAD--+-er-ees-eessesss s Fig.
CYLINDER HEAD GOVER----rre-ereeoeseseesoeeesossesoesosoe s Fig.
INLET MANIEQLD:+-ree-s0:55es5055 41555 e e e Fig.
EXHAUST MANTEOLD-rer-ster et sessoeeses e s Fig.
CYLINDER BLOGK- - -eree-eee s oo oo oo oo oo o Fig.
BEARING/UNDER SIZE (OPTION)--r-rerrevsvsesesesesesvsnsesnsesnsesesesesesese Fig.
L AN :e-e-eeee e Fig
REAR PLATE -t Fig
TIMING GEAR GAGE -+ -eeee-oseoesesoe oo oo oo oo Fig
HANGIER! o<+ 505041551555t Fig
WALV - Fig
AN SHUART+<+<re-40554155055 4055051415555 e Fig
P EGTOO N <r-e-ree 545 Fig.
PISTONJOVER SIZE (OPTION)---ereersreresesesesesesesesesesesessesesess s Fig.
GRANK SHAIET ---v-eee oo oo oo oo oo Fig.
CRANIK SHAIET ver+1:50s5e055 0514155405855 Fig.
L PUIM--e-eee oo oo oo oo s oo Fig.
WATER PUIMP-+---eeee-eee e Fig.
COOLING [EAN: -2 45540555 e Fig.
INJECTION NOZZLE ---rrer-eeeoesesee oo oo oo e Fig.
INJECTION PUMP------ee-eee oo oo oo oo oo oo Fig.
INJECTION UM -eeree:stssse158 4551055 Fig.

FUEL PIPE ..................................................................................................................... Flg

© 00 N o o b~ W N B

N N N NN P B P PR R RPB R R R
A W N P O © 0 N O 00 M W N B O



ADAPTER -+ vs+essseessessssesssss s s s Fig.
ADAPTIER:++++++ess1esssseesssasssssessssesssses s Fig.
ELECTRIC (L)++++++-vveeeeesssssmsssssesssssssssossssees s Fig.
ELECTRIC (2)+++++++--+-eeees355500ssse 05 Fig.
REPA'R PARTS(OPT'ON) ............................................................................................. Flg
REPAIR PARTS(OPTION)-----rtrss:ssssssseessssssisssssessssssssosssssessssssossssees s Fig.
COMPONENT PARTS

FOR 6215-300-036-10 ON g2 -++++---cresss-soveresssossees oo Fig.
COMPONENT PARTS

FOR 6215-600-103-30 QN [Fig.22+-+---++++++++:vssseeesssssssosssseess s Fig.
COMPONENT PARTS

FOR 6281-100-014-00 ON [Fig.27+++--rrrsss:ssssssseesssssssssssessssssssssssesssssssossssees s Fig.

COMPONENT PARTS

FOR 6281_200_005_00 ON FIgZ? ............................................................................... Flg

25
26
27
28
29
30

31

32

33

34

13



14

Contents

TM3267H,3267F
ENGINE(E3CD-B85,B86)

SHORT BLOCK ENGIASSY ++ereeeesssssssssssssmmmssseeesssssssssssssssssssssssessssssssssssssssssssseesesss Fig.
CYLINDER HEAD: - reesssessssmsesssssssssnsssssssssssssssssssssssssssssssssssssssssssesssssssssssesssssssess Fig.
CYLINDER HEAD COVER--+--s+ssssssseseseseescsssssssassasssmessssessssssssssssssssesssssssssssssssassasanes Fig.
INLET MANIEOLD+++sssssesssssssssssmmassesssssssssmassssssssssssmmssssssssssssssnasosssssssssssmassssssssssssnans Fig.
EXHAUST MANIEOLD--reevs-ssssssssssssssseeeessssssssssssssssssssssssssssssssssssmsssssssssssssssssssssssssssn Fig.
Y LINDER BLOGK ---rovc-ssssssssmssssssesssssessssssssssssssssssssssssssssssssssssassassssasssssssssssssssssasssness Fig.
BEARING/UNDER SIZE (OPTION)----rorrersressoesserssoesssoestosssoessoessoeesoersooe Fig.
O PAN-wsssesseseeessssesssnssssesssssssssssssessssssssssssesssssssssassssssssssssssssssessssssssassssessssessasssseeess Fig.
REAR PLATE:+-eereeescessssssassssssssasessessssssssssmsssssssssssssessssessssssmssssnsssssssssssssssssssmsasssssesseees Fig
TIMING GEAR CASE-+++ssssssssssrrrseseeeeessssssssssssssssssssseesssssssssssssssssssssssssssssssssssassssssssssseeees Fig
L ANGER-+++++++++sssrressseesssssssssssssssssssssssssesssssssssssssssssssssssssssssssssssssasssssssssssssssssssssssssssssne Fig
N/ AL \/[Ecesssssassssssnsesessssessssssssasssssnssasessesssssssss s seseese s sssSSs s enesses s ssssSR e nnnnnnes Fig
LAM S AT ---ce-+555s58e1ssss1ssesees oo 2222888 SRR R SRR R eSS AR AR AR RS SRR SRR Fig
DISTON s+ roeeesesssssssssssessssseseesssssssssssssssssssssessessssssssssssssassssssessssssssssssssssssssssessssssssssssssses Fig.
PISTON/OVER SIZE (OPTION):----roreresreesoessoesseessoesssoes ottt Fig.
CRANK S AR T-cvvvvvssssssssssssssesssessssssssssssssssssssssssesssssssssssssssssssssssssesssssssssssssssssssssssessssoss Fig.
CRANK S AR T -ov-v-+ssssssssssssssseeeesssssssssssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssessssoss Fig.
Ol PUMP---++ssssssssssssssssessesesssssssssasssssssesssssssssssssssassssssssssssssesssssssasssssnsessssssesssssssasannnnns Fig.
WATER PUMP-+sssssseeeeeeescsessssssssssssssssssssssssessssssassasssssssssssssssssssssansmsssssssssssssssssssssansnnnnnns Fig.
COOLING EAN-++--ssssssssmssssseeeesssssssssssssssssesssssessssssssssssssssssssssssesssssssssssssssssssssssssssssssssnes Fig.
INJECTION NOZZLE weoreeeeeessssssssssnssmsssessssesssssssssnssssssssesssessssssasssssssesssssssssssssassnnsnss Fig.
INJECTION PUMP--eoroeeesesssssssssssssssssssseeessssssssssssssssssssseesssessssssssssssssssssessssssssssssssssssss Fig.
EUEL PIPE-+++seeereeessssssssssssssssssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssesees Fig.

ADAPTER ....................................................................................................................... Flg

© 00 N o o b~ W N B

N N N NN P B P R R RpB R R R
A W N P O © 0 N O U0 M W N B O



ELECTRIC (L) +++++++--+eeeees55500ss 55 Fig.
ELECTRIC (2)+++++++-vveeeeessssssssssssessssssssssssssees oo Fig.
REPAIR PARTS(OPTION)-----rtrss:ssssssseessssssisssssessssssssosssssesssssssoossssess s Fig.
REPAIR PARTS(OPTION):----rt+++:1-:sseeeessssssssssses s Fig.
COMPONENT PARTS

FOR 6215-300-037-00 ON [Fig.21-++++-err++s+sssssseeesssssssossssseesssssosssssesssssssossssees s Fig.
COMPONENT PARTS

FOR 6215-600-155-00 ON [Fig.22-+++----resss-voseressssossees oo Fig.
COMPONENT PARTS

FOR 6281-100-002-50 QN [Fig.25:+-+---++++++++svssseeesssssssosssseres s Fig.

COMPONENT PARTS

FOR 6281-200-021-00 ON Fig.25 ............................................................................... Fig.

25

26

27

28

29

30

31

32

15



16

Contents

CHASSIS

RADIATOR SYSTEM

(TIMIB2LTE, 3247 TY P+ trtstesssese ettt sttt Fig.
RADIATOR SYSTEM

(TMB2L7H,3247H TYPE) et tre ettt Fig.
RADIATOR SYSTEM(TMB267F TYPE):++eesssseesssssssssssnsnsiisisssiniisisisisiiiss s Fig.
RADIATOR SYSTEM(TMB3267H TYPE)::eseseresesesssssssssssssssssssssssisisisinssssisisissses Fig.
MUFFLER SYSTEM(TMB3217,3247 TYPE)::+sttesetstesssststtsiiiiiiii s Fig.
MUFFLER SYSTEM(TMB3267 TYPE) ettt Fig.
CLEANER(AIR)SYSTEM

(TIMB2L7,3247 TYPE) ettt Fig.
CLEANER(AIR)SYSTEM(TMB3267 TYPE)sssrterssssssstssnssissstinisisisssis s Fig.
FILTER SYSTEM(TMB3217,3247 TYPE) -« +esssesesssessssssssasssasssnsssssisisisisissisississse Fig.
FILTER SYSTEM(TMB3267 TYPE)+resrrsrsssssttts sttt Fig.
TANK(FUEL)SYSTEM(TMB3217,3247 TYPE)++erereresesesessssssnisis Fig.
TANK(FUEL)SYSTEM(TMB3267 TYPE) +rssrrrerersrssssssssssssssststssisisisisisiss s Fig.
BATTERY SYSTEM(TM3217,3247 TYPE) trssrerererstssttisttniiitiiiiii s Fig.
BATTERY SYSTEM(TMB3267 TYPE):+++ertesestssssststssststsisisisiitiisi Fig.
PEDAL(ACCELERATOR)SYSTEMX

(F Y P e eeeresesesese st Fig.
LEVER(ACCELERATOR)SY STEM:eeersesesssssssssssssisisisisisisisi Fig.

HOUSING(CLUTCH)SYSTEM

(TM3217F'3247F TYPE) (1/2)(2/2) ............................................................................. Flg

HOUSING(CLUTCH/HST)SYSTEM

(TM3217H’3247H TYPE EXCEPT D)(1/2)(2/2) ......................................................... Flg

HOUSING(CLUTCH/HST)SYSTEM

(TM3217D,3247D TYPE)(l/Z)(Z/Z) ............................................................................. Flg

HOUSING(CLUTCH/HST)SYSTEM

(TM3267H TYPE EXCEPT D)(1/2)(2/2) .................................................................... Fig

o O b~ WD

~

10
11
12
13
14

15
16

17

18

19

20



HOUSING(CLUTCH/HST)SYSTEM

(TMB26D TYPE)(L2)(212)++++++++-vvvveeesssssssssssseesssssssosssssss s Fig.
HOUSING(CLUTCH)SYSTEM

(TMB2ETE TYPE)(L/2)(2/2)+++++++--veveeesssssssssssseessssssssssssessssssissseeesssssoosseees Fig.
PEDAL(CLUTCH)SYSTEM(F TYPE):srtssssssssssasasssasssstniiisisisiisiii s Fig.
SHAFT(INPUT)SYSTEM(E TYPE)-+sssvvsveresssssssmsssssessssssssssssees s Fig.
SHAFT(INPUT)SYSTEM(H TYPE)---rrrrsssvovsseeessssssosssssessssssoossseessssssossseeess s Fig.
GEAR(DRIVE)SYSTEM(E TYPE):--rrr--vveeesssssssees oo Fig.
GEAR(DRIVE/PTO)SYSTEM(E TYPE)----rrrrsrssssssssseessssssssssssessssssssssssesssssssoosoone Fig.
GEAR(DRIVE/PTO/HST)SYSTEM

(H TYPE) ..................................................................................................................... Flg
LEVER(REVERSE)SYSTEM(E TYPE):+++--svreeerssssssssssseesssssssssssesessssssisssseessssssooe Fig.
LEVER(REVERSE)SYSTEM(E TYPE):+++---vveeessssssssssseeesssssssissseeessssssivsssees oo Fig.
CASE(MISSION/FRONT)SYSTEM(E TYPE): +++--vvveresssssssvssseeesssssssosssseeesssssoosssees Fig.
CASE(MISSION/FRONT/HST)SYSTEM

(H TYPE)wvvveersss550sse e Fig.
HST SYSTEM(H TYPE) s eeessrereasasssssss sttt Fig.
GEAR(INPUT/HST)SYSTEM(H TYPE)++++-vvsveeersssssssssssseresssssssssssseesssssssossssosss Fig.
GEAR(INPUT)SYSTEM(E TYPE)rrssssvosvveessssssssssssseesssssssssssseessssssosssssess oo Fig.
GEAR(CHANGE/MAIN)SYSTEM(E TYPE)----rrrrsssvovsveeessssssssssssseessssssovoseees oo Fig.
GEAR(COUNTER/MAIN)SYSTEM

(F TYPIE)orrrrs+-vosse e Fig.
GEAR(CHANGE/SUB)SYSTEM(E TYPE)----rrrrrrsssssseeeessssssosssseeesssssossseessssssooo Fig.
GEAR(CHANGE/SUB)SYSTEM(H TYPE): +---vreeresssssssssssseessssssssssssssssssssssseessss Fig.
GEAR(COUNTER/SUB)SYSTEM(E TYPE): +++-vvvveeesssssssssssseessssssssssssessssssssosssssessn Fig.
GEAR(COUNTER/SUB)SYSTEM(H TYPE):+++++--vvveeeessssssossseeessssssossseessssssooseee Fig.
SHIFT(CHANGE/MAIN)SYSTEM(E TYPE)--rrrrssesssvseesssssssmsssseessssssssssseesssssoooe Fig.
SHIFT(CHANGE/SUB)SYSTEM(H TYPE)-----rrrrrssssvssssersssssssssseessssssosssseesssssssoe Fig.
SHIFT(CHANGE/SUB/HST)SYSTEM

(EXCEPT D TYPE)+++++vsvveeeessssssssssssessssssssisssssessssssssssssoss s Fig.
COVER(SHIELD)SYSTEM:-vvvveersssssssmsssseesssssssosssssesssssssssssssss s Fig.
GEAR(AWD)SYSTEM:++--vvvveess155510sss s Fig.

SH'FT(CHANGE/4WD)SYSTEM .................................................................................. Flg

21

22
23
24
25
26
27

28
29
30
31

32
33
34
35
36

37
38
39
40
41
42
43

44
45
46
47

17



18

CASE(MISSION/REAR)SY STEM---rr++++--vsveeeesssss s Fig.
GEAR(COUNTERIPTO)SYSTEM---rrrr:ssvssseeessssssosssssesssssssosssssesssssssosssssees s Fig.
SHART(PTO)SYSTEM-rrerssssssssssseeesssssssosssssess s Fig.
CHANGE(PTO)SYSTEM:+---vvveessss555svsssseess s Fig.
PTO(M'D)SYSTEM(EXCEPT A TYPE) ........................................................................ Flg
COVER(PTOIMID)SYSTEM(A TYPE):---rrrerssssssssssseessssssssmsssssesssssssisssssesssssssiossoees Fig.
LEVER(MAIN)SYSTEM(E TYPE): +--v-eeeersssssssssseessssssssssseessssssossseeesssssoossseeessn Fig.
LEVER(SUB/HST)SYSTEM(H TYPE):+++---crrrssssseeessssovsseessssosseessssoveeesssooeeees Fig.
LEVER(SUB)SYSTEM(E TYPE): +--vvveeesssssssssssseesssssssssssseessssssssssses s Fig.
LEVER(AWD)SYSTEM :-----reess15svssssees 0o Fig.
LEVER(PTO/REAR)SYSTEM(H TYPE) ....................................................................... Flg
LEVER(PTO/REAR)SYSTEM(E TYPE)++++srvvveeresssssssssssseessssssssssssesssssssssssesss Fig.
LEVER(PTO/MID)SYSTEM

(EXCEPT A TYPE) ---verrrs111sssssees 100 ssss s Fig.
LINK(HST)SYSTEM(H TYPE): --vvveeeessssssssssseessssssssssssessssssssossssses s Fig.
LEVER(HST)ISYSTEM(H TYPE): +--vvverersssssssssseeeessssssssssseressssssossssees s Fig.
PEDAL(HST)SYSTEM(H TYPE) -+ ssssteesssssssssstssisassssstsiniiisisi s Fig.
PIPING(HST)SYSTEM

(TMB217H,3247H TYPE)-++++--ssvoeeessssssssssssesssssssssssssesssssssosssssess s Fig.
PIPING(HST)SYSTEM(TMB267H TYPE)----rrrrrsssssssseersssssssssseeesssssosssees oo Fig.
PINION(DRIVE)SYSTEM(E TYPE)-r+:s-vsssversssssssssssseessssssisssssessssssosssseess oo Fig.
PINION(DRIVE/HST)SYSTEM(H TYPE)++++-vvvseeerssssssosssseesssssssossseessssssovosoee Fig.
CASE(DIFF)SYSTEM(E TYPE)--+++-vvveeeesssssssssssssessssssosssseesssssovsseees oo Fig.
CASE(DIFFIHST)SYSTEM(H TYPE)++s+s-vsveeeesssssssssssessssssssssssessssssssssseess oo Fig.
HOUSING(AXLE/REAR)SYSTEM---rrrr++--vvsseeessssssosssssessssssssossssses s Fig.
SHART(WHEEL)SYSTEM:+--vvvceesssssvvsseeeessssssossssses oo Fig.
PEDAL(DIFF-LOCK)SYSTEM(D TYPE): ---rvreerrsssssosssssesssssssmsssseessssssssssseesssssssooe Fig.
PEDAL(DIFF-LOCK)SYSTEM(E TYPE):++----vvreerssssssosssersssssssoossseessssssossseees s Fig.
PEDAL(DIFF-LOCK)SYSTEM

(H TYPE EXCEPT D)s-vvveeeerssssssosssssessssssssmsssssesssssssssssses s Fig.
BRAKE SYSTEM:w-++essseesssresssessssssssnesssasssssssssassssessssssssssassssasssssassssssssssnssssasssssnssssonees Fig.
PEDAL(BRAKE)SYSTEM(F TYPE)(L/2)(2/2)+++:+swssrereressessssssssssssinsiiiiiiiiis Fig.

PEDAL(BRAKE)SYSTEM(H TYPE)(1/2)(2/2) .............................................................. Flg

48
49
50
51
52
53
54
55
56
57
58
59

60
61
62
63

64
65
66
67
68
69
70
71
72
73

74
75
76
77



LEVER(PARKING)SYSTEM----rr++++:-vvvseeessssssssssseesssssssoosssses s Fig. 78
WHEEL(STEERING)SYSTEM----rrtss+ssssseeesssssssssssssesssssssssssesssssssossssssssssssossone Fig. 79
CYLINDER SYSTEM:+s+eressseesserssssaesssssssssssssassssssssssassssssssssssssassssssssssassssssssssssssssessosons Fig. 80
STEERING SYSTEM:+++esssessseeesssessaesssresssaesssasessssesssasssssesssesssssesssasssssssssssssessssseees Fig. 81
PIPING(SUB)SYSTEM(F TYPE)++sssrrresssssssstssstsisisststsiiisisisi i Fig. 82
PIPING(SUB)SYSTEM(H TYPE)--rrrrrrsssessssoessssssssmsssssessssssssssseessssssosssssees s Fig. 83
BRACKET(AXLE)SYSTEM

(TMB3217,3247 TYPE EXCEPT A):+---rrrrsssoeeeesssssosssesssssossees s Fig. 84
BRACKET(AXLE)SYSTEM

(TMB267 TYPE EXCEPT A)s+++srvvveeersssssssosssseessssssssosssseessssssissseeess oo Fig. 85
BRACKET(AXLE)SYSTEM

(TMB217A,3247A TYPE)-wrrrrsssssssssseessssssssssssssesssssssssssssessssssisssseess s Fig. 86
BRACKET(AXLE)SYSTEM

(TIMIB2ETA TYPE)+++++-vvveeeesssssssmsss s Fig. 87
HITCH(BUMPER)SYSTEM

(EXCEPT D TYPE-STANDARD/

D TYPE_OPT'ON) ...................................................................................................... Flg 88
SHART(AWD)SYSTENM:+--vvvveeessssssssssseesssssssssssssss s Fig. 89
PINION(DRIVE)SYSTEM:++++--vvvveeesssssssssssssesssssssosssssss s Fig. 90
HOUSING(AXLE)SYSTEM:-----eerss1-vvvsseeessssssssssssees s Fig. 91
GEAR(FINAL)SY STEM-rrrrr+:-vsssseessssssssssss s Fig. 92
SHAFT(FINAL/IDRIVE)SYSTEM---rrr++--vssseeesssssssssssssee s Fig. 93
ROD(TIE)SY STEM--rer++++:-ssseeees s Fig. 94
CASE(CYLINDER)SYSTEM:++--vvveeesssssssssssssesssssssisssssess oo Fig. 95
ARM(LIET)SYSTEM:++--vvvvreessssssssssssees s Fig. 96
CYLINDER SYSTEM:++++essseesseresssessssssssnesssasssssssssassssasessssssssasssssssssassssssssssssssessosnns Fig. 97
LEVER(POSITION)SYSTEM

(EXCEPT D TYPE)+++++-vseeeeesssssssssseeessssssssse s Fig. 98
LEVER(POSITION)SYSTEM(D TYPE):++++++--vveeeesssssssvsseeeessssssisssserssssssossseees s Fig. 99
COVER(VALVE)SYSTEM(D TYPE)+++++--vveeeerssssssssseessssssssssssesssssssssssseessssssooooe Fig.100

VALVE(REMOTE/1R)SYSTEM

(TM3217F,3247F TYPE) ............................................................................................ FIglOl

VALVE(REMOTE/2R)SYSTEM

(TM3217H’3247H’3267 TYPE EXCEPT D)(1/2)(2/2) ................................................ FIglOZ

19



20

PIPING(MAIN)SYSTEM(TM3267F TYPE): - reresesesesssssssssssssssisssssiissisnss Fig.103
PIPING(MAIN)SYSTEM(TM3267H TYPE) -+ +sssssesesessssrssssssssssssssisininisisisisisis Fig.104
PIPING(MAIN)SYSTEM

(TIMIB2LTE, 3247 TYPEE) e trresesssse ettt s Fig.105
PIPING(MAIN)SYSTEM

(TIMB2L7H,3247H TYPE) e srresssssssesssssssssss sttt Fig.106
LINK(TIMBP)SY ST EM ettt Fig.107
HITCH(CREVICE)SYSTEM

(EXCEPT D TY P eeerrseessssssss sttt Fig.108
HOOD SYSTEM(TM3217,3247 TYPE)(L/2)(2/2)+w+s+sserereserrersssssssssssssesssnsnisinisisnns Fig.109
HOOD SYSTEM(TM3267 TYPE)(L/2)(2/2)++++++wsereesesessssssssssnssssiisiiinsssnsssnnns Fig.110
GRILLE SYSTIEIM:++rrerrssssereesssseeeaassturaamnummeaasnreaanststesastereaassreeaasnere s Fig.111
COVER(STEERING)SYSTEM(F TYPE)eseessressssssssssssssssssssnissisisisiss s Fig.112
COVER(STEERING)SYSTEM(H TYPE) e eerresesessssasssssssssssiissisisisinisssee Fig.113
FENDER SYSTEM(EXCEPT D TYPE): s sssssssssssssssssssssssststssinisinittisisisisss s Fig.114
SEAT(BASE)SYSTEM(EXCEPT D TYPE): - srresesesessssssssssssnsntssisisisinintsisine Fig.115
SEAT(NUMBER)SYSTEM(S TYPE)::essssesssssssssssssssssssssitisisitiiitisisiss s Fig.116
SEAT(W10)SYSTEM

(Z TYPE-STANDARD/

EXCEPT Z,5,D TYPE-OPTION) e estsssssssssats sttt Fig.117
MIRROR SYSTEM(EXCEPT A, D TYPE)ssrrssssssssssssssssssssniststisisinintitisisisiisnsss Fig.118
MIRROR SYSTEM(A,D TYPE): e trtesesesesssss ettt Fig.119
MOUNT(FRONT)SYSTEM

(EXCEPT D TY P e errrressssssss sttt Fig.120
MOUNT(FRONT)SYSTEM(D TYPE)sessssessrssssssssssssssssssssssntisisisinins s Fig.121
MOUNT(REAR)SYSTEM

(EXCEPT D TY P errrresssessss ettt Fig.122
MOUNT(REAR)SYSTEM(D TYPE) e tssssssssassssssssssssintstisisisiiii s Fig.123
FLOOR SYSTEM(TMB3217F,3247F TYPE): e srreressssssssssssssssnittisssisinii s Fig.124
FLOOR SYSTEM(TM3217H,3247H TYPE): s rssssssssssssssssssssssnsssssssinininsisisiinee. Fig.125
FLOOR SYSTEM(TMB3267F TYPE):++:sssssesrsssssssssssssssssssissits sttt Fig.126
FLOOR SYSTEM(TMB3267H TYPE)resesesrsestssssesssssstssssssssini ittt Fig.127

STEP SYSTEM(F TYPE) ............................................................................................... Flg:|_28



STEP SYSTEM(H TYPE EXCEPT D)s++ssrvveveeesssssssosssseeessssssisssseesssssisssseess oo Fig.129
PLATE(NUMBER)SYSTEM

(EXCEPT D, TYPE)rrssssvsvsseessssssssssseesssssssssssess s Fig.130
LAMP(HEAD)SYSTEM

(EXCEPT G,EB TYPE) +esrrrssseasssssests sttt Fig.131
LAMP(HEAD)SYSTEM

(G,E6 TYPE-STANDARD/

EXCEPT D,G,EB TYPE-OPTION): ---crrts-vveeessssssseees oo Fig.132
LAMP SYSTEM(EXCEPT A,D TYPE)+++++--wsseeesssssssssssseesssssssssssseesssssssisssssesssssssooe Fig.133
LAMP SYSTEM(A TYPE): ++---vcceesss1ssssseeeessssssisssssess oo Fig.134
LAMP SYSTEM(D TYPE): et teressssssessasssssss sttt Fig.135
METER PANEL SYSTEM:w-++rrssseessersssssesssmssssssssnmssassssosssssssssassssssssssasssssssssassssssssss Fig.136
SWITCH SYSTEM(TM3267A TYPE)(L/2)(212) ++---+++++++-vvvseeessssssssvsssessssssssovvsseeesss Fig.137
SWITCH SYSTEM(TM3267H TYPE)(L/2)(212)++--++++++--vvveeeesssssssvsssseessssssvsssensss Fig.138
SWITCH SYSTEM

(TMB217A,3247A TYPE)(L/2)(212)+----vererrrssssosssssessssssssissssessssssoosseees s Fig.139
SWITCH SYSTEM

(TMB3217H,3247H TYPE)(LI2)(212) +--rr++++svsvsseesssssssssssssseesssssssssseessssssosssssess s Fig.140
SWITCH SYSTEM

(TMB3267F TYPE EXCEPT A)(1/2)(2/2):++++--vveeerssssssssssseressssssosssseeesssssvosseessss Fig.141
SWITCH SYSTEM

(TM3217F 3247F TYPE EXCEPT A)(1/2)(212) ---rrerrrsssvsssseesssssssvsseenssssssiooees Fig.142
SWITCH SYSTEM(TM3267S TYPE)(1/2)(2/2):+++----veeerssssssssssssersssssssivsseeessssssoivooe Fig.143
SWITCH SYSTEM(TMS247S TYPE)(1/2)(2/2):++++--wvvveeesssssssssssseesssssssssssseesssssssiooooe Fig.144
HARNESS SYSTEM(A TYPE)++++--svsveeerssssssssssssesssssssssssssessssssossssess s Fig.145
HARNESS SYSTEM(H TYPE):++++--sveeeesssssvssseeessssssissssees oo Fig.146
HARNESS SYSTEM(ES TYPE):++++---vvveerssssssssssssesssssssssssssssssssssssssesssssssosssserssss Fig.147
HARNESS SYSTEM(E TYPE EXCEPT A)---rrrrrrssssssseeeesssssssmsssseessssssossseeessssssoooe Fig.148
CONTROL(PTO)SYSTEM(H TYPE):+++++--vvvveeessssssssossseessssssssossssseesssssoosseees s Fig.149
ROPS SYSTEM(EXCEPT A,D TYPE):----rrersssssssssssseessssssssssssessssssssssssesssssssoossooe Fig.150
ROPS(CENTER)SYSTEM

(TMB217A,3247A TYPE)--rrrrs++svossseessssssissssees s Fig.151

ROPS(CENTER)SYSTEM(TMSZG?A TYPE) ................................................................ F|9152

21



22

ORNAMENT(HYDRO)(H TYPE)---rr++++--vsvveeesssssssssssseesssssosssssesssssoossseees s Fig.153
ORNAMENT(TM3267 TYPE EXCEPT D)ssssvvvveeeesssssssssssseesssssssssssseesssssssoosssoess Fig.154
ORNAMENT(TM3247 TYPE EXCEPT D)rrsssvvvveeerssssssssssssseesssssssssssessssssssonsssoess Fig.155
ORNAMENT(TM3217 TYPE EXCEPT D)vsssvveveeeessssssssssseeessssssssssseesssssossseess Fig.156
ORNAMENT(TM3267D TYPE) ..................................................................................... F|9157
ORNAMENT(TM3217D,3247D TYPE):++++--vvveeesssssssssssseeessssssisssseesssssssossssses oo Fig.158
LABEL(PROTECTION LEVEL)(D TYPE)---rrrsssseseseeessssssossseeesssssssisssseesssssssooe Fig.159
LABEL(CONTROL)(E TYPE):++++----eert5svsseess1ssssms s Fig.160
LABEL(CONTROL)(H TYPE EXCEPT D):++--vvreeresssssssssssseessssssssssseesssssssosssssssssss Fig.161
LABEL(CONTROL)(D TYPE)+++++++-vsveeeesssssssssseeeesssssssosssserssssssossssesssssssovssseessn Fig.162
LABEL(CAUT'ON)(D TYPE) ........................................................................................ F|9163
LABEL(CAUTION)(TMB3217F,3247F TYPE):++++--ssseeersssssssssseessssssssssseesssssssoosssoess Fig.164
LABEL(CAUTION)

(TM3217H,3247H TYPE EXCEPT D)rrsssvveeeeesssssssossseeresssssssssseeesssssoosseees Fig.165
LABEL(CAUTION)(TMB267F TYPE)++++++-vseeeeessssssssssseeessssssmsssssssssssssssseessssssnooe Fig.166
LABEL(CAUTION)

(TMB267H TYPE EXCEPT D) eererrssesssssssstasasasassstiiiiisssss it Fig.167
T OOLS w+++rvssressseesssasssssssss s Fig.168

OPTIONAL PARTS

PTO(M I D)SET(A TYPE)(OPTION)(l/Z)(Z/Z) ................................................................ Fi9169
TIRE(31X13.5-15)SYSTEM
(3217,3247A,3267A TYPE)

(OPTION st Fig.170
TIRE(9.5-18)SYSTEM
(EXCEPT S TYPE )(OPTION) ................................................................................... Fig.l71

TIRE(315/75D-15)SYSTEM

(3247,3267 TYPE EXCEPT A)

(OPT DN+t Fig.172
TIRE(9.5-16)SYSTEM

(3247,3267 TYPE EXCEPT A)

(OP T IO )+ttt Fig.173



TIRE(22X8.50-12)SYSTEM
(3217,3267 TYPE EXCEPT A)

(OPTION)r+++++vvvsseeesssss s Fig.174
WHEEL(FRONT/4WD)SYSTEM

(3217'3247A,3267A TYPE)(OPT'ON) ........................................................................ Flgl75
WHEEL(FRONT/4WD)SYSTEM

(3217,3247A,3267A TYPE)(OPTION)-+---rrs1+-vsvsveeessssssosssssessssssoossseess oo Fig.176
WHEEL(FRONT/TURF)SYSTEM

(3247,3267 TYPE EXCEPT A)(OPTION)s+++++--wsveeeessssssosssssessssssssisssseessssssooooseees Fig.177
VALVE(AUX/1ST)SET

(3247'3267 TYPE EXCEPT A)(OPT'ON) .................................................................. Flgl78
VALVE(AUX/2ND)SET(D TYPE)(OPTION): ---vereersssssssssssesssssssssssssessssssiossseeesssss Fig.179
KIT(CN-4P-M)SET

(3217F ,3247F,3267D TYPE)(OPTION):++++++-vvveeessssssssssseessssssissseeessssssovsseees Fig.180
WEIGHT(15)SET(OPTION)s+++++-vsvseeessssssssssssseesssssssssssssesssssssosssssess s Fig.181

COMPONENT PARTS

COMPONENT PARTS

FOR K200-208-000-10 ON Q.83+ +rsssserrssssssesstssisis ittt Fig.182
COMPONENT PARTS

FOR K211-092-000-10 ON Q.07+ e rssssersessssssessssssists sttt Fig.183
COMPONENT PARTS

FOR K510-027-000-00 ON Q.33+ s+ ssssseresssssssssstssisisiisisisisiis st Fig.184
COMPONENT PARTS

FOR 1719-511-350-00 ON Fig.101,102,178, 179+ wsssesssssesssssssssssssssssssssesinsssinsnnss Fig.185
COMPONENT PARTS

FOR 1772-654-210-00 ON Fig. 133,134+ +sssessesssessesssssssssstisintssisiiisii s Fig.186

COMPONENT PARTS
FOR 1774-127-510-10 ON Fig.28 ............................................................................... Fig.187

23



24

WIRING DIAGRAM

WIRING DIAGRAM(F TYPE)(1/2)
WIRING DIAGRAM(F TYPE)(2/2)
WIRING DIAGRAM(H TYPE)(1/2)
WIRING DIAGRAM(H TYPE)(2/2)



ENGINE

E3112B54..
E3112B55...
E3112B56..
E3112B57-

.TM3247H

TM3247F

TM3217H
TM3217F

6004-097-680-00






FIG. 1 SHORT BLOCK ENGIASSY

6004-014H-0100

TYPE OF MODEL I

E3112 | E3112 | E3112 | E3112 | T
B54 BSiB Bsis B57 | C

REMARKS

—00
TITO

KEY PART CODE DESCRIPTION

—H|l0OTw

1 |6004-010-119-00 SHORTBLOCKENGIN ASSY|




28

FIG. 2 CYLINDER HEAD

6004-1011-0100,6004-1011-0200

6211-141-029-20

GASKET/CYLINDERHEAD

6209-000-044-00

BOLT

6209-300-014-00

STUD

S TYPE OF MODEL C|G
KEY| PART CODE DESCRIPTION P I'&3ir 83100 | 3112 | E31D2 o[R REMARKS

C | B54 B55 B56 B57 L|P

1 /6211-110-057-50 CYLINDERHEAD ASSY | * 1 1 1 1

2 16911-129-006-00 CAP,SEALING * 2 2 2 2

3 16209-605-004-10 PLUG/PT1/2 * 5 5 5 5

4 (6212-569-002-00 SEAL,OIL * 6 6 6 6

5 |V682-200-000-60 BALL,STEEL * 1 1 1 1

6 * 1 1 1 1

7 *

8 *




6003-110 -0100

FIG. 3 CYLINDER HEAD COVER

29

TYPE OF MODEL

6209-360-028-20

HOSE/RUBBER

S clG
KEY| PART CODE DESCRIPTION P e 18310 | 6312 | 3100 o|RrR REMARKS
C | B54 B55 B56 B57 L |P
1 (6211-170-004-20 COVER/CYLINDER HEAD | * 1 1 1 1
2 |6211-751-001-10 [CAP,OIL FILLER * 1 1 1 1
3 16211-173-003-00 SEAL,CYL.HEAD COVER | * 1 1 1 1
4 (6209-490-002-10 NUT/CAP * 2 2 2 2
5 16209-572-003-00 [GASKET * 2 2 2 2
6 * 1 1 1 1




30

FIG. 4 INLET MANIFOLD

6003-120B-0100

V231-360-804-00

FLANGEBOLT/M8X40

S TYPE OF MODEL C|G
KEY| PART CODE DESCRIPTION P Fe310 [ B30 [ B3112 | B30 o|R REMARKS
C | B54 B55 B56 B57 L|P
1/6214-111-011-20 MANIFOLD(INLET) ASSY | * 1 1 1 1
2 6214-115-001-20 GASKET,INLET MANIFOL | * 1 1 1 1
3 |V231-360-802-00 FLANGEBOLT/M8X20 * 3 3 3 3
4 * 1 1 1 1




FIG. 5 EXHAUST MANIFOLD

6004-140 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B54

E3112

E3112
B56
1

E3112
B57

—0o0

TIO

REMARKS

6214-141-010-10

MANIFOLD,EXH

B55
1

wW(N |-

6214-145-001-30

GASKET,EXH.MANIFOLD

¥ ¥ *|OTWOW

1

1

V211-560-802-50

BOLT,S/M8X25/7T

6

6




32

12

6004-202V-0100

FIG. 6 CYLINDER BLOCK

22

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B55

E3112

-

TGO

REMARKS

6211-210-113-10

CYLINDERBLOCK ASSY

1

B56
1

6209-000-004-10

BOLT

6209-610-001-10

CUP/SEALING/28

6209-610-009-00

CUP/SEALING/36

6209-605-007-10

PLUG/PT1/8

6212-531-014-00

PIN/IDLEGEAR

6209-610-008-00

CUP/SEALING/12

6211-258-001-00

SEAL,BEARING CAP

© 00N A~ WN| P

6211-258-002-00

SEAL,BEARING CAP/7

=
o

6211-510-021-00

BEARING/CRANKSET

=
=

6211-511-023-00

BEARING/CRANK/UPPER

[y
N

6211-511-024-00

BEARING/CRANK/LOWER

=
w

6211-599-012-00

BEARING/THRUST/CRANK

[N
=N

6209-625-001-00

SEAL,OIL

=
al

6209-749-001-20

PIN/TUBE

=
(=2}

6213-129-006-00

PIN/STRAIGHT

=
-~

V523-100-802-40

PIN,ST,B/8X24

=
(o]

6209-740-005-00

PIN

=
©

6904-110-840-00

STUD/M8X40

N
o

6904-110-818-00

STUD

N
=

6904-110-822-00

STUD

N
N

6294-453-002-00

DOWEL

N
w

6909-902-299-00

NIPPLE

N
D

6213-721-007-00

PIPE/WATERDRAIN

N
(&3}

6213-319-001-00

CONNECTOR,OIL FILTER

N
(=2}

6211-291-016-00

COVER/INJECTIONPUMP

N
~

6211-292-001-20

GASKET/COVER

N
©

V230-360-601-20

FLANGEBOLT/M6X12

N
©

6215-549-013-00

PIN

w
o

6211-760-026-40

LEVEL/GAGE

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

B RA R R R R NN R RN R RN RN RDNBADN R WA N ©

B R A R R R R NN R RN R RN R NN BADN R WA N ©

B BB R R R R RNNR RN R R NRNS SR NN R WS N o

B R AR R R R RNNR RN R R NRNS SR NN R WS N o




6004-202V-0100

FIG. 6 CYLINDER BLOCK

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B54

E3112

E3112
B56
1

E3112
B57

—0o0

TIO

REMARKS

31

6211-766-012-10

GUIDE/LEVELGAGE COMP

¥ *IOTW®W

B55
1

32

6209-300-013-00

STUD

2

2




34 FIG. 7 BEARING/UNDER SIZE (OPTION)

FIG.14

6003-209 -0100

TYPE OF MODEL |

E3112 | E3112 | E3112 | E3112 | |
B54 5515 B56 B57 | C

KEY PART CODE DESCRIPTION REMARKS

—OoO0
TITO

6211-540-018-00 BRG/CRANK/UNO50 SET 1 1

6211-599-012-00 BEARING/THRUST/CRANK

6211-560-007-00 BRG/CRANK/UN100 SET

6211-599-012-00 BEARING/THRUST/CRANK

6212-274-016-00 BRG/CONROD/UNO50 SET

RGBT SRR
W W N = N
W W N = N
W W N N
W W N N

6212-276-016-00 BRG/CONROD/UN100 SET

o 0bd WNP




6004-210 -0100

FIG. 8 OIL PAN

35

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

E3112

E3112

E3112
B57

—0o0

TIO

REMARKS

6211-361-010-10

PAN,OIL COMP

B55
1

B56
1

3805-355-002-20

PLUG/M14X1.5

1

1

V720-102-401-80

O-RING/1A,P18

¥ * | XOTW

1

1

1
2
3
4

V230-360-601-00

FLANGEBOLT/M6X10

18

18

18




36

FIG. 9 REAR PLATE

3
f"/
i
S
!
\{r
6004-220R-0100
S TYPE OF MODEL C|G
KEY| PART CODE DESCRIPTION P I'&3ir 83100 | 3112 | E31D2 o[R REMARKS
C | B54 B55 B56 B57 L|P
1 (6211-341-087-00 PLATE/REAR * 1 1 1 1
2 6211-342-002-10 POINTER * 1 1 1 1
3 16213-129-006-00 PIN/STRAIGHT * 1 1 1 1
4 (6901-911-025-00 BOLT,SEMS/M10X25,7T * 6 6 6 6




FIG.10 TIMING GEAR CASE

gl 2%
Q@¢> N
}&S?‘;—«i{g'@“
NN
Iy

6004-240N-0100,6004-240N-0200

e

37

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

o
o
I~

E3112 | E3112

E3112

oo
o
N

—0o0

TIO

REMARKS

6211-310-012-50

GEARCASE ASSY

(=Y

B55 B56
1 1

(=Y

6209-605-007-10

PLUG/PT1/8

6209-610-007-00

ICUP/SEALING/16

6904-110-822-00

STUD

6904-110-855-00

STUD

6904-110-850-00

STUD

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT/M8X85

O[O |N O 0D WN|F-

V231-360-805-50

FLANGEBOLT/M8X55

10

3817-401-001-00

NUT/M08

V231-360-801-60

FLANGEBOLT/M8X16

12

V231-360-804-50

FLANGEBOLT/M8X45

13

V231-360-807-50

FLANGEBOLT/M8X75

14

1425-621-004-00

HOLDER/JE/9-9

15

V231-360-803-00

FLANGEBOLT/M8X30

16

6209-500-003-00

WASHER/08X14X01

17

6215-546-003-30

STOPPER/FULLLOAD

18

6209-409-001-00

NUT/M8

19

V341-120-008-00

NUT,CAP/M8

20

6209-920-002-00

PACKING

21

6215-542-004-20

PIN/ARM

22

P117-303-003-00

PIN/SNAP

23

6215-542-005-20

PIN

24

6209-600-004-00

PLUG/SCREW

25

6209-500-003-00

WASHER/08X14X01

26

6209-740-001-00

PIN,GROOVE

27

6211-312-003-20

IGASKET/GEARCASE

28

6213-160-002-20

VALVE/RELIEF ASSY

29

6213-161-001-20

PISTON/VALVE/RELIEF

30

6213-164-001-00

SPRING/RELIEF VALVE

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

B R R R R R R RN RNR R R R RN R O ®RNR R R NS RN

B R R R R R R RN RNR R R R RN R O ®RNR R R NS RN
R R R R R R R RNRNR R R R RN R O ®RNR R R NN RN

R R R R R R R RN RNR R R R RN R O ®RNR R R NN RN




38

FIG.10 TIMING GEAR CASE

6004-240N-0100,6004-240N-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

o
o
I~

E3112 | E3112

E3112

o
o
N

—OoO0

TGO

REMARKS

31

V705-140-012-00

RING,SNAP/12 C

(=Y

B55 B56
1 1

(=Y

32

6209-050-001-00

BOLT/M6

33

6209-050-002-00

BOLT/M6

34

V301-260-006-00

NUT/M6

35

6219-310-003-20

DRIVE/TACHOMETE ASSY

36

V723-102-002-40

0-RING/1A,S24

37

V230-360-601-60

FLANGEBOLT/M6X16

38

3625-540-004-00

CAP,BLANK/30

39

6211-311-007-40

PLATE/FRONT

40

6211-312-004-20

GASKET/PLATE

41

6902-050-816-00

BOLT

42

6211-319-003-00

SPACER

43

V723-102-005-00

0-RING/1A,S50

44

6209-749-001-20

PIN/TUBE

45

6904-110-822-00

STUD

46

6212-530-022-00

SHAFT/HYDRAULIC ASSY

47

1729-202-002-00

BEARING/BALL

48

V304-260-008-00

NUT/M8

49

V401-160-008-00

WASHER,SP/M8

50

V304-260-008-00

NUT/M8

BB B BN R R NR R WR R R NR RN R R

BB B BN R R NR R WR R R NR RN R R
BB B BN R R NP R WR R R NR RN Rk

BB B BN R RNR R W R R R NR RN R R

51

V401-160-008-00

WASHER,SP/M8

| k| K| k| k| | K| K| k| k| K| K| k| K| K| K|k X X ¥ FXOTDW




FIG. 11 HANGER

6003-290 -0100

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION Pl (3112 312 Teaz | T| O |R REMARKS
C | B54 B55 B56 B57 |C|L |P
11(6211-777-007-30 HANGER * 2 2 2 2
* 2 2 2 2

2 |[V233-361-002-00 FLANGEBOLT/M10X20




40

FIG.12 VALVE

10
| 15

’ @@@ 8{3

20 \\ ‘ ‘\6—5
T; 9 -- ‘ &
5 —&. 4
64% %18 12 e 5
NS @# %3
74? 4
%, ° B
T 2
1
1911 -
g,&
@ 6
6004-301 -0100
S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION Pl TeBin (B Teim | T 0| R REMARKS
C| Bs4 | BS5 B56 By |C|L |P
1|6212-551-028-00 VALVE/INTAKE * 3 3 3 3
2 |6212-552-014-00 VALVE/EXHAUST * 3 3 3 3
3 6212-561-001-10 SPRING/VALVE * 6 6 6 6
4 |6212-563-005-00 SEAT/VALVESPRING * 6 6 6 6
5 (6212-565-001-00 CUTTER,VALVE * 12 12 12 12
6 [6212-571-006-00 [TAPPET * 6 6 6 6
7 |6212-575-002-00 ROD,PUSH * 6 6 6 6
8 |6212-600-002-30 ROCKERSHAFT  ASSY * 1 1 1 1
9 [6212-611-004-10 ROCKERARM * 6 6 6 6
10 |6212-620-001-20 SHAFT/ROCKERARM ASSY | * 1 1 1 1
11 16212-626-002-10 PLUG * 2 2 2 2
12 |6212-628-004-00 BRACKET ROCKER SHAFT| * 2 2 2 2
13 |6212-628-005-00 BRACKET,ROCKER SHAFT| * 1 1 1 1
14 16209-940-004-00 SPRING * 2 2 2 2
15 |[V704-140-016-00 RING,SNAP/16 C * 2 2 2 2
16 |{6212-616-002-00 [SCREW ADJUST * 6 6 6 6
17 16209-409-003-00 NUT * 6 6 6 6
18 |16209-000-002-00 BOLT * 1 1 1 1
19 ([V231-360-805-00 FLANGEBOLT/M8X50 * 1 1 1 1
* 2 2 2 2

3817-401-001-00

NUT/M08




FIG. 13 CAM SHAFT

6003-310 -0100

41

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B54

E3112

E3112
B56

E3112
B57

—0o0

TIO

REMARKS

6212-511-002-00

SHAFT,CAM

B55
1

1

6212-522-010-00

GEAR/CAMSHAFT

6209-730-005-00

KEY/07X05X09

6212-535-014-00

PLATE/THRUST

V210-560-601-20

BOLT,S/M6X12/7T

o gD WINEP

6212-523-023-00

GEAR/IDLE ASSY

¥ k| k| X ¥ X IOTW

BN R Rk

1
1
1
2
1

1
1
1
2
1

BN R R e




42

FIG. 14 PISTON

3
4
7
6004-3401-0100
S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P I'&3ir 83100 | 3112 | E31D2 o[R REMARKS
Cl B54 | B55 | BA6 | B57 LIP
1(6212-111-094-20 PISTON * 3 3 3 3
2 |6212-121-014-20 RING/PISTON SET * 3 3 3 3
3 6212-211-001-10 PIN,PISTON * 3 3 3 3
4 16209-587-001-00 RING,SNAP * 6 6 6 6
5 16212-230-004-10 CONNECTINGROD ASSY | * 3 3 3 3
6 |6212-235-005-00 BOLT/CONNECTINGROD | * 6 6 6 6
7 |6212-271-016-00 BEARING/CONNECTINGR | * 3 3 3 3




FIG. 15 PISTON/OVER SIZE (OPTION)

43

6004-3491-0100
S TYPE OF MODEL C|G

KEY PART CODE DESCRIPTION P 's3siz T 312 [ E3102 [ E312 o|R REMARKS
C | B54 B55 B56 B57 L |P

1 |6212-114-094-20 PISTON(OV/050) T| 3 3 3 3

2 (6212-124-014-10 RINGPISTON/OV050 SET | T 3 3 3 3

3 (6212-116-094-20 PISTON(OV/100) T| 3 3 3 3

4 T 3 3 3 3

6212-126-014-10

RINGPISTON/OV100 SET




44

FIG. 16 CRANK SHAFT

6004-350N-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

o
ol
S

E3112
B55

E3112
B56

E3112
B57

—OoO0

TGO

REMARKS

6212-310-009-60

CRANKSHAFT  ASSY

(=Y

1

V523-101-001-80

PIN,ST,B/10X18

6212-521-008-00

GEAR/CRANK

6209-730-006-00

KEY/07X05X43

6212-330-051-10

FLYWHEEL ASSY

6212-333-009-00

RINGGEAR

V600-150-600-20

BEARING,RB/6002SS

6209-046-015-00

BOLT/FLANGE

© 00N A~ WN| P

6212-370-011-00

PULLEY ASSY

6212-371-009-00

PULLEY

6212-372-002-10

CENTER CRANK PULLEY

6902-050-610-00

BOLT

6909-150-506-00

WASHER,SP/M6

6209-000-043-00

BOLT/CRANK

k| k| k| K| K[ k| | X[ K|k F| X ¥XOTW

B A A R R R AR R R R R R

R I e S e e S S




6004-351C-0100

FIG.17 CRANK SHAFT

45

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B54

E3112

E3112
B56

E3112

oo
o
N

—0o0

TIO

REMARKS

6212-310-009-60

CRANKSHAFT  ASSY

B55
1

(=Y

V523-101-001-80

PIN,ST,B/10X18

6212-521-008-00

GEAR/CRANK

6209-730-006-00

KEY/07X05X43

6212-330-090-10

FLYWHEEL ASSY

6212-333-009-00

RINGGEAR

6213-129-006-00

PIN/STRAIGHT

V600-150-600-20

BEARING,RB/6002SS

O[O |N O 0D WN|F-

6209-046-015-00

BOLT/FLANGE

10

6212-370-011-00

PULLEY ASSY

6212-371-009-00

PULLEY

12

6212-372-002-10

CENTER CRANK PULLEY

13

6902-050-610-00

BOLT

14

6909-150-506-00

WASHER,SP/M6

X k| k| K[ R k| k| K| K| X[ | k| ¥ X XIOODW

R N e e N I S S S

B OA S R R R AR W R R R R R

15

6209-000-043-00

BOLT/CRANK




46

6004-401B-0100

FIG.18 OIL PUMP

KEY

PART CODE

DESCRIPTION

—OoO0

TGO

REMARKS

6213-100-003-30

OILPUMP ASSY

6213-111-001-30

BODY/OILPUMP

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

V210-560-602-50

BOLT,S/M6X25/7T

6213-140-034-10

STRAINER

V720-102-401-50

O-RING/1A,P15

6213-149-002-00

CLAMP,STRAINER

© 00N A~ WN| P

V231-360-801-60

FLANGEBOLT/M8X16

6213-311-006-00

PIPE,OIL

6909-906-105-10

BOLT,JOINT

6209-920-002-00

PACKING

6213-240-002-20

CARTRIDGE/OILFILTER

k| k| k| K| K[ k| k| X | F| ¥ F XIOODW

BN R R R R R R W W N R

BN R R R R R R W W N R

BN R R R R R R W w N R

BN R R R R R R W w N R




6004-420H-0100

FIG.19 WATER PUMP

47

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

o
o
I~

E3112

E3112
B56

E3112

oo
o
N

—0o0

TIO

REMARKS

6213-610-011-20

WATERPUMP ASSY

(=Y

B55
1

1

(=Y

6213-614-018-00

GASKET/WATERPUMP

V231-360-804-50

FLANGEBOLT/M8X45

3817-401-001-00

NUT/M08

6213-619-001-00

SPACER,PUMP.WATER

6213-614-019-00

GASKET/SPACER

6904-110-840-00

STUD/M8X40

V231-360-802-00

FLANGEBOLT/M8X20

O[O |N O 0D WN|F-

3817-401-001-00

NUT/M08

10

6213-729-013-10

HOSE/RUBBER

J061-210-015-00

CLAMP/WIRE/10-15

12

6213-716-004-20

HOUSING/THERMOSTAT

13

6213-743-002-10

GASKET/HOUSING

14

V231-360-802-00

FLANGEBOLT/M8X20

15

V231-360-807-50

FLANGEBOLT/M8X75

16

6513-770-022-10

THERMOSTAT

17

6213-711-003-20

PIPE,WATER OUTLET

18

V723-102-005-50

0O-RING/1A,S55

19

V231-360-802-50

FLANGEBOLT/M8X25

20

6213-729-011-00

CAP

N NN R R R R R R RN R R R NR RN R R

N NN R R R R R R RN R R R NR RN R R

N NN R R R R R R RNR R R NR RN R R

N NN R R R R R R RNR R R NR RN R R

21

J061-220-024-00

CLAMP/WIRE/20-24

Nl k| k| R X k| k| R X | k| k| K| K| X F| K| K| X F| F ¥XOTODW®W




48

FIG.20 COOLING FAN

6003-4801-0100

S TYPE OF MODEL Cc|G

KEY| PART CODE DESCRIPTION P I'&3ir 83100 | 3112 | E31D2 o[R REMARKS
C | B54 B55 B56 B57 L|P

1 (6213-660-007-00 FAN/COOLING * 1 1 1 1

2 |6213-641-002-10 PULLEY,WATER PUMP * 1 1 1 1

3 |16213-669-008-00 SPACER/FAN/48 * 1 1 1 1

4 (6209-030-044-00 BOLT/WS * 4 4 4 4

516213-671-003-00 BELT VHMO034 * 1 1 1 1




6004-501C-0100

FIG.21 INJECTION NOZZLE

49

6215-411-128-00

PIPE/INJECTION ASSY

S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P e 18310 | 6312 | 3100 o|R REMARKS

C | B54 B55 B56 B57 L[P

1 |6215-300-036-10 INJECTIONNOZZLE ASSY | * 3 3 3 3 FIG 031

2 |6215-359-001-00 WASHER * 3 3 3 3

3 |6215-315-002-00 GASKET,NOZZLE * 3 3 3 3

4 16215-411-126-10 PIPE/INJECTION ASSY * 1 1 1 1

5 |6215-411-127-00 PIPE/INJECTION ASSY * 1 1 1 1

6 * 1 1 1 1




50

6004-510S-0100

FIG.22 INJECTION PUMP
6-29

22

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

o
ol
S

E3112

E3112
B56

E3112
B57

—OoO0

TGO

REMARKS

6215-600-103-30

INJECTIONPUMP ASSY

(=Y

B55
1

FIG 032

6215-619-010-00

WASHER/AIR BLEEDER

6215-619-009-00

SCREW/HOLLOW

6219-752-045-00

SHIM/INJECTIONPUMP

6219-752-044-00

SHIM/INJECTIONPUMP

6219-752-046-00

SHIM/INJECTIONPUMP

6219-752-047-00

SHIM/INJECTIONPUMP

V201-360-802-00

BOLT/M8X20/7T

© 00N~ WN P

3817-401-001-00

NUT/M08

6215-621-016-30

CAMSHAFT/INJECTION P

6212-524-002-40

GEAR/INJECTIONPUMP

6209-730-005-00

KEY/07X05X09

V600-110-620-30

BEARING,RB/6203

1729-202-001-00

BEARING/BALL

6212-535-010-10

PLATE/THRUST/INJECTI

V210-560-601-20

BOLT,S/M6X12/7T

6215-520-001-00

FLYWEIGHT

6209-030-043-00

BOLT/M6X10

6215-526-004-00

THRUSTPIECE

6215-541-001-10

ARM/FLOATING COMP

6215-543-002-10

RINK/CONTROL

6215-542-006-00

PIN,CONTROL

V710-140-004-00

RING,SNAP/4 E

6215-531-008-00

SPRING/GOVERNOR

6215-541-024-50

LEVER/CONTROL COMP

V720-101-900-80

O-RING/1A,P8

6209-580-002-10

SPRING,RETURN

6215-549-007-10

ARM/CONTROL

V301-260-006-00

NUT/M6

V411-260-006-00

WASHER,PL/M6

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

R R R R R R R R R R R R R R R R R R R R NN R R R R RN

R R R R R R R R R R R R R R R R R R R R NN R R R R RN




6004-510S-0100

FIG.22 INJECTION PUMP
6-29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B54

E3112

E3112
B56

E3112
B57

—0o0

TIO

REMARKS

31

V401-160-006-00

WASHER,SP/M6

¥ *IOTW®W

B55
1

32

6215-549-012-00

SPRING,STARTING

1




52

6004-511A-0100

FIG. 23 INJECTION PUMP
6-29

22

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B54

E3112
B55

E3112
B56

E3112

o
o
N

—OoO0

TGO

REMARKS

6215-600-103-30

INJECTIONPUMP ASSY

1

(=Y

FIG 032

6215-619-010-00

WASHER/AIR BLEEDER

6215-619-009-00

SCREW/HOLLOW

6219-752-045-00

SHIM/INJECTIONPUMP

6219-752-044-00

SHIM/INJECTIONPUMP

6219-752-046-00

SHIM/INJECTIONPUMP

6219-752-047-00

SHIM/INJECTIONPUMP

V201-360-802-00

BOLT/M8X20/7T

© 00N~ WN P

3817-401-001-00

NUT/M08

6215-621-016-30

CAMSHAFT/INJECTION P

6212-524-002-40

GEAR/INJECTIONPUMP

6209-730-005-00

KEY/07X05X09

V600-110-620-30

BEARING,RB/6203

1729-202-001-00

BEARING/BALL

6212-535-010-10

PLATE/THRUST/INJECTI

V210-560-601-20

BOLT,S/M6X12/7T

6215-520-001-00

FLYWEIGHT

6209-030-043-00

BOLT/M6X10

6215-526-004-00

THRUSTPIECE

6215-541-001-10

ARM/FLOATING COMP

6215-543-002-10

RINK/CONTROL

6215-542-006-00

PIN,CONTROL

V710-140-004-00

RING,SNAP/4 E

6215-531-019-00

SPRING/GOVERNOR

6215-541-024-50

LEVER/CONTROL COMP

V720-101-900-80

O-RING/1A,P8

6209-580-002-10

SPRING,RETURN

6215-549-007-10

ARM/CONTROL

V301-260-006-00

NUT/M6

V411-260-006-00

WASHER,PL/M6

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

B R R R R R R R R R R R R R R R R R R R NN R R R R RN

B R R R R R R R R R R R R R R R R R R R NN R R R R RN




6004-511A-0100

FIG. 23 INJECTION PUMP
6-29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B54

E3112
B55

E3112

E3112
B57

—0o0

TIO

REMARKS

31

V401-160-006-00

WASHER,SP/M6

¥ *IOTW®W

B56
1

32

6215-549-012-00

SPRING,STARTING

1




54

6004-

550S-0100

FIG. 24 FUEL PIPE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B54

E3112

E3112
B56

E3112
B57

—OoO0

TGO

REMARKS

6215-412-018-10

CONNECTOR/FUEL

B55
1

1

6215-411-198-00

PIPE/FUEL

6209-360-011-00

HOSE/RUBBER

3640-586-004-00

RESISTANCE/1.0

J062-076-082-00

CLIP/HOSE/7.6-8.2

o 0bd WNP

6209-360-143-00

CORRUGATEDTUBE

| k| k| F| X ¥XIOTW

BN R R e

1
1
1
2
1

1
1
1
2
1

BN R R e




6005-560 -0100

FIG. 25 ADAPTER

55

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B54

E3112

E3112
B56

E3112
B57

—0o0

TIO

REMARKS

1

6215-548-029-20

ADAPTER/255X065 ASSY

¥ *IOTW®W

B55
1

2

6215-541-016-40

ARM/TENSION

1




56

FIG. 26 ADAPTER

6004-560K-0100
S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P [E3i12 | E3112 | E3112 | E31L2 O|R REMARKS
C | B54 B55 B56 B57 L|P
1 |6215-548-026-30 |ADAPTER/220X100 ASSY | * 1 1
*

2

6215-541-016-40

ARM/TENSION

1




FIG.27 ELECTRIC (1)

6004-801K-0100,6004-801K-0200

57

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B54

E3112

E3112
B56

E3112
B57

—0o0

TIO

REMARKS

6281-200-005-00

GENERATOR ASSY

B55
1

1

FIG 034

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT/M8X20

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT/M10X70

6209-440-007-00

NUT/FLANGE/M10

6281-100-014-00

STARTER ASSY

FIG 033

0N OO WN| -

6209-030-085-00

BOLT/WS

k| K| K| X | X | X XOTDW

N B R R R Rk

N B R R R Rk

N B R R R R R

N B R R R Rk




58

FIG.28 ELECTRIC (2)

6004-821G-0100,6004-821G-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

E3112

—OoO0

TGO

REMARKS

6281-971-003-00

SWITCH/OILPRESSURE

B55
1

B56
1

6282-450-006-00

THERMOMETER

6281-410-023-10

GLOWPLUG

6209-440-005-00

NUT/FLANGE

6219-732-017-00

CONNECTOR/GLOWPLUG

6281-910-013-00

SOLENOID

6209-630-002-10

GASKET

NG~ WN P

V230-360-601-60

FLANGEBOLT/M6X16

k| K| K| X | X XOTW

N R R R W Wk

N R R R W Wk




FIG. 29 REPAIR PARTS(OPTION)

6005-998D-0100

TYPE OF MODEL | C|G
E3112 | E3112 | E3112 | E3112 | T <L3 E REMARKS

KEY PART CODE DESCRIPTION

—H|l0OTw

B54 B55 B56 B57 | C
1 (6281-271-003-00 REGULATOR  ASSY 1 1




60

FIG. 30 REPAIR PARTS(OPTION)

6004-999C-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

o
o
I~

E3112

E3112
B56

E3112

o
o
N

—OoO0

TGO

REMARKS

6287-810-015-30

REPAIR/ENGINE SET

(=Y

B55
1

1

(=Y

6212-569-002-00

SEAL,OIL

6211-141-029-20

GASKET/CYLINDERHEAD

6211-173-003-00

SEAL,CYL.HEAD COVER

6209-572-003-00

GASKET

6214-115-001-20

GASKET,INLET MANIFOL

6214-145-001-30

GASKET,EXH.MANIFOLD

6211-258-001-00

SEAL,BEARING CAP

© 00N A~ WN| P

6211-258-002-00

SEAL,BEARING CAP/7

6209-625-001-00

SEAL,OIL

6211-292-001-20

GASKET/COVER

6209-625-002-00

SEAL,OIL

6209-920-002-00

PACKING

6211-312-003-20

GASKET/GEARCASE

6211-312-004-20

GASKET/PLATE

V723-102-005-00

0-RING/1A,S50

V720-102-401-50

0-RING/1A,P15

6213-614-018-00

GASKET/WATERPUMP

6213-614-019-00

GASKET/SPACER

6213-743-002-10

GASKET/HOUSING

V723-102-005-50

0-RING/1A,S55

6209-630-002-10

GASKET

N R R R R R R R R RN R R R NA R RN R R o

N R R R R R R R R RN R R R NA R RN R R o

N B R R R R R R R RN R R R NS R R N R R o

N B R R R R R R R RN R R R NS R R N R R o

6209-500-003-00

WASHER/08X14X01

A A A A A A A A A Ao o




6215-300-036-1B

FIG.31 COMPONENT PARTS
FOR 6215-300-036-10 ON Fig.21

61

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112 | E3112

—0o0

TIO

REMARKS

6215-330-024-10

HOLDER/NOZZLE ASSY

B55 B56
3 3

6215-331-008-00

BODY/NOZZLE HOLDER

6215-342-001-00

PIN,NOZZLE HOLDER

6215-343-001-00

SPRING/NOZZLEHOLDER

6215-332-013-00

NUT/NOZZLERETAINING

6215-339-001-00

PIECE,DISTANCE

6215-345-001-00

WASHER/0.9

6215-345-002-00

WASHER/0.925

O[O |N O 0D WN|F-

6215-345-003-00

WASHER/0.95

10

6215-345-004-00

WASHER/0.975

6215-345-005-00

WASHER/1.0

12

6215-345-006-00

WASHER/1.025

13

6215-345-007-00

WASHER/1.05

14

6215-345-008-00

WASHER/1.075

15

6215-345-009-00

WASHER/1.1

16

6215-345-010-00

WASHER/1.125

17

6215-345-011-00

WASHER/1.15

18

6215-345-012-00

WASHER/1.175

19

6215-345-013-00

WASHER/1.2

20

6215-345-014-00

WASHER/1.225

21

6215-345-015-00

WASHER/1.25

22

6215-345-016-00

WASHER/1.275

23

6215-345-017-00

WASHER/1.3

24

6215-345-018-00

WASHER/1.325

25

6215-345-019-00

WASHER/1.35

26

6215-345-020-00

WASHER/1.375

27

6215-345-021-00

WASHER/1.4

28

6215-345-022-00

WASHER/1.425

29

6215-345-023-00

WASHER/1.45

30

6215-345-024-00

WASHER/1.475

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

W W W wowowwow w ow owowowow owowow owow owwwww w w w w w

W W W wowowwow w owow owow owow owow ow owow ww ww w w w w w
W W W wowowowowowowow owow owow www o owow wow w ow v ow w w w

W W W wowowowowowowow owow owow wow o owow wow w ow v ow w w w




62

6215-300-036-1B

FIG.31 COMPONENT PARTS
FOR 6215-300-036-10 ON Fig.21

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E3112 | E3112

—OoO0

TGO

REMARKS

31 |6215-345-025-00

WASHER/1.5

B55 B56
3 3

32 16215-345-026-00

WASHER/1.525

33 16215-345-027-00

WASHER/1.55

34 [6215-345-028-00

WASHER/1.575

35 (6215-345-029-00

WASHER/1.6

36 [6215-345-030-00

WASHER/1.625

37 16215-345-031-00

WASHER/1.65

38 |16215-345-032-00

WASHER/1.675

39 |16215-345-033-00

WASHER/1.7

40 |[6215-345-034-00

WASHER/1.725

41 |6215-345-035-00

WASHER/1.75

42 16215-345-036-00

WASHER/1.775

43 |6215-345-037-00

WASHER/1.8

44 16215-345-038-00

WASHER/1.825

45 |[6215-345-039-00

WASHER/1.85

46 |6215-345-040-00

WASHER/1.875

47 16215-345-041-00

WASHER/1.9

48 |6215-345-042-00

WASHER/1.925

49 16215-345-043-00

WASHER/1.95

50 [6215-359-002-00

NUT

W W W owwwowwwow wwww w w w w w w

W W Wwowwwowwww wwww w w w w w w
W W W wwowowww ow w w w w w w w w w w

W W W wwwowww w w ww w w w w w w w

51 [6215-311-027-00

NOZZLE ASSY

| k| K| k| k| | K| K| k| k| K| K| k| K| K| K|k X X ¥ FXOTDW




6215-600-103-3J

FIG.32 COMPONENT PARTS
FOR 6215-600-103-30 ON Fig.22

63

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

E3112

E3112

—0o0

TIO

REMARKS

6215-643-006-00

SPRING/DELIVERYVALVE

B54
3

B55
3

B56
3

6215-644-007-00

HOLDER/DELIVERYVALVE

6215-649-019-00

ORING

6215-649-002-00

GASKET/DELIVERYVALVE

6215-641-006-00

VALVE ASSY

6215-611-001-00

HOUSING ASSY

6215-631-019-00

ELEMENT ASSY

6215-619-022-00

BOLT/WASHERHEAD

O[O |N O 0D WN|F-

6215-612-001-00

PLATE/ADJUSTING

10

6215-629-001-00

PIN/INJECTIONPUMP

6215-629-002-00

PLATE

12

6215-622-001-00

TAPPET/INJECTIO ASSY

13

6215-637-001-00

RACK/CONTROL ASSY

14

6215-635-001-00

SLEEVE/PLUNGER

15

6215-639-004-00

SEAT/SPRING/UPPER

16

6215-634-001-00

SPRING/PUMPPLUNGER

17

6215-639-005-00

SEAT/SPRING/LOWER

18

6215-629-003-00

PLATE/TAPPET/AD 0.6

19

6215-629-004-00

PLATE/TAPPET/AD 0.7

20

6215-629-005-00

PLATE/TAPPET/AD 0.8

21

6215-629-006-00

PLATE/TAPPET/AD 0.9

22

6215-629-007-00

PLATE/TAPPET/AD 1.0

23

6215-629-008-00

PLATE/TAPPET/AD 0.2

24

6215-629-009-00

PLATE/TAPPET/AD 0.3

25

6215-629-010-00

PLATE/TAPPET/AD 0.4

26

6215-629-011-00

PLATE/TAPPET/AD 0.5

27

6215-629-012-00

PLATE/TAPPET/AD 0.25

28

6215-629-013-00

PLATE/TAPPET/AD 0.35

29

6215-629-014-00

PLATE/TAPPET/AD 0.45

30

6215-629-015-00

PLATE/TAPPET/AD 0.55

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

R R R R R R R R R PR R R W W R R w NN ® R W W W w

R R R R R R R R R R R R W W R W R w NN W R W W W w

R R R R R R R R R R R R W W R W R W NN W R W W w w

R R R R R R R R R R R R W W R W R W NN W R W W w w




64
FIG.32 COMPONENT PARTS
FOR 6215-600-103-30 ON Fig.22
10
6215-600-103-3J
S TYPE OF MODEL I C|G
KEY] PART CODE DESCRIPTION P Esii2 Te3112 13112 [ Eatiz | T| O | R REMARKS
C | B54 B55 B56 B57 |C[L|P
31 (6215-629-016-00 PLATE/TAPPET/AD 0.65 * 1 1 1 1




6281-100-014-0A

FIG.33 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.27

62

v

65

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

o
o
I~

E3112

E3112
B56

E3112

oo
o
N

_|
—0o0

TIO

REMARKS

6281-111-009-00

YOKE/STARTER ASSY

(=Y

B55
1

1

(=Y

6281-119-009-00

BRUSH/STARTER

6281-118-007-00

HOLDER/STARTER ASSY

6281-117-003-00

SPRING/STARTERBRUSH

6281-121-010-00

ARMATURE/STARTE ASSY

6281-124-011-00

CLUTCH/STARTER ASSY

6281-129-064-00

HOUSING/STARTER ASSY

6281-129-080-00

BEARING/NEEDLE

O[O |N O 0D WN|F-

6281-129-058-00

BEARING/NEEDLE

k| k| K[ X | X | | X XOTD®W

10

6281-115-017-00

FRAME/COMMUTATOR EN

*

D

6281-115-018-00

COVER

12

6281-129-065-00

BEARING/OILLESS

13

6281-129-066-00

BEARING/WITH SHOCKAB

14

6281-129-067-00

BEARING/OILLESS

15

6281-129-068-00

SHAFT/STARTER PLANET

16

6281-129-069-00

BEARING/OILLESS

17

6281-129-070-00

GEAR/STARTER PLANETA

18

6281-129-071-00

GEAR/STARTERINTERNAL

19

6281-127-003-00

LEVER/PINIONDRIVE

20

6281-151-014-00

SWITCH/MAGNETIC ASSY

21

6281-129-072-00

RING/SNAP

22

6281-129-073-00

RING/SNAP

23

6281-129-074-00

NUT/PINIONSTOP

24

6281-129-075-00

WASHER/SK

25

6281-129-076-00

WASHER/SK

26

6281-129-077-00

WASHER/SK

27

6281-129-078-00

PLATE

28

6281-129-030-00

NUT

29

6281-129-029-00

NUT

30

6281-129-043-00

BOLT/THROUGH

%l k| k| k| X k| k| k| R X k| k| K| X | k| F| X| *| *

NN R R R R R R R R R R R W R R R R R R R R R R R RN RN

NN R R R R R R R R R R R W R R R R R R R R R R R RN RN

NN R R R R R R R R R R R R R R R R R R R R R R RN RN

NN R R R R R R R R R R R R R R R R R R R R R R RN RN




66

6281-

FIG.33 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.27

100-014-0A

S TYPE OF MODEL cC|G

KEY PART CODE DESCRIPTION P [E3i12 | E3112 | E3112 | E31L2 O|R REMARKS
C | B54 B55 B56 B57 L|P

31 |16909-150-508-00 WASHER * 1 1 1 1

32 16909-110-408-00 NUT/M8 * 1 1 1 1

3316281-129-062-00 SCREW * 2 2 2 2

34 (6281-129-079-00 NUT * 1 1 1 1




FIG.34 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.27
4

6281-200-005-0C

67

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

o
o
I~

E3112

E3112
B56

E3112

oo
o
N

—0o0

TIO

REMARKS

6281-222-004-00

PULLEY

(=Y

B55
1

1

(=Y

6281-229-002-00

NUT

6281-229-003-00

COLLOR

6281-221-007-00

ROTOR ASSY

6281-229-004-00

COVER,BEARING

6281-229-032-00

BEARING/BALL

6281-213-018-00

FRAME/DRIVEEND ASSY

6281-229-006-00

PLATE

O[O |N O 0D WN|F-

6281-229-007-00

BOLT

10

6281-229-008-00

BOLT

6281-229-033-00

BEARING/BALL

12

6281-214-003-00

FRAME

13

6281-214-004-00

COVER

14

6281-229-029-00

HOLDER ASSY

15

6281-229-011-00

BUSH

16

6281-217-002-00

HOLDER/BRUSH ASSY

17

6281-215-001-00

BRUSH

18

6281-216-001-00

SPRING

19

6281-229-012-00

BOLT

20

6281-229-013-00

BOLT

21

6281-229-014-00

BOLT

22

6281-229-015-00

BOLT

23

6281-229-016-00

NUT

24

6281-229-017-00

BOLT

25

6281-229-018-00

NUT

Nl k| k| k| k| N[ k| k| k| R | k| k| K| X | k| k| K| K| X[ k| k| K| X X X OTW

Bl R NN W R o NNN R R R R R RN R R R R R Rk

Bl R NN W R o NNN R R R R R RN R R R R R Rk

BRI NN W R o NNN R R R R R RN R R R R R R R

BRI NN W R o NNN R R R R R RN R R R R R R R

26

6281-271-008-00

REGULATOR ASSY







ENGINE

E3CDB85...TM3267H
E3CDB86---TM3267F

6005-097-235-00






71

FIG. 1 SHORT BLOCK ENGIASSY

6005-018F-0100

)]
4
[n'd
<
s
Ll
[n'd
Oxa
004
-+ 0O
oo
alog-
03
S
S
[m)
>
nao ol
>
[7)]
[7)]
<
z |2
o o
= |z
& g
mc
o]
L |
QA ||
T
x
o
T
[75]
o
o
o
el
O N
O |o
T
o b
T |w
o
o
[{e]
e
X




72

FIG. 2 CYLINDER HEAD

6005-101S-0100,6005-101S-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

—0o0

TGO

REMARKS

6211-110-084-40

CYLINDERHEAD ASSY

B85
1

B86
1

6209-610-003-00

CUP/SEALING/50

6209-605-004-10

PLUG/PT1/2

6212-569-002-00

SEAL,OIL

V682-200-000-60

BALL,STEEL

6211-141-057-10

GASKET/CYLINDERHEAD

B RrOoO N

Lol It =2 I 2 [ N

6209-000-005-00

BOLT

0N O WN|-

6209-300-014-00

STUD

k| K| K| X | X | F| XOTDW




FIG. 3 CYLINDER HEAD COVER

6008-110H-0100

TYPEOFMODEL| | | C

E3CD | E3cD | 1| ©
B85 Bge |[C | L

TIO

KEY PART CODE DESCRIPTION REMARKS

6211-170-007-30 COVER/CYLINDER HEAD !

6211-179-011-20 RUBBERFLANGE

6211-291-010-00 COVER/BLOWBY

V195-164-008-30 SCREW/TAPPING

6211-751-001-10 CAP,OIL FILLER

6211-173-005-00 SEAL/CYL HEAD/UNDER

6209-490-002-10 NUT/CAP

6209-572-003-00 GASKET

6209-360-109-10 HOSE/RUBBER

k| k| K[ XX | k| ¥ ¥ XOTDW

BRI NN R R A R R
BB NN R R A R R

B(DW\IO".HAOONH

6213-721-023-00 ORIFICE




“ FIG. 4 INLET MANIFOLD

6005-120 -0100

S [tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION Preom TemolT|o|R REMARKS
C | B85 Bge |C| L |P
1 |6214-110-003-00 MANIFOLD/INLET ASSY * 1 1
2 [6214-115-003-10 [GASKET/INLETMANIFOLD | * 1 1
3 * 6 6

V231-360-802-50 FLANGEBOLT/M8X25




75

FIG. 5 EXHAUST MANIFOLD

6005-140 -0100

0
X
[a'd
<
=
wl
[a'd
oxa
00
—FO
T|a
Qlog- ¢ |©
03
s |+
G
(=]
Wmﬁllﬁ
r
naolx | |x
(a)]
o)
T
REE
b
g - §
RS
= | X Te)
o Wy
B 13 %
DE8
w (JYs
O |OF <
Zwnd
< <0
= O m
ojo|lo
o|N| W
| B I
™| N
_.m i =)(=]
@) OOOm
O |awo
= < | < |©
wm - |0
1
A Y Y
-
NN
©o| o>
H N
X




76

6005-203X-0100

FIG. 6 CYLINDER BLOCK

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

—0o0

TGO

REMARKS

6211-210-081-30

CYLINDERBLOCK ASSY

B85
1

B86
1

6209-000-006-00

BOLT

6209-610-007-00

CUP/SEALING/16

6209-610-001-10

CUP/SEALING/28

6209-610-009-00

CUP/SEALING/36

6209-610-003-00

CUP/SEALING/50

6209-605-007-10

PLUG/PT1/8

6212-531-008-30

PIN/IDLEGEAR

O[O0 |N O 0D WN|F-

6211-258-001-00

SEAL,BEARING CAP

=
o

6211-258-002-00

SEAL,BEARING CAP/7

=
[N

6211-510-008-00

BEARING/CRANK SET

[
N

6211-511-007-00

BEARING/CRANK/UPPER

[
w

6211-511-008-00

BEARING/CRANK/LOWER

[
»

6211-599-004-00

BEARING/THRUST/CRANK

=
[y

6209-625-003-20

OILSEAL

=
(=2}

6209-749-001-20

PIN/TUBE

[
ﬂ

6213-129-006-00

PIN/STRAIGHT

[
o

V523-100-802-40

PIN,ST,B/8X24

[
©

6209-740-005-00

PIN

N
o

6904-110-840-00

STUD/M8X40

N
=

6904-110-822-00

STUD

N
N

V251-340-806-00

STUD/M8X60/7T

N
w

6294-453-002-00

DOWEL

N
H

6213-721-007-00

PIPE/WATERDRAIN

N
(4]

6213-319-001-00

CONNECTOR,OIL FILTER

N
2]

6211-291-015-20

COVER/INJECTIONPUMP

N
~

6211-292-001-20

GASKET/COVER

N
o)

V230-360-601-20

FLANGEBOLT/M6X12

N
©

6215-549-013-00

PIN

w
o

6211-760-032-20

LEVELGAGE

Nl k| k| k| R k| k| k| R R k| k| k| K| | k| K| K| X k| k| K| K| X[ F| k| K| X F X OTW

B R AR R R RNR W R NR RN RND S RN R oW R NN o

B R AR R R RNR W R NR RN RNB S RN R oW R NN o




FIG. 6 CYLINDER BLOCK

6005-203X-0100

TYPEOFMODEL| | | C
E3CD | E3cd || ©

REMARKS

TIO

KEY PART CODE DESCRIPTION

31 |6211-766-025-00 GUIDE/LEVELGAGE COMP 1 1

32 |16211-751-002-00 |CAP/OILFILLER

[
P
C | B85 Bge |[C | L
*
*
*
*

1 1
33 |V720-103-502-50 O-RING/1A,P25 1 1
2 2

34 [6209-300-030-00 |STUD




8 FIG. 7 BEARING/UNDER SIZE (OPTION)

FI1G.14 —

6005-209 -0100

TYPE OF MODEL | |

E3CD | E3CD | I
B85 Bge | C
1 1

—00
TITO

KEY PART CODE DESCRIPTION REMARKS

6211-530-008-00 BRG/CRANK/UNO025 SET

6211-599-004-00 BEARING/THRUST/CRANK

6211-540-008-00 BRG/CRANK/UNO50 SET

6211-599-004-00 BEARING/THRUST/CRANK

6212-273-009-00 BRG/CONROD/UNO025 SET

o UDWIN|E-
|44 doTo
W W N PN

W W N PN

6212-274-009-00 BRG/CONROD/UNO50 SET




6005-210 -0100

FIG. 8 OIL PAN

79

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P &30 T E30D R REMARKS
Cc B85 B86 P
1 |6211-361-022-20 OILPAN COMP * 1 1
2 |3805-355-002-20 PLUG/M14X1.5 * 1 1
3 |V720-102-401-80 [O-RING/1A,P18 * 1 1
4 |V230-360-601-00 FLANGEBOLT/M6X10 * | 18 18




80

FIG. 9 REAR PLATE

6005-220R-0100

S [tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION Preom TemolT|o|R REMARKS
C | B85 Bge |C| L |P
1 |6211-341-088-00 PLATE/REAR * 1 1
2 [6211-342-002-10 POINTER * 1 1
3 [6213-129-006-00 PIN/STRAIGHT * 1 1
4 |6209-030-091-00 BOLT/WS * 6 6




FIG.10 TIMING GEAR CASE

6005-240R-0100,6005-240R-0200

81

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
B85

E3CD
B86

REMARKS

6211-310-063-10

GEARCASE ASSY

1

6209-605-003-20

PLUG/PT1/4

6209-610-004-00

CUP/SEALING/20

6904-110-822-00

STUD

6904-110-855-00

STUD

6904-110-850-00

STUD

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT/M8X85

© 00N OGS~ WN P

V231-360-807-50

FLANGEBOLT/M8X75

V231-360-807-00

FLANGEBOLT/M8X70

3817-401-001-00

NUT/MO08

V231-360-801-60

FLANGEBOLT/M8X16

V231-360-805-00

FLANGEBOLT/M8X50

V231-360-806-00

FLANGEBOLT/M8X60

1425-621-004-00

HOLDER/JE/9-9

V231-360-803-00

FLANGEBOLT/M8X30

6209-500-003-00

WASHER/08X14X01

6215-546-003-30

STOPPER/FULLLOAD

6209-409-001-00

NUT/M8

V341-120-008-00

NUT,CAP/M8

6209-920-002-00

PACKING

6215-542-004-20

PIN/ARM

P117-303-003-00

PIN/SNAP

6215-542-005-20

PIN

6209-600-004-00

PLUG/SCREW

6209-500-003-00

WASHER/08X14X01

6209-740-006-00

PIN/GROOVE

6211-312-005-10

GASKET/GEARCASE

6213-160-005-00

VALVE/RELIEF ASSY

6213-161-003-10

PISTON/VALVE/RELIEF

Xl k| ok k| X k| k| k| R X k| k| k| R | k| k| K| X k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

B R R R R R RNRN R R R R R R A ®®NR R R R RN R R R

R R R R R R RN RN R R R R R R AN R R R R R NN R R




82

FIG.10 TIMING GEAR CASE

6005-240R-0100,6005-240R-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

—0o0

REMARKS

31

6213-164-001-00

SPRING/RELIEF VALVE

B85
1

B86
1

32

V705-140-012-00

RING,SNAP/12 C

33

V720-102-401-80

O-RING/1A,P18

34

6209-050-001-00

BOLT/M6

35

6209-050-002-00

BOLT/M6

36

V301-260-006-00

NUT/M6

37

6219-310-003-20

DRIVE/TACHOMETE ASSY

38

V723-102-002-40

O-RING/1A,S24

39

V230-360-601-60

FLANGEBOLT/M6X16

40

6211-311-013-20

PLATE/FRONT

41

6211-312-006-10

GASKET/PLATE

42

6902-050-816-00

BOLT

43

6211-319-003-00

SPACER

44

V723-102-005-00

O-RING/1A,S50

45

6209-749-001-20

PIN/TUBE

46

6904-110-822-00

STUD

47

6212-530-022-00

SHAFT/HYDRAULIC ASSY

48

1729-202-002-00

BEARING/BALL

49

V304-260-008-00

NUT/M8

50

V401-160-008-00

WASHER,SP/M8

51

V304-260-008-00

NUT/M8

Nl k| k| R R k| k| k| X k| k| k| K| X | k| K| K| X | F| k| ¥XOTODW®W

BB B BN R RN R R R RN R RN R R Rk

BB B BN R RNR R R RN R RN R R R Rk

52

V401-160-008-00

WASHER,SP/M8




FIG. 11 HANGER

6005-290B-0100

TYPEOFMODEL| | | C

E3CD | E3cD | 1| ©
B85 Bge |[C | L
1 1

KEY PART CODE DESCRIPTION REMARKS

TIO

1 16211-777-007-30 HANGER

1 1

¥ *IOTW

2 |V233-361-002-00 FLANGEBOLT/M10X20




84

%

6005-301F-0100

FIG.12 VALVE

)
)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

—0o0

TGO

REMARKS

6212-551-020-10

VALVE/INTAKE

B85
3

B86
3

6212-552-008-00

VALVE/EXHAUST

3

3

6212-561-003-00

SPRING/VALVE

6

6

6212-563-005-00

SEAT/VALVESPRING

6212-565-001-00

CUTTER,VALVE

[y
N

[y
N

6212-571-002-30

TAPPET

6212-575-003-00

PUSHROD

6212-600-019-00

ROCKERSHAFT ASSY

O[O0 |N O 0D WN|F-

6212-611-014-00

ROCKERARM

=
o

6212-620-017-00

SHAFT/ROCKERARM ASSY

=
[N

6212-626-003-00

PLUG

[
N

6212-628-022-00

BRACKET/ROCKERSHAFT

[
w

6212-628-023-00

BRACKET/ROCKERSHAFT

[
»

6212-629-006-00

SPRING

=
[y

6212-629-007-00

RING/SNAP

=
(=2}

6212-629-008-00

SCREW/ADJUST

[
ﬂ

6212-629-009-00

NUT

[
o

6212-629-010-00

BOLT

[
©

V231-360-805-50

FLANGEBOLT/M8X55

N
o

3817-401-001-00

NUT/M08

Bl k| k| k| k| R k| k| k| K| X k| k| K| X X| k| K| X XOODW

N R P O O N DN P NN PR O P OO

N R R O O N N P NN R O P OO




6005-310 -0100

FIG. 13 CAM SHAFT

85

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
B85

E3CD
B86

TIO

REMARKS

6212-511-005-10

CAMSHAFT

1

1

6212-522-004-20

GEAR/CAMSHAFT

6209-730-005-00

KEY/07X05X09

6212-535-007-00

PLATE/THRUST

V210-560-601-20

BOLT,S/M6X12/7T

o 0d WINP

6212-523-006-50

GEAR/IDLE ASSY

| k| k| | X XIOTW

1
1
1
2
1

1
1
1
2
1




86 FIG. 14 PISTON

Z /\n
C_

6005-340P-0100

TYPE OF MODEL | |

E3CD | E3CD | I
B85 Bge | C
3 3

REMARKS

—00
TITO

KEY PART CODE DESCRIPTION

6212-111-095-40 PISTON

6212-121-028-30 RING/PISTONSET

6212-211-002-00 PIN/PISTON

6909-950-115-00 RING SNAP

6212-230-011-30 CONNECTINGROD ASSY

6212-235-004-10 BOLT/CONNECTINGROD

| k| k| K[ X | X XOTW

W o W o w w
W o W o w w

N oo bh WNEk

6212-271-009-00 BEARING/CONNECTING R




FIG. 15 PISTON/OVER SIZE (OPTION)

6005-349P-0100

87

TYPE OF MODEL

6212-126-028-30

RINGPISTON/OV100 SET

S G
KEY PART CODE DESCRIPTION P FE3d | B30 R REMARKS
Cc B85 B86 P
1 |6212-114-095-40 PISTON(OV/050) T| 3 8
2 6212-124-028-30 RINGPISTON/OV050 SET T| 3 3
3 |6212-116-095-40 PISTON(OV/100) T 2 3
4 T 3




88

10

6005-351R-0100

FIG. 16 CRANK SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD
B86

—0o0

TGO

REMARKS

6212-310-011-50

CRANKSHAFT  ASSY

B85
1

vV523-101-001-80

PIN,ST,B/10X18

6212-521-008-00

GEAR/CRANK

6209-730-006-00

KEY/07X05X43

6212-330-096-20

FLYWHEEL ASSY

6212-333-007-10

RINGGEAR

V600-150-600-20

BEARING,RB/6002SS

6209-046-015-00

BOLT/FLANGE

6212-371-070-00

PULLEY/CRANK

k| k| K[ X[ K| F| K| ¥ XIOTDW

R = e e e

BOQNOW#WNI—\

6209-000-043-00

BOLT/CRANK




6005-351S-0100

FIG.17 CRANK SHAFT

89

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
B85

E3CD
B86

TIO

REMARKS

6212-310-011-50

CRANKSHAFT ASSY

1

V523-101-001-80

PIN,ST,B/10X18

6212-521-008-00

GEAR/CRANK

6209-730-006-00

KEY/07X05X43

6212-330-091-20

FLYWHEEL ASSY

6212-333-007-10

RINGGEAR

6213-129-006-00

PIN/STRAIGHT

V600-150-600-20

BEARING,RB/6002SS

© 00N OGS~ WN P

6209-046-015-00

BOLT/FLANGE

6212-371-070-00

PULLEY/CRANK

P
(SNTS)

6209-000-043-00

BOLT/CRANK

k| k| k| K| X[ | k| ¥ X XIOTODW

R R o R W R R R R R




90

6005-401 -0100

FIG.18 OIL PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

—0o0

TGO

REMARKS

6213-100-004-30

OILPUMP ASSY

B85
1

B86
1

6213-111-002-20

BODY/OILPUMP

6213-120-002-30

GEAR/OILPUMP ASSY

6213-125-002-10

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

V220-540-602-00

SCREW,SOCKET/M6X20

6213-140-012-10

STRAINER

O[O0 |N O 0D WN|F-

V720-103-502-20

O-RING/1A,P22A

=
o

6213-149-003-20

CLAMP/STRAINER

-
-

V231-360-801-60

FLANGEBOLT/M8X16

k| k| k| K| K| K| k| K| X X XOTW

B R R R R W W N R R R

B R R R R W w N R R R

=
N

6213-240-002-20

CARTRIDGE/OILFILTER




6005-420K-0100

FIG.19 WATER PUMP

91

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

REMARKS

6213-610-011-20

WATERPUMP ASSY

B85
1

B86
1

6213-614-013-00

GASKET/WATERPUMP

3817-401-001-00

NUT/MO08

6213-619-006-00

SPACER/WATERPUMP

6213-614-014-00

GASKET/SPACER

6904-110-840-00

STUD/M8X40

V231-360-804-50

FLANGEBOLT/M8X45

V231-360-802-00

FLANGEBOLT/M8X20

3817-401-001-00

NUT/MO08

6213-729-013-10

HOSE/RUBBER

J061-210-015-00

CLAMP/WIRE/10-15

6213-716-004-20

HOUSING/THERMOSTAT

6213-743-002-10

GASKET/HOUSING

V231-360-802-00

FLANGEBOLT/M8X20

V231-360-807-50

FLANGEBOLT/M8X75

6513-770-022-10

THERMOSTAT

6213-711-004-00

PIPE/WATEROUTLET

V723-102-005-50

O-RING/1A,S55

V231-360-802-50

FLANGEBOLT/M8X25

6213-729-011-00

CAP

N NN R R R R R R RNR R R RN R R NR

N NN R R R R R R RNR R R RNR R NR

J061-220-024-00

CLAMP/WIRE/20-24

Xl k| k| R X k| k| E | X k| k| K| X X k| K| K| X F| F XOTODW®W




92

6005-480Q-0100

FIG.20 COOLING FAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

—0o0

TGO

REMARKS

6213-660-016-00

FAN/COOLING

B85
1

B86
1

6213-641-022-20

PULLEY/WATERPUMP

6213-669-008-00

SPACER/FAN/48

6209-030-044-00

BOLT/WS

AW N |-

6213-671-055-00

BELT/VNR5A38.5

¥ k| | X X¥OTW

1
1
4
1

1
1
4
1




—_

\

g1 W N~ N

6005-5011-0100

b &b

FIG.21 INJECTION NOZZLE

N

P

N
\‘?T‘E))\

50
\

\
\
0
ﬁ )
!
A\
\
i

93

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

TIO

REMARKS

6215-300-037-00

INJECTIONNOZZLE ASSY

B85
3

B86
3

FIG 029

6215-315-002-00

GASKET,NOZZLE

6215-315-006-00

HEATSHILD/NOZZLE

6215-315-005-00

WASHER/CORRUGATE

6215-315-007-00

GASKET

6215-411-133-00

PIPE/INJECTION ASSY

6215-411-134-00

PIPE/INJECTION ASSY

0N OGP~ WN P

6215-411-135-00

PIPE/INJECTION ASSY

K| K| K[ k| F| X XKOTW

R R R Ww w w

R OR R w w w




94

FIG.22 INJECTION PUMP

6-29

6005-511N-0100

16

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

—0o0

TGO

REMARKS

6215-600-155-00

INJECTIONPUMP ASSY

B85
1

B86
1

FIG 030

6219-752-045-00

SHIM/INJECTIONPUMP

6219-752-044-00

SHIM/INJECTIONPUMP

6219-752-046-00

SHIM/INJECTIONPUMP

6219-752-047-00

SHIM/INJECTIONPUMP

V231-360-802-00

FLANGEBOLT/M8X20

3817-401-001-00

NUT/M08

6215-621-045-00

CAMSHAFT/INJECTION P

O[O |N O 0D WN|F-

6212-524-006-30

GEAR/INJECTIONPUMP

=
o

6209-730-005-00

KEY/07X05X09

=
[N

V600-110-620-30

BEARING,RB/6203

[
N

1729-202-001-00

BEARING/BALL

[
w

6212-535-009-00

PLATE/THRUST/INJPUMP

[
»

V210-560-601-20

BOLT,S/M6X12/7T

=
[y

6215-520-007-10

FLYWEIGHT ASSY

=
(=2}

6209-030-043-00

BOLT/M6X10

[
ﬂ

6215-526-004-00

THRUSTPIECE

[
o

6215-541-001-10

ARM/FLOATING COMP

[
©

6215-543-002-10

RINK/CONTROL

N
o

6215-542-006-00

PIN,CONTROL

N
=

V710-140-004-00

RING,SNAP/4 E

N
N

6215-549-031-10

SPRING/SETTING

N
w

6215-531-010-00

SPRING/GOVERNOR

N
H

6215-541-045-10

LEVER/CONTROL COMP

N
(4]

V720-101-900-80

O-RING/1A,P8

N
2]

6209-580-002-10

SPRING,RETURN

N
~

6215-549-076-10

ARM/CONTROL

N
o]

V301-260-006-00

NUT/M6

N
©

V411-260-006-00

WASHER,PL/M6

w
o

V401-160-006-00

WASHER,SP/M6

%l k| k| k| R k| k| k| R X k| k| k| K| X k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

B R R R R R R R R R R R R R W R R R R R R R R NN R R R R

B R R R R R R R R R R R R R W R R R R R R R R NN R R R R




FIG.22 INJECTION PUMP

6-29

6005-511N-0100

16

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

TIO

REMARKS

31

6215-549-039-00

SPRING/STARTING

¥ *IOTW

B85
1

B86
1

32

6215-537-002-10

SPRING/IDLE

1

1




96

6005-550J-0100

FIG. 23 FUEL PIPE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

—0o0

TGO

REMARKS

6215-412-004-00

ICONNECTOR/FUEL

B85
1

B86
1

6215-411-136-00

PIPE/FUEL

6209-360-011-00

HOSE/RUBBER

3640-586-004-00

RESISTANCE/1.0

J062-076-082-00

CLIP/HOSE/7.6-8.2

oD WINEP

6209-360-143-00

CORRUGATEDTUBE

¥ k| k| X X X IOTW

1
1
1
2
1

1
1
1
2
1




FIG. 24 ADAPTER

97

2
1
/\/>
6005-561D-0100
S |TYPE OF MODEL| | G
KEY PART CODE DESCRIPTION P e T 1T R REMARKS
C | B8 Bge | C P
1 |6215-548-088-20 ADAPTER/225X060 ASSY * 1 1
* 1 1

2

6215-541-016-40 ARM/TENSION




98

FIG.25 ELECTRIC (1)

6005-802C-0100,6005-802C-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

0o--

—0o0

TGO

REMARKS

6281-200-021-00

GENERATOR ASSY

B85
1

B86
1

FIG 032

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT/M8X20

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT/M10X70

6209-440-007-00

NUT/FLANGE/M10

6281-100-002-50

STARTER ASSY

FIG 031

V201-361-204-50

BOLT/M12X45/7T

O[O |N O 0D WN|F-

V401-160-012-00

WASHER,SP/M12

k| k| K[ X | X | | X XOTDW

NN R R R R Rk

NN R R R R Rk




FIG.26 ELECTRIC (2)

6004-821G-0100,6004-821G-0200

99

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

TIO

REMARKS

6281-971-003-00

SWITCH/OILPRESSURE

B85
1

B86
1

6282-450-006-00

THERMOMETER

6281-410-023-10

GLOWPLUG

6209-440-005-00

NUT/FLANGE

6219-732-017-00

CONNECTOR/GLOWPLUG

6281-910-013-00

SOLENOID

6209-630-002-10

GASKET

NG~ WN P

V230-360-601-60

FLANGEBOLT/M6X16

k| K| K| X | | X X[OTDW

N R R R W Wk

N R R R W Wk




100

FIG. 27 REPAIR PARTS(OPTION)

6005-998D-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL | |

—Hl0oTw

E3CD
B85
1

E3CD | T
Bge | C
1

—0o0

TGO

REMARKS

1

6281-271-003-00

REGULATOR ASSY




FIG. 28 REPAIR PARTS(OPTION)

101

6005-999J-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
B85

E3CD
B86

REMARKS

6287-810-040-00

REPAIR/ENGINESET

1

1

6212-569-002-00

SEAL,OIL

6211-141-057-10

GASKET/CYLINDERHEAD

6211-173-005-00

SEAL/CYL HEAD/UNDER

6209-572-003-00

GASKET

6214-115-003-10

GASKET/INLETMANIFOLD

6214-145-004-20

GASKET/EXH MANIFOLD

6211-258-001-00

SEAL,BEARING CAP

6211-258-002-00

SEAL,BEARING CAP/7

6209-625-003-20

OILSEAL

6211-292-001-20

GASKET/COVER

6209-625-002-00

SEAL,OIL

6209-500-003-00

WASHER/08X14X01

6211-312-005-10

GASKET/GEARCASE

6211-312-006-10

GASKET/PLATE

V723-102-005-00

O-RING/1A,S50

V720-103-502-20

O-RING/1A,P22A

6213-614-013-00

GASKET/WATERPUMP

6213-614-014-00

GASKET/SPACER

6213-743-002-10

GASKET/HOUSING

V723-102-005-50

O-RING/1A,S55

6209-630-002-10

GASKET

||| A A A A A A A A Ao Do

R R R R R R R R R NR R RN R RN R R o

R R R R R R R R R NR R RN R RN R R o




102

6215-300-037-0E

FIG.29 COMPONENT PARTS
FOR 6215-300-037-00 ON Fig.21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

—0o0

TGO

REMARKS

6215-330-022-00

HOLDER/NOZZLE ASSY

B85
3

B86
3

6215-345-044-00

SHIM/0.10

6215-345-045-00

SHIM/0.20

6215-345-046-00

SHIM/0.30

6215-345-047-00

SHIM/0.40

6215-345-048-00

SHIM/0.50

6215-345-049-00

SHIM/0.52

6215-345-050-00

SHIM/0.54

O[O0 |N O 0D WN|F-

6215-345-051-00

SHIM/0.56

=
o

6215-345-052-00

SHIM/0.58

=
[N

6215-345-053-00

SHIM/0.80

[
N

6215-343-002-00

SPRING,NOZZLE

[
w

6215-342-002-00

SPRINGSEAT

[
»

6215-339-004-00

SPACER

=
[y

6215-332-006-00

NUT/NOZZLERETAINING

=
(=2}

6215-311-005-00

NOZZLE

[
ﬂ

6215-359-003-00

GASKET

B %k | k| k| N k| k| k| K| X X | k| K| K| X| F| k| XOTODW®W

W W W wwow owow ww owow w w w w w

W W W ww ow owow wow owow w w w w w

[
o

6215-359-004-00

NUT




6215-600-155-0A

FIG.30 COMPONENT PARTS
FOR 6215-600-155-00 ON Fig.22

103

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

REMARKS

6215-631-033-00

PLUNGER ASSY

B85
3

B86
3

6215-641-002-00

VALVE,DELIVERY

6215-643-005-00

SPRING/DELIVERYVALVE

6215-649-008-00

GASKET

6215-644-009-00

HOLDER/DELIVERYVALVE

6215-649-014-00

ORING

6215-635-004-00

SLEEVEFLANGE

6215-649-013-00

ORING

6215-649-011-00

BOLT

6215-622-003-00

TAPPET

6215-629-017-00

PIN

6215-629-035-00

SNAPRING

6215-634-003-00

SPRING/PLUNGER

6215-639-008-00

SPRINGSEAT

6215-639-009-00

SPRINGSEAT

6215-629-060-00

PLATE/T=2.60

6215-629-061-00

PLATE/T=2.65

6215-629-062-00

PLATE/T=2.70

6215-629-063-00

PLATE/T=2.75

6215-629-064-00

PLATE/T=2.80

6215-629-065-00

PLATE/T=2.85

6215-629-066-00

PLATE/T=2.90

6215-629-067-00

PLATE/T=2.95

6215-629-036-00

PLATE/T=3.00

6215-629-037-00

PLATE/T=3.05

6215-629-038-00

PLATE/T=3.10

6215-629-039-00

PLATE/T=3.15

6215-629-040-00

PLATE/T=3.20

6215-629-041-00

PLATE/T=3.25

6215-629-042-00

PLATE/T=3.30

Xl k| k| k| X k| k| k| R X k| k| k| R | k| k| K| X k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

R R R R R R R R R R R R R R R W R W o o w w w w w w

R R R R R R R R R R R R R R R W R W o o w w w w w w




104

6215-600-155-0A

FIG.30 COMPONENT PARTS
FOR 6215-600-155-00 ON Fig.22

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

REMARKS

31

6215-629-043-00

PLATE/T=3.35

B85
1

B86
1

32

6215-629-044-00

PLATE/T=3.40

33

6215-629-045-00

PLATE/T=3.45

34

6215-629-046-00

PLATE/T=3.50

35

6215-629-047-00

PLATE/T=3.55

36

6215-629-048-00

PLATE/T=3.60

37

6215-629-049-00

PLATE/T=3.65

38

6215-629-050-00

PLATE/T=3.70

39

6215-629-051-00

PLATE/T=3.75

40

6215-629-052-00

PLATE/T=3.80

41

6215-629-053-00

PLATE/T=3.85

42

6215-629-054-00

PLATE/T=3.90

43

6215-629-055-00

PLATE/T=3.95

44

6215-629-056-00

PLATE/T=4.00

45

6215-629-058-00

PLATE/T=4.05

46

6215-629-059-00

PLATE/T=4.10

47

6215-637-004-00

CONTROLRACK

48

6215-635-005-00

CONTROLSLEEVE

49

6215-619-023-00

EYEBOLT

50

6115-639-008-00

GASKET

51

6215-619-024-00

BOLT

52

6215-359-006-00

GASKET

Nl k| k| R[N k| k| k| X k| k| k| K| X | k| K| K| X | F| k| ¥XOTODW®W

B RN R W R R R R R R R R R R R R R R R R

B RN R W R R R R R R R R R R R R R R R R




6281-100-002-5M

FIG.31 COMPONENT PARTS
FOR 6281-100-002-50 ON Fig.25

105

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TIO

REMARKS

S

P I"E3CD | E3CD

C | B85 B86
1 |6281-111-005-00 YOKE/STARTER ASSY * 1 1
2 |6281-121-006-00 ARMATURE/STARTE ASSY | * 1 1
3 [6281-129-038-00 BEARING * 1 1
4 16281-129-039-00 BEARING * 1 1
5 [6281-124-007-10 CLUTCH/STARTER ASSY | * ! !
6 |6581-129-099-00 RORA * 5 5
7 |6281-129-040-00 RETAINER * 1 1
8 |6281-123-005-00 PINION/STARTER * 1 1
9 (6281-129-041-10 HOUSING/STARTER ASSY | * 1 1
10 |6281-115-008-00 FRAME/STARTEREND * 1 1
11 |6281-116-004-00 HOLDER/STARTER ASSY | * 1 1
12 |6581-117-007-00 |[SPRING,BRUSH * | 4 4
13 |6281-151-025-10 SWITCH/MAGNETIC ASSY | * L L
14 [6281-129-062-00 SCREW * 2 2
15 [6281-129-042-00 BOLT/WS *| 2 2
16 |[6281-129-043-00 BOLT/THROUGH * 2 2
17 |6581-129-092-00 BALL * 1 1
18 |6281-129-044-00 SPRING/RETURN * ! !
19 |6281-129-003-00 |O-RING * 2 2
20 ([6281-115-016-00 BUSHING/DRAIN * L L
21 [6909-111-508-00 NUT * ! !
22 |6281-229-041-00 NUT * 1 1
23 |6281-115-010-00 COVER * 1 1




106

6281-200-021-0B

FIG.32 COMPONENT PARTS
FOR 6281-200-021-00 ON Fig.25
4

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

E3CD

—0o0

TGO

REMARKS

6281-222-012-00

PULLEY

B85
1

B86
1

6281-229-002-00

NUT

6281-229-003-00

COLLOR

6281-221-007-00

ROTOR ASSY

6281-229-004-00

COVER,BEARING

6281-229-032-00

BEARING/BALL

6281-213-018-00

FRAME/DRIVEEND ASSY

6281-229-006-00

PLATE

O[O0 |N O 0D WN|F-

6281-229-007-00

BOLT

=
o

6281-229-008-00

BOLT

=
[N

6281-229-033-00

BEARING/BALL

[
N

6281-214-003-00

FRAME

[
w

6281-214-004-00

COVER

[
»

6281-229-029-00

HOLDER ASSY

=
[y

6281-229-011-00

BUSH

=
(=2}

6281-217-002-00

HOLDER/BRUSH ASSY

[
ﬂ

6281-215-001-00

BRUSH

[
o

6281-216-001-00

SPRING

[
©

6281-229-012-00

BOLT

N
o

6281-229-013-00

BOLT

N
=

6281-229-014-00

BOLT

N
N

6281-229-015-00

BOLT

N
w

6281-229-016-00

NUT

N
H

6281-229-017-00

BOLT

N
(4]

6281-229-018-00

NUT

Nl k| k| k| R R k| k| k| R X k| K| K| X k| k| K| K| K| k| K| K| XX X OTW

Bl R NN W R o NNN R R R R R RN R R R R R Rk

Bl R NN W R o NNN R R R R R RN R R R R R Rk

N
2]

6281-271-008-00

REGULATOR ASSY




CHASSIS

1774-097-110-00






ol

1774-102D-0100

FIG. 1 RADIATOR SYSTEM

(TM3217F,3247F TYPE)

12

g(ENGINB
$—13

7

»

e

109

10
4
(ENGINE)
6
L
3

(ENGINE)

~

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

o--

—0o0
Py

REMARKS

1774-102-270-00

RADIATOR/390X30 ASSY

(=Y

1

3834-336-051-00

INSULATOR/20X350

1770-102-005-00

INSULATOR/10X10X290

1675-102-004-00

HOSE/RADIATOR/INLET

J061-236-044-00

CLAMP/WIRE/36-44

J061-230-038-00

CLAMP/WIRE/30-38

1738-102-001-10

HOSE/RADIATOR/OUTLET

1425-621-004-00

HOLDER/JE/9-9

O[O |N O 0D WN|F-

J061-230-038-00

CLAMP/WIRE/30-38

10

J061-236-044-00

CLAMP/WIRE/36-44

1614-102-003-00

HOSE/205

12

1698-102-003-00

HOSE/230

13

J062-147-159-00

CLIP/HOSE/14.7-15.9

14

1560-104-010-40

ICONNECTOR

15

1424-101-203-00

PLUG

16

1424-101-204-00

PACKING

17

V211-360-802-00

BOLT,SP/M8X20

18

1750-102-820-00

SHROUD COMP

19

1675-102-002-00

INSULATOR

20

1650-102-006-10

INSULATOR

21

V230-360-602-00

FLANGEBOLT/M6X20

22

2142-581-002-00

GROMMET/15

23

1705-102-014-00

TRIM/130

24

1774-102-250-00

BRACKET/RADIATO COMP

25

V231-361-201-60

FLANGEBOLT/M12X16

26

V231-360-801-20

FLANGEBOLT/M8X12

27

1716-601-009-00

[TUBE/07X09X30

28

3817-330-202-00

INSULATOR

29

1716-410-004-10

INSULATOR

30

2139-505-002-00

GROMMET

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

B RN B NS RNR SRR R R R R R AR R R R R R R R R RN

BRI N B NS RNR SRR R R R R R AR R R R R R R R R RN




110

1774

ol

-102D-0100

FIG. 1 RADIATOR SYSTEM

(TM3217F,3247F TYPE)

g(ENGINB
$—13

7

‘}E\
p

10
4
(ENGINE)
6
L
3

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

0--

REMARKS

-

31

1593-406-008-00

SEAL/30X30X50

(=Y

1

32

1716-102-270-00

RESERVETANK ASSY

33

6221-408-013-00

CLAMP

34

6221-408-009-00

PACKING

35

6221-408-008-00

CAP

36

1716-102-281-00

HOSE/RUBBER

37

1716-102-282-00

HOSE/RUBBER

38

6221-408-011-00

PIPE

39

6221-408-003-00

BRACKET/RESERVE TANK

40

V230-360-601-20

FLANGEBOLT/M6X12

41

1741-112-053-10

INSULATOR/50X50X15

42

1560-630-029-00

CAP/30

43

1763-602-210-20

BRACKET COMP

44

V211-360-801-60

BOLT,SP/M8X16

45

1729-604-003-00

SPRING

46

V120-366-001-20

SCREW,SP/M6X12

47

1716-601-009-00

[TUBE/07X09X30

S| k| k| k| k| R K| k| k| K| K| K[ k| X| K| ¥ FXOTW

N BN N RN RN R R R R R RNk

N BN N RN RN R R R R R R NR




33
32—[:3
38

1774-102E-0100

FIG. 2 RADIATOR SYSTEM

(TM3217H,3247H TYPE)

12

g(ENGINB
$—13

7

»

e

111

10
4
(ENGINE)
6
L
3

(ENGINE)

~

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

o--

—0o0
Py

REMARKS

1774-102-270-00

RADIATOR/390X30 ASSY

(=Y

1

3834-336-051-00

INSULATOR/20X350

1770-102-005-00

INSULATOR/10X10X290

1675-102-004-00

HOSE/RADIATOR/INLET

J061-236-044-00

CLAMP/WIRE/36-44

J061-230-038-00

CLAMP/WIRE/30-38

1738-102-001-10

HOSE/RADIATOR/OUTLET

1425-621-004-00

HOLDER/JE/9-9

O[O |N O 0D WN|F-

J061-230-038-00

CLAMP/WIRE/30-38

10

J061-236-044-00

CLAMP/WIRE/36-44

1614-102-003-00

HOSE/205

12

1698-102-003-00

HOSE/230

13

J062-147-159-00

CLIP/HOSE/14.7-15.9

14

1560-104-010-40

ICONNECTOR

15

1424-101-203-00

PLUG

16

1424-101-204-00

PACKING

17

V211-360-802-00

BOLT,SP/M8X20

18

1750-102-820-00

SHROUD COMP

19

1675-102-002-00

INSULATOR

20

1650-102-006-10

INSULATOR

21

V230-360-602-00

FLANGEBOLT/M6X20

22

2142-581-002-00

GROMMET/15

23

1705-102-014-00

TRIM/130

24

1774-102-250-00

BRACKET/RADIATO COMP

25

V231-361-201-60

FLANGEBOLT/M12X16

26

V231-360-801-20

FLANGEBOLT/M8X12

27

1716-601-009-00

[TUBE/07X09X30

28

3817-330-202-00

INSULATOR

29

1716-410-004-10

INSULATOR

30

2139-505-002-00

GROMMET

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

B RN B NS RNR SRR R R R R R AR R R R R R R R R RN

BRI N B NS RNR SRR R R R R R AR R R R R R R R R RN




112

1774

33
32—[:3
38

-102E-0100

FIG. 2 RADIATOR SYSTEM

(TM3217H,3247H TYPE)

g(ENGINB
$—13

)

10

(ENGINE)

‘}E\
p

23
¥

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

0--

@]
TITO

REMARKS

31

1593-406-008-00

SEAL/30X30X50

(=Y

1

32

1716-102-270-00

RESERVETANK ASSY

33

6221-408-013-00

CLAMP

34

6221-408-009-00

PACKING

35

6221-408-008-00

CAP

36

1716-102-281-00

HOSE/RUBBER

37

1716-102-282-00

HOSE/RUBBER

38

6221-408-011-00

PIPE

39

6221-408-003-00

BRACKET/RESERVE TANK

40

V230-360-601-20

FLANGEBOLT/M6X12

41

1741-112-053-10

INSULATOR/50X50X15

42

1763-602-210-20

BRACKET COMP

43

V211-360-801-60

BOLT,SP/M8X16

44

1729-604-003-00

SPRING

45

V120-366-001-20

SCREW,SP/M6X12

| k| K| k[ k| X[ K| k| k| K| K| K|k F X X OTW

N BN N R W N R R R R R RN R

N BN N R W N R R R R R RN R

46

1716-601-009-00

[TUBE/07X09X30




113

FIG. 3 RADIATOR SYSTEM(TM 3267F TYPE)
41 40, #—39

/gtﬁ\\\%%

(ENGINE)

9

~

(ENGINE)

(ENGINE)

28
K
33

1774-102F-0100

TYPE OF MODEL I

KEY

PART CODE

DESCRIPTION

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1827-102-230-00

RADIATOR/390X35 ASSY

1

3834-336-051-00

INSULATOR/20X350

1770-102-005-00

INSULATOR/10X10X290

1678-102-002-00

HOSE/RADIATOR/INLET

J061-236-044-00

CLAMP/WIRE/36-44

J061-230-038-00

CLAMP/WIRE/30-38

1716-102-081-00

HOSE/RADIATOR/OUTLET

J061-230-038-00

CLAMP/WIRE/30-38

O[O |N O 0D WN|F-

J061-236-044-00

CLAMP/WIRE/36-44

10

1593-102-003-20

HOSE/270

J062-147-159-00

CLIP/HOSE/14.7-15.9

12

1560-104-010-40

ICONNECTOR

13

1424-101-203-00

PLUG

14

1424-101-204-00

PACKING

15

V211-360-802-00

BOLT,SP/M8X20

16

1716-102-810-00

SHROUD COMP

17

1675-102-002-00

INSULATOR

18

V230-360-602-00

FLANGEBOLT/M6X20

19

3680-155-005-00

PROTECTOR/040

20

1774-102-260-00

BRACKET/RADIATOR/67

21

V231-361-202-50

FLANGEBOLT/M12X25

22

1716-601-009-00

[TUBE/07X09X30

23

3817-330-202-00

INSULATOR

24

1689-603-012-00

INSULATOR/220

25

1593-406-008-00

SEAL/30X30X50

26

1650-601-009-00

TRIM/90

27

1716-102-270-00

RESERVETANK ASSY

28

6221-408-013-00

CLAMP

29

6221-408-009-00

PACKING

30

6221-408-008-00

CAP

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

BRN R NN RNS SRR ANR R R R R BNR R R R R R RN




114

FIG. 3 RADIATOR SYSTEM(TM3267F TY PE)

28
K
33

1774-102F-0100

(ENGINE)

9

~

(ENGINE)

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

0--

TGO

REMARKS

31

1716-102-281-00

HOSE/RUBBER

1

32

1716-102-282-00

HOSE/RUBBER

33

6221-408-011-00

PIPE

34

6221-408-003-00

BRACKET/RESERVE TANK

35

V230-360-601-20

FLANGEBOLT/M6X12

36

1741-112-053-10

INSULATOR/50X50X15

37

1560-630-029-00

CAP/30

38

1766-602-200-20

BRACKET COMP

39

V211-360-801-60

BOLT,SP/M8X16

40

1729-604-003-00

SPRING

41

V120-366-001-20

SCREW,SP/M6X12

42

1716-601-009-00

[TUBE/07X09X30

K| k| k| K| K| K[ k| X| X X FXOTDW

NN N RN RN R R R




FIG. 4 RADIATOR SYSTEM(TM3267H TYPE)

28
K
33

1774-102G-0100

(ENGINE)

9

~

(ENGINE)

(ENGINE)

115

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1827-102-230-00

RADIATOR/390X35 ASSY

1

3834-336-051-00

INSULATOR/20X350

1770-102-005-00

INSULATOR/10X10X290

1678-102-002-00

HOSE/RADIATOR/INLET

J061-236-044-00

CLAMP/WIRE/36-44

J061-230-038-00

CLAMP/WIRE/30-38

1716-102-081-00

HOSE/RADIATOR/OUTLET

J061-230-038-00

CLAMP/WIRE/30-38

O[O |N O 0D WN|F-

J061-236-044-00

CLAMP/WIRE/36-44

10

1593-102-003-20

HOSE/270

J062-147-159-00

CLIP/HOSE/14.7-15.9

12

1560-104-010-40

ICONNECTOR

13

1424-101-203-00

PLUG

14

1424-101-204-00

PACKING

15

V211-360-802-00

BOLT,SP/M8X20

16

1716-102-810-00

SHROUD COMP

17

1675-102-002-00

INSULATOR

18

V230-360-602-00

FLANGEBOLT/M6X20

19

3680-155-005-00

PROTECTOR/040

20

1774-102-260-00

BRACKET/RADIATOR/67

21

V231-361-202-50

FLANGEBOLT/M12X25

22

1716-601-009-00

[TUBE/07X09X30

23

3817-330-202-00

INSULATOR

24

1689-603-012-00

INSULATOR/220

25

1593-406-008-00

SEAL/30X30X50

26

1650-601-009-00

TRIM/90

27

1716-102-270-00

RESERVETANK ASSY

28

6221-408-013-00

CLAMP

29

6221-408-009-00

PACKING

30

6221-408-008-00

CAP

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

BRN R NN RNS SRR ANR R R R R BNR R R R R R RN




116

FIG. 4 RADIATOR SYSTEM(TM3267H TYPE)

28
K
33

1774-102G-0100

(ENGINE)

9

~

(ENGINE)

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

REMARKS

31

1716-102-281-00

HOSE/RUBBER

1

32

1716-102-282-00

HOSE/RUBBER

33

6221-408-011-00

PIPE

34

6221-408-003-00

BRACKET/RESERVE TANK

35

V230-360-601-20

FLANGEBOLT/M6X12

36

1741-112-053-10

INSULATOR/50X50X15

37

1766-602-200-20

BRACKET COMP

38

V211-360-801-60

BOLT,SP/M8X16

39

1729-604-003-00

SPRING

40

V120-366-001-20

SCREW,SP/M6X12

41

1716-601-009-00

[TUBE/07X09X30

) k| k| k| K| K| K| k| F X FXKIOTW

N B N N R W N R,




FIG. 5 MUFFLER SYSTEM(TM 3217,3247 TYPE)

1774-103 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—0o0

TIO

REMARKS

1716-103-200-30

MUFFLER COMP

1

1

1594-105-001-00

GASKET

V203-361-003-00

BOLT/M10X30/7T,P1.25

V401-160-010-00

WASHER,SP/M10

1672-103-001-00

CLAMP/32

2144-415-003-00

BOLT/M8X20(22)

1717-103-001-10

COVER

1774-103-220-00

ICOVER/ALTERNATO COMP|

O[O |N O 0D WN|F-

3805-208-016-00

BOLT(SP/M8X16)

1774-103-230-00

COVER/STARTOR/1.1

R
RO

V360-260-006-00

NUT/WASHER/M6

k| k| k| K| X[ | k| ¥ X XIOTDW

B R W R R R R NN R

B R W R R R R NN R




118

FIG. 6 MUFFLER SYSTEM(TM 3267 TYPE)

1774-103B-0100

(ENGINBE)
LN 8 1
4
7 #
Y — 2
Pt +

(ENGINE)

e

w

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

-

TGO

REMARKS

1716-103-210-30

MUFFLER COMP

1

1594-105-001-00

GASKET

V203-361-003-00

BOLT/M10X30/7T,P1.25

V401-160-010-00

WASHER,SP/M10

1672-103-001-00

CLAMP/32

2144-415-003-00

BOLT/M8X20(22)

1766-103-001-10

COVER

NG~ WN P

3805-208-016-00

K| K| K[ k| F| X XOTW

BOLT(SP/M8X16)

B R R R NN R




1774-104 -0100

FIG. 7 CLEANER(AIR)SYSTEM
(TM3217,3247 TYPE)

119

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—0o0

TIO

REMARKS

1675-104-210-10

CLEANER/AIR ASSY

1

1

1675-104-211-00

COVER ASSY

1675-104-213-00

ELEMENT ASSY

1544-104-205-00

VALVE

1650-104-201-00

CLIP

1703-104-003-10

BAND/CLEANER

1675-104-001-00

PIPE/CLEANER/INLET

J061-242-050-00

CLAMP/WIRE/42-50

O[O |N O 0D WN|F-

1705-104-002-00

HOSE/CLEANER/OUTLET

10

J061-247-055-00

CLAMP/WIRE/47-55

1774-104-210-00

BRACKET/CLEANER COMP|

12

V231-360-801-60

FLANGEBOLT/M8X16

13

V231-360-808-00

FLANGEBOLT/M8X80

14

1427-111-229-00

CUSHION,RUBBER

X k| k| K[ R k| k| K| K| X[ | k| ¥ X XIOODW

BN R R RN R R R RN R Rk

BN R R RN R R R RN R Rk

15

V362-260-008-00

NUT/WASHER/M8




120

1774-104A-0100

FIG. 8 CLEANER(AIR)SYSTEM(TM 3267 TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1650-104-200-10

CLEANER/AIR ASSY

1

1650-104-210-00

COVER ASSY

1650-104-201-00

CLIP

1650-104-203-10

ELEMENT ASSY

1544-104-205-00

VALVE

1703-104-003-10

BAND/CLEANER

1677-104-001-00

PIPE/CLEANER/INLET

J061-247-055-00

CLAMP/WIRE/47-55

© 00N A~ WN| P

1678-104-002-00

HOSE/CLEANER/OUTLET

J061-252-063-00

CLAMP/WIRE/52-63

J061-249-060-00

CLAMP/WIRE/49-60

1716-104-210-40

BRACKET/CLEANER COMP

1427-111-229-00

CUSHION,RUBBER

1774-104-001-30

GUARD/INLET

| | K| k| k| X[ K| k| | X[ K| k| F| X FXIOTW

N BN R R R R R R R R RN R

V362-260-008-00

NUT/WASHER/M8




FIG. 9 FILTER SYSTEM(TM3217,3247 TYPE)

1774-105 -0100

(ENGINE)

121

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

TIO

REMARKS

1774-105-200-00

FILTER/FUEL

1

1

1774-105-202-00

CUP

1774-105-203-00

ELEMENT

1774-105-204-00

RING/O

1774-105-205-00

RING/O

V211-360-802-50

BOLT,SP/M8X25

1716-105-001-00

HOSE/08X13X300

1650-111-034-00

CLIP/HOSE/11-13

O[O |N O 0D WN|F-

1575-105-001-00

HOSE

10

J062-111-120-00

CLIP/HOSE/11.1-12.0

1703-105-210-10

PUMP/FUEL ASSY

12

V230-360-601-60

FLANGEBOLT/M6X16

13

1716-105-001-00

HOSE/08X13X300

14

1650-111-034-00

CLIP/HOSE/11-13

15

1614-105-004-10

HOSE/04X08X400

16

J062-104-111-00

CLIP/HOSE/10.4-11.1

17

J062-087-093-00

CLIP/HOSE/8.7-9.3

18

1770-105-002-10

HOSE/04X08X300

19

J062-104-111-00

CLIP/HOSE/10.4-11.1

20

J062-087-093-00

CLIP/HOSE/8.7-9.3

21

1716-105-210-10

BRACKET/FILTER COMP

22

1560-314-001-10

TRIM/30

Bl k| k| R X k| k| k| R k| k| k| K| X | k| k| K| X X| | F| ¥ XOODW

N R R R R R R R RN RN RN RN R R R R R R

N R R R R R R R RN RN RN RN R R R R R R

23

V231-360-801-60

FLANGEBOLT/M8X16




122

FIG.10 FILTER SYSTEM(TM 3267 TYPE)

1774-105A-0100

—e e ————

M 20)/

/
é (ENGINE)

Q;ﬁ‘&

19

%\\

&

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-105-200-00

FILTER/FUEL

1

1774-105-202-00

CUP

1774-105-203-00

ELEMENT

1774-105-204-00

RING/O

1774-105-205-00

RING/O

V211-360-802-50

BOLT,SP/M8X25

1716-105-001-00

HOSE/08X13X300

1650-111-034-00

CLIP/HOSE/11-13

© 00N A~ WN| P

1575-105-001-00

HOSE

J062-111-120-00

CLIP/HOSE/11.1-12.0

1703-105-210-10

PUMP/FUEL ASSY

V230-360-601-60

FLANGEBOLT/M6X16

1716-105-001-00

HOSE/08X13X300

1650-111-034-00

CLIP/HOSE/11-13

1614-105-004-10

HOSE/04X08X400

J062-104-111-00

CLIP/HOSE/10.4-11.1

J062-087-093-00

CLIP/HOSE/8.7-9.3

1770-105-002-10

HOSE/04X08X300

J062-104-111-00

CLIP/HOSE/10.4-11.1

J062-087-093-00

CLIP/HOSE/8.7-9.3

1716-105-210-10

BRACKET/FILTER COMP

1560-314-001-10

TRIM/30

| k| k| k| k| R | k| k| k| | K| k| k| K| K[ k| | X K|k F X F¥IOTDW

N R R R R R R R RN RN RN RN R R R R R R

V231-360-801-60

FLANGEBOLT/M8X16




FIG.11 TANK(FUEL)SYSTEM(TM3217,3247 TYPE)

1774-111F-0100

123

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—0o0

TIO

REMARKS

1774-111-001-10

TANK/FUEL

1

1

1774-111-310-10

CAP/NONLEAK ASSY

1729-111-283-00

PLATE

1729-111-284-00

PACKING

1774-111-311-00

PACKINGA

1729-111-005-00

CUP/FUEL

P103-112-003-20

HOSE/700

1774-111-300-00

GAUGE/FUEL  ASSY

O[O |N O 0D WN|F-

1416-621-037-00

PACKING/RUBBER

10

V360-260-004-00

NUT/WASHER/M4

1716-111-005-00

PLATE/L/50X45

12

V231-360-802-00

FLANGEBOLT/M8X20

13

2144-415-003-00

BOLT/M8X20(22)

14

1421-603-004-00

BUSH,LEVER

15

1774-111-270-10

BRACKET/TANK COMP

16

1750-605-007-00

INSULATOR

17

V231-360-802-00

FLANGEBOLT/M8X20

18

1421-602-005-10

ICUSHION,B/ RUBBER

19

V304-260-008-00

NUT/M8

20

1774-111-220-20

COVER/TANK/21 COMP

21

V231-360-801-60

FLANGEBOLT/M8X16

22

1716-102-003-00

INSULATOR/550

23

3817-335-021-00

GROMMET

24

1774-111-021-00

INSULATOR/60X480

25

1774-111-022-00

INSULATOR/60X90

26

1774-111-002-00

STAY/COLUMN

27

V211-360-802-00

BOLT,SP/M8X20

28

1564-621-030-00

GROMMET/12X17X04

29

1672-616-002-00

ICOLLAR/10X14X09

30

V211-360-802-50

BOLT,SP/M8X25

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

N NN R R R R R R RNNBNRNNS NGO R R R R R R Rk

N NN R R R R R R B RNNBNRNNS DO R R R R R R R,




124

FIG. 11 TANK(FUEL)SYSTEM(TM3217,3247 TYPE)

1774-111F-0100

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 1(': (LJ E REMARKS
31(1774-111-003-00 INSULATOR/SIDE * 2 2
32|1774-111-004-00 INSULATOR/UPPER * ; ;

*

33

1527-604-002-00

CLIP(B)




FIG. 12 TANK(FUEL)SYSTEM(TM 3267 TYPE)

1774-111G-0100

125

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-111-001-10

TANK/FUEL

1

1774-111-310-10

CAP/NONLEAK ASSY

1729-111-283-00

PLATE

1729-111-284-00

PACKING

1774-111-311-00

PACKINGA

1729-111-005-00

CUP/FUEL

P103-112-003-20

HOSE/700

1774-111-300-00

GAUGE/FUEL  ASSY

O[O |N O 0D WN|F-

1416-621-037-00

PACKING/RUBBER

10

V360-260-004-00

NUT/WASHER/M4

1716-111-005-00

PLATE/L/50X45

12

V231-360-802-00

FLANGEBOLT/M8X20

13

2144-415-003-00

BOLT/M8X20(22)

14

1421-603-004-00

BUSH,LEVER

15

1774-111-270-10

BRACKET/TANK COMP

16

1750-605-007-00

INSULATOR

17

V231-360-802-00

FLANGEBOLT/M8X20

18

1421-602-005-10

ICUSHION,B/ RUBBER

19

V304-260-008-00

NUT/M8

20

1774-111-230-10

COVER/TANK/26 COMP

21

V231-360-801-60

FLANGEBOLT/M8X16

22

1716-102-003-00

INSULATOR/550

23

3817-335-021-00

GROMMET

24

1774-111-021-00

INSULATOR/60X480

25

1774-111-022-00

INSULATOR/60X90

26

1774-111-002-00

STAY/COLUMN

27

V211-360-802-00

BOLT,SP/M8X20

28

1564-621-030-00

GROMMET/12X17X04

29

1672-616-002-00

ICOLLAR/10X14X09

30

V211-360-802-50

BOLT,SP/M8X25

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

N NN R R R R R R B RNNBNRNNBA NGO R R R R R R R R




FIG.12 TANK(FUEL)SYSTEM(TM 3267 TYPE)

126

(ENGINE)

1774-111G-0100

REMARKS

oxa

[ON @R

TYPE OF MODEL

c |TM3217|TM3247|TM3267

S
P

DESCRIPTION

PART CODE

KEY

31|1774-111-003-00 INSULATOR/SIDE
32 |1774-111-004-00 INSULATOR/UPPER

33 |1527-604-002-00 CLIP(B)




FIG. 13 BATTERY SYSTEM(TM3217,3247 TY PE)

1774-112B-0100

(ENGINE/STARTER/B)

127

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

TIO

REMARKS

1684-112-230-00

BATTERY/55B24R ASSY

1

1

1675-112-002-00

BOLT/BATTERY

1682-112-006-10

PLATE/BATTERY

V360-260-006-00

NUT/WASHER/M6

V301-260-006-00

NUT/M6

1774-112-200-10

CABLE/BATTERY ASSY

1560-666-004-00

BAND

1774-112-210-10

CABLE/EARTH ASSY

O[O |N O 0D WN|F-

V231-361-002-00

FLANGEBOLT/M10X20

k| k| K[ X | X | | X XOTD®W

B R R R NN RN

B R R R NN RN




128

FIG. 14 BATTERY SYSTEM(TM 3267 TYPE)

(ENGINE/STARTER/B)

. N
\\ %
\ Pz T
T 145-20
146-20
147-20 o}
148-20 it 7
/
/
/
a® -~ !\ e ad
/ ,»%:&’Eﬁi@ ;_Z,'I\
1774-112C-0100 \U‘/
S TYPE OF MODEL e
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 1(': (LJ REMARKS
1 |1659-650-200-20 BATTERY/80D26R ASSY * 1
2 |1675-112-002-00 BOLT/BATTERY * 2
3 (1687-112-001-00 PLATE/BATTERY * 1
4 |V360-260-006-00 NUT/WASHER/M6 * 2
5 |V301-260-006-00 NUT/M6 * 2
6 |{1766-112-200-20 CABLE/BATTERY ASSY | * 1
7 |1560-666-004-00 BAND * 1
8 |1766-112-210-00 CABLE/EARTH ASSY * 1
9 * 1

V231-361-003-50

FLANGEBOLT/M10X35




FIG. 15 PEDAL(ACCELERATOR)SYSTEMX

129

(F TYPE)
1244 A
126-4 o
™ e <
%5 o \/////g\a\\y//;
N TR >
s U o
/S/&\ \\\\\ /‘:«/,./_/
}/’j. ;;§\-e \\§\§§//;/ e
N
r
\ _ S »,/é(\;/é‘ - 3 4
R N %‘%i
\ A / ~
. 1
" T 2
(ENGINE)/
4
Vs
1774-116 -0100
KEY S TYPE OF MODEL | C|G
PART CODE DESCRIPTION (F; V3217 | THa247 | TH3267 Z (L) E REMARKS
1 |1414-312-002-00 [SPRING,TENSION/53 * 1 1 1
2 |1675-116-210-10 CABLE/PEDAL ASSY * 1 1 1
3 |V411-260-006-00 WASHER,PL/M6 * 1 1 1
4 |V500-162-002-00 PIN,SPLIT/2X20 * 1 1 1




130

FIG.16 LEVER(ACCELERATOR)SYSTEM

(ENGINE)

2

CﬁL-H

1774-117 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1763-117-200-30

LEVER COMP

1

1

1

1646-116-051-10

GRIP/THROTTLE

1600-117-002-10

LINING/11X40X03

1404-117-008-00

SPRING,PRESS/22

2130-713-002-10

WASHER

V328-262-110-00

NUT,CASTLE/M10 P1.25

V500-162-501-50

PIN,SPLIT/2.5X15

1675-117-210-40

CABLE/ACCELERATOR

© 00N A~ WN| P

V411-260-006-00

WASHER,PL/M6

V500-162-002-00

PIN,SPLIT/2X20

P
(SNTS)

1675-116-001-00

HOLDER

) k| k| k| K| K| K| k| F X FXKIOTW

R R R R R RN R R R

R R R R R RN R R R

B R R R R RN R R,




FIG. 17 HOUSING(CLUTCH)SYSTEM (1/2)

(TM3217F,3247F TYPE)
®—21

1774-120F-0100

28~30-PLEASE SEE 2/2 PAGE

131

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

REMARKS

1774-120-300-60

HOUSING/CLUTCH ASSY

1

1

1650-201-202-10

BUSH/19X22X15

2157-201-201-00

BUSH/25X28X25

V744-120-350-70

SEAL,OIL/TC20357

V763-150-000-00

NIPPLE,GREASE/PT1/8

V782-160-000-2T

PLUG/SCREW/SEAL

V251-340-802-50

STUD/M8X25/7T

V304-460-008-00

NUT/M8/7T

O[O |N O 0D WN|F-

V401-160-008-00

WASHER,SP/M8

10

V334-460-010-00

NUT/M10 P=1.25 7T

V203-361-002-00

BOLT/M10X20/7T,P1.25

12

V203-361-003-00

BOLT/M10X30/7T,P1.25

13

V401-160-010-00

WASHER,SP/M10

14

V231-361-202-50

FLANGEBOLT/M12X25

15

V231-361-203-50

FLANGEBOLT/M12X35

16

V304-460-010-00

NUT/M10/7T

17

V401-160-010-00

WASHER,SP/M10

18

V201-361-202-50

BOLT/M12X25/7T

19

V401-160-012-00

WASHER,SP/M12

20

1774-120-350-00

PLATE COMP

21

V304-460-010-00

NUT/M10/7T

22

V401-160-010-00

WASHER,SP/M10

23

V411-260-010-00

WASHER,PL/M10

24

V251-341-002-00

STUD/M10X20/7T

25

1421-602-005-10

ICUSHION,B/ RUBBER

26

V304-260-008-00

NUT/M8

27

1672-122-003-00

BOLT/TRIMED

28

1774-120-640-00

ICOVER/SHAFT/4AWD COMP

29

1672-601-002-00

TRIM/20

30

V231-360-801-60

FLANGEBOLT/M8X16

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

W R RPN B DNDNDNDNNDN PR B DO O R P O NN BB DD PP RPN N

W R RPN B DNDNDNDNNDN P BB O O R P O NN BB DD PP RPN N




132

FIG. 17 HOUSING(CLUTCH)SYSTEM (2/2)
(TM3217F,3247F TYPE)

36

1774-120-200-00

COVER/CLUTCH ASSY

37

1685-120-220-00

DISK/CLUTCH/200 COMP

34
35

1774-120F-0100

S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 (LJ E REMARKS
31(1774-120-220-00 ARM/CLUTCH  SET * 1 1
32 (1560-130-001-00 PIN *
33 (1414-312-002-00 SPRING, TENSION/53 *
34 11672-120-007-00 SLEEVE *
35(1491-120-001-00 BEARING,CLUTCH RS *

*

*

*

38

V231-360-802-00

FLANGEBOLT/M8X20

o B B R R Rk

o B B R R Rk




FIG. 18 HOUSING(CLUTCH/HST)SYSTEM (1/2)
(TM3217H,3247H TYPE EXCEPT D)

1774-120G-0100

28~30-PLEASE SEE 2/2 PAGE

133

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—
—0o0
TIO

REMARKS

1774-120-600-00

HOUSING/CLUTCH/HST

1

1

2157-201-201-00

BUSH/25X28X25

1688-120-052-00

GROMMET/25X70X03

1750-120-051-20

INSULATOR

V763-150-000-00

NIPPLE,GREASE/PT1/8

V782-160-000-2T

PLUG/SCREW/SEAL

V251-340-802-50

STUD/M8X25/7T

V304-460-008-00

NUT/M8/7T

O[O |N O 0D WN|F-

V401-160-008-00

WASHER,SP/M8

10

V334-460-010-00

NUT/M10 P=1.25 7T

V203-361-002-00

BOLT/M10X20/7T,P1.25

12

V203-361-003-00

BOLT/M10X30/7T,P1.25

13

V401-160-010-00

WASHER,SP/M10

14

V231-361-202-50

FLANGEBOLT/M12X25

15

V231-361-203-50

FLANGEBOLT/M12X35

16

V304-460-010-00

NUT/M10/7T

17

V401-160-010-00

WASHER,SP/M10

18

V201-361-202-50

BOLT/M12X25/7T

19

V401-160-012-00

WASHER,SP/M12

20

1774-120-350-00

PLATE COMP

21

V304-460-010-00

NUT/M10/7T

22

V401-160-010-00

WASHER,SP/M10

23

V411-260-010-00

WASHER,PL/M10

24

V251-341-002-00

STUD/M10X20/7T

25

1421-602-005-10

ICUSHION,B/ RUBBER

26

V304-260-008-00

NUT/M8

27

1672-122-003-00

BOLT/TRIMED

28

1774-120-002-00

PLATE/L/203X80

29

V231-361-001-60

FLANGEBOLT/M10X16

30

1774-120-640-00

ICOVER/SHAFT/4AWD COMP

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

R W R RN R NN R A A o o R R o NN A A NS R R R RN

B W R RPN PR NDNDNNDN PR DO O R RO NN MDD PR PPN




134

FIG. 18 HOUSING(CLUTCH/HST)SYSTEM (2/2)
(TM3217H,3247H TYPE EXCEPT D)

(ENGINE)

1774-120G-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—OoO0

TGO

REMARKS

31

1672-601-002-00

TRIM/20

1

1

32

V231-360-801-60

FLANGEBOLT/M8X16

33

1685-120-310-10

DISK/IDAMPER ASSY

34

V231-360-802-00

FLANGEBOLT/M8X20

35

V251-340-802-50

STUD/M8X25/7T

36

V401-160-008-00

WASHER,SP/M8

k| K| k| | K| XIOTW

N N N O R W

N N N O R W

37

V304-460-008-00

NUT/MS8/7T




FIG. 19 HOUSING(CLUTCH/HST)SYSTEM (1/2)
(TM3217D,3247D TYPE)

1774-120H-0100

28~30-PLEASE SEE 2/2 PAGE

135

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—
—0o0
TIO

REMARKS

1774-120-600-00

HOUSING/CLUTCH/HST

1

1

2157-201-201-00

BUSH/25X28X25

1688-120-052-00

GROMMET/25X70X03

1750-120-051-20

INSULATOR

V763-150-000-00

NIPPLE,GREASE/PT1/8

V782-160-000-2T

PLUG/SCREW/SEAL

V251-340-802-50

STUD/M8X25/7T

V304-460-008-00

NUT/M8/7T

O[O |N O 0D WN|F-

V401-160-008-00

WASHER,SP/M8

10

V334-460-010-00

NUT/M10 P=1.25 7T

V203-361-002-00

BOLT/M10X20/7T,P1.25

12

V203-361-003-00

BOLT/M10X30/7T,P1.25

13

V401-160-010-00

WASHER,SP/M10

14

V231-361-202-50

FLANGEBOLT/M12X25

15

V231-361-203-50

FLANGEBOLT/M12X35

16

V304-460-010-00

NUT/M10/7T

17

V401-160-010-00

WASHER,SP/M10

18

V201-361-202-50

BOLT/M12X25/7T

19

V401-160-012-00

WASHER,SP/M12

20

1774-120-350-00

PLATE COMP

21

V304-460-010-00

NUT/M10/7T

22

V401-160-010-00

WASHER,SP/M10

23

V411-260-010-00

WASHER,PL/M10

24

V251-341-002-00

STUD/M10X20/7T

25

1421-602-005-10

ICUSHION,B/ RUBBER

26

V304-260-008-00

NUT/M8

27

1672-122-003-00

BOLT/TRIMED

28

1774-120-640-00

ICOVER/SHAFT/4AWD COMP

29

1672-601-002-00

TRIM/20

30

V231-360-801-60

FLANGEBOLT/M8X16

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

W B R RNR NN RSSO o R R o NN A AR R R RN

W R R R NP NDNDNNDN P & O O PR PR O NN BB D D PP PPN




136

FIG. 19 HOUSING(CLUTCH/HST)SYSTEM (2/2)
(TM3217D,3247D TYPE)

(ENG INE)

1774-120H-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—OoO0

TGO

REMARKS

31

1685-120-310-10

DISK/IDAMPER ASSY

1

1

32

V231-360-802-00

FLANGEBOLT/M8X20

33

V251-340-802-50

STUD/M8X25/7T

34

V401-160-008-00

WASHER,SP/M8

35

V304-460-008-00

NUT/M8/7T

¥ k| F| K| XIOODW

N N N O

N N N O




FIG.20 HOUSING(CLUTCH/HST)SYSTEM (1/2)
(TM3267H TYPE EXCEPT D)

1774-1201-0100

30-PLEASE SEE 2/2 PAGE

137

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—0o0

TIO

REMARKS

1774-120-620-00

HOUSING/CLUTCH/HST

1

2157-201-201-00

BUSH/25X28X25

1688-120-052-00

GROMMET/25X70X03

1750-120-051-20

INSULATOR

V763-150-000-00

NIPPLE,GREASE/PT1/8

V782-160-000-2T

PLUG/SCREW/SEAL

V251-340-802-50

STUD/M8X25/7T

V304-460-008-00

NUT/M8/7T

O[O |N O 0D WN|F-

V401-160-008-00

WASHER,SP/M8

10

V304-460-012-00

NUT/M12/7T

V401-160-012-00

WASHER,SP/M12

12

V334-460-010-00

NUT/M10 P=1.25 7T

13

V203-361-002-00

BOLT/M10X20/7T,P1.25

14

V203-361-003-00

BOLT/M10X30/7T,P1.25

15

V401-160-010-00

WASHER,SP/M10

16

V231-361-202-50

FLANGEBOLT/M12X25

17

V231-361-203-50

FLANGEBOLT/M12X35

18

V304-460-010-00

NUT/M10/7T

19

V401-160-010-00

WASHER,SP/M10

20

V201-361-202-50

BOLT/M12X25/7T

21

V401-160-012-00

WASHER,SP/M12

22

1774-120-350-00

PLATE COMP

23

V304-460-010-00

NUT/M10/7T

24

V401-160-010-00

WASHER,SP/M10

25

V411-260-010-00

WASHER,PL/M10

26

V251-341-002-00

STUD/M10X20/7T

27

1421-602-005-10

ICUSHION,B/ RUBBER

28

V304-260-008-00

NUT/M8

29

1672-122-003-00

BOLT/TRIMED

30

1774-120-002-00

PLATE/L/203X80

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

BN RN DN NN RO OO R R WERDNR NN A DR R R RN




138

FIG. 20 HOUSING(CLUTCH/HST)SYSTEM (2/2)
(TM3267H TYPE EXCEPT D)

(ENGINE)

1774-1201-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

31

V231-361-001-60

FLANGEBOLT/M10X16

3

32

1774-120-640-00

COVER/SHAFT/4AWD COMP

33

1672-601-002-00

TRIM/20

34

V231-360-801-60

FLANGEBOLT/M8X16

35

1685-120-310-10

DISK/DAMPER ASSY

36

V231-360-802-00

FLANGEBOLT/M8X20

37

V251-340-802-50

STUD/M8X25/7T

38

V401-160-008-00

WASHER,SP/M8

39

V304-460-008-00

NUT/MS8/7T

K| K| K[ k| X[ X X FXOTDW

NN N O P Wk,




FIG. 21 HOUSING(CLUTCH/HST)SYSTEM (1/2)
(TM 326D TYPE)

1774-120J-0100

30-PLEASE SEE 2/2 PAGE

139

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—0o0

TIO

REMARKS

1774-120-620-00

HOUSING/CLUTCH/HST

1

2157-201-201-00

BUSH/25X28X25

1688-120-052-00

GROMMET/25X70X03

1750-120-051-20

INSULATOR

V763-150-000-00

NIPPLE,GREASE/PT1/8

V782-160-000-2T

PLUG/SCREW/SEAL

V251-340-802-50

STUD/M8X25/7T

V304-460-008-00

NUT/M8/7T

O[O |N O 0D WN|F-

V401-160-008-00

WASHER,SP/M8

10

V304-460-012-00

NUT/M12/7T

V401-160-012-00

WASHER,SP/M12

12

V334-460-010-00

NUT/M10 P=1.25 7T

13

V203-361-002-00

BOLT/M10X20/7T,P1.25

14

V203-361-003-00

BOLT/M10X30/7T,P1.25

15

V401-160-010-00

WASHER,SP/M10

16

V231-361-202-50

FLANGEBOLT/M12X25

17

V231-361-203-50

FLANGEBOLT/M12X35

18

V304-460-010-00

NUT/M10/7T

19

V401-160-010-00

WASHER,SP/M10

20

V201-361-202-50

BOLT/M12X25/7T

21

V401-160-012-00

WASHER,SP/M12

22

1774-120-350-00

PLATE COMP

23

V304-460-010-00

NUT/M10/7T

24

V401-160-010-00

WASHER,SP/M10

25

V411-260-010-00

WASHER,PL/M10

26

V251-341-002-00

STUD/M10X20/7T

27

1421-602-005-10

ICUSHION,B/ RUBBER

28

V304-260-008-00

NUT/M8

29

1672-122-003-00

BOLT/TRIMED

30

1774-120-640-00

ICOVER/SHAFT/4AWD COMP

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

BN RN DN NN RO OO R R WERDNR NN A DR R R RN




140

FIG. 21 HOUSING(CLUTCH/HST)SYSTEM (2/2)
(TM326D TYPE)

(ENGINE)

1774-120J-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—OoO0

TGO

REMARKS

31

1672-601-002-00

TRIM/20

1

32

V231-360-801-60

FLANGEBOLT/M8X16

33

1685-120-310-10

DISK/IDAMPER ASSY

34

V231-360-802-00

FLANGEBOLT/M8X20

35

V251-340-802-50

STUD/M8X25/7T

36

V401-160-008-00

WASHER,SP/M8

k| K| k| | K| XIOTW

N N N O R W

37

V304-460-008-00

NUT/MS8/7T




FIG. 22 HOUSING(CLUTCH)SYSTEM (1/2)

(TM3267F TYPE)
®—23

1774-120K-0100

30-PLEASE SEE 2/2 PAGE

141

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—
—0o0
TIO

REMARKS

1774-120-700-60

HOUSING/CLUTCH ASSY

1

1650-201-202-10

BUSH/19X22X15

2157-201-201-00

BUSH/25X28X25

V744-120-350-70

SEAL,OIL/TC20357

V763-150-000-00

NIPPLE,GREASE/PT1/8

V782-160-000-2T

PLUG/SCREW/SEAL

V251-340-802-50

STUD/M8X25/7T

V304-460-008-00

NUT/M8/7T

O[O |N O 0D WN|F-

V401-160-008-00

WASHER,SP/M8

10

V304-460-012-00

NUT/M12/7T

V401-160-012-00

WASHER,SP/M12

12

V334-460-010-00

NUT/M10 P=1.25 7T

13

V203-361-002-00

BOLT/M10X20/7T,P1.25

14

V203-361-003-00

BOLT/M10X30/7T,P1.25

15

V401-160-010-00

WASHER,SP/M10

16

V231-361-202-50

FLANGEBOLT/M12X25

17

V231-361-203-50

FLANGEBOLT/M12X35

18

V304-460-010-00

NUT/M10/7T

19

V401-160-010-00

WASHER,SP/M10

20

V201-361-202-50

BOLT/M12X25/7T

21

V401-160-012-00

WASHER,SP/M12

22

1774-120-350-00

PLATE COMP

23

V304-460-010-00

NUT/M10/7T

24

V401-160-010-00

WASHER,SP/M10

25

V411-260-010-00

WASHER,PL/M10

26

V251-341-002-00

STUD/M10X20/7T

27

1421-602-005-10

ICUSHION,B/ RUBBER

28

V304-260-008-00

NUT/M8

29

1672-122-003-00

BOLT/TRIMED

30

1774-120-640-00

ICOVER/SHAFT/4AWD COMP

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

BN B N NN NN R BB OO R R WR DN R NN A BN DR R RNN




142

FIG. 22 HOUSING(CLUTCH)SYSTEM (2/2)
(TM3267F TYPE)

1774-120K-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

31

1672-601-002-00

TRIM/20

1

32

V231-360-801-60

FLANGEBOLT/M8X16

33

1774-120-220-00

ARM/CLUTCH  SET

34

1560-130-001-00

PIN

35

1414-312-002-00

SPRING,TENSION/53

36

1672-120-007-00

SLEEVE

37

1491-120-001-00

BEARING,CLUTCH RS

38

1774-120-200-00

COVER/CLUTCH ASSY

39

1685-120-220-00

DISK/CLUTCH/200 COMP

F| K| K| k[ R K| K| X F|  FIOODW

o B B R R R R R W

40

V231-360-802-00

FLANGEBOLT/M8X20




FIG. 23 PEDAL(CLUTCH

17-31
22-33

1774-122A-0100

)

[

N

)SYSTEM (F TYPE)
8 /

143

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

REMARKS

1774-122-220-00

PEDAL/CLUTCH ASSY

(=Y

1

1

8654-203-201-00

BUSH/25X28X15

1673-314-001-00

SPRING/HE106

V763-150-000-00

NIPPLE,GREASE/PT1/8

1774-312-005-00

PAD

1675-135-001-00

HOOK

V411-260-006-00

WASHER,PL/M6

V500-162-002-00

PIN,SPLIT/2X20

O[O |N O 0D WN|F-

2152-442-013-00

WASHER/26X38X01

=
o

1729-135-220-10

ROD/65 COMP

=
[N

1444-122-002-00

TURNBUCKLE/M8

[
N

1560-132-007-30

NUT/LH/M08

[
w

V304-260-008-00

NUT/M8

[
»

1560-132-260-60

ROD COMP

=
[y

1432-242-001-00

PIN

=
(=2}

V411-260-008-00

WASHER,PL/M8

[
ﬂ

V500-162-002-00

PIN,SPLIT/2X20

N k| k| | R | k| k| K| X[ X| K| K K| X X FXOTW

N NN R R R R R R R R R R R RN

N NN R R R R R R R R R R R RN

N NN R R R R R R R R R R R RN




144

FIG. 24 SHAFT(INPUT)SYSTEM (F TYPE)

1774-125 -0100

1’4

1l

e
.
L* 26-7

V500-162-001-50

PIN,SPLIT/2X15

S TYPE OF MODEL I C|G
KEY PART CODE DESCRIPTION E 3217 TH3247 | THa267 1(': (L) E REMARKS
1 (1774-120-001-00 SHAFT/INPUT * 1 1 1
2 {1435-120-002-30 COUPLING/16X27X62 * 1 1 1
3 (1774-125-001-00 PIN/06X33 * 2 2 2
4 |V411-260-006-00 WASHER,PL/M6 * 2 2 2
5 * 2 2 2




FIG.25 SHAFT(INPUT)SYSTEM(H TYPE)

1774-125A-0100

145

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-120-051-00

SHAFT/INPUT

1

1

1

1683-120-530-20

FAN/HST COMP

1774-125-001-00

PIN/06X33

V411-260-006-00

WASHER,PL/M6

1
2
3
4
5

V500-162-001-50

PIN,SPLIT/2X15

¥ k| | X X¥OTW

N N NP

N N NP

N N N -




146

FIG. 26 GEAR(DRIVE)SYSTEM(F TYPE)

1774-126A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

0--

TGO

REMARKS

1774-126-001-10

METAL/INPUT/FRONT

1

1

1

V211-561-002-50

BOLT,S/M10X25/7T

V304-460-010-00

NUT/M10/7T

V401-160-010-00

WASHER,SP/M10

V523-101-002-40

PIN,ST,B/10X24

V251-341-002-00

STUD/M10X20/7T

1774-126-240-00

GEAR/HELICAL/23 COMP

V744-120-350-70

SEAL,OIL/TC20357

© 00N A~ WN| P

V704-140-020-00

RING,SNAP/20 C

V600-110-620-40

BEARING,RB/6204

V705-140-047-00

RING,SNAP/47 C

1560-206-003-00

BEARING/BALL

1729-216-006-00

BEARING/NEEDLE

1595-243-002-00

LINK

1774-126-900-00

SYNCHRONIZER/30 ASSY

1716-126-211-10

SLEEVE

1627-205-223-00

PIN/INSERT

1650-214-203-00

SPRING

1800-214-202-20

RING/SYNCHRONIZER

1617-301-002-00

CIRCLIP/30

1774-126-002-00

GEAR/HELICAL/27-23

V600-110-620-40

BEARING,RB/6204

1774-126-003-00

GEAR/HELICAL/24

V704-140-025-00

RING,SNAP/25 C

V600-110-620-30

BEARING,RB/6203

V600-110-620-50

BEARING,RB/6205

1774-126-250-00

GEAR/HELICAL/22 COMP

1729-203-004-00

BEARING/NEEDLE

1641-217-032-00

WASHER/36X46X02

V704-140-030-00

RING,SNAP/30 C

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

R R R R R R R RN RRNN R R R R R R R R R R O N R R ©

R R R R R R R RN RRNN R R R R R R R R R R O N R R ©

B B R R R R R RN R RNN R R R R R R R R R RO N R R o




FIG.26 GEAR(DRIVE)SYSTEM (F TYPE) 147

23 30
e L
27
: -1

%

o

®
1774-126A-0100
KEY S TYPE OF MODEL I{C|G
PART CODE DESCRIPTION ETMSZlY V3247 | TM3267 Z (L) E REMARKS

31 (1774-126-005-00 METAL/INPUT/REAR * 1 1 1
32 |V231-361-002-50 FLANGEBOLT/M10X25 * 3 3 3
33 |V523-101-002-40 PIN,ST,B/10X24 * 2 2 2
34 |1774-126-220-00 PLATE COMP * 1 1 1

* 3 3 3

35 |V231-360-803-50 FLANGEBOLT/M8X35




148

FIG. 27 GEAR(DRIVE/PTO)SYSTEM(F TYPE)

1774-127 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-127-001-00

GEAR/SPUR/21

1

1

1

1614-127-024-00

BEARING/BALL

1774-127-002-00

GEAR/SPUR/29

V600-110-620-40

BEARING,RB/6204

1729-202-001-00

BEARING/BALL

1602-321-004-00

COUPLING/18X30X55

1774-127-004-00

GEAR/SPUR/22

NG~ WN P

V600-110-620-40

BEARING,RB/6204

K| K| K[ k| F| X XOTW

N B R R R R R

N B R R R R R

N B R R R Rk




FIG. 28 GEAR(DRIVE/PTO/HST)SY STEM
(H TYPE)

1774-127A-0100

149

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-127-051-00

HUB

1

1

1

V704-140-020-00

RING,SNAP/20 C

1774-127-510-10

CLUTCH/PTO  ASSY

FIG 187

1774-127-500-10

SHAFT/PTO COMP

1688-211-057-00

RING/22

1575-261-018-00

RING/25

V704-140-017-00

RING,SNAP/17 C

V600-110-620-30

BEARING,RB/6203

O[O |N O 0D WN|F-

1729-202-002-00

BEARING/BALL

10

1594-221-001-00

BEARING/BALL 6205SH2

1774-127-053-00

GEAR/SPUR/20

12

1682-211-002-20

WASHER/20X32X02

13

V704-140-020-00

RING,SNAP/20 C

14

V600-110-630-30

BEARING,RB/6303

15

1774-127-520-00

METAL/FRONT/HST COMP

16

V231-361-004-00

FLANGEBOLT/M10X40

17

V523-101-002-40

PIN,ST,B/10X24

18

V720-111-900-70

O-RING/1B,P7

19

1774-127-055-00

GEAR/SPUR/29-19

20

1719-224-014-00

BEARING/NEEDLE

21

1650-203-011-20

WASHER/25X43X02

22

V704-140-025-00

RING,SNAP/25 C

%l k| k| R R k| k| k| X k| k| k| K| X | k| K| K| X | F| k| ¥XOTODW®W

BN R RN W R R R R R R R R RNN R R R

BNN R RN W R R R R R R R R RNN R Rk

BNN R RN W R R R R R R R R RNN R R R




150

FIG.29 LEVER(REVERSE)SYSTEM (F TYPE)

1774-128A-0100

V720-102-401-40

O-RING/1A,P14

S TYPE OF MODEL Cc|G
KEY PART CODE DESCRIPTION E 3217 TH3247 | THa267 (L) E REMARKS
1|1774-128-021-00 FORK/SHIFT/REVERSE * 1 1 1
2 |1650-253-003-00 SPRING/HC022 * 1 1 1
3 |1V682-200-001-00 BALL,STEEL * 1 1 1
4 (1774-128-001-00 STAY/SHIFT/REVERSE * 1 1 1
5 |1774-128-200-00 ARM/SHIFT/REVERSE * 1 1 1
6 * 1 1 1




FIG.30 LEVER(REVERSE)SYSTEM (F TYPE)

1774-129 -0100

151

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-129-230-00

ARM/REVERSE COMP

1

1

1

1560-223-016-00

BOLT/M8X16

1774-129-001-00

ROD

2163-775-009-00

END,ROD,M10/LH

3689-212-002-00

BALL/M10/R

V401-160-010-00

WASHER,SP/M10

V304-260-010-00

NUT/M10

V411-260-010-00

WASHER,PL/M10

O[O |N O 0D WN|F-

V500-163-002-00

PIN,SPLIT/3X20

10

3625-212-007-00

NUT/M10

1774-129-210-00

ARM/REVERSE COMP

12

1774-129-200-00

LEVER/REVERSE COMP

13

1560-223-016-00

BOLT/M8X16

14

1646-116-051-10

GRIP/THROTTLE

15

4335-145-221-00

BUSH/14X16X15

16

1774-129-220-10

BRACKET/ARM COMP

17

V211-661-002-00

BOLT,SP/M10X20/7T

B % | k| k| X k| k| k| K| X | k| K| K| X| X k| XOTODW®W

N B RN RN R R R R RN R R R RN

N B RN RN R R R R RN R R R RN

N R RN RN R R R R R NR R R RN

18

V362-260-008-00

NUT/WASHER/M8




FIG.31 CASE(MISSION/FRONT)SYSTEM(F TYPE)

1774-201 -0100

=

1774-201-002-00

GAUGE/OIL

S TYPE OF MODEL C|G
PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 (LJ E REMARKS
1 |1774-201-200-50 CASE/TRANSMISSION/F | * 1 1 1
2 |3668-612-001-00 BUSH * 2 2 2
3 (1774-201-003-10 BOLT/STUD/M10X90 * 1 1 1
4 |V251-341-009-00 STUD/M10X90/7T * 1 1 1
5 |(V211-561-003-50 BOLT,S/M10X35/7T * 2 2 2
6 |V201-361-007-50 BOLT/M10X75/7T * 1 1 1
7 |[V304-460-010-00 NUT/M10/7T * 8 8 8
8 |V401-160-010-00 WASHER,SP/M10 * 9 9 9
9 (1725-203-210-00 PLUG/G3/8  ASSY * 1 1 1
10 ([V720-112-401-40 P-RING/1B,P14 * 1 1 1
1 * 1 1 1




FIG.32 CASE(MISSION/FRONT/HST)SYSTEM
(H TYPE)

1774-201A-0100

153

S TYPE OF MODEL C|G

KEY PART CODE DESCRIPTION (F; V3217 | THa247 | TH3267 (LD E REMARKS
1 |1774-201-500-50 [CASE/TRANSMISSION/F | * 1 1 1

2 |3668-612-001-00 BUSH * 2 2 2

3 |1774-201-003-10 BOLT/STUD/M10X90 * 1 1 1

4 |V251-341-009-00 [STUD/M10X90/7T * 1 1 1

5 |V211-561-003-50 BOLT,S/M10X35/7T * 2 2 2

6 |V201-361-007-50 BOLT/M10X75/7T * 1 1 1

7 |V304-460-010-00 NUT/M10/7T * 8 8 8

8 [V401-160-010-00 WASHER,SP/M10 * 9 9 9

9 |1725-203-210-00 PLUG/G3/8  ASSY * 1 1 1

10 ([V720-112-401-40 O-RING/1B,P14 * 1 1 1

11 * 1 1 1

1774-201-002-00

GAUGE/OIL




154

1774-202A-0100

FIG.33 HST SYSTEM(H TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

K510-027-000-00

HST/TME/23  ASSY

1

1

1

FIG 184

V523-100-801-60

PIN,ST,B/8X16

V231-361-007-00

FLANGEBOLT/M10X70

V201-361-014-00

BOLT/M10X140/7T

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER,PL/M10

V720-111-901-00

O-RING/1B,P10

V720-112-401-50

O-RING/1B,P15

V721-103-106-00

0O-RING/1A,G60

B(DW\IO".HAOONI—‘

V721-103-104-00

O-RING/1A,G40

F| K| K| k[ R K| K| X F|  FIOODW

B RN NN NN

BN N DNNDN

BRI N NN NN




FIG. 34 GEAR(INPUT/HST)SYSTEM(H TYPE)

1774-203A-0100

155

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

o--

TIO

REMARKS

1774-203-054-10

METAL/INPUT/FRONT/HS

1

1

1

V780-140-000-2T

PLUG/SCREW/SEAL

V211-561-002-50

BOLT,S/M10X25/7T

V211-561-005-00

BOLT,S/M10X50/7T

V304-460-010-00

NUT/M10/7T

V401-160-010-00

WASHER,SP/M10

V523-101-002-40

PIN,ST,B/10X24

V251-341-002-00

STUD/M10X20/7T

O[O |N O 0D WN|F-

1774-203-051-00

GEAR/HELICAL/22

=
o

1729-202-003-00

BEARING/BALL

=
[N

1729-202-002-00

BEARING/BALL

[
N

1774-203-052-00

METAL/INPUT/REAR/HST

[
w

V231-361-002-50

FLANGEBOLT/M10X25

[
»

1774-203-053-00

GEAR/HELICAL/19

=
[y

V600-110-620-40

BEARING,RB/6204

X k| k| K[ R k| k| K| K| X[ | k| ¥ X XIOODW

B RN R R R RO N R RN NN

B RN R R R RN R RN NN

B RN R R R RO N R RN NN




156

FIG. 35 GEAR(INPUT)SYSTEM(F TYPE)

1774-203B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-203-021-00

GEAR/SPUR/13

1

1

1

2144-307-003-00

BEARING,6006SH2

V704-140-030-00

RING,SNAP/30 C

V600-110-620-60

BEARING,RB/6206

1703-205-016-00

BEARING/NEEDLE

1774-203-005-00

RING/SNAP

1774-203-004-00

METAL/FRONT

V231-361-004-00

FLANGEBOLT/M10X40

© 00N A~ WN| P

V523-101-002-40

PIN,ST,B/10X24

K| K| K[ k| X[ X X FXOTDW

N W B PP P NDN

N W B PP NN

N W B PR NN




FIG.36 GEAR(CHANGE/MAIN)SYSTEM(F TYPE)

1774-205 -0100

157

S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F:’ V3217 | THa247 | TH3267 (L) E REMARKS
1 (1763-205-007-20 COUPLING * 1 1 1
2 |1774-205-004-00 HuB * 1 1 1
3 |1716-127-011-00 BEARING/NEEDLE * 3 3 3
4 11774-205-003-00 [GEAR/SPUR/29 * 1 1 1
5 |1757-216-003-00 BEARING/NEEDLE * 1 1 1
6 |1774-205-002-00 GEAR/ISPUR/26 * 1 1 1
7 11716-221-011-00 BEARING/NEEDLE * 2 2 2
8 [1773-214-005-00 HuUB * 1 1 1
9 |1774-205-001-00 GEAR/SPUR/36 * 1 1 1
10 |1774-205-007-00 WASHER/20X45X03 * 1 1 1
11 |1774-205-005-00 [GEAR/SPUR/19 * 1 1 1
12 {1763-205-011-10 BEARING/NEEDLE * 1 1 1
13 (1763-205-005-10 HuB * 1 1 1
14 |1774-205-006-00 [GEAR/SPUR/22 * 1 1 1
15 (1716-127-011-00 BEARING/NEEDLE * 2 2 2
16 {1614-203-005-00 WASHER/20X36X02 * 1 1 1




158 FIG. 37 GEAR(COUNTER/MAIN)SYSTEM
(F TYPE)

— >
P
/] 35-6
1774-206 -0100
S TYPE OF MODEL I{C|G

KEY PART CODE DESCRIPTION g 3217 TH3247 | THa267 1(': (LJ E REMARKS

1 |V704-140-020-00 RING,SNAP/20 C * 1 1 1

2 |1774-206-001-00 GEAR/SPUR/14 * 1 1 1

3 |1774-206-002-00 GEAR/SPUR/12 * 1 1 1

4 |V704-140-020-00 RING,SNAP/20 C * 1 1 1

5 |V704-140-025-00 RING,SNAP/25 C * 1 1 1

6 |1774-206-003-00 GEAR/SPUR/21 * 1 1 1

7 |1774-206-004-00 GEAR/SPUR/18 * 1 1 1

8 [1774-206-005-00 COLLAR/26X34X13 * 1 1 1




FIG. 38 GEAR(CHANGE/SUB)SY STEM (F TYPE)

1774-207 -0100

159

S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F; V3217 | THa247 | TH3267 (L) E REMARKS
1 (1774-207-001-00 METAL/REAR * 1 1 1
2 |V231-361-002-50 FLANGEBOLT/M10X25 * 8 3 3
3 |V523-101-002-40 PIN,ST,B/10X24 * 2 2 2
4 |1594-221-001-00 BEARING/BALL 6205SH2 | * 1 1 1
5 |1774-207-005-00 GEAR/SPUR/33-14 * 1 1 1
6 * 1 1 1

V600-110-630-30

BEARING,RB/6303




160

FIG. 39 GEAR(CHANGE/SUB)SYSTEM (H TYPE)

1774-207A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

0--

TGO

REMARKS

1774-207-051-00

SHAFT

1

1

1

V600-110-620-50

BEARING,RB/6205

1774-207-053-00

GEAR/SPUR/38-31-24

V600-110-620-40

BEARING,RB/6204

1774-207-052-00

METAL/REAR/HST

V231-361-005-00

FLANGEBOLT/M10X50

V231-361-004-00

FLANGEBOLT/M10X40

NG~ WN P

V523-101-002-40

PIN,ST,B/10X24

K| K| K[ k| F| X XOTW

N BN R R R R

N BN R R R R

N BN R R R Rk




161

FIG.40 GEAR(COUNTER/SUB)SYSTEM (F TYPE)

1774-208 -0100

S TYPE OF MODEL I{C|G
P T|O|R

KEY PART CODE DESCRIPTION P [wsa17]muaza7] 267 L1oR REMARKS
* 1 1 1

1 (1774-208-001-00 GEAR/SPUR/16-34




162

1774-

FIG. 41 GEAR(COUNTER/SUB)SYSTEM (H TY PE)

208A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-205-007-00

WASHER/20X45X03

1

1

1

1774-208-051-00

GEAR/SPUR/22

1716-127-011-00

BEARING/NEEDLE

1774-208-053-00

HUB/25X40X49

1774-208-052-00

GEAR/SPUR/28

1774-208-054-00

GEAR/SPUR/35

1709-301-001-00

BEARING/NEEDLE

K| K| K[ k| F| X XOTW

B R R R R Rk

B R R R R Rk

B R R R R Rk

NG~ WN P

1650-203-011-20

WASHER/25X43X02




FIG. 42 SHIFT(CHANGE/MAIN)SYSTEM (F TYPE)

1774-215 -0100

163

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-215-002-00

FORK/SHIFT/MAIN

1

1

1

1650-259-010-00

SPRING/HC023

V682-200-001-00

BALL,STEEL

1774-215-200-10

ARM/SHIFT COMP

V720-102-401-40

O-RING/1A,P14

1620-255-208-00

PLATE/1/30X50

| k| k| K[ X | X XOTW

B R R R Rk

B R R R Rk

B R R R R e

N oo bh WNEk

V231-360-801-20

FLANGEBOLT/M8X12




164

FIG. 43 SHIFT(CHANGE/SUB)SYSTEM(H TYPE)

1774-216 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-216-002-00

FORK/SHIFT/SUB

1

1

1

1650-259-010-00

SPRING/HC023

V682-200-001-00

BALL,STEEL

1774-216-001-00

STAY/SHIFT/SUB

1774-216-200-10

ARM/SHIFT COMP

V720-102-401-40

O-RING/1A,P14

1620-255-208-00

PLATE/1/30X50

NG~ WN P

V231-360-801-20

FLANGEBOLT/M8X12

K| K| K[ k| F| X XOTW

B R R R R Rk

B R R R R Rk

B R R R R Rk




FIG. 44 SHIFT(CHANGE/SUB/HST)SYSTEM
(EXCEPT D TYPE)

1774-216A-0100

165

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-216-052-10

FORK/SHIFT/SUB

1

1

1

1650-253-003-00

SPRING/HC022

V682-200-001-00

BALL,STEEL

1774-216-051-00

STAY/SHIFT/SUB

1774-215-200-10

ARM/SHIFT COMP

V720-102-401-40

O-RING/1A,P14

1620-255-208-00

PLATE/1/30X50

0N O WN| -

V231-360-801-20

FLANGEBOLT/M8X12

k| K| K| X | X | X XOTDW

B R R R R Rk

B R R R R Rk

B R R R R Rk




166

1774-218 -0100

FIG.45 COVER(SHIELD)SYSTEM

V411-260-008-00

WASHER,PL/M8

S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 (LJ E REMARKS
1({1774-218-001-00 [COVER/SHIELD * 1 1 1
2 (1774-218-210-00 BRACKET COMP * 1 1 1
3 |V231-360-801-60 FLANGEBOLT/M8X16 * 2 2 2
4 |1719-312-001-00 U-NUT * 2 2 2
5 * 2 2 2




1774-221 -0100

FIG.46 GEAR(4AWD)SYSTEM

66-9

66-8

3610, 5

@

41-1

167

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-221-001-00

GEAR/SPUR/14

1

1

1

V704-140-019-00

RING,SNAP/19 C

1774-221-002-00

GEAR/SPUR/27

1716-127-011-00

BEARING/NEEDLE

1614-203-005-00

WASHER/20X36X02

V704-140-020-00

RING,SNAP/20 C

1774-221-003-00

GEAR/SPUR/19

V600-110-620-40

BEARING,RB/6204

1774-221-004-00

SHAFT/4AWD

k| k| K[ X X[ K| X X XIOTDW

B RN R NN R R R

B RN R NN R R R

BRI N R NN R R R

5(00)\]0’)01#00!\3!-‘

V744-120-350-70

SEAL,OIL/TC20357




168

FIG. 47 SHIFT(CHANGE/4AWD)SY STEM

1774-225 -0100

V231-360-801-20

FLANGEBOLT/M8X12

S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION E 3217 TH3247 | THa267 (LJ E REMARKS
1 |1774-225-200-00 ARM/SHIFT/4WD COMP | * 1 1 1
2 |1650-259-010-00 SPRING/HC023 * 1 1 1
3 |1V682-200-001-00 BALL,STEEL * 1 1 1
4 |V720-102-401-80 P-RING/1A,P18 * 1 1 1
5 [1620-255-208-00 PLATE/I/30X50 * 1 1 1
6 * 1 1 1




169

NS AEET

FIG. 48 CASE(MISSION/REAR)SYSTEM

1774-241 -0100

(09}
X
[a'd
<
=
L
x
oxra
OO0 4
-0
|~
%%1262442212
o2
= F
L
oS
W)l N[~ N [© N | & N N |+ &N
a|l m
> =
=
N~
—
N[ N © N & | N N |+ N
™
=
T
N Ok [% | |[%|% % |%x |%x |x |«
w
g,
Pz 2 g
O |Ouw 0
= |al2 g
E |2 Kk klklEER-
Q ISIEE g EIEEIEILg
r |58 K28 L3 8 I X
& NXXDxxxxmm
g|S|o|D|N|o|nN|o P
o |E22e2222Fa
woagraoaooagk-
222 aRRRR %02
Qun n Ourn n n n O o
o noloololoooo
<o Q|| & O/ | @
1 1 1
W |daN N~ w oo -
A |00 0o00o0 00000
9 |22 2oq e
O |4ldlaldaldlaad<so
— ||| ||| | A ©
r |Nmocoomommmn
') [ 1
NG NNRLIEEE
NN g -
N~ NN N NN N[N
| > >>> > >
H | NMm OO N~ »OO
" I




170

FIG. 49 GEAR(COUNTER/PTO)SYSTEM

1774-243 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-243-001-00

GEAR/SPUR/31

1

1

1

1614-205-004-00

COUPLING

1719-224-014-00

BEARING/NEEDLE

1650-203-011-20

WASHER/25X43X02

V704-140-025-00

RING,SNAP/25 C

1774-243-003-00

SHAFT/DRIVE/PTO

1729-202-011-00

BEARING/BALL

V600-110-620-50

BEARING,RB/6205

© 00N A~ WN| P

1650-218-014-00

COUPLING/21X32X50

1774-243-004-00

GEAR/SPUR/13

3673-701-005-00

BEARING/BALL

V600-110-620-40

BEARING,RB/6204

K| k| k| K| K| K[ k| X| X X FXOTDW

N R R RN R R R R R R

N R R RN R R R R R R

N B B RN R R R R R R




1774-244 -0100

FIG.50 SHAFT(PTO)SYSTEM

171

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1738-212-002-00

SHAFT/PTO

1

1

1

1427-212-003-20

SLEEVE

1594-218-001-00

BEARING/BALL 6305SH2

1688-212-001-20

GEAR/SPUR/25

V607-110-630-40

BEARING,RB/6304NR

1427-212-002-00

WASHER/20X28X2

V704-140-020-00

RING,SNAP/20 C

V744-135-550-80

SEAL,OIL/TC35558

O[O |N O 0D WN|F-

1688-201-056-00

METAL/PTO

V523-101-002-40

PIN,ST,B/10X24

R
(o

V231-360-802-50

FLANGEBOLT/M8X25

k| k| k| K| X[ | k| ¥ X XIOTDW

o N B R R R R R R,

o N B R R R R R R,

o N B R R R R R R R




172

1774-245 -0100

FIG.51 CHANGE(PTO)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-245-001-00

FORK/SHIFT/PTO

1

1

1

1650-253-003-00

SPRING/HC022

V682-200-001-00

BALL,STEEL

1774-215-001-00

STAY/SHIFT

1774-216-200-10

ARM/SHIFT COMP

V720-102-401-40

O-RING/1A,P14

1620-255-208-00

PLATE/1/30X50

NG~ WN P

V231-360-801-20

FLANGEBOLT/M8X12

K| K| K[ k| F| X XOTW

B R R R R Rk

B R R R R Rk

B R R R R Rk




FIG.52 PTO(MID)SYSTEM(EXCEPT A TYPE)

1774-255 -0100

173

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-255-001-20

CASE/PTO/MID

(=Y

1

1

V523-101-002-40

PIN,ST,B/10X24

V201-361-009-00

BOLT/M10X90/7T

V401-160-010-00

WASHER,SP/M10

1682-255-203-00

PIN/20X51

1774-255-002-00

GEAR/SPUR/33

1603-322-003-00

BEARING,BALL

V580-140-604-00

PIN,SPRING/6X40 W

O[O |N O 0D WN|F-

WIRE

10

1774-255-004-00

SHAFT/PTO/MID

1774-255-003-00

GEAR/SPUR/16

12

1302-225-003-00

SPRING,SHIFTER

13

V682-200-001-00

BALL,STEEL

14

V704-140-025-00

RING,SNAP/25 C

15

1729-202-011-00

BEARING/BALL

16

V600-110-620-50

BEARING,RB/6205

17

V705-140-052-00

RING,SNAP/52 C

18

1427-212-003-20

SLEEVE

19

V744-135-520-80

SEAL,OIL/TC35528

20

1682-255-210-40

ARM/SHIFT/MID COMP

21

2703-101-020-00

COLLAR,SHIFTER

22

V720-102-401-40

O-RING/1A,P14

23

1620-255-208-00

PLATE/1/30X50

24

V231-360-801-20

FLANGEBOLT/M8X12

25

V782-160-000-6B

PLUG/SCREW/SEAL

26

1444-314-009-10

CAP,PTO SHAFT

27

V231-360-801-20

FLANGEBOLT/M8X12

% | k| k| R | k| k| R | k| k| k| K| k| k| k| K[ X k| k| K| X| X[ | X ¥ XOODW

N B R R R R R R R R R R R R R R R R R RN R R o o N

N B R R R R R R R R R R R R R R R R R RN R R o o N

N B R R R R R R R R R R R R R R R R R RN R R o o N




174

FIG. 53 COVER(PTO/MID)SYSTEM (A TYPE)

1774-255A-0100

V704-140-018-00

RING,SNAP/18 C

S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 (LJ E REMARKS
1({1774-255-005-00 [COVER/PLATE * 1 1 1
2 |V231-361-001-60 FLANGEBOLT/M10X16 * 6 6 6
3 (1774-261-211-00 HUB/19X27X32 * 1 1 1
4 (VA411-260-018-00 WASHER,PL/M18 * 1 1 1
5 * 1 1 1




FIG. 54 LEVER(MAIN)SYSTEM(F TYPE)

1774-261 -0100

175

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-261-200-10

ARM COMP

1

1

1

1560-223-016-00

BOLT/M8X16

1774-261-001-10

PLATE/IR/19X144

V411-260-008-00

WASHER,PL/M8

V500-162-502-50

PIN,SPLIT/2.5X25

1774-261-220-10

LEVER/MAIN  ASSY

1689-272-201-00

BUSH/18X20X25

1716-261-001-00

GRIP/MAIN

O[O |N O 0D WN|F-

1614-261-006-00

[TUBE/14X17X90

k| k| K[ X | X | | X XOTD®W

B R R R NN RN

B R R R NN RN

R R R NN RN




176

FIG. 55 LEVER(SUB/HST)SYSTEM(H TYPE)

1774-262A-0100

£0—11 607
b

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-262-520-00

ARM/SUB/HST COMP

1

1

1

1560-223-016-00

BOLT/M8X16

1774-262-501-10

PLATE/Z/19X313

V411-260-008-00

WASHER,PL/M8

V500-162-502-50

PIN,SPLIT/2.5X25

1774-262-230-10

LEVER/SUB/HST ASSY

1689-272-201-00

BUSH/18X20X25

1690-264-001-00

GRIP/MAIN

© 00N A~ WN| P

1614-261-006-00

TUBE/14X17X90

K| K| K[ k| X[ X X FXOTDW

R R R R NN RN

R R R R NN RN

B R R R NN RN




FIG.56 LEVER(SUB)SYSTEM(F TYPE)

1774-262E-0100

177

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-262-210-10

ARM/SUB/MECH COMP

1

1

1

1560-223-016-00

BOLT/M8X16

1774-262-320-10

ROD/SUB COMP

V411-260-008-00

WASHER,PL/M8

V500-162-502-50

PIN,SPLIT/2.5X25

1774-262-260-00

LEVER/SUB/MECH ASSY

1689-272-201-00

BUSH/18X20X25

1690-264-001-00

GRIP/MAIN

O[O |N O 0D WN|F-

1614-261-006-00

[TUBE/14X17X90

k| k| K[ X | X | | X XOTD®W

B R R R NN RN

B R R R NN RN

R R R NN RN




e FIG.57 LEVER(4WD)SYSTEM

1774-263 -0100

S TYPE OF MODEL l1C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 1(': (LJ E REMARKS
1|1774-263-200-00 ARM/AWD COMP * 1 1 1
2 |V580-140-602-80 PIN,SPRING/6X28 W * 1 1 1
3 WIRE * 1 1 1
4 11774-263-001-20 ROD/AWD * 1 1 1
5 1(1773-267-002-00 GRIP/4WD * 1 1 1
6 |V580-140-301-80 PIN,SPRING/3X18 W * 1 1 1
7 |V411-260-010-00 WASHER,PL/M10 * 1 1 1
8 (V500-162-502-00 PIN,SPLIT/2.5X20 * 1 1 1
9 (3650-580-002-00 HOSE/JOINT * 1 1 1




FIG.58 LEVER(PTO/REAR)SYSTEM(H TYPE)

1774-264 -0100

179

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-264-200-00

ARM/PTO/REAR COMP

1

1

1

1560-223-016-00

BOLT/M8X16

1774-264-001-00

PLATE/IR/19X140

V411-260-008-00

WASHER,PL/M8

V500-162-502-00

PIN,SPLIT/2.5X20

1774-264-220-10

LEVER/PTO/REAR ASSY

1689-272-201-00

BUSH/18X20X25

1688-265-001-00

GRIP/MID/PTO

O[O |N O 0D WN|F-

1675-262-002-00

INSULATOR/LEVER/SUB

k| k| K[ X | X | | X XOTD®W

B R R R NN RN

B R R R NN RN

R R R NN RN




180

FIG.59 LEVER(PTO/REAR)SYSTEM(F TYPE)

1774-264E-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-264-200-00

ARM/PTO/REAR COMP

1

1

1

1560-223-016-00

BOLT/M8X16

1774-264-001-00

PLATE/IR/19X140

V411-260-008-00

WASHER,PL/M8

V500-162-502-00

PIN,SPLIT/2.5X20

1774-264-300-00

LEVER/PTO/REAR ASSY

1689-272-201-00

BUSH/18X20X25

1688-265-001-00

GRIP/MID/PTO

© 00N A~ WN| P

1675-262-002-00

INSULATOR/LEVER/SUB

K| K| K[ k| X[ X X FXOTDW

R R R R NN RN

R R R R NN RN

B R R R NN RN




FIG.

60 LEVER(PTO/MID)SYSTEM
(EXCEPT A TYPE)

1774-265E-0100

181

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-265-220-00

ARM COMP

1

1

1

V580-140-602-80

PIN,SPRING/6X28 W

WIRE

1774-265-300-10

ROD/MID COMP

V411-260-008-00

WASHER,PL/M8

V500-162-502-50

PIN,SPLIT/2.5X25

1774-265-210-20

LEVER/PTO/MID ASSY

1689-272-201-00

BUSH/18X20X25

O[O |N O 0D WN|F-

1688-265-001-00

GRIP/MID/PTO

10

1675-262-002-00

INSULATOR/LEVER/SUB

V411-260-018-00

WASHER,PL/M18

k| k| k| K| K| K| K| K| X X XOTW

B R R R R R NN R R R

B R R R R R NN R R R

R R R R R R NN R R R

12

V704-140-018-00

RING,SNAP/18 C




182

FIG. 61 LINK(HST)SYSTEM(H TYPE)

1774-271 -0100

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 1(': (LJ E REMARKS
1|1774-271-210-10 PIVOT/TRUNNION COMP | * 1 1 1
2 |V211-560-804-50 BOLT,S/M8X45/7T * 1 1 1
3 (1683-271-560-00 ROD/M08X110 COMP * 1 1 1
4 (1750-271-220-20 ROD/M8X65 COMP * 1 1 1
5 |1560-695-021-00 JOINT BALL MO8RH * 2 2 2
6 |1560-695-022-00 POINT BALL MOSLH * 2 2 2
7 {1560-132-007-30 NUT/LH/MO08 * 2 2 2
8 |V401-160-008-00 WASHER,SP/M8 * 4 4 4
9 (V304-260-008-00 NUT/M8 * 6 6 6
10 |1774-271-220-00 ARM/NEUTRAL COMP | * 1 1 1
11 |11774-271-001-00 PIN/NEUTRAL * 1 1 1
12 12183-607-013-00 RBB 6905 * 1 1 1
13 |V705-140-042-00 RING,SNAP/42 C * 1 1 1
14 |[V600-150-600-00 BEARING,RB/6000SS * 1 1 1
15 [V704-140-010-00 RING,SNAP/10 C * 1 1 1
16 |V211-560-803-50 BOLT,S/M8X35/7T * 1 1 1
17 [2500-210-016-00 SPRING/HE108 * 1 1 1
18 |1725-272-005-00 ROD/M08X85 * 1 1 1
19 |V304-260-008-00 NUT/M8 * 2 2 2
20 {2149-312-015-60 SPRING/HE068 * 1 1 1
21 |1750-271-300-00 CABLE/PEDAL ASSY * 1 1 1
22 |1560-116-008-30 PIN/6X16 * 1 1 1
23 |V411-260-006-00 WASHER,PL/M6 * 1 1 1
24 |V500-162-002-00 PIN,SPLIT/2X20 * 1 1 1




FIG. 62 LEVER(HST)SYSTEM(H TYPE)

1774-272A-0100

183

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—

REMARKS

1774-272-500-30

ARM/CRUISE  ASSY

1

1

1

3650-440-014-00

BUSH/12X14X20

V411-260-012-00

WASHER,PL/M12

V704-140-012-00

RING,SNAP/12 C

1650-135-002-00

SPRING/HEQ95

1774-272-600-00

CABLE/CRUISE ASSY

V411-260-008-00

WASHER,PL/M8

V500-162-502-00

PIN,SPLIT/2.5X20

O[O |N O 0D WN|F-

V560-160-008-00

PIN/SNAP

10

1432-242-001-00

PIN

1774-272-540-00

PLATE/HOOK COMP

12

V704-140-010-00

RING,SNAP/10 C

13

1770-274-001-10

SPRING/HTO018

14

1774-272-610-00

CABLE/RELEASE ASSY

15

V411-260-008-00

WASHER,PL/M8

16

V560-160-008-00

PIN/SNAP

17

1774-272-530-20

LEVER/CRUISE COMP

18

1614-261-006-00

[TUBE/14X17X90

19

1716-261-001-00

GRIP/MAIN

20

V704-140-010-00

RING,SNAP/10 C

21

1774-272-520-30

HOOK/CRUISE COMP

22

V211-261-002-50

BOLT,S/M10X25

%l k| k| R R k| k| k| X k| k| k| K| X | k| K| K| X | F| k| ¥XOTODW®W

N B R R R R R R R R R R R R R R R R R R R

N B R R R R R R R R R R R R R R R R R R R

N R R R R R R R R R R R R R R R R R R R R




184

FIG. 63 PEDAL(HST)SYSTEM(H TYPE)

1774-272E-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

0--

—OoO0

TGO

REMARKS

1774-272-210-20

PEDAL/HST/R SET

1

1

1

V511-100-805-00

PIN, TAPER/8X50

1774-272-240-00

PEDAL/HST/F ASSY

8654-203-201-00

BUSH/25X28X15

V763-150-000-00

NIPPLE,GREASE/PT1/8

1747-640-067-00

PAD/HST

1774-272-071-00

PAD/HST/R

1774-272-051-00

INSULATOR

© 00N A~ WN| P

1421-602-005-10

CUSHION,B/ RUBBER

V304-260-008-00

NUT/M8

1774-272-300-10

ARM/NEUTRAL/HST COMP

1683-272-054-10

PIN

1646-640-580-00

DAMPER/OIL  ASSY

V362-260-008-00

NUT/WASHER/M8

| | K| k| k| X[ K| k| | X[ K| k| F| X FXIOTW

B R R R R NR R R R RN R R

B R R R R NR R R R RN R R

B B R R RN R R R R RN R R

V231-360-802-50

FLANGEBOLT/M8X25




1774-273 -0100

FIG. 64 PIPING(HST)SYSTEM
(TM3217H,3247H TYPE)

81-5

185

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—0o0

TIO

REMARKS

P113-211-330-00

ELBOW/90DEG/L ASSY

1

1

V720-112-401-10

O-RING/1B,P11

3676-374-320-00

HOSE,HYDUALIC/1700

1425-621-004-00

HOLDER/JE/9-9

V211-360-801-60

BOLT,SP/M8X16

1774-273-230-10

COOLER/OIL  ASSY

V231-360-801-60

FLANGEBOLT/M8X16

1774-273-210-00

ADAPTER/T ASSY

O[O |N O 0D WN|F-

V720-112-401-40

O-RING/1B,P14

10

1774-273-220-00

ADAPTER/T ASSY

V720-112-401-40

0O-RING/1B,P14

12

K250-060-000-00

VALVE/RELIEF/060

13

V720-112-401-40

0O-RING/1B,P14

14

V720-102-401-50

0O-RING/1A,P15

15

1763-458-002-00

PIPE/CHECKVALVE

16

1775-508-550-10

HOSE/1570 ASSY

17

1650-508-320-00

ADAPTER/PF3/8 ASSY

18

V720-112-401-40

0O-RING/1B,P14

19

3650-261-001-00

CLAMP/28X55

20

1342-402-006-00

BAND,WIRE/250

B B R R R R R NR R R R R R NR R R R R

B B R R R R R NR R R R R RN R R R R R

21

1725-509-220-00

FILTER/CHARGE ASSY

Nl k| k| R X k| k| R X | k| k| K| K| X F| K| K| X F| F ¥XOTODW®W




186

FIG.65 PIPING(HST)SYSTEM(TM3267H TYPE)
81-5

V231-361-002-00

FLANGEBOLT/M10X20

23
1774-273A-0100
S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 (L) E REMARKS
1 |P113-211-330-00 ELBOW/90DEG/L ASSY * 1
2 |\V720-112-401-10 P-RING/1B,P11 * 1
3 |3676-374-320-00 HOSE,HYDUALIC/1700 * 1
4 11425-621-004-00 HOLDER/JE/9-9 * 1
5|V211-360-801-60 BOLT,SP/M8X16 * 1
6 |1774-273-230-10 COOLER/OIL  ASSY * 1
7 |[V231-360-801-60 FLANGEBOLT/M8X16 * 2
8 |1774-273-210-00 ADAPTER/T  ASSY * 1
9 (V720-112-401-40 PO-RING/1B,P14 * 1
10 (1774-273-220-00 ADAPTER/T  ASSY * 1
11 |V720-112-401-40 P-RING/1B,P14 * 1
12 |[K250-060-000-00 VALVE/RELIEF/060 * 1
13 |V720-112-401-40 P-RING/1B,P14 * 1
14 |V720-102-401-50 P-RING/1A,P15 * 2
15 ({1763-458-002-00 PIPE/CHECKVALVE * 1
16 [1775-508-550-10 HOSE/1570  ASSY * 1
17 |1650-508-320-00 ADAPTER/PF3/8 ASSY * 1
18 |V720-112-401-40 P-RING/1B,P14 * 1
19 [1518-786-508-00[cLIPB * 1
20 (3650-261-001-00 CLAMP/28X55 * 1
21 |1342-402-006-00 BAND,WIRE/250 * 2
* 1
* 1

1725-509-220-00

FILTER/CHARGE ASSY




1774-301 -0100

FIG.66 PINION(DRIVE)SYSTEM (F TYPE)

187

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-301-200-00

GEAR/06X37 SET

1

1

1

3824-701-011-00

BEARING/BALL

1774-301-006-00

BEARING/BALL

1650-203-011-20

WASHER/25X43X02

1725-218-006-00

RING/SNAP/CS25

3651-832-009-00

R.B.B

V704-140-020-00

RING,SNAP/20 C

1774-301-001-00

BUSH/19X25X19

O[O |N O 0D WN|F-

3824-701-011-00

BEARING/BALL

10

8663-201-004-00

SHIM/0.1

8663-201-005-00

SHIM/0.2

12

1724-304-005-00

WASHER/50X62X02

13

V707-140-062-00

RING,SNAP/R62

k| k| k| K| X[ X | k| k| K[ X X XOTW

R R W R R R RN R R R R

R R W R R R RN R R R R

B R W R R R RN R R R R




188

FIG. 67 PINION(DRIVE/HST)SYSTEM (H TYPE)

1774-301A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-301-500-00

GEAR/06X37 SET

1

1

1

3824-701-011-00

BEARING/BALL

1774-301-006-00

BEARING/BALL

1650-203-011-20

WASHER/25X43X02

1725-218-006-00

RING/SNAP/CS25

V704-140-025-00 RING,SNAP/25 C

V600-110-630-50 BEARING,RB/6305

V704-140-025-00 RING,SNAP/25 C

© 00N A~ WN| P

1774-301-001-00

BUSH/19X25X19

3824-701-011-00

BEARING/BALL

8663-201-004-00

SHIM/0.1

8663-201-005-00

SHIM/0.2

1724-304-005-00

WASHER/50X62X02

V707-140-062-00

RING,SNAP/R62

k| k| k| K| K[ k| | X[ K|k F| X ¥XOTW

B R W R R R R R R R R R R

B R W R R R R R R R R R R

P R W R R R R R R R R R R




FIG. 68 CASE(DIFF)SYSTEM (F TYPE)

23
24
25

1774-304 -0100

189

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-304-200-10

CASE/DIFF COMP

1

1

1

1774-304-009-00

PIN/14X94

1717-304-071-10

GEAR/BEVEL/12

1427-301-005-00

COLLAR,PINION THRUST

1774-304-024-10

GEAR/BEVEL/16

1427-301-007-00

COLLAR, THRUST

1717-304-073-00

HOLDER/SHAFT/DIFF

1717-304-074-00

PIN/14X40

O[O |N O 0D WN|F-

1774-304-011-00

PIN/08X32

10

1672-301-002-00

PIN/PARALLEL/08X32

1544-304-006-10

BOLT/M8X25

12

V401-160-008-00

WASHER,SP/M8

13

1774-301-004-00

BEARING/BALL

14

V600-110-601-00

BEARING,RB/6010

15

1427-201-012-00

METAL,DIFF-CASE LH

16

1427-201-013-10

METAL/DIFF/RH

17

1427-201-014-10

SHIM,DIFF-CASE A

18

1427-201-015-10

SHIM,DIFF-CASE B

19

V211-260-802-00

BOLT,S/M8X20

20

1774-304-002-00

GEAR/HELICAL/09/LH

21

1774-304-003-00

GEAR/HELICAL/09/RH

22

V704-140-030-00

RING,SNAP/30 C

23

1641-217-032-00

WASHER/36X46X02

24

1614-203-015-00

BEARING/BALL

25

V707-140-062-00

RING,SNAP/R62

26

1776-304-005-00

CLUTCHI/DIFF

27

1774-304-019-00

FORK/SHIFT/DIFFLOCK

28

1774-304-004-00

STAY/SHIFTER

29

1774-304-001-00

CAM/DIFFLOCK

30

V530-240-502-40

PIN/GROOVE

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

BB R R R NNNN R R oS o R R R RS BNRN R NN SR

BB R R R NNNN R R oD o R R R RN BNRN R NN SR

PR R R RPN DNDNDDN PR P O B PR P PP B B DN P DN P ND B DNP




190

1774

FIG. 68 CASE(DIFF)SYSTEM (F TYPE)

23

-304 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

31

1427-301-018-00

SPRING,PRESS/40

1

1

1

32

V720-102-401-00

O-RING/1A,P10A

33

1774-304-021-00

ARM/DIFF

34

V304-260-010-00

NUT/M10

¥ k| F| K| XIOODW

Y SIS

1
1
1
1

1
1
1
1

35

V401-160-010-00

WASHER,SP/M10




FIG. 69 CASE(DIFF/HST)SYSTEM(H TYPE)

1774-304A-0100

191

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-304-051-00

CASE/DIFF

1

1

1

1444-411-006-00

SHAFT,DIFF. PINION

1672-301-003-00

PINION/BEVEL/12

1427-301-005-00

COLLAR,PINION THRUST

1672-301-004-00

GEAR/BEVEL/14

1427-301-007-00

COLLAR, THRUST

1672-301-002-00

PIN/PARALLEL/08X32

V523-100-801-60

PIN,ST,B/8X16

O[O |N O 0D WN|F-

1544-304-006-10

BOLT/M8X25

10

V401-160-008-00

WASHER,SP/M8

1774-301-004-00

BEARING/BALL

12

V600-110-601-00

BEARING,RB/6010

13

1427-201-012-00

METAL,DIFF-CASE LH

14

1427-201-013-10

METAL/DIFF/RH

15

1427-201-014-10

SHIM,DIFF-CASE A

16

1427-201-015-10

SHIM,DIFF-CASE B

17

V211-260-802-00

BOLT,S/M8X20

18

1774-304-002-00

GEAR/HELICAL/09/LH

19

1774-304-003-00

GEAR/HELICAL/09/RH

20

V704-140-030-00

RING,SNAP/30 C

21

1641-217-032-00

WASHER/36X46X02

22

1614-203-015-00

BEARING/BALL

23

V707-140-062-00

RING,SNAP/R62

24

1776-304-005-00

CLUTCHI/DIFF

25

1774-304-019-00

FORK/SHIFT/DIFFLOCK

26

1774-304-004-00

STAY/SHIFTER

27

1774-304-001-00

CAM/DIFFLOCK

28

V530-240-502-40

PIN/GROOVE

29

1427-301-018-00

SPRING,PRESS/40

30

V720-102-401-00

O-RING/1A,P10A

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

BB R R R R RNNN N R R oS R R R R A AR RNNNN R

B R R R R R RNNN N R R oS R R R R A B R RNNNN R

R R R R R R RNNNNR R oA R R R R A AR R NNNDN R




192

FIG. 69 CASE(DIFF/HST)SYSTEM(H TYPE)
7
12

1774-304A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF

MODEL

—OoO0

TGO

REMARKS

S
(F; TM3217|TM3247 | TM3267
31 (1774-304-021-00 ARM/DIFF x| 1 1 1
32 |V304-260-010-00 NUT/M10 * 1 1 1
*

33

V401-160-010-00

WASHER,SP/M10

1

1

1




. ,,EKG:L(}).HOUSING(AXLE/REAR)SYSTEM

1774-306 -0100

193

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION (F;TM3217 V3247 | TM3267 Z (L) E REMARKS
1|1774-306-001-30 HOUSING/AXLE/LH * 1 1 1
2 [1774-306-002-30 HOUSING/AXLE/RH * 1 1 1
3 |[V201-361-205-50 BOLT/M12X55/7T * 2 2 2
4 |V201-361-207-00 BOLT/M12X70/7T * 8 8 8
5 |1V304-460-012-00 NUT/M12/7T * 2 2 2
6 |V401-160-012-00 WASHER,SP/M12 * 12 12 12
7 |V411-260-012-00 WASHER,PL/M12 * 8 8 8
8 |V201-361-007-50 BOLT/M10X75/7T * 4 4 4
9 (V304-460-010-00 NUT/M10/7T * 4 4 4
10 [V401-160-010-00 WASHER,SP/M10 * 8 8 8
11 |V411-260-010-00 WASHER,PL/M10 * 8 8 8
12 |V522-100-801-80 PIN,ST,A/8X18 * 4 4 4
13 (1427-201-007-00 PLUG,DRAIN * 2 2 2
14 |V720-102-401-60 0-RING/1A,P16 * 2 2 2




1774-307 -0100

FIG.71 SHAFT(WHEEL)SYSTEM

PART CODE

DESCRIPTION

TYPE OF MODEL

—OoO0
TITO

REMARKS

=

V401-160-016-00

WASHER,SP/M16

S
(F; TM3217|TM3247 | TM3267
1|1774-307-004-00 SHAFT/WHEEL * 2 2 2
2 |1774-307-003-10 GEAR/HELICAL/52 * 2 2 2
3 (1774-307-001-00 COLLAR/41X49X129 * 2 2 2
4 |1491-307-201-00 SEAL,OIL/QLF488011.5 * 2 2 2
5 [V600-110-630-60 BEARING,RB/6306 * 2 2 2
6 {1729-202-008-00 BEARING/BALL * 2 2 2
7 |V704-140-030-00 RING,SNAP/30 C * 2 2 2
8 (1641-217-032-00 WASHER/36X46X02 * 2 2 2
9 |V707-140-080-00 RING,SNAP/R80 * 2 2 2
10 [V201-361-603-00 BOLT/M16X30/7T * 12 12 12
1 * 12 12 12




FIG. 72 PEDAL(DIFF-LOCK)SYSTEM (D TYPE)

195

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

REMARKS

1774-309-250-00

ROD

COMP

1

1

V411-260-008-00

WASHER,PL/M8

V500-162-502-00

PIN,SPLIT/2.5X20

1774-309-500-10

SHAFT/DIFF  SET

V511-100-805-00

PIN,TAPER/8X50

V411-260-018-00

WASHER,PL/M18

V704-140-018-00

RING,SNAP/18 C

k| K| K| X | X | X XOTDW

B RN R R NN

B RN R R NN

B RN R R NN

0N O WN| -

1650-135-002-00

SPRING/HE095




196

FIG. 73 PEDAL(DIFF-LOCK)SYSTEM (F TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-309-250-00

ROD COMP

1

1

1

V411-260-008-00

WASHER,PL/M8

V500-162-502-00

PIN,SPLIT/2.5X20

1774-309-200-10

SHAFT/ARM/DIFF COMP

V411-260-018-00

WASHER,PL/M18

V704-140-018-00

RING,SNAP/18 C

1774-261-211-00

HUB/19X27X32

1650-135-002-00

SPRING/HE095

1774-309-004-00

PEDAL/DIFFLOCK

F| K| K| k[ R K| K| X F|  FIOODW

N B R R R N R NN

N B R R R N R NN

N B R R R N R NN

B(DW\IO".HAOONH

V211-261-002-00

BOLT,S/M10X20




1774-309F-0100" '

FIG. 74 PEDAL (DIFF-LOCK)SYSTEM
(H TYPE EXCEPT D)

197

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-309-250-00

ROD COMP

(=Y

1

1

V411-260-008-00

WASHER,PL/M8

V500-162-502-00

PIN,SPLIT/2.5X20

1774-309-500-10

SHAFT/DIFF  SET

V511-100-805-00

PIN,TAPER/8X50

V411-260-018-00

WASHER,PL/M18

V704-140-018-00

RING,SNAP/18 C

1650-135-002-00

SPRING/HE095

1774-309-004-00

PEDAL/DIFFLOCK

k| k| K[ X X[ K| X X XIOTDW

N B R RN R R NN

N B R RN R R NN

N B R RN R R NN

BOQNOW#WNI—\

V211-261-002-00

BOLT,S/M10X20




198

1774-310 -0100

FIG. 75 BRAKE SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

—OoO0

TGO

REMARKS

V411-260-008-00

WASHER,PL/M8

S

(F; TM3217|TM3247 | TM3267
1|1774-310-001-00 PLATE/PRESSURE/LH * 1 1 1
2 [1774-310-003-00 PLATE/SEPARATER * 3 3 3
3 ({1774-310-004-00 PLATE/FRICTION * 3 3 3
4 |V682-200-001-90 BALL,STEEL * 3 3 3
5 |1774-310-002-00 PLATE/PRESSURE/RH * 1 1 1
6 |1774-310-003-00 PLATE/SEPARATER * 3 3 3
7 |1774-310-004-00 PLATE/FRICTION * 3 3 3
8 |V682-200-001-90 BALL,STEEL * 3 3 3
9 |1774-310-200-00 CUM/BRAKE  COMP * 2 2 2
10 |[V720-102-401-80 P-RING/1A,P18 * 2 2 2
11 [1717-310-001-00 METAL/BRAKE * 2 2 2
12 |[V721-103-111-50 P-RING/1A,G115 * 2 2 2
13 [V231-360-802-50 FLANGEBOLT/M8X25 * 10 10 10
14 |[V201-360-804-00 BOLT/M8X40/7T * 2 2 2
15 |[V304-460-008-00 NUT/M8/7TT * 2 2 2
16 |[V401-160-008-00 WASHER,SP/M8 * 2 2 2

* 2 2 2




FIG. 76 PEDAL(BRAKE)SYSTE

1774-312B-0100

22~26-PLEASE SEE 2/2 PAGE

M(F TYPE)(/2)

199

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-312-360-00

PEDAL/BRAKE/LH SET

1

1

1

V511-100-805-00

PIN,TAPER/8X50

2152-442-013-00

WASHER/26X38X01

V704-140-025-00

RING,SNAP/25 C

1774-312-005-00

PAD

1774-312-380-00

PEDAL/BRAKE/RH ASSY

8654-203-201-00

BUSH/25X28X15

V763-150-000-00

NIPPLE,GREASE/PT1/8

O[O |N O 0D WN|F-

1776-312-013-10

LOCKPLATE

10

1719-312-001-00

U-NUT

1678-312-200-10

ROD/435 COMP

12

1560-132-007-30

NUT/LH/M08

13

V304-260-008-00

NUT/M8

14

1768-312-500-00

FORK/LH COMP

15

1510-328-260-10

PLATE/U/10X22 COMP

16

3670-472-003-00

PIN/08X39

17

1404-312-006-00

PIN,YOKE A

18

V411-260-008-00

WASHER,PL/M8

19

V500-162-502-00

PIN,SPLIT/2.5X20

20

V500-162-002-00

PIN,SPLIT/2X20

21

1710-312-051-00

SPRING/HE120

22

1774-312-260-10

HOLDER/SHAFT/M ASSY

23

2157-201-201-00

BUSH/25X28X25

24

V763-150-000-00

NIPPLE,GREASE/PT1/8

25

1774-312-630-00

SHAFT/BRAKE/M SET

26

V511-100-805-00

PIN,TAPER/8X50

27

1774-312-330-00

ARM/BRAKE/LH ASSY

28

8654-203-201-00

BUSH/25X28X15

29

1774-312-350-00

ARM/BRAKE/RH ASSY

30

8654-203-201-00

BUSH/25X28X15

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

N RN PR NN RN NN OONNNNDNDNDN R RPN RPN P PP

N R N PR NN RN NN OONNNDNDNDNDN R R RPN RPN P PP

N R N R R NN RN NN OONDNNDNDNDNDN R R RN RN R R




200

FIG. 76 PEDAL (BRAKE)SYSTEM (F TYPE)(2/2)
42

1774-312B-0100

75-9

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

31

V763-150-000-00

NIPPLE,GREASE/PT1/8

2

2

2

32

1774-312-440-00

ROD/120 COMP

33

1620-271-560-00

ROD/M08X65 COMP

34

1774-312-420-00

FORK/LH COMP

35

1774-312-430-00

FORK/RH COMP

36

V304-260-008-00

NUT/M8

37

1560-132-007-30

NUT/LH/MO08

38

1432-242-001-00

PIN

39

V411-260-008-00

WASHER,PL/M8

40

V500-162-502-00

PIN,SPLIT/2.5X20

41

1774-312-004-30

ARM/BRAKE

42

V762-150-000-00

NIPPLE,GREASE/B-M6F

K| k| k| K| K| K[ k| X| X X FXOTDW

NN B BN R R R R R R

NN B BN R R R R R R

N N BB B R R R R R R

REMARKS




FIG. 77 PEDAL (BRAKE)SYSTEM (H TYPE)(L/2)

21~30-PLEASE SEE 2/2 PAGE

1774-312C-0100

201

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-312-450-00

PEDAL/BRAKE/H ASSY

1

1

1

8654-203-201-00

BUSH/25X28X15

V763-150-000-00

NIPPLE,GREASE/PT1/8

1774-312-005-00

PAD

1678-312-200-10

ROD/435 COMP

1560-132-007-30

NUT/LH/M08

V304-260-008-00

NUT/M8

1768-312-500-00

FORK/LH COMP

O[O |N O 0D WN|F-

1510-328-260-10

PLATE/U/10X22 COMP

10

3670-472-003-00

PIN/08X39

1404-312-006-00

PIN,YOKE A

12

V411-260-008-00

WASHER,PL/M8

13

V500-162-502-00

PIN,SPLIT/2.5X20

14

V500-162-002-00

PIN,SPLIT/2X20

15

1710-312-051-00

SPRING/HE120

16

1774-312-540-10

HOLDER/SHAFT/H ASSY

17

2157-201-201-00

BUSH/25X28X25

18

V763-150-000-00

NIPPLE,GREASE/PT1/8

19

1774-312-660-00

SHAFT/BRAKE/H SET

20

V511-100-805-00

PIN,TAPER/8X50

21

1774-312-440-00

ROD/120 COMP

22

1620-271-560-00

ROD/M08X65 COMP

23

1774-312-420-00

FORK/LH COMP

24

1774-312-430-00

FORK/RH COMP

25

V304-260-008-00

NUT/M8

26

1560-132-007-30

NUT/LH/M08

27

1432-242-001-00

PIN

28

V411-260-008-00

WASHER,PL/M8

29

V500-162-502-00

PIN,SPLIT/2.5X20

30

1774-312-004-30

ARM/BRAKE

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

N BB B R R R R R R R RNDNR R R R W R R R R R R R R RN

N BB DR R R R R R R RNNR R R R W R R R R R R R R RN

N BB DR R R R R R R RN R R R RO R R R R R R R R RN




202 FIG. 77 PEDAL(BRAKE)SYSTEM (H TYPE)(2/2)

1774-312C-0100

TYPE OF MODEL | C|G
T|O|R REMARKS
L|P

KEY PART CODE DESCRIPTION

S
(F;) TM3217|TM3247 | TM3267 c
31 |V762-150-000-00 NIPPLE,GREASE/B-M6F * 2 2 2
32 ([V704-140-022-00 RING,SNAP/22 C * 2 2 2
* 2 2 2

33 |13659-480-003-00 SPRING/HE110




FIG. 78 LEVER(PARKING)SYSTEM

1774-313C-0100

203

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1740-313-300-10

LEVER/PARKING ASSY

1

1

1

1442-313-202-00

ROD

1444-328-273-00

SPRING

1444-328-272-00

BUTTON

1740-313-301-00

GRIP/ORANGE

1774-313-001-10

PLATE/1/43X90

1705-313-006-00

HUB/SWITCH

1705-313-007-10

ICOLLAR/09X14X08

O[O |N O 0D WN|F-

1705-313-240-00

ARM/SWITCH COMP

10

V231-360-803-00

FLANGEBOLT/M8X30

1774-313-210-10

BRACKET/PARKING COMP

12

V231-361-002-00

FLANGEBOLT/M10X20

13

1774-313-250-00

CABLE/BRAKE ASSY

14

V411-260-008-00

WASHER,PL/M8

15

V500-162-502-00

PIN,SPLIT/2.5X20

16

1705-313-012-00

BOLT/M08X20

17

V362-260-008-00

NUT/WASHER/M8

18

1444-101-016-10

CLAMP,RADIATOR HOSE

19

V211-360-801-60

BOLT,SP/M8X16

20

1774-313-300-00

BRCKET/CABLE COMP

N BN N R CRNN R NRN R R R R R R Rk

N BN N R CRNNRNRN R R R R R R R,k

N RN N R RNNRNRNR R R R R R R R

21

V211-261-002-00

BOLT,S/M10X20

Nl k| k| R X k| k| R X | k| k| K| K| X F| K| K| X F| F ¥XOTODW®W




204

FIG.79 WHEEL (STEERING)SYSTEM

J

:/181—8

3#2\—4
7

1774-401 -0100 / /
S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION 2 3217 TH3247 | THa267 1(': (L) E REMARKS
1|1774-401-200-00 WHEEL/STEERING/360 * 1 1 1
2 |1773-401-202-10 CAP/WHEEL * 1 1 1
3 |V328-262-110-00 NUT,CASTLE/M10 P1.25 * 1 1 1
4 |V500-162-002-00 PIN,SPLIT/2X20 * 1 1 1
5 |V411-260-010-00 WASHER,PL/M10 * 1 1 1




FIG. 80 CYLINDER SYSTEM 205

1774-403 -0100

KEY PART COD S TYPE OF MODEL I{C|G
E DESCRIPTION ETM3217 TM3247|TM3267 (T; (L) E REMARKS
1 |[K167-005-000-20 CYLINDER  ASSY * 1 1 1
2 |K167-005-200-10 ROD/PISTON * 1 1 1
3 |K167-005-001-10 PACKING/PISTON * 1 1 1
4 |K167-005-300-10 COVER/ROD/A SET * 1 1 1
5 |K182-034-002-00 ROD PACKING * 1 1 1
6 |[K182-034-003-00 pDUST SEAL * 1 1 1
7 |K167-005-310-10 COVER/ROD/B  SET * 1 1 1
8 |K182-034-002-00 ROD PACKING * 1 1 1
9 [K182-034-003-00 DUST SEAL * 1 1 1
10 [V723-112-003-80 O-RING/1B,S38 * 2 2 2
11 [V723-102-004-20 O-RING/1A,542 * 2 2 2
12 |1774-403-003-00 [STAY/CYLINDER * 2 2 2
13 |V211-561-003-00 BOLT,S/M10X30/7T * 3 3 3
14 |V211-561-004-00 BOLT,S/M10X40/7T * 1 1 1
* 2 2 2

15 |1725-403-003-00 ADAPTER/45DEG




206

1774-407B-0100

FIG. 81 STEERING SYSTEM

-

e‘\
Nj A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-407-600-00

COLUMN/STEERING COMP

1

1

1

V231-361-002-50

FLANGEBOLT/M10X25

1774-407-250-00

BRACKET/FRONT COMP

V211-360-802-00

BOLT,SP/M8X20

1774-407-300-10

CONTROLLER/STEERING

1774-407-310-00

KIT/SEAL SET

V211-561-002-00

BOLT,S/M10X20/7T

1774-407-270-20

SHAFT/STEERING/ COMP

© 00N A~ WN| P

1429-406-205-10

INSULATOR/STEERING

1770-402-003-10

WASHER/20X32X09

1128-709-004-00

WASHER/20X25X01

K| k| k| K| K| K[ k| X| X X FXOTDW

R R R R R AR RN RN

R R R R R AR RN RN

B R R R R AR RN R

V720-103-503-60

0-RING/1A,P36




FIG. 82 PIPING(SUB)SYSTEM (F TYPE)

1774-408 -0100

207

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1773-407-200-00

PUMP/GEAR/5.2/R ASSY

1

1

1

1404-503-006-00

PACKING,OIL PUMP

1774-408-200-00

ADAPTER/G3/8 ASSY

V720-112-401-40

0O-RING/1B,P14

1773-407-001-10

HOSE/130

J061-116-025-00

CLAMP/WORM/16-25

1705-408-230-00

ADAPTER/L/G1/4 ASSY

V720-112-401-10

O-RING/1B,P11

O[O |N O 0D WN|F-

3650-380-220-20

HOSE/HYDRAULIC/900

10

1376-402-003-00

BAND,WIRE/140

1705-408-230-00

ADAPTER/L/G1/4 ASSY

12

V720-112-401-10

O-RING/1B,P11

13

1682-408-230-10

ADAPTER/PF1/4 ASSY

14

V720-112-401-10

0O-RING/1B,P11

15

1773-407-004-20

HOSE/780

16

J061-116-025-00

CLAMP/WORM/16-25

17

1739-530-290-00

ADAPTER/45/G1/ ASSY

18

V720-112-401-10

O-RING/1B,P11

19

1728-508-310-00

HOSE/HYDRO/950 ASSY

20

1728-408-210-00

HOSE/HYDRO/1050 ASSY

Bl % | k| k| k| R k| k| k| K| X k| k| K| X X| k| K| ¥ XOODW

BRI N NN R R R R RN R R RN R R R R

BRI N NN R R R R RN R R RN R R R R

BRI N NN R R R R RN R R RNR R R R




208

FIG. 83 PIPING(SUB)SYSTEM (H TYPE)

1774-408A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1773-407-200-00

PUMP/GEAR/5.2/R ASSY

1

1

1

1404-503-006-00

PACKING,OIL PUMP

1774-408-200-00

ADAPTER/G3/8 ASSY

V720-112-401-40

0-RING/1B,P14

1773-407-001-10

HOSE/130

J061-116-025-00

CLAMP/WORM/16-25

1705-408-230-00

ADAPTER/L/G1/4 ASSY

V720-112-401-10

O-RING/1B,P11

© 00N A~ WN| P

3676-374-320-00

HOSE,HYDUALIC/1700

1376-402-003-00

BAND,WIRE/140

3829-387-410-00

ADPTER/G1/4.1/4

V720-112-401-10

0-RING/1B,P11

1425-621-004-00

HOLDER/JE/9-9

V211-360-801-60

BOLT,SP/M8X16

K200-208-000-10

VALVE/INDEPENDENT

FIG 182

V720-111-900-70

O-RING/1B,P7

V720-111-901-00

0-RING/1B,P10

K200-124-106-00

FILTER/08

1705-408-230-00

ADAPTER/L/G1/4 ASSY

V720-112-401-10

0-RING/1B,P11

V201-260-805-50

BOLT/M8X55

V401-160-008-00

WASHER,SP/M8

1683-273-570-20

HOSE/HYDRAULIC/1350

1376-402-003-00

BAND,WIRE/140

P113-211-300-00

ELBOW/45DEG ASSY

V720-112-401-10

0-RING/1B,P11

1739-530-290-00

ADAPTER/45/G1/ ASSY

V720-112-401-10

O-RING/1B,P11

1728-508-310-00

HOSE/HYDRO/950 ASSY

1728-408-210-00

HOSE/HYDRO/1050 ASSY

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

BRI N R R R R W R R R RN R R R R R R R R NR R R R

BRI N R R R R W R R R RN R R R R R R R R NR R R R

BRI NN R R R R W R R R RN R R R R R W R R RN R R Rk




1774-410 -0100

FIG. 84 BRACKET(AXLE)SYSTEM
(TM3217,3247 TYPE EXCEPT A)

7

209

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-410-200-50

BRACKET/AXLE COMP

3737-172-011-00

CLAMP,HARNESS

1342-402-006-00

BAND,WIRE/250

6901-911-025-00

BOLT,SEMS/M10X25,7T

1774-410-250-10

COVER/INNER COMP

V231-360-802-50

FLANGEBOLT/M8X25

1774-410-001-00

ICOVER/SHIELD/LH

3805-208-016-00

BOLT(SP/M8X16)

1774-410-002-00

ICOVER/SHIELD/RH

BOGJ\IO’)UI#O\JNI—\

3805-208-016-00

BOLT(SP/M8X16)

k| k| K[ X X[ K| X X XIOTDW




210

1774-410A-0100

FIG. 85 BRACKET(AXLE)SYSTEM
(TM3267 TYPE EXCEPT A)

A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—OoO0

TGO

REMARKS

1774-410-210-20

BRACKET/AXLE/26 COMP

1

1421-603-004-00

BUSH,LEVER

1738-410-001-00

INSULATOR/30X30X200

3737-172-011-00

CLAMP,HARNESS

1342-402-006-00

BAND,WIRE/250

1376-402-003-00

BAND,WIRE/140

B R R RN

1725-201-002-00

BOLT/S

1774-410-250-10

COVER/INNER COMP

© 00N A~ WN| P

V231-360-802-50

FLANGEBOLT/M8X25

1774-410-011-00

COVER/SHIELD/LH

V231-360-801-60

FLANGEBOLT/M8X16

1766-410-700-10

PLATE COMP

V360-260-006-00

NUT/WASHER/M6

k| k| k| K| K[ k| k| X | F| ¥ F XIOODW

N R N BN P




1774-410B-0100

FIG. 86 BRACKET(AXLE)SYSTEM
(TM3217A,3247A TYPE)

7

211

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—0o0

TIO

REMARKS

1774-410-200-50

BRACKET/AXLE COMP

1

1

3650-261-001-00

CLAMP/28X55

1376-402-003-00

BAND,WIRE/140

6901-911-025-00

BOLT,SEMS/M10X25,7T

1774-410-250-10

COVER/INNER COMP

V231-360-802-50

FLANGEBOLT/M8X25

1774-410-001-00

ICOVER/SHIELD/LH

3805-208-016-00

BOLT(SP/M8X16)

1774-410-002-00

ICOVER/SHIELD/RH

k| k| K[ X X[ K| X X XIOTDW

N BN RN R o B R

N BN RN R o B R

BOGJ\IO’)UI#O\JNI—\

3805-208-016-00

BOLT(SP/M8X16)




212

1774-410C-0100

FIG. 87 BRACKET(AXLE)SYSTEM
(TM3267A TYPE)

A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—OoO0

TGO

REMARKS

1774-410-210-20

BRACKET/AXLE/26 COMP

1

1421-603-004-00

BUSH,LEVER

1738-410-001-00

INSULATOR/30X30X200

3650-261-001-00

CLAMP/28X55

1342-402-006-00

BAND,WIRE/250

1376-402-003-00

BAND,WIRE/140

1725-201-002-00

BOLT/S

1774-410-250-10

COVER/INNER COMP

© 00N A~ WN| P

V231-360-802-50

FLANGEBOLT/M8X25

1774-410-011-00

COVER/SHIELD/LH

V231-360-801-60

FLANGEBOLT/M8X16

1766-410-700-10

PLATE COMP

V360-260-006-00

NUT/WASHER/M6

k| k| k| K| K[ k| k| X | F| ¥ F XIOODW

N R N R R R o Rk R R RN




1774-411 -0100

FIG. 88 HITCH(BUMPER)SYSTEM
(EXCEPT D TYPE-STANDARD/

D TYPE-OPTION)

213

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

—0o0

TIO

REMARKS

S

E TM3217|TM3247| TM3267
1 |1774-411-200-00 PLATE/BUMPER SET * 1 1 1
2 (1738-411-210-00 HITCH/FRONT COMP * 1 1 1
3 |V201-461-203-00 BOLT/M12X30/9T * 2 2 2
4 |V401-160-012-00 WASHER,SP/M12 * 2 2 2
5 (1674-410-320-10 PIN/30X120 COMP * 1 1 1
6 |1673-525-002-30 LINKPIN * 1 1 1
7 11674-520-004-00 INSULATOR * 1 1 1
8 [1674-410-301-00 CABLE * 1 1 1
9 |V211-360-803-00 BOLT,SP/M8X30 * 1 1 1
10 |[V363-260-008-00 NUT/WASHER/M8 * 1 1 1
11 |1741-411-210-00 STAY/HITCH/FRON COMP | * 1 1 1
12 ([V201-461-202-50 BOLT/M12X25/9T * 3 3 3
13 |V401-160-012-00 WASHER,SP/M12 * 3 3 3
14 |V411-260-012-00 WASHER,PL/M12 * 2 2 2
15 ({1710-410-001-00 PLATE/BUMPER * 1 1 1
16 |V201-461-202-50 BOLT/M12X25/9T * 4 4 4
17 |V401-160-012-00 WASHER,SP/M12 * 4 4 4

* 4 4 4

18

V411-260-012-00

WASHER,PL/M12




214

1774-431 -0100

FIG.89 SHAFT(AWD)SYSTEM

17-9
18-9
19-9
20-9
21-9
22-9

17-8
18-8
19-8
20-8
21-8

/L/@_ 22-8

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 1(': (L) E REMARKS
1|1774-431-200-00 SHAFT/4AWD  ASSY * 1 1 1
2 |1752-120-201-00 POINT/UNIVERSAL ASSY | * 2 2 2
3 |1774-431-201-00 SHAFT/YOKE * 1 1 1
4 |1774-431-202-00 BHAFT/YOKE * 1 1 1
5 (1752-120-204-00 CLAMP/YOKE * 2 2 2
6 |1575-261-203-00 BOLT/SM/M8X1.25X30 * 2 2 2
7 |V401-160-008-00 WASHER,SP/M8 * 2 2 2
8 |1774-431-210-00 CASE/JOINT COMP * 1 1 1
9 |1774-431-240-10 PLATE COMP * 1 1 1
10 |[V211-360-802-00 BOLT,SP/M8X20 * 1 1 1
11 |V362-260-008-00 NUT/WASHER/M8 * 1 1 1
12 |[V211-360-801-60 BOLT,SP/M8X16 * 1 1 1




1774-432 -0100

FIG.90 PINION(DRIVE)SY STEM

&

215

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

—0o0

TIO

REMARKS

S

E TM3217|TM3247 | TM3267
1 |1774-432-200-30 PINION/BEVEL SET * 1 1 1
2 {1594-221-001-00 BEARING/BALL 6205SH2 | * 8 3 3
3 [1593-303-051-20 sHIM/2 * 1 1 1
4 11650-432-001-00 [COLLAR/48X52X17 * 1 1 1
5 |V704-140-025-00 RING,SNAP/25 C * 1 1 1
6 {1427-432-016-00 SEAL,0IL/21 * 1 1 1
7 |V705-140-052-00 RING,SNAP/52 C * 1 1 1
8 |1703-432-001-10 CASE/DIFF * 1 1 1
9 |1672-432-001-00 PINION/BEVEL/11 * 2 2 2
10 {1672-432-002-10 |GEAR/BEVEL/15 * 2 2 2
11 (1614-432-006-00 PIN/12X75 * 1 1 1
12 |V580-140-502-50 PIN,SPRING/5X25 W * 1 1 1
13 WIRE * 1 1 1
14 |V600-110-601-00 BEARING,RB/6010 * 2 2 2
15 [V706-140-050-00 RING,SNAP/S50 * 1 1 1
16 [V706-140-040-00 RING,SNAP/S40 * 1 1 1




216

FIG. 91 HOUSING(AXLE)SYSTEM

1774-433 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-433-001-00

HOUSING/AXLE

1

1

1

1518-432-250-10

CAP,OIL

1518-306-203-10

PACKING

1774-403-001-10

ICOVER/CYLINDER/LH

1774-403-002-10

COVER/CYLINDER/RH

V231-361-001-60

FLANGEBOLT/M10X16

V721-103-107-00

O-RING/1A,G70

1620-433-200-10

METAL/PIVOT/FRONT

© 00N A~ WN| P

1614-433-202-00

BUSH/62X67X15

1614-433-002-00

SEAL/OIL

V201-261-203-50

BOLT/M12X35

V304-260-012-00

NUT/M12

V763-150-000-00

NIPPLE,GREASE/PT1/8

1774-433-210-00

METAL/PIVOT/REA ASSY

1614-433-212-00

BUSH/62X67X30

V761-150-000-00

NIPPLE/GREASE

V401-160-014-00

WASHER,SP/M14

V251-441-403-50

STUD/M14X35/9T

V304-460-014-00

NUT/M14/7T

1427-120-002-00

CAP,BLANK/M10

S| k| k| k| K| R k| k| | K| K| k| K| K| K|k X ¥ ¥ FXOTDW

A A A S R R R R R R R R R R AR R R R

A A A S R R R R R R R R R R AR R R R

BB BB R R R R R R R R R R AR R R R




1774-434 -0100

FIG.92 GEAR(FINAL)SYSTEM

217

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-434-003-10

CASE/FINAL

2

2

2

1421-201-003-00

SEAL/52

V705-140-052-00

RING,SNAP/52 C

V721-103-109-00

0O-RING/1A,G90

V201-361-203-50

BOLT/M12X35/7T

V401-160-012-00

WASHER,SP/M12

V523-101-002-40

PIN,ST,B/10X24

1774-434-008-10

GEAR/BEVEL/11

O[O |N O 0D WN|F-

V600-110-630-50

BEARING,RB/6305

10

V707-140-062-00

RING,SNAP/R62

1774-434-009-10

GEAR/BEVEL/15

12

V600-110-620-50

BEARING,RB/6205

13

1709-434-001-00

SEAL/OIL ASSY

14

V600-110-601-00

BEARING,RB/6010

15

1729-202-004-00

BEARING/BALL

16

V704-140-035-00

RING,SNAP/35 C

17

V707-140-062-00

RING,SNAP/R62

18

1774-434-001-20

CASE/FINAL/LH

19

1774-434-002-20

CASE/FINAL/RH

20

1427-120-002-00

CAP,BLANK/M10

21

1421-201-003-00

SEAL/52

22

V705-140-052-00

RING,SNAP/52 C

23

V782-160-000-4B

PLUG/SCREW/SEAL

24

V201-361-204-00

BOLT/M12X40/7T

25

V304-460-012-00

NUT/M12/7T

26

1774-434-004-00

GEAR/BEVEL/08

27

V600-110-620-50

BEARING,RB/6205

28

1774-434-006-00

SHAFT/WHEEL

29

1774-434-005-00

GEAR/BEVEL/41

30

1491-434-017-00

SEAL/QLNY35571116

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

NN NN NNNB NN B R RN DN NNDNDNDNDN NN D o o N N N

NN N NNN N B NN B R RN NN NDNDNDNDN NN D o o N N N

NN N N NN N B NN B R RN DN N NDND NN DN NN B o o N NN




218

1774-434 -0100

FIG.92 GEAR(FINAL)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

31

V600-110-630-50

BEARING,RB/6305

2

2

2

32

V600-110-620-60

BEARING,RB/6206

33

V704-140-030-00

RING,SNAP/30 C

NN

34

1774-434-007-00

COVER/WHEEL

N

35

V523-101-002-40

PIN,ST,B/10X24

»H

AN NN

AN NN

36

V231-361-002-50

FLANGEBOLT/M10X25

37

V201-361-202-50

BOLT/M12X25/7T

38

V401-160-012-00

WASHER,SP/M12

12

39

V251-341-202-00

STUD/M12X20/7T

F| K| K| k[ R K| K| X F|  FIOODW

40

V304-460-012-00

NUT/M12/7T




FIG. 93 SHAFT(FINAL/DRIVE)SYSTEM 219

1774-435 -0100

S TYPE OF MODEL I|C|G
P T|O|R
KEY PART CODE DESCRIPTION P [wsa17]muaza7] 267 L1oR REMARKS
1 (1774-435-001-10 SHAFT/L * 1 1 1
* 1 1 1

2 |1774-435-002-10 SHAFT/R




220

1774-436 -0100

FIG. 94 ROD(TIE)SYSTEM

S TYPE OF MODEL I C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 1(': (L) E REMARKS
1 |1774-436-300-10 RODEND ASSY * 2 2 2
2 |1774-436-320-00 RODEND/B  ASSY * 2 2 2
3 |1774-436-310-10 RODEND/A  ASSY * 2 2 2
4 (1725-436-001-00 WASHER/13X42X01 * 2 2 2
5 |V327-262-110-00 NUT,CASTLE/M10 P1.25 * 2 2 2
6 (V401-160-010-00 WASHER,SP/M10 * 2 2 2
7 |V500-162-502-00 PIN,SPLIT/2.5X20 * 2 2 2




28
29

jjj

1774-501 -0100

FIG.95 CASE(CYLINDER)SYSTEM

N

221

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-501-300-00

CASE/CYLINDERASSY

1

1

1

1480-501-003-00

BUSH/40X43X30

1427-501-003-00

BUSH/35X39X30

V211-661-004-00

BOLT,SP/M10X40/7T

V201-361-010-00

BOLT/M10X100/7T

V211-661-004-50

BOLT,SP/M10X45/7T

V411-260-010-00

WASHER,PL/M10

V401-160-010-00

WASHER,SP/M10

O[O |N O 0D WN|F-

V304-460-010-00

NUT/M10/7T

10

V522-100-801-80

PIN,ST,A/8X18

1774-501-001-00

HEAD/CYLINDER

12

V782-160-000-2T

PLUG/SCREW/SEAL

13

K250-001-000-00

VALVE,RELIEF ASSY

14

V720-112-401-20

0O-RING/1B,P12

15

K250-001-009-00

PACKING

16

V720-112-401-20

O-RING/1B,P12

17

V721-113-106-00

0-RING/1B,G60

18

6901-931-240-00

BOLT,SEMS/M12X40/7T

19

V201-361-206-00

BOLT/M12X60/7T

20

V401-160-012-00

WASHER,SP/M12

21

1725-508-251-00

SHAFT/SLOWRETURN

22

V720-111-901-00

O-RING/1B,P10

23

1725-508-252-10

PLATE/STOPPER

24

V705-140-025-00

RING,SNAP/25 C

25

1725-508-253-00

SEAL/DUST

26

1725-508-254-00

SPRING/HCO015

27

1774-508-401-00

TEELBALL

28

1568-507-001-10

SHAFT/SLOWRETURN

29

1560-507-007-00

KNOB

30

V111-166-004-00

SCREW/M6X40

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

B R R R R R R R R RNNNRN R R R R RNN N RS Rk

B R R R R R R R R RNNNRN R R R R RNN W N RS R R

R R R R R R R R R R NNNR DR R R R R NN®®N RN R R




222 FIG.95 CASE(CYLINDER)SYSTEM

28
29
g
1774-501 -0100
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 1(': (LJ E REMARKS
31 |V401-160-006-00 WASHER,SP/M6 * 1 1 1
32 |V304-260-010-00 NUT/M10 * 1 1 1
33|1434-501-005-00 HOOK,SPRING * 1 1 1
34 ([V201-260-801-60 BOLT/M8X16 * 1 1 1
35(1717-501-200-00 PIPE/OIL COMP * 1 1 1
36 ([V211-360-802-00 BOLT,SP/M8X20 * 2 2 2
37 (1614-501-015-10 [CAP/OIL/30 * 1 1 1
* 1 1 1

38 (1427-611-001-00 PACKING/RUBBER




1685-502 -0100

FIG.96 ARM(LIFT)SYSTEM

223

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1825-502-001-00

SHAFT/LIFT

1

1

1

V742-135-500-60

SEAL,OIL/VC35506

1579-502-001-00

CRANK,LIFT

1672-502-004-10

ARM/LIFT

V706-140-040-00

RING,SNAP/S40

V704-140-035-00

RING,SNAP/35 C

1600-502-003-00

BOLT,SM/M08X25

V305-260-008-00

NUT/M8

O[O |N O 0D WN|F-

1575-511-001-30

PIN/22X86

10

V401-160-016-00

WASHER,SP/M16

V411-260-016-00

WASHER,PL/M16

12

V304-260-016-00

NUT/M16

13

1688-502-210-00

PLATE/STOPPER COMP

k| k| k| K| X[ X | k| k| K[ X X XOTW

BN N N NN NN RPN RPN

BN N N NN NN RPN RPN

BN N N NN NN RN RDN




224

1774-503 -0100

FIG. 97 CYLINDER SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1421-507-002-10

PISTON

1

1

1

V720-105-705-50

0O-RING/1A,P55

1416-501-011-00

RING,BACKUP

1544-503-001-20

ROD

1544-503-200-20

PIN,ROD COMP

V211-561-001-60

BOLT,S/M10X16/7T

V411-260-010-00

WASHER,PL/M10

K211-092-000-10

VALVE/CONTROL/092

FIG 183

© 00N A~ WN P

V211-260-805-00

BOLT,S/M8X50

1434-501-006-00

SPRING,TENSION/31

1682-503-001-00

COVER/PLATE

1717-503-200-10

LINK/SPOOL COMP

1434-503-001-00

LINK,CRANK

V500-162-001-50

PIN,SPLIT/2X15

V411-260-006-00

WASHER,PL/M6

1434-503-002-00

PIN/5X17

V500-162-001-50

PIN,SPLIT/2X15

V411-260-005-00

WASHER,PL/M5

1672-503-210-00

LINK/SUPPORT COMP

1434-503-250-10

PIN/SUPPORT COMP

V720-101-900-70

O-RING/1A,P7

V211-260-801-60

BOLT,S/M8X16

1434-503-260-20

LINK SHIFT ARM

V720-102-401-00

O-RING/1A,P10A

| k| k| k| k| N | k| k| k| N | K| k| k| X| K| K| k| K| K| K|k F ¥ ¥ OTDTW®W

R R R R R R R R RNDN R R R R W R R R R R R R

R R R R R R R R RNDN R R R R W R R R R R R R

B R R R R R R R RNDN R R R R W R R R R R R R




1774-505E-0100

FIG. 98 LEVER(POSITION)SYSTEM
(EXCEPT D TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

REMARKS

1774-505-210-10

BRACKET/LEVER COMP

1

1

1

W201-260-805-50

BOLT/M8XX55

V304-260-008-00

NUT/M8

V201-260-817-50

BOLT/M8X175

V401-160-008-00

WASHER,SP/M8

V211-360-801-60

BOLT,SP/M8X16

1774-505-300-10

ARM/POSITION COMP

1614-505-002-00

PLATE

O[O0 |N O 0D WN|F-

1614-505-003-00

LINING/11X30X02

10

1614-505-004-00

SPRING/WASHER

V411-260-010-00

WASHER,PL/M10

12

V304-260-010-00

NUT/M10

13

1414-312-002-00

SPRING,TENSION/53

14

1612-505-220-00

ARM/POSITION COMP

15

V580-140-502-00

PIN,SPRING/5X20 W

16

1774-505-001-00

LEVER/POSITION

17

V211-360-801-60

BOLT,SP/M8X16

18

1614-505-007-00

GRIP/03X17X97

19

1725-266-001-00

INSULATOR/120

Fl | k| k| k| k| k| k| K| X k| k| K[ X[ X| | X ¥ XIOTDW

B R R R R R RNR RN R R R NN R R

B R R R R R RNR RN R R R NN R R

R R R R R R RNR RN R R R NN R R




226

FIG.99 LEVER(POSITION)SYSTEM(D TYPE)

1774-505F-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

REMARKS

1774-505-210-10

BRACKET/LEVER COMP

1

1

1

W201-260-805-50

BOLT/M8XX55

V304-260-008-00

NUT/M8

V201-260-817-50

BOLT/M8X175

V401-160-008-00

WASHER,SP/M8

V211-360-801-60

BOLT,SP/M8X16

1774-505-300-10

ARM/POSITION COMP

1614-505-002-00

PLATE

© 00N A~ WN P

1614-505-003-00

LINING/11X30X02

1614-505-004-00

SPRING/WASHER

V411-260-010-00

WASHER,PL/M10

V304-260-010-00

NUT/M10

1414-312-002-00

SPRING,TENSION/53

1612-505-220-00

ARM/POSITION COMP

V580-140-502-00

PIN,SPRING/5X20 W

V211-360-801-60

BOLT,SP/M8X16

1614-505-007-00

GRIP/03X17X97

S| k| k| k| k| R K| k| k| K| K| K[ k| X| K| ¥ FXOTW

B R R R R NR RN R R RNDN R R

B R R R R NR RN R R RNDN R R

B R R R R NR RN R R RNDN R R




FIG.100 COVER(VALVE)SYSTEM (D TYPE)

1726-506 -0100

227

KEY S TYPE OF MODEL C|G
PART CODE DESCRIPTION (F; V3217 | THa247 | TH3267 (L) E REMARKS
1 |{1434-501-003-10 SUBCONCOVER * 1 1 1
2 |[V720-112-401-20 [0-RING/1B,P12 * 3 3 3
3 |V211-260-802-50 BOLT,S/M8X25 * 3 3 3




228

FIG.101 VALVE(REMOTE/1IR)SYSTEM
(TM3217F,3247F TYPE)

1774-507B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

0--

-

TGO

REMARKS

1719-511-350-00

VALVE/CONTROL ASSY

1

1

FIG 185

1614-501-003-10

COVER

V720-112-401-20

O-RING/1B,P12

V201-261-008-00

BOLT/M10X80

V401-160-010-00

WASHER,SP/M10

1774-507-001-00

METAL/AUX/VALVE

V782-160-000-2T

PLUG/SCREW/SEAL

V251-260-802-0D

STUD/M8X20,SEAL

© 00N~ WN P

V304-460-008-00

NUT/MS8/7T

V401-160-008-00

WASHER,SP/M8

1774-507-320-00

HOLDER/IST  ASSY

1560-509-211-00

BUSH/10X12X20

V211-260-802-00

BOLT,S/M8X20

1774-507-230-10

ARM/1ST COMP

2144-519-007-00

PIN/06X31

V560-160-006-00

PIN/SNAP

V411-260-006-00

WASHER,PL/M6

1774-507-250-10

LEVER/1ST COMP

V211-260-801-60

BOLT,S/M8X16

1614-262-006-00

INSULATOR/LEVER/SUB

3659-203-005-00

GRIP/03X17X74

1640-530-003-00

CONNECTOR

1640-530-270-20

HOSE/660 ASSY

1342-402-006-00

BAND,WIRE/250

3768-185-015-20

ADAPTER/90

1774-507-270-00

ADAPTER/1ST COMP

V111-168-002-00

SCREW/M8X20

V362-260-008-00

NUT/WASHER/M8

V782-160-000-6T

PLUG/SCREW/SEAL

1774-902-078-10

LABEL/PORT/1ST/E4

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

BN N N RN R NDN R RN R R R R RN R R W W W o R w w o -

BN N N RN R NN R RN R R R R RN R R W W W o R w w o -




229

FIG.101 VALVE(REMOTE/1R)SYSTEM
(TM3217F,3247F TYPE)

1774-507B-0100

S TYPE OF MODEL I{C|G
P T|O|R

KEY PART CODE DESCRIPTION P [wsa17]muaza7] 267 L1oR REMARKS
* 1 1

31 (1640-530-008-00 LABEL/SUBCON




230

FIG.102 VALVE(REMOTE/2R)SYSTEM (1/2)

(TM3217H,3247H,3267 TYPE @EXCEPT D)

1774-507C-0100

27~30-PLEASE SEE 2/2 PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1719-511-350-00

VALVE/CONTROL ASSY

2

2

2

FIG 185

1614-501-003-10

COVER

V720-112-401-20

O-RING/1B,P12

V201-261-012-00

BOLT/M10X120

V401-160-010-00

WASHER,SP/M10

1774-507-001-00

METAL/AUX/VALVE

V782-160-000-2T

PLUG/SCREW/SEAL

V251-260-802-0D

STUD/M8X20,SEAL

© 00N~ WN P

V304-460-008-00

NUT/MS8/7T

V401-160-008-00

WASHER,SP/M8

1774-507-320-00

HOLDER/IST  ASSY

1560-509-211-00

BUSH/10X12X20

1774-507-330-00

HOLDER/2ND  ASSY

1560-509-211-00

BUSH/10X12X20

V211-260-802-00

BOLT,S/M8X20

1774-507-230-10

ARM/1ST COMP

1774-507-240-10

ARM/2ND COMP

2144-519-007-00

PIN/06X31

V560-160-006-00

PIN/SNAP

V411-260-006-00

WASHER,PL/M6

1774-507-250-10

LEVER/1ST COMP

1774-507-260-20

LEVER/2ND COMP

V211-260-801-60

BOLT,S/M8X16

1614-262-006-00

INSULATOR/LEVER/SUB

3659-203-005-00

GRIP/03X17X74

1640-530-003-00

CONNECTOR

1640-530-270-20

HOSE/660 ASSY

1342-402-006-00

BAND,WIRE/250

3768-185-015-20

ADAPTER/90

1774-507-270-00

ADAPTER/1IST COMP

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

BA R A B NN R NDNDN R R A R R R R W W W o R W W o e

BA R A B NN DR NDNDN R R R R R R W W W o R W w o e

BA R BB NN DR NNDN PR RPN PR RP P W W W o R w w o e




FIG.102 VALVE(REMOTE/2R)SY STEM (2/2)
(TM3217H,3247H,3267 TYPE @EXCEPT D)

A 32

122-1 —@

=E |1 D P (EE

| |
35 36 37

1774-507C-0100

231

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION (F; V3217 | THa247 | TH3267 Z (L) E REMARKS
31|1774-507-280-10 |ADAPTER/2ND COMP * 1 1 1
32 |V111-178-006-00 SCREW/M8X60 * 2 2 2
33 |V362-260-008-00 NUT/WASHER/M8 * 2 2 2
34 |V782-160-000-6T PLUG/SCREW/SEAL * 4 4 4
35(1774-902-078-10 LABEL/PORT/1ST/E4 * 1 1 1
36 |{1774-902-079-10 LABEL/PORT/2ND/E4 * 1 1 1
* 1 1 1

37 (1640-530-008-00 LABEL/SUBCON




232

FI1G.103 PIPING(MAIN)SYSTEM(TM3267F TYPE)

1774-508 -0100

21, b

ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1620-508-230-00

FILTER/SUCTION ASSY

1

V721-103-104-50

O-RING/1A,G45

V231-361-002-00

FLANGEBOLT/M10X20

1774-508-210-10

PIPE/SUC/M/C COMP

V720-103-502-90

0-RING/1A,P29

V231-360-801-60

FLANGEBOLT/M8X16

1774-508-530-00

PIPE/SUC/FRONT COMP

V720-112-402-00

O-RING/1B,P20

© 00N A~ WN| P

V210-560-605-00

BOLT,S/M6X50/7T

1550-508-001-20

HOSE/90

J061-228-036-00

CLAMP/WIRE/28-36

K135-012-000-00

PUMP,GEAR ASSY

K135-012-100-00

PUMP,GEAR ASSY

K135-017-006-00

COVER,PUMP

V744-114-280-70

SEAL,OIL/TC14287

V721-113-105-00

0-RING/1B,G50 HS90

V720-112-402-20

0-RING/1B,P22

V720-111-900-60

0-RING/1B,P6

K135-002-009-00

BOLT/M8X28 11T

V401-170-008-00

WASHER,SP/M8

1404-503-006-00

PACKING,OIL PUMP

1775-508-001-00

FLANGE

1757-501-014-00

ADAPTER/45/R3/8XG3/

V782-160-000-2T

PLUG/SCREW/SEAL

V720-112-402-00

0-RING/1B,P20

V230-360-604-00

FLANGEBOLT/M6X40

3737-172-009-00

CLAMP,MAIN HARNESS

1775-508-720-10

PIPE/DEL/REAR COMP

V720-112-401-80

O-RING/1B,P18

1738-508-001-00

ADAPTER/BOLT/G3/8

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

BN R R R R R R R oo R AR R R R R NRNR RN R R Rk




233

FIG.103 PIPING(MAIN)SY STEM(TM 3267F TY PE)

e

ENGIND

1774-508 -0100
KEY PART CODE DESCRIPTION

S TYPE OF MODEL
P
c |TM3217|TM3247 | TM3267
*
*

REMARKS

o--
m0o0
TTO

1
1

31 |1775-508-550-10 HOSE/1570  ASSY
32 (1342-402-006-00 BAND,WIRE/250




234

FIG.104 PIPING(MAIN)SYSTEM(TM3267H TYPE)

1774-508A-0100

21, b

ENGINE)

20-1
21-1

<
i

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—OoO0

TGO

REMARKS

1805-508-260-00

FILTER/SUCTION/400

1

V721-103-104-50

O-RING/1A,G45

V231-361-002-00

FLANGEBOLT/M10X20

1774-508-510-10

PIPE/SUC/H/IC COMP

V720-103-502-90

0-RING/1A,P29

V231-360-801-60

FLANGEBOLT/M8X16

1774-508-530-00

PIPE/SUC/FRONT COMP

V720-112-402-00

O-RING/1B,P20

© 00N A~ WN| P

V210-560-605-00

BOLT,S/M6X50/7T

1550-508-001-20

HOSE/90

J061-228-036-00

CLAMP/WIRE/28-36

K135-012-000-00

PUMP,GEAR ASSY

K135-012-100-00

PUMP,GEAR ASSY

K135-017-006-00

COVER,PUMP

V744-114-280-70

SEAL,OIL/TC14287

V721-113-105-00

0-RING/1B,G50 HS90

V720-112-402-20

0-RING/1B,P22

V720-111-900-60

0-RING/1B,P6

K135-002-009-00

BOLT/M8X28 11T

V401-170-008-00

WASHER,SP/M8

1404-503-006-00

PACKING,OIL PUMP

1775-508-001-00

FLANGE

1757-501-014-00

ADAPTER/45/R3/8XG3/

V782-160-000-2T

PLUG/SCREW/SEAL

V720-112-402-00

0-RING/1B,P20

V230-360-604-00

FLANGEBOLT/M6X40

3737-172-009-00

CLAMP,MAIN HARNESS

1775-508-720-10

PIPE/DEL/REAR COMP

V720-112-401-80

O-RING/1B,P18

1738-508-001-00

ADAPTER/BOLT/G3/8

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

BN R R R R R R R oo R AR R R R R NRNR RN R R Rk




235

FIG.104 PIPING(MAIN)SYSTEM(TM3267H TYPE)

s

ENGIND

1774-508A-0100

TYPE OF MODEL
TM3217|TM3247|TM3267
1
1

REMARKS

o--
m0o0
TTO

KEY PART CODE DESCRIPTION

31 |1775-508-550-10 HOSE/1570  ASSY
32 (1342-402-006-00 BAND,WIRE/250

¥ *IOTW®W




236

1774-508B-0100

FIG.105 PIPING(MAIN)SYSTEM

(TM3217F,3247F TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—OoO0

TGO

REMARKS

1620-508-230-00

FILTER/SUCTION ASSY

1

1

V721-103-104-50

O-RING/1A,G45

V231-361-002-00

FLANGEBOLT/M10X20

1774-508-220-10

PIPE/SUC/M/B COMP

V720-103-502-90

0-RING/1A,P29

V231-360-801-60

FLANGEBOLT/M8X16

1774-508-530-00

PIPE/SUC/FRONT COMP

V720-112-402-00

O-RING/1B,P20

© 00N A~ WN| P

V210-560-605-00

BOLT,S/M6X50/7T

1550-508-001-20

HOSE/90

J061-228-036-00

CLAMP/WIRE/28-36

K135-012-000-00

PUMP,GEAR ASSY

K135-012-100-00

PUMP,GEAR ASSY

K135-017-006-00

COVER,PUMP

V744-114-280-70

SEAL,OIL/TC14287

V721-113-105-00

0-RING/1B,G50 HS90

V720-112-402-20

0-RING/1B,P22

V720-111-900-60

0-RING/1B,P6

K135-002-009-00

BOLT/M8X28 11T

V401-170-008-00

WASHER,SP/M8

1404-503-006-00

PACKING,OIL PUMP

1774-508-340-00

PIPE/DEL/F/IB COMP

1775-508-720-10

PIPE/DEL/REAR COMP

V782-160-000-2T

PLUG/SCREW/SEAL

V720-112-402-00

0-RING/1B,P20

V210-560-603-00

BOLT,S/M6X30/7T

3737-172-009-00

CLAMP,MAIN HARNESS

1774-508-001-00

PLATE/1/25X60

1675-508-003-00

HOLDER/15

V231-360-801-20

FLANGEBOLT/M8X12

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

R R R R AR R R R R oo R AR R R R R NRNR R NR R R R

R R R R AR R R R R oo R AR R R R R NRNR R NR R R R




FIG.105 PIPING(MAIN)SYSTEM 231
(TM3217F,3247F TYPE)

1774-508B-0100

TYPE OF MODEL | C|G
T|O|R REMARKS
L|P

KEY PART CODE DESCRIPTION

TM3217|TM3247 | TM3267 c
31|1801-511-220-10 HOSE/1050  ASSY 1 1
32 (1518-786-508-00LIPB 1 1
33 (1342-402-006-00 BAND,WIRE/250 4 4
34 {1738-508-001-00 ADAPTER/BOLT/G3/8 1 1
2 2

35 |V720-112-401-80 [0-RING/1B,P18




238

1774-508C-0100

FIG.106 PIPING(MAIN)SYSTEM

(TM3217H,3247H TYPE)

29 !@

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—OoO0

TGO

REMARKS

1805-508-260-00

FILTER/SUCTION/400

1

1

V721-103-104-50

O-RING/1A,G45

V231-361-002-00

FLANGEBOLT/M10X20

1774-508-520-10

PIPE/SUC/H/B COMP

V720-103-502-90

0-RING/1A,P29

V231-360-801-60

FLANGEBOLT/M8X16

1774-508-530-00

PIPE/SUC/FRONT COMP

V720-112-402-00

O-RING/1B,P20

© 00N A~ WN| P

V210-560-605-00

BOLT,S/M6X50/7T

1550-508-001-20

HOSE/90

J061-228-036-00

CLAMP/WIRE/28-36

K135-012-000-00

PUMP,GEAR ASSY

K135-012-100-00

PUMP,GEAR ASSY

K135-017-006-00

COVER,PUMP

V744-114-280-70

SEAL,OIL/TC14287

V721-113-105-00

0-RING/1B,G50 HS90

V720-112-402-20

0-RING/1B,P22

V720-111-900-60

0-RING/1B,P6

K135-002-009-00

BOLT/M8X28 11T

V401-170-008-00

WASHER,SP/M8

1404-503-006-00

PACKING,OIL PUMP

1774-508-340-00

PIPE/DEL/F/IB COMP

1775-508-720-10

PIPE/DEL/REAR COMP

V782-160-000-2T

PLUG/SCREW/SEAL

V720-112-402-00

0-RING/1B,P20

V210-560-603-00

BOLT,S/M6X30/7T

3737-172-009-00

CLAMP,MAIN HARNESS

1774-508-001-00

PLATE/1/25X60

1675-508-003-00

HOLDER/15

V231-360-801-20

FLANGEBOLT/M8X12

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

R R R R AR R R R R oo R AR R R R R NRNR R NR R R R

R R R R AR R R R R oo R AR R R R R NRNR R NR R R R




FIG.106 PIPING(MAIN)SYSTEM 239
(TM3217H,3247H TYPE)

28

7% . /ﬁ/;NGINB 1 -1
9 .
bl .

1774-508C-0100

TYPE OF MODEL |

TM3217|TM3247|TM3267 C
1 1

KEY PART CODE DESCRIPTION REMARKS

—
—0o0
TIO

31(1801-511-220-10 HOSE/1050  ASSY
32 [1518-786-508-00CLIPB

33 (1342-402-006-00 BAND,WIRE/250

34 ({1738-508-001-00 ADAPTER/BOLT/G3/8
35 (V720-112-401-80 [0-RING/1B,P18

¥ k| | X X¥OTW

1 1
4 4
1 1
2 2




240

FIG.107 LINK(TM3P)SYSTEM

1774-514 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

TGO

REMARKS

1685-511-210-10

LINK/ILOWER COMP

2

2

2

1560-525-001-40

SPRING

1673-525-002-30

LINKPIN

1738-514-001-00

PIN/22X404

1738-514-210-00

HUB/SPACER COMP

V201-360-802-50

BOLT/M8X25/7T

V305-260-008-00

NUT/M8

1750-514-001-20

PLATE/CHAIN/LH

© 00N A~ WN| P

V201-361-203-50

BOLT/M12X35/7T

V401-160-012-00

WASHER,SP/M12

V304-460-012-00

NUT/M12/7T

1750-514-002-20

PLATE/CHAIN/RH

V201-361-203-50

BOLT/M12X35/7T

V401-160-012-00

WASHER,SP/M12

V304-460-012-00

NUT/M12/7T

1766-514-201-00

BUCKLE/TURN

1766-514-210-00

CHAIN/CHECK/FRONT

1774-514-230-00

CHAIN/CHECK/REA COMP

1766-514-202-00

NUT

1766-514-001-00

PIN/12X42

V500-163-002-00

PIN,SPLIT/3X20

V334-260-016-00

NUT/M16,P=1.5

V401-160-016-00

WASHER,SP/M16

1685-511-230-20

ROD/LIFT/LH COMP

1600-515-240-10

BUCKLE/TURN/M24 COMP

1600-515-210-30

SCREW/RH/M24 COMP

1685-511-220-10

LIFTROD/L COMP

1774-515-001-00

NUT/M24

1600-515-001-00

PIN/16X73

V411-260-012-00

WASHER,PL/M12

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

NN R R RN DN NN DNDNDNDNNDND R DNDNDN R NN DN RN P

NN R R RN DN N DNDNDNDNDNNDND R DNDNDN R NN DN RN P

NN R R RN NN NN NDNDNNNDNR DNDNDN R NN DN RPN P




FIG.107 LINK(TM3P)SYSTEM

1774-514 -0100

241

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

TIO

REMARKS

31

V304-460-012-00

NUT/M12/7T

2

2

a

32

1427-511-250-40

LINK/TOP/LH COMP

33

1550-514-290-00

TURNBUCLE COMP

34

1568-525-300-40

LINK/TOP/RH COMP

35

1402-511-600-00

NUT,TOP LINK LOCK

36

1434-511-210-00

PIN,TOP LINK

37

1673-525-002-30

LINKPIN

38

1742-514-001-10

HOOK/TOPLINK

39

1434-511-200-20

LINK BRACKET

40

V201-361-203-00

BOLT/M12X30/7T

41

V401-160-012-00

WASHER,SP/M12

42

V411-260-012-00

WASHER,PL/M12

43

V252-341-202-50

STUD/M12X25/7T

44

V304-460-012-00

NUT/M12/7T

Nl | k| k| K| X[ R X | K| K| X | Xk XOTODW®W

N N N BN R R NN PR PR,

N N N BN R R NN PR PR,

N N N BN R R NN R R R,




242

1774-520A-0100

FIG.108 HITCH(CREVICE)SYSTEM
(EXCEPT D TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-520-210-10

BRACKET/DRAWBAR COMH

1

1

1

Plo- -

V201-361-204-00

BOLT/M12X40/7T

V401-160-012-00

WASHER,SP/M12

1774-520-001-00

DRAWBAR

1837-521-061-00

LINK/DRAWBER

V201-361-608-50

BOLT/M16X85/7T

1518-924-001-00

NUT,U/M16

V401-160-016-00

WASHER,SP/M16

© 00N A~ WN| P

1640-520-005-00

PIN/25X91

1673-525-002-30

LINKPIN

1640-520-004-00

INSULATOR

1772-521-220-10

PIN COMP

1674-520-004-00

INSULATOR

1774-520-002-10

LABEL/TRH-1774

k| k| k| K| K[ k| | X[ K|k F| X ¥XOTW

B R R R R R NN R R W W

B R R R R R NN R R W W

B R R R R R NN DN R R W W




FIG.109 HOOD SYSTEM (TM3217,3247 TYPE)(1/2)

26~30-PLEASE SEE 2/2 PAGE 19 21‘

1774-601B-0100

243

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3247|TM3267

o--
m0o0

TIO

REMARKS

1774-601-210-00

HOOD COMP

1

4L

1716-601-001-00

SPRING/HC090

7821-501-005-00

BUSH/19X30X14

V211-360-801-60

BOLT,SP/M8X16

1423-616-004-00

ICUSHION/RUBBER/10X25

2150-420-008-00

BUSH/08X15X11

V560-160-008-00

PIN/SNAP

V411-260-010-00

WASHER,PL/M10

O[O0 |N O 0D WN|F-

1726-601-007-00

INSULATOR

10

1729-604-053-10

INSULATOR/SIDE

1770-102-005-00

INSULATOR/10X10X290

12

1774-601-003-00

PIN/HOOD

13

1650-601-007-00

WASHER/12X25X02

14

3610-440-018-00

WASHER

15

1726-601-011-00

ARM/PLATE

16

V411-260-008-00

WASHER,PL/M8

17

V304-260-008-00

NUT/M8

18

1588-117-001-00

SPRING/HE089

19

1716-601-260-10

COVER COMP

4L

20

1716-601-021-00

PIN/06X07

21

V411-260-006-00

WASHER,PL/M6

22

V560-160-006-00

PIN/SNAP

23

1716-601-018-00

SPRING/HE036

24

1716-601-019-00

[TUBE/06X10X20

25

1672-601-002-00

TRIM/20

26

1763-102-220-10

PLATE/LOCK COMP

27

V211-360-802-00

BOLT,SP/M8X20

28

1761-604-710-01

ICOVER/SIDE/S/LH COMP

4L

29

1765-604-007-10

INSULATOR

30

1729-604-003-00

SPRING

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

N B RN R R R R R R R R RN R R R R R NR R R RN N NN

N B RN R R R R R R R R RN R R R R R NR R R RN N NN




244

FIG.109 HOOD SYSTEM (TM3217,3247 TYPE)(2/2)

47~53-PLEASE SEE 2/2 PAGE 46

1774-601B-0100

TN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

TGO

REMARKS

31

V120-366-001-20

SCREW,SP/M6X12

1

1

32

1765-604-005-00

NET/SIDE/LH

7F

33

W296-134-007-00

RIVET,BLIND/4X7

34

1716-601-017-00

INSULATOR

35

4335-512-004-00

GROMMET/9

36

1427-621-012-00

GROMMET

37

1636-631-008-00

TRIM/140

38

1761-604-720-11

COVER/SIDE/S/RH COMP

4L

39

1765-604-007-10

INSULATOR

40

1729-604-003-00

SPRING

41

V120-366-001-20

SCREW,SP/M6X12

42

1765-604-006-00

NET/SIDE/RH

7F

43

W296-134-007-00

RIVET,BLIND/4X7

44

4335-512-004-00

GROMMET/9

45

1716-601-017-00

INSULATOR

46

1427-621-012-00

GROMMET

47

1764-601-001-20

ROD/HOOD

48

1444-601-015-00

WASHER/6X14X3

49

V411-260-006-00

WASHER,PL/M6

50

V560-160-006-00

PIN/SNAP

51

1414-312-002-00

SPRING,TENSION/53

52

1764-601-002-00

WASHER/08X22X03

53

1421-507-014-00

WASHER/6X24X2

| k| k| k| k| R | k| k| k| | K| k| k| K| K[ k| | X K|k F X F¥IOTDW

R R R R R R R R R R o R AN R R R R R R o K

R R R R R R R R R R o R AN R R R R R R o K




FIG.110 HOOD SYSTEM (TM 3267 TYPE)(1/2)

26~30-PLEASE SEE 2/2 PAGE 19 21‘

1774-601C-0100

245

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

TIO

REMARKS

1766-601-700-10

HOOD/CY COMP

1

1716-601-001-00

SPRING/HC090

7821-501-005-00

BUSH/19X30X14

V211-360-801-60

BOLT,SP/M8X16

1423-616-004-00

ICUSHION/RUBBER/10X25

2150-420-008-00

BUSH/08X15X11

V560-160-008-00

PIN/SNAP

V411-260-010-00

WASHER,PL/M10

O[O0 |N O 0D WN|F-

1672-102-004-00

INSULATOR

10

1750-605-001-10

INSULATOR/HOOD

1705-601-013-00

SEAL/10X10X420

12

1774-601-003-00

PIN/HOOD

13

1650-601-007-00

WASHER/12X25X02

14

3610-440-018-00

WASHER

15

1726-601-011-00

ARM/PLATE

16

V411-260-008-00

WASHER,PL/M8

17

V304-260-008-00

NUT/M8

18

1588-117-001-00

SPRING/HE089

19

1716-601-260-10

COVER COMP

4L

20

1716-601-021-00

PIN/06X07

21

V411-260-006-00

WASHER,PL/M6

22

V560-160-006-00

PIN/SNAP

23

1716-601-018-00

SPRING/HE036

24

1716-601-019-00

[TUBE/06X10X20

25

1672-601-002-00

TRIM/20

26

1763-102-220-10

PLATE/LOCK COMP

27

V211-360-802-00

BOLT,SP/M8X20

28

1761-604-740-01

ICOVER/SIDE/L/LH COMP

4L

29

1765-604-007-10

INSULATOR

30

1729-604-003-00

SPRING

%l k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

N R RN R R R R R R R R RN R R R R R NRNR R NN NN




246

FIG.110 HOOD SYSTEM(TM 3267 TYPE)(2/2)

48~57-PLEASE SEE 2/2 PAGE 47

1774-601C-0100

TN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

TGO

REMARKS

31

V120-366-001-20

SCREW,SP/M6X12

2

32

1765-604-005-00

NET/SIDE/LH

7F

33

W296-134-007-00

RIVET,BLIND/4X7

34

4335-512-004-00

GROMMET/9

35

1716-601-017-00

INSULATOR

36

1427-621-012-00

GROMMET

37

1636-630-008-00

TRIM/150

38

3689-582-001-00

INSULATOR/30

39

1761-604-750-01

COVER/SIDE/L/RH COMP

4L

40

1765-604-007-10

INSULATOR

41

1729-604-003-00

SPRING

42

V120-366-001-20

SCREW,SP/M6X12

43

1765-604-006-00

NET/SIDE/RH

7F

44

W296-134-007-00

RIVET,BLIND/4X7

45

1716-601-017-00

INSULATOR

46

4335-512-004-00

GROMMET/9

47

1427-621-012-00

GROMMET

48

1766-601-300-10

BRACKET/STAY/HOOD

49

V231-360-801-60

FLANGEBOLT/M8X16

50

V362-260-008-00

NUT/WASHER/M8

51

1764-601-001-20

ROD/HOOD

52

1444-601-015-00

WASHER/6X14X3

53

V411-260-006-00

WASHER,PL/M6

54

V560-160-006-00

PIN/SNAP

55

1414-312-002-00

SPRING,TENSION/53

56

1764-601-002-00

WASHER/08X22X03

57

1421-507-014-00

WASHER/6X24X2

Sl k| K| k| k| k| R R k| k| K| K| k| k| X| K| k| k| K| K[ k| k| X F| ¥ F XIOODW

B R R R R R R R R R R R R o R AN R R R R R R R o KL




1774-602B-0100

FIG.111 GRILLE SYSTEM

247

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-602-210-00

BRACKET/GRILLE COMP

1

1

1

1763-602-011-00

GRILLE

1740-602-057-00

INSULATOR/380

1675-601-003-00

TRIM/70

1774-602-002-00

INSULATOR/10X10X30

1740-602-052-10

HOOD/LAMP

1614-630-002-00

INSULATOR

1740-602-053-00

NET/SIDE/LH

O[O |N O 0D WN|F-

1740-602-054-00

NET/SIDE/RH

=
o

1444-601-015-00

WASHER/6X14X3

=
[N

V350-160-006-00

NUT,SPEED/M6

[
N

2144-501-012-00

BOLT/M6X20/16

[
w

1716-410-003-00

PLATE/IR/44X60

[
»

1421-603-004-00

BUSH,LEVER

BN N N O O RN RN DN PR,

BN N N O O RN RN DN PR,

BN N N O O RN RN DN R,

=
[y

V211-360-802-00

BOLT,SP/M8X20

X k| k| K[ R k| k| K| K| X[ | k| ¥ X XIOODW




248

FIG.112 COVER(STEERING)SYSTEM(F TYPE)

1774-603 -0100

12

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1775-603-001-00

COVER/DUSH/F

1

1

1

1774-603-210-10

COVER/DUSH/REAR ASSY

1774-603-212-00

BRACKET/SWITCH

1716-603-005-00

NUT/SPRING

1560-401-004-40

BOLT/M5X16

V411-260-005-00

WASHER,PL/M5

2144-415-003-00

BOLT/M8X20(22)

V120-376-002-00

SCREW,SP/M6X20

© 00N A~ WN| P

1774-603-200-00

COVER/DUSH/REAR COMP

51

1682-603-006-00

TRIM/570

V350-160-006-00

NUT,SPEED/M6

1774-603-001-00

COVER/STEERING/F

1774-603-002-00

COVER/STEERING/R

V120-376-001-60

SCREW,SP/M6X16

1709-603-001-00

COVER/PLATE

51

V120-376-001-20

SCREW,SP/M6X12

V360-260-006-00

NUT/WASHER/M6

1614-603-012-00

INSULATOR

1614-603-013-00

INSULATOR

1716-603-075-00

INSULATOR/145X215

1774-603-005-00

PLUG

k| k| K| k| k| R | R k| k| | K| k| k| K| K| k| k| X ¥ ¥ F XIOTODW

R R R R R NN R AR RNR RO NNNDN R R

R R R R NNR AR RNR RO NNNDN R R

B R R R R NN R AR RNR R NNNDN R R

1774-603-007-00

INSULATOR/DASH/UPPER




FIG.113 COVER(STEERING)SYSTEM(H TYPE)

127-1

1774-603A-0100

249

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1775-603-001-00

ICOVER/DUSH/F

1

1

1

1774-603-210-10

COVER/DUSH/REAR ASSY

1774-603-212-00

BRACKET/SWITCH

1716-603-005-00

NUT/SPRING

1560-401-004-40

BOLT/M5X16

V411-260-005-00

WASHER,PL/M5

2144-415-003-00

BOLT/M8X20(22)

V120-376-002-00

SCREW,SP/M6X20

O[O |N O 0D WN|F-

1774-603-200-00

ICOVER/DUSH/REAR COMP

51

10

1682-603-006-00

TRIM/570

V350-160-006-00

NUT,SPEED/M6

12

1774-603-001-00

ICOVER/STEERING/F

13

1774-603-008-00

COVER/STEERING/H/R

14

V120-376-001-60

SCREW,SP/M6X16

15

1709-603-001-00

COVER/PLATE

51

16

V120-376-001-20

SCREW,SP/M6X12

17

V360-260-006-00

NUT/WASHER/M6

18

1614-603-012-00

INSULATOR

19

1614-603-013-00

INSULATOR

20

1716-603-075-00

INSULATOR/145X215

21

1774-603-005-00

PLUG

22

1774-603-007-00

INSULATOR/DASH/UPPER

%l k| k| R R k| k| k| X k| k| k| K| X | k| K| K| X | F| k| ¥XOTODW®W

B R R R R NN R AR RNR R NNNDN R R

B R R R R NN R AR RNR R NNNDN R R

R R R R R NN R AR RNR RO NNNDN R R




250

FI1G.114 FENDER SYSTEM (EXCEPT D TYPE)

1774-606A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

N

TGO

REMARKS

1774-606-001-30

FENDER

1

1

1

3824-232-021-00

SCREW/TRUSS/M08X20

1773-631-035-00

GRIP/ASSIST

1774-606-010-00

STAY

V411-260-010-00

WASHER,PL/M10

V304-260-010-00

NUT/M10

1614-608-220-10

PLATE/STOP COMP

1421-507-014-00

WASHER/6X24X2

1690-608-003-10

BOLT/KNOB/M06X27

F| K| K| k[ R K| K| X F|  FIOODW

N N N N o & N N

N N N N o & N N

N N N N o B N N D

B(DW\IO’(HAOONI—‘

V500-161-601-50

PIN,SPLIT/1.6X15




1774-611 -0100

FIG.115 SEAT(BASE)SYSTEM (EXCEPT D TYPE)

251

1425-621-004-00

HOLDER/JE/9-9

S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F; V3217 | THa247 | TH3267 (L) E REMARKS
1 |1774-611-001-10 BRACKET/SEAT * 1 1 1
2 |V231-360-802-00 FLANGEBOLT/M8X20 * 6 6 6
3 /1614-630-002-00 INSULATOR * 2 2 2
4 * 1 1 1




252

FIG.116 SEAT(NUMBER)SYSTEM(STYPE)

1774-611A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

0--

-

TGO

REMARKS

1773-611-210-00

SEAT ASSY

1

1

1773-611-310-10

BACK(ARMREST) ASSY

1773-611-331-00

PANEL/BACK

1773-611-332-00

COVER

1773-611-333-00

STRIKER

1773-611-334-00

STRAP

1773-611-270-10

ARMREST/LH  ASSY

1773-611-279-00

COVER

© 00N A~ WN| P

1773-611-280-10

ARMREST/RH  ASSY

1773-611-279-00

COVER

1785-611-220-30

SUSPENSION  ASSY

1785-611-221-00

RAIL/SLIDE/SEATI/L

1719-611-623-00

RAIL/SLIDE/SEAT/R

1792-611-420-00

DAMPER ASSY

1719-611-624-00

KNOB ASSY

1785-611-012-00

INSULATOR

1785-611-013-00

STOPPER

1785-611-011-00

LABEL/ADJUST

1773-611-002-00

PLATE/STOPPER

1488-611-003-10

PIN,SEAT SET

1305-241-001-00

PIN,HAIR

1774-611-210-10

BRACKET/SEAT COMP

V362-260-008-00

NUT/WASHER/M8

1773-611-250-10

BRACKET/SWITCH COMP

V360-260-006-00

NUT/WASHER/M6

1773-611-260-30

SWITCH/SEAT ASSY

1773-611-262-00

ARM(SWITCH)

V360-260-006-00

NUT/WASHER/M6

1773-611-001-10

SPRING/HC037

V120-366-001-60

SCREW,SP/M6X16

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

NN R R RN R AR R R R R NN R R R R R R R R R R R R R R

NN R R RN R AR R R R RNDN R R R R R R R R R R R R R,




FIG.116 SEAT(NUMBER)SYSTEM(STYPE)

1774-611A-0100

253

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

31

1773-611-003-10

GROMMET

2

2

32

1773-611-005-00

LABEL/SEAT

33

V362-260-008-00

NUT/WASHER/M8

34

1742-611-240-00

BELT/SEAT SET

35

V201-461-002-00

BOLT/M10X20/9T

36

V401-160-010-00

WASHER,SP/M10

| k| k| K[ X | X XOTW

N NN RB R,

N N N R AR

37

V411-260-010-00

WASHER,PL/M10




254

1774-612 -0100

FIG.117 SEAT(W10)SYSTEM
(Z TYPE-STANDARD/
EXCEPT Z,5,.D TYPE-OPTION)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

-

TGO

REMARKS

1776-612-210-30

SEAT/W10 SET

1

1

1

1776-612-211-10

SEAT/BACK ASSY

1776-612-212-00

SEAT/CUSHION ASSY

1776-612-213-00

SEAT/SUSPENSION ASSY

1776-612-214-00

SEAT/SLIDE/LEVE ASSY

1776-612-215-00

SEAT/SLIDE  ASSY

1776-612-216-00

NUT/FLANGE/MO08

1776-612-217-00

FLANGEBOLT

© 00N A~ WN| P

1776-612-218-00

LABEL/78/764

1776-612-219-00

LABEL/1322/2014

1776-612-250-00

BELT/SEAT SET

1776-612-252-00

BOLT/M10X1.25X20

1776-612-253-00

WASHER/SPRING/10

1776-612-254-00

WASHER/11X22X02

1776-612-255-00

COLLAR/12X24X12

1774-612-300-00

BRACKET/SEAT/F/W10

1774-612-310-00

BACKET/SEAT/R/W10

V211-661-002-00

BOLT,SP/M10X20/7T

V211-660-802-00

BOLT,SP/M8X20/7T

% k| k| k| | R k| k| | K| K| k| K| K| K|k F| X FXIOTW

A B R R NN NN R R R oA R R R R R

A B R RN N NN R R R oA R R R R R

BB R RN N NN R R R o N R R R R R




FIG.118 MIRROR SYSTEM (EXCEPT A,D TYPE)

1774-619A-0100

255

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-619-210-10

STAY/MIRROR COMP

2

2

2

2502-616-004-00

ICOLLAR/08X12X10

V211-370-803-00

BOLT,SP/M8X30

1674-619-300-10

MIRROR ASSY

1674-619-310-00

ARM/MIRROR  ASSY

V210-360-601-60

BOLT,SP/M6X16

1774-619-220-10

STAY/LH COMP

2502-616-004-00

ICOLLAR/08X12X10

O[O |N O 0D WN|F-

V211-370-803-00

BOLT,SP/M8X30

=
o

V211-361-002-50

BOLT,SP/M10X25

=
[N

2502-616-004-00

ICOLLAR/08X12X10

[
N

3824-232-021-00

SCREW/TRUSS/M08X20

k| k| k| K| X[ X | k| k| K[ X X XOTW

I e B YL L S N

e B YL L S N

B R R R R R R A NN S

[
w

1792-590-004-00

CAP/28




256

FIG.119 MIRROR SYSTEM(A,D TYPE)

-—)r"q

o

SN

1511
152-1

%
@!
2 @&
Q
1 o1
. . 3
h’\ o4l
o~ A
coﬁiﬂl_// / »\\ az
A ©
1774-619B-0100
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 1(': (L) E REMARKS
1|1674-619-300-10 MIRROR ASSY * 2 2 2
2 ({1674-619-310-00 ARM/MIRROR  ASSY * 2 2 2
3 |V210-360-601-60 BOLT,SP/M6X16 * 4 4 4
4 |1774-619-300-00 [GRIP/ASSIST COMP * 1 1 1
511792-590-004-00 CAP/28 * 1 1 1
6 |V211-361-002-50 BOLT,SP/M10X25 * 2 2 2




1774-625 -0100

FIG.120 MOUNT(FRONT)SYSTEM
(EXCEPT D TYPE)

257

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1617-625-001-10

INSULATOR/MOUNT

2

2

2

V211-261-002-00

BOLT,S/M10X20

V201-361-206-50

BOLT/M12X65/7T

V401-160-012-00

WASHER,SP/M12

AW N |-

1614-626-400-00

WASHER COMP

¥ k| | X X¥OTW

N N NS

N N NS

N N N b




258

FIG.121 MOUNT(FRONT)SYSTEM (D TYPE)

125-4

-4
4/

1774-625A-0100
S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 1(': (L) E REMARKS
1|1774-625-210-00 BRACKET COMP * 2 2 2
2 |V211-261-002-00 BOLT,S/M10X20 * 4 4 4
3 |V201-361-206-50 BOLT/M12X65/7T * 2 2 2
4 * 2 2 2

V401-160-012-00

WASHER,SP/M12




1774-626E-0100

FIG.122 MOUNT(REAR)SYSTEM
(EXCEPT D TYPE)

259

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

o--

—0o0

TIO

REMARKS

1774-626-310-00

FRAME/REAR COMP

1

1

1

V201-361-208-00

BOLT/M12X80/7T

V201-361-213-00

BOLT/M12X130/7T

V411-260-012-00

WASHER,PL/M12

V201-361-216-00

BOLT/M12X160/7T

N N N DN

N N N DN

N N NN

V401-160-012-00

WASHER,SP/M12

(=Y
H

(=Y
H

(=Y
H

V304-460-012-00

NUT/M12/7T

V411-260-012-00

WASHER,PL/M12

O[O |N O 0D WN|F-

V201-361-204-50

BOLT/M12X45/7T

10

1774-626-001-00

PLATE/1/166X182

1752-601-024-00

INSULATOR/170

12

1617-625-001-10

INSULATOR/MOUNT

13

V211-261-002-00

BOLT,S/M10X20

14

V201-361-206-50

BOLT/M12X65/7T

15

V401-160-012-00

WASHER,SP/M12

16

1614-626-400-00

WASHER COMP

17

V304-460-012-00

NUT/M12/7T

18

1774-626-300-10

BRACKET/LEVER COMP

19

V211-661-002-50

BOLT,SP/M10X25/7T

Fl | k| k| k| k| k| k| K| X k| k| K[ X[ X| | X ¥ XIOTDW

N RN N N N BN B NN NN

N RN N N N BN BN N NN

N RN DN N N B N B DN DN NDN




260

FI1G.123 MOUNT(REAR)SYSTEM (D TYPE)

1774-626F-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

TGO

REMARKS

1774-626-310-00

FRAME/REAR COMP

1

1

1

V201-361-208-00

BOLT/M12X80/7T

V201-361-213-00

BOLT/M12X130/7T

V411-260-012-00

WASHER,PL/M12

V201-361-216-00

BOLT/M12X160/7T

N N NN

N N NN

N N N DN

V401-160-012-00

WASHER,SP/M12

(=Y
H

(=Y
H

(=Y
N

V304-460-012-00

NUT/M12/7T

V411-260-012-00

WASHER,PL/M12

© 00N A~ WN| P

V201-361-204-50

BOLT/M12X45/7T

1774-625-210-00

BRACKET COMP

V211-261-002-00

BOLT,S/M10X20

V201-361-207-00

BOLT/M12X70/7T

V401-160-012-00

WASHER,SP/M12

V304-460-012-00

NUT/M12/7T

1774-626-300-10

BRACKET/LEVER COMP

V211-661-002-50

BOLT,SP/M10X25/7T

| k| K| k[ k| X[ K| k| k| K| K| K|k F X X OTW

N R N N N B N DNDNDN

N R N N N B N DNDNDN

N R N N N B N NDNDN




FIG.124 FLOOR SYSTEM (TM 3217F,3247F TY PE)

1774-630F-0100

261

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—0o0

TIO

REMARKS

1774-630-600-00

BRACKET/COLUMN/ COMP

1

1

V211-661-002-00

BOLT,SP/M10X20/7T

1725-410-078-00

GROMMET/53X59X06

1774-630-340-10

FRAME COMP

1614-630-002-00

INSULATOR

1776-630-008-00

PAD

1775-631-210-00

STEP/SUB COMP

k| K| K| X | X | X XOTDW

N S I G,

N S I N L

0N O WN| -

V231-360-801-60

FLANGEBOLT/M8X16




262

FIG.125 FLOOR SYSTEM(TM 3217H,3247H TYPE)

1774-630G-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-630-600-00

BRACKET/COLUMN/ COMP

1

1

V211-661-002-00

BOLT,SP/M10X20/7T

1725-410-078-00

GROMMET/53X59X06

1774-630-350-00

FRAME/HST COMP

1614-630-002-00

INSULATOR

1775-631-210-00

STEP/SUB COMP

N o0 WNEP

V231-360-801-60

FLANGEBOLT/M8X16

k| K| k| | K| XIOTW

N S N -

AR AR R o




FIG.126 FLOOR SYSTEM(TM 3267F TY PE)

1774-630H-0100

263

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-630-610-00

BRACKET/COLUMN/ COMP

1

V211-661-002-00

BOLT,SP/M10X20/7T

1725-410-078-00

GROMMET/53X59X06

1774-630-340-10

FRAME COMP

1614-630-002-00

INSULATOR

1776-630-008-00

PAD

1775-631-210-00

STEP/SUB COMP

k| K| K| X | X | X XOTDW

N S I N S S G

0N O WN| -

V231-360-801-60

FLANGEBOLT/M8X16




264

FIG.127 FLOOR SYSTEM(TM 3267H TYPE)

1774-6301-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-630-610-00

BRACKET/COLUMN/ COMP

1

V211-661-002-00

BOLT,SP/M10X20/7T

1725-410-078-00

GROMMET/53X59X06

1774-630-350-00

FRAME/HST COMP

1614-630-002-00

INSULATOR

1775-631-210-00

STEP/SUB COMP

N o0 WNEP

V231-360-801-60

FLANGEBOLT/M8X16

k| K| k| | K| XIOTW

AR N R R o




1774-631 -0100

FI1G.128 STEP SYSTEM(F TYPE)

©—d

265

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

™3247

T™3267

TIO

REMARKS

1774-630-320-10

COVER/STEP/LH COMP

1774-630-310-10

COVER/STEP/RH COMP

Aip
-0

V231-360-801-60

FLANGEBOLT/M8X16

1774-630-007-00

MAT/MECH

1729-705-009-00

SCREW/TRUSS/M06X16

3819-261-005-00

WASHER/07X18X01

1614-601-008-00

INSULATOR

1774-630-005-10

COVER/LEVER

4L

© (00N 0D WN|F-

3805-208-016-00

BOLT(SP/M8X16)

k| k| K[ X | X | | X XOTD®W




266

FIG.129 STEP SYSTEM(H TYPE EXCEPT D)

1774-631A-0100

©—d

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3247

TM3267

TGO

REMARKS

1774-630-300-10

COVER/STEP/LH COMP

1

1774-630-310-10

COVER/STEP/RH COMP

1

NS
oo

V231-360-801-60

FLANGEBOLT/M8X16

12

1774-630-006-00

MAT/HST

1729-705-009-00

SCREW/TRUSS/M06X16

3819-261-005-00

WASHER/07X18X01

1614-601-008-00

INSULATOR

1774-630-005-10

COVER/LEVER

4L

© 00N~ WN P

3805-208-016-00

BOLT(SP/M8X16)

K| K| K[ k| X[ X X FXOTDW

O N N O O B,




1772-635 -0100

FIG.130 PLATE(NUMBER)SYSTEM

(EXCEPT D,STYPE)

267

S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F; V3217 | THa247 | TH3267 E) E REMARKS
1 (1772-635-001-10 PLATE/NUMBER/E4 * 1 1 1
2 |V211-360-802-00 BOLT,SP/M8X20 * 2 2 2
3 |V362-260-008-00 NUT/WASHER/M8 * 2 2 2




268

1774-650 -0100

FIG.131 LAMP(HEAD)SYSTEM
(EXCEPT G,E6 TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1

1774-650-210-00

LAMP/HEAD/H4 ASSY

2

2

2

2

1774-650-212-00

BULB/H4/60/55W

¥ *IOTW®W

2

2

2




269

FIG.132 LAMP(HEAD)SY STEM
(G,E6 TYPE-STANDARD/
EXCEPT D,G,E6 TYPE-OPTION)

1774-650A-0100

TYPE OF MODEL I{C|G REMARKS
T|O|R
TNM3217 | TM3247 | TM3267 cli|p

2 2 2
2 2 2

KEY PART CODE DESCRIPTION

1 (1774-650-220-00 LAMP/HEAD/G ASSY
2 |1774-650-222-00 BULB/H4/60/55W

¥ *IOTW®W




270

FIG.133 LAMP SYSTEM (EXCEPT A,D TYPE)

1774-660D-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1772-654-220-00

LAMP/COMBINATION/FRO

2

2

2

1674-654-211-00

BULB/12V21W

1674-654-212-00

BULB/12V5W

1772-654-221-00

BOLT/S

1772-654-222-00

LENS

1772-654-223-00

SCREW

1772-654-210-00

LAMP/COMBINATION/REA

FIG 186

1772-654-001-00

INSULATOR/LAMP

© 00N~ WN P

1772-654-310-00

STAY/LAMP COMP

P113-201-007-00

TRIM/70

1678-782-003-00

GROMMET/10X30X1

1560-666-004-00

BAND

1774-660-210-10

BRACKET/LAMP/REGISTR

V231-360-801-60

FLANGEBOLT/M8X16

1674-654-270-00

LAMP/NUMBERPLAT SET

1674-654-271-00

BULB/12V/5W

1674-654-272-00

HARNESS/LAMP

1774-660-003-10

GUARD/LIGHT

V411-260-005-00

WASHER,PL/M5

1637-690-260-00

PLATE/SOCKET COMP

V231-360-802-00

FLANGEBOLT/M8X20

1807-652-500-00

HARNESS/TRAILER/E4

1807-652-510-00

HARNESS/SOCKET/E4

1650-654-036-00

GROMMET/10X40X03

V120-265-003-00

SCREW,SEMS/M5X30

| K| k| k| k| | k| k| k| N | K| k| k| E| K| K| k| K| K| K|k X ¥ ¥ XOTDW

W B R R NR N R R R R W R NN B N NN A N R NN

W B R R NR N R R R R W R NN B N NN A N R NN

W B R RN RN R R R R W R NN R N N N BN S NN




FIG.134 LAMP SYSTEM (A TYPE)

1774-660E-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1772-654-220-00

LAMP/COMBINATION/FRO

2

2

2

1674-654-211-00

BULB/12v21W

1674-654-212-00

BULB/12V5W

1772-654-221-00

BOLT/S

1772-654-222-00

LENS

1772-654-223-00

SCREW

1772-652-240-00

HARNESS/LAMP/FRONT

1772-654-210-00

LAMP/COMBINATION/REA

FIG 186

O[O0 |N O 0D WN|F-

1772-654-001-00

INSULATOR/LAMP

10

1772-654-310-00

STAY/LAMP COMP

P113-201-007-00

TRIM/70

12

1678-782-003-00

GROMMET/10X30X1

13

1560-666-004-00

BAND

14

1774-660-210-10

BRACKET/LAMP/REGISTR

15

V231-360-801-60

FLANGEBOLT/M8X16

16

1674-654-270-00

LAMP/NUMBERPLAT SET

17

1674-654-271-00

BULB/12V/5W

18

1674-654-272-00

HARNESS/LAMP

19

1774-660-003-10

GUARD/LIGHT

20

V411-260-005-00

WASHER,PL/M5

21

1637-690-260-00

PLATE/SOCKET COMP

22

V231-360-802-00

FLANGEBOLT/M8X20

23

1807-652-500-00

HARNESS/TRAILER/E4

24

1807-652-510-00

HARNESS/SOCKET/E4

25

1650-654-036-00

GROMMET/10X40X03

Nl k| k| k| k| N[ k| k| k| R | k| k| K| X | k| k| K| K| X[ k| k| K| X X X OTW

W R P RPN PR NP PR PR WER NDNDSBDNDNDNDNPR BN DNDNDN

W R P RPN PR NP PR PP WP NDNDSBDNDDNDNDNPR BN DNDNDN

W R R RN R N R R R R R NN BN NN R AN B NN

26

V120-265-003-00

SCREW,SEMS/M5X30




212 FIG.135 LAMP SYSTEM (D TYPE)

&m

1774-660F-0100

S TYPE OF MODEL l1C|G
KEY PART CODE DESCRIPTION g 3217 TH3247 | THa267 1(': (L) E REMARKS
1|1772-654-220-00 LAMP/COMBINATION/FRO| * 2 2 2
2 |1674-654-211-00 BULB/12v21W * 2 2 2
3 |1674-654-212-00 BULB/12V5W * 2 2 2
4 11772-654-221-00 BOLT/S * 4 4 4
5 1(1772-654-222-00 LENS * 2 2 2
6 |1772-654-223-00 SCREW * 4 4 4
7 |11807-652-500-00 HARNESS/TRAILER/E4 * 1 1 1
8 |1807-652-510-00 HARNESS/SOCKET/E4 * 1 1 1
9 |1650-654-036-00 GROMMET/10X40X03 * 1 1 1




(FRONT)

1774-670A-0100

FIG.136 METER PANEL SYSTEM

(ENGINE)

A

273

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

—0o0

TIO

REMARKS

S

E TM3217|TM3247 | TM3267
1 (1774-670-400-00 PANEL/INSTRUMEN ASSY | * 1 1 1
2 |1774-670-211-00 COVER/GLASS * 1 1 1
3 |/1785-656-310-00 CASE/GEAR  ASSY * 1 1 1
4 11785-656-320-00 CASE/BODY * 1 1 1
5 (1785-656-330-00 LAMP/SOCKET ASSY * 1 11 1
6 |3650-270-214-00 BULB/12V3.4W * 1 11 1
7 |11774-670-212-00 ESCUTCHEON * 1 1 1
8 [1785-656-303-00 SCREW/TAPPING * 6 6 6
9 |1785-656-304-00 SCREW/M03X22 * 6 6 6
10 ([V195-164-016-40 [SCREW/4X16 * 4 4 4
11 [{1785-656-305-00 SCREW/TAPPING * 3 3 3
12 ({1785-656-340-00 LAMP/SOCKET ASSY * 4 4 4
13 ({1614-670-281-00 BULB/LAMP/12V/1.7TW * 4 4 4
14 (1785-656-306-00 SCREW * 2 2 2
15 [V120-366-001-60 SCREW,SP/M6X16 * 4 4 4

* 1 1 1

16

1614-670-001-10

CABLE ASSY




274 FIG.137 SWITCH SYSTEM(TM3267A TYPE)(1/2)
8

1774-680E-0100

TYPE OF MODEL
TM3217|TM3247 [ TM3267

KEY PART CODE DESCRIPTION REMARKS

0--
~0O0
py)

1716-680-200-20 BWITCH/MAIN  ASSY 1

2186-536-211-00 KEY

2186-536-212-00 NUT/RING

1716-680-006-00 COVER/SWITCH

1740-680-550-00 SWITCH/HAZARD ASSY

1740-680-551-00 BULB/LAMP/14V60MA

1774-680-210-00 BRACKET/SWITCH/COMBI

V231-360-803-00 FLANGEBOLT/M8X30

© 00N A~ WN| P

1774-680-260-00 SWITCH/COMBINATION

10 |1772-652-001-00 SCREW/TAPPING/3.5X13

11 |1739-681-220-20 RELAY/FLASHER/EEC

12 |[V210-360-601-20 BOLT,SP/M6X12

13 [1800-652-400-00 RELAY/SP  ASSY

14 |3737-172-009-00 CLAMP,MAIN HARNESS

15 |V120-365-001-60 SCREW,SP/M5X16

16 |1774-680-250-00 UNIT/TIMER  ASSY

17 |[V210-360-601-20 BOLT,SP/M6X12

18 [1800-652-400-00 RELAY/SP  ASSY

19 [1800-652-400-00 RELAY/SP  ASSY

20 [1800-652-400-00 RELAY/5P  ASSY

21 |11800-652-400-00 RELAY/5P ASSY

22 11800-652-400-00 RELAY/5P ASSY

23 |2515-665-210-00 BUZZER ASSY

24 |V210-360-601-20 BOLT,SP/M6X12

25 (1837-652-610-00 LAMP/LED  ASSY

26 [1740-680-530-20 HORN ASSY

27 |V230-360-601-20 FLANGEBOLT/M6X12

28 [1772-654-250-10 SWITCH/PUSH ASSY

29 [1772-654-251-00 NUT

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

BN RN R R R RNNNNN R R R RN R R W RN R R R R RN

30 (1772-654-280-10 SWITCH/PUSH ASSY




FIG.137 SWITCH SYSTEM(TM3267A TYPE)(2/2)

1774-680E-0100

37 78-6

31,32-PLEASE SEE 1/2 PAGE

122-18

Q:‘,}/ :’;/,‘) 41

275

S TYPE OF MODEL I C|G
KEY PART CODE DESCRIPTION ETM3217 V3247 | TM3267 (T: (L) E REMARKS
311|1772-654-281-00 NUT * 2
32 |1772-654-282-00 BooT * 1
33 (1774-680-230-00 BRACKET/SENSOR COMP | * 1
34 |V211-360-801-60 BOLT,SP/M8X16 * 2
35 (1740-680-520-10 SWITCH/SENSOR ASSY | * 1
36 [V210-360-601-60 BOLT,SP/M6X16 * 1
37 [|1774-680-240-00 SWITCH/LIMIT ASSY * 1
38 |1614-129-003-00 [SCREW/M03X20 * 2
39 (3642-496-007-10 PLATE,SWITCH * 1
40 (1773-654-240-10 SWITCH/LEVER ASSY * 1
41 (1774-680-038-00 BRACKET/SENSOR/SUB * 1
42 |V210-360-601-60 BOLT,SP/M6X16 * 1
43 (1716-680-330-10 SWITCH/LEVER ASSY * 1
44 (1716-680-222-00 ARM * 1
45 (1774-680-032-00 BRACKET/SWITCH/PTO * 1
46 (V210-360-601-60 BOLT,SP/M6X16 * 1
47 |V211-360-801-60 BOLT,SP/M8X16 * 1
48 (1774-680-310-00 STAY/SWITCH COMP * 1
49 |V211-360-801-60 BOLT,SP/M8X16 * 1
50 ({1809-670-290-00 SWITCH/BEACON ASSY | * 1
51 (1774-680-037-00 BRACKET/SWITCH/BEACO | * 1

* 2

52

V231-360-801-60

FLANGEBOLT/M8X16




276

1774-680F-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

0--

—OoO0

TGO

REMARKS

1716-680-200-20

SWITCH/MAIN ASSY

1

2186-536-211-00

KEY

2186-536-212-00

NUT/RING

1716-680-006-00

COVER/SWITCH

1740-680-550-00

SWITCH/HAZARD ASSY

1740-680-551-00

BULB/LAMP/14V60MA

1774-680-210-00

BRACKET/SWITCH/COMBI

V231-360-803-00

FLANGEBOLT/M8X30

© 00N A~ WN| P

1774-680-260-00

SWITCH/COMBINATION

1772-652-001-00

SCREW/TAPPING/3.5X13

1739-681-220-20

RELAY/FLASHER/EEC

V210-360-601-20

BOLT,SP/M6X12

1800-652-400-00

RELAY/5P ASSY

3737-172-009-00

CLAMP,MAIN HARNESS

V120-365-001-60

SCREW,SP/M5X16

1774-680-250-00

UNIT/TIMER  ASSY

V210-360-601-20

BOLT,SP/M6X12

1800-652-400-00

RELAY/5P ASSY

1800-652-400-00

RELAY/5P ASSY

1800-652-400-00

RELAY/5P ASSY

1800-652-400-00

RELAY/5P ASSY

2515-665-210-00

BUZZER ASSY

V210-360-601-20

BOLT,SP/M6X12

1837-652-610-00

LAMP/LED ASSY

1740-680-530-20

HORN ASSY

V230-360-601-20

FLANGEBOLT/M6X12

1518-621-470-00

SWITCH,SAFETY ASSY

V120-364-002-50

SCREW,SP/M4X25

1774-680-035-00

BRACKET/SENSOR/HST

V210-360-601-60

BOLT,SP/M6X16

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

N BN RN R R R RNNNN R R R RN R R W RN R R R R RN




FIG.138 SWITCH SYSTEM(TM3267H TYPE)(2/2)

1774-680F-0100

31~35-PLEASE SEE 1/2 PAGE

277

S TYPE OF MODEL | C|G
KEY PART CODE DESCRIPTION ETM3217 V3247 | TM3267 (T: (L) E REMARKS
31|1774-680-036-00 COVER/SENSOR/HST * 1
32 (V210-360-601-20 BOLT,SP/M6X12 * 2
33 (1772-654-280-10 SWITCH/PUSH ASSY * 1
34 |1772-654-281-00 NUT * 2
351(1772-654-282-00 BOOT * 1
36 [1774-680-230-00 BRACKET/SENSOR COMP | * 1
37 |V211-360-801-60 BOLT,SP/M8X16 * 2
38 |1740-680-520-10 SWITCH/SENSOR ASSY | * 1
39 |V210-360-601-60 BOLT,SP/M6X16 * 1
40 |1774-680-240-00 SWITCH/LIMIT ASSY * 1
41 |1614-129-003-00 [SCREW/M03X20 * 2
42 13642-496-007-10 PLATE,SWITCH * 1
43 (1773-654-240-10 SWITCH/LEVER ASSY * 1
44 |1774-680-052-00 BRACKET/SWITCH/SUB * 1
45 |V210-360-601-20 BOLT,SP/M6X12 * 1
46 ({1809-670-290-00 SWITCH/BEACON ASSY | * 1
47 |1774-680-037-00 BRACKET/SWITCH/BEACO | * 1

* 2

48

V231-360-801-60

FLANGEBOLT/M8X16




2re FIG.139 SWITCH SYSTEM(1/2)
(TM3217A,3247A TY PE)

3 18 19 20 21 22

s
'y

—

1774-680G-0100

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 1(': (LJ E REMARKS
1|1716-680-200-20 SWITCH/MAIN  ASSY * 1 1
2 |2186-536-211-00 KEY * 2 2
3 |2186-536-212-00 NUT/RING * 1 1
4 11716-680-006-00 COVER/SWITCH * 1 1
5 (1740-680-550-00 SWITCH/HAZARD ASSY | * 1 1
6 |1740-680-551-00 BULB/LAMP/14V60MA * 1 1
7 |11774-680-210-00 BRACKET/SWITCH/COMBI | * 1 1
8 [V231-360-803-00 FLANGEBOLT/M8X30 * 2 2
9 |1774-680-260-00 SWITCH/COMBINATION * 1 1
10 [1772-652-001-00 SCREW/TAPPING/3.5X13 | * 3 3
11 (1739-681-220-20 RELAY/FLASHER/EEC * 1 1
12 |V210-360-601-20 BOLT,SP/M6X12 * 1 1
13 [1800-652-400-00 RELAY/5P  ASSY * 2 2
14 |3737-172-009-00 CLAMP,MAIN HARNESS | * 1 1
15 [V120-365-001-60 SCREW,SP/M5X16 * 1 1
16 |1774-680-250-00 UNIT/TIMER  ASSY * 1 1
17 |V210-360-601-20 BOLT,SP/M6X12 * 1 1
18 (1800-652-400-00 RELAY/5P  ASSY * 2 2
19 (1800-652-400-00 RELAY/5P  ASSY * 2 2
20 |{1800-652-400-00 RELAY/5P  ASSY * 2 2
21 [1800-652-400-00 RELAY/5P  ASSY * 2 2
22 |1800-652-400-00 RELAY/5P  ASSY * 2 2
23 |2515-665-210-00 BUZZER ASSY * 1 1
24 |\V210-360-601-20 BOLT,SP/M6X12 * 1 1
25 (1837-652-610-00 LAMP/LED  ASSY * 1 1
26 (1740-680-530-20 HORN ASSY * 1 1
27 |12150-661-002-00 COLLAR * 2 2
28 |V230-360-602-50 FLANGEBOLT/M6X25 * 2 2
29 [1772-654-250-10 SWITCH/PUSH  ASSY * 1 1
30 (1772-654-251-00 NUT * 2 2




1774-680G-0100

o
Vad

G

(% ,‘/

FIG.139 SWITCH SYSTEM (2/2)
(TM3217A,3247A TYPE)

31~33-PLEASE SEE 1/2 PAGE

122-18

279

52

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION (F;TM3217 V3247 | TM3267 Z (L) E REMARKS
31|1772-654-280-10 SWITCH/PUSH ASSY * 1 1
32|1772-654-281-00 NUT * 2 2
33 (1772-654-282-00 BooOT * 1 1
34 |1774-680-230-00 BRACKET/SENSOR COMP | * 1 1
35(V211-360-801-60 BOLT,SP/M8X16 * 2 2
36 |1740-680-520-10 SWITCH/SENSOR ASSY | * 1 1
37 |V210-360-601-60 BOLT,SP/M6X16 * 1 1
38 |1774-680-240-00 SWITCH/LIMIT ASSY * 1 1
39 |1614-129-003-00 [SCREW/M03X20 * 2 2
40 |3642-496-007-10 PLATE,SWITCH * 1 1
41 |1773-654-240-10 SWITCH/LEVER ASSY * 1 1
42 |1774-680-038-00 BRACKET/SENSOR/SUB * 1 1
43 |V210-360-601-60 BOLT,SP/M6X16 * 1 1
44 |11716-680-330-10 SWITCH/LEVER ASSY * 1 1
45 (1716-680-222-00 ARM * 1 1
46 (1774-680-032-00 BRACKET/SWITCH/PTO * 1 1
47 |V210-360-601-60 BOLT,SP/M6X16 * 1 1
48 |V211-360-801-60 BOLT,SP/M8X16 * 1 1
49 |1774-680-310-00 [STAY/SWITCH COMP * 1 1
50 ([V211-360-801-60 BOLT,SP/M8X16 * 1 1
51 [1809-670-290-00 SWITCH/BEACON ASSY | * 1 1

* 1 1

* 2 2

1774-680-037-00

BRACKET/SWITCH/BEACO

53

V231-360-801-60

FLANGEBOLT/M8X16




280

FI1G.140 SWITCH SYSTEM (1/2)

(TM3217H,3247H TYPE)

1774-680H-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—OoO0

REMARKS

1716-680-200-20

SWITCH/MAIN ASSY

1

1

2186-536-211-00

KEY

2186-536-212-00

NUT/RING

1716-680-006-00

COVER/SWITCH

1740-680-550-00

SWITCH/HAZARD ASSY

1740-680-551-00

BULB/LAMP/14V60MA

1774-680-210-00

BRACKET/SWITCH/COMBI

V231-360-803-00

FLANGEBOLT/M8X30

© 00N A~ WN| P

1774-680-260-00

SWITCH/COMBINATION

1772-652-001-00

SCREW/TAPPING/3.5X13

1739-681-220-20

RELAY/FLASHER/EEC

V210-360-601-20

BOLT,SP/M6X12

1800-652-400-00

RELAY/5P ASSY

3737-172-009-00

CLAMP,MAIN HARNESS

V120-365-001-60

SCREW,SP/M5X16

1774-680-250-00

UNIT/TIMER  ASSY

V210-360-601-20

BOLT,SP/M6X12

1800-652-400-00

RELAY/5P ASSY

1800-652-400-00

RELAY/5P ASSY

1800-652-400-00

RELAY/5P ASSY

1800-652-400-00

RELAY/5P ASSY

2515-665-210-00

BUZZER ASSY

V210-360-601-20

BOLT,SP/M6X12

1837-652-610-00

LAMP/LED ASSY

1740-680-530-20

HORN ASSY

2150-661-002-00

COLLAR

V230-360-602-50

FLANGEBOLT/M6X25

1518-621-470-00

SWITCH,SAFETY ASSY

V120-364-002-50

SCREW,SP/M4X25

1774-680-035-00

BRACKET/SENSOR/HST

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

BN RN R R R R RNNNNR R R R NR R RN R R R R RN

BN RN R R R R RNNNNR R R R NR R RN R R R R RN




o
Vad

G

(% ,‘/

1774-680H-0100

FI1G.140 SWITCH SYSTEM (2/2)
(TM3217H,3247H TYPE)

31~36-PLEASE SEE 1/2 PAGE

281

S TYPE OF MODEL | C|G
KEY PART CODE DESCRIPTION (F;TM3217 V3247 | TM3267 Z (L) E REMARKS
31 |V210-360-601-60 BOLT,SP/M6X16 * 2 2
32 |1774-680-036-00 COVER/SENSOR/HST * 1 1
33 (V210-360-601-20 BOLT,SP/M6X12 * 2 2
34 |1772-654-280-10 SWITCH/PUSH  ASSY * 1 1
351(1772-654-281-00 NUT * 2 2
36 |1772-654-282-00 BOOT * 1 1
37 |1774-680-230-00 BRACKET/SENSOR COMP | * 1 1
38 |V211-360-801-60 BOLT,SP/M8X16 * 2 2
39 |{1740-680-520-10 SWITCH/SENSOR ASSY | * 1 1
40 [V210-360-601-60 BOLT,SP/M6X16 * 1 1
41 |1774-680-240-00 SWITCH/LIMIT ASSY * 1 1
42 (1614-129-003-00 SCREW/M03X20 * 2 2
43 (3642-496-007-10 PLATE,SWITCH * 1 1
44 |1773-654-240-10 SWITCH/LEVER ASSY * 1 1
45 |1774-680-052-00 BRACKET/SWITCH/SUB * 1 1
46 |V210-360-601-20 BOLT,SP/M6X12 * 1 1
47 |1809-670-290-00 SWITCH/BEACON ASSY | * 1 1
48 (1774-680-037-00 BRACKET/SWITCH/BEACO | * 1 1

* 2 2

49

V231-360-801-60

FLANGEBOLT/M8X16




282 FIG.141 SWITCH SYSTEM (1/2)
(TM3267F TYPE EXCEPT A)
14 15 $1 19 20 21 22 E@j@
! .

1774-6801-0100

TYPE OF MODEL ] C

G
T|O|R
TM3217|TM3247 | TM3267 clilp REMARKS

KEY PART CODE DESCRIPTION

1716-680-200-20 BWITCH/MAIN  ASSY 1

2186-536-211-00 KEY

2186-536-212-00 NUT/RING

1716-680-006-00 COVER/SWITCH

1740-680-550-00 SWITCH/HAZARD ASSY

1740-680-551-00 BULB/LAMP/14V60MA

1774-680-210-00 BRACKET/SWITCH/COMBI

V231-360-803-00 FLANGEBOLT/M8X30

© 00N A~ WN| P

1774-680-260-00 SWITCH/COMBINATION

10 |1772-652-001-00 SCREW/TAPPING/3.5X13

11 |1739-681-220-20 RELAY/FLASHER/EEC

12 |[V210-360-601-20 BOLT,SP/M6X12

13 [1800-652-400-00 RELAY/SP  ASSY

14 |3737-172-009-00 CLAMP,MAIN HARNESS

15 |V120-365-001-60 SCREW,SP/M5X16

16 |1774-680-250-00 UNIT/TIMER  ASSY

17 |[V210-360-601-20 BOLT,SP/M6X12

18 [1800-652-400-00 RELAY/SP  ASSY

19 [1800-652-400-00 RELAY/SP  ASSY

20 [1800-652-400-00 RELAY/5P  ASSY

21 |11800-652-400-00 RELAY/5P ASSY

22 11800-652-400-00 RELAY/5P ASSY

23 |2515-665-210-00 BUZZER ASSY

24 |V210-360-601-20 BOLT,SP/M6X12

25 (1837-652-610-00 LAMP/LED  ASSY

26 [1740-680-530-20 HORN ASSY

27 |V230-360-601-20 FLANGEBOLT/M6X12

28 [1772-654-250-10 SWITCH/PUSH ASSY

29 [1772-654-251-00 NUT

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

BN RN R R R RNNNNN R R R RN R R W RN R R R R RN

30 (1772-654-280-10 SWITCH/PUSH ASSY




1774-6801-0100

FIG.141 SWITCH SYSTEM (2/2)
(TM3267F TYPE EXCEPT A)

31,32-PLEASE SEE 1/2 PAGE

122-18

o

C‘\ /”‘ﬂ' 41
0 o

122-18

283

55

1774-680-037-00

BRACKET/SWITCH/BEACO

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION ETM3217 V3247 | TM3267 (T: (L) E REMARKS
311|1772-654-281-00 NUT * 2
32 |1772-654-282-00 BooT * 1
33 (1774-680-230-00 BRACKET/SENSOR COMP | * 1
34 |V211-360-801-60 BOLT,SP/M8X16 * 2
35 (1740-680-520-10 SWITCH/SENSOR ASSY | * 1
36 [V210-360-601-60 BOLT,SP/M6X16 * 1
37 |1774-680-240-00 SWITCH/LIMIT ASSY * 1
38 (1614-129-003-00 SCREW/M03X20 * 2
39 (3642-496-007-10 PLATE,SWITCH * 1
40 (1773-654-240-10 SWITCH/LEVER ASSY * 1
41 (1774-680-038-00 BRACKET/SENSOR/SUB * 1
42 |V210-360-601-60 BOLT,SP/M6X16 * 1
43 (1716-680-330-10 SWITCH/LEVER ASSY * 1
44 11716-680-222-00 ARM * 1
45 (1774-680-032-00 BRACKET/SWITCH/PTO * 1
46 (V210-360-601-60 BOLT,SP/M6X16 * 1
47 |V211-360-801-60 BOLT,SP/M8X16 * 1
48 |1740-680-520-10 [SWITCH/SENSOR ASSY | * 1
49 (1774-680-031-00 BRACKET/SWITCH/MID * 1
50 ([V210-360-601-60 BOLT,SP/M6X16 * 1
51 |V211-360-801-60 BOLT,SP/M8X16 * 1
52 |1774-680-310-00 STAY/SWITCH COMP * 1
53 (V211-360-801-60 BOLT,SP/M8X16 * 1
54 {1809-670-290-00 SWITCH/BEACON ASSY | * 1

* 1

* 2

56

V231-360-801-60

FLANGEBOLT/M8X16




284

FIG.142 SWITCH SYSTEM (1/2)

(TM3217F,3247F TYPE EXCEPT A)

1774-680J-0100

—

3

s
'y

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

0--

-

TGO

REMARKS

1716-680-200-20

SWITCH/MAIN ASSY

1

1

2186-536-211-00

KEY

2186-536-212-00

NUT/RING

1716-680-006-00

COVER/SWITCH

1740-680-550-00

SWITCH/HAZARD ASSY

1740-680-551-00

BULB/LAMP/14V60MA

1774-680-210-00

BRACKET/SWITCH/COMBI

V231-360-803-00

FLANGEBOLT/M8X30

© 00N A~ WN| P

1774-680-260-00

SWITCH/COMBINATION

1772-652-001-00

SCREW/TAPPING/3.5X13

1739-681-220-20

RELAY/FLASHER/EEC

V210-360-601-20

BOLT,SP/M6X12

1800-652-400-00

RELAY/5P ASSY

3737-172-009-00

CLAMP,MAIN HARNESS

V120-365-001-60

SCREW,SP/M5X16

1774-680-250-00

UNIT/TIMER  ASSY

V210-360-601-20

BOLT,SP/M6X12

1800-652-400-00

RELAY/5P ASSY

1800-652-400-00

RELAY/5P ASSY

1800-652-400-00

RELAY/5P ASSY

1800-652-400-00

RELAY/5P ASSY

1800-652-400-00

RELAY/5P ASSY

2515-665-210-00

BUZZER ASSY

V210-360-601-20

BOLT,SP/M6X12

1837-652-610-00

LAMP/LED ASSY

1740-680-530-20

HORN ASSY

2150-661-002-00

COLLAR

V230-360-602-50

FLANGEBOLT/M6X25

1772-654-250-10

SWITCH/PUSH ASSY

1772-654-251-00

NUT

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

N RN N R B R RNNNNN R R R R NR R RN R R R R RN

N RN N R B R RNNNNN R R R RN R R RN R R R R RN




VA
G
(% ,‘/

1774-6803-0100

FI1G.142 SWITCH SYSTEM (2/2)
(TM3217F,3247F TYPE EXCEPT A)

31~33-PLEASE SEE 1/2 PAGE

285

55

1809-670-290-00

SWITCH/BEACON ASSY

56

1774-680-037-00

BRACKET/SWITCH/BEACO

S TYPE OF MODEL | C|G
KEY PART CODE DESCRIPTION (F;TM3217 V3247 | TM3267 g (L) E REMARKS
31|1772-654-280-10 SWITCH/PUSH ASSY * 1 1
32|1772-654-281-00 NUT * 2 2
33 (1772-654-282-00 BooOT * 1 1
34 |1774-680-230-00 BRACKET/SENSOR COMP | * 1 1
35(V211-360-801-60 BOLT,SP/M8X16 * 2 2
36 |1740-680-520-10 SWITCH/SENSOR ASSY | * 1 1
37 |V210-360-601-60 BOLT,SP/M6X16 * 1 1
38 |1774-680-240-00 SWITCH/LIMIT ASSY * 1 1
39 |1614-129-003-00 [SCREW/M03X20 * 2 2
40 |3642-496-007-10 PLATE,SWITCH * 1 1
41 |1773-654-240-10 SWITCH/LEVER ASSY * 1 1
42 |1774-680-038-00 BRACKET/SENSOR/SUB * 1 1
43 |V210-360-601-60 BOLT,SP/M6X16 * 1 1
44 |11716-680-330-10 SWITCH/LEVER ASSY * 1 1
45 (1716-680-222-00 ARM * 1 1
46 (1774-680-032-00 BRACKET/SWITCH/PTO * 1 1
47 |V210-360-601-60 BOLT,SP/M6X16 * 1 1
48 |V211-360-801-60 BOLT,SP/M8X16 * 1 1
49 (1740-680-520-10 SWITCH/SENSOR ASSY | * 1 1
50 |{1774-680-031-00 BRACKET/SWITCH/MID * 1 1
51 |V210-360-601-60 BOLT,SP/M6X16 * 1 1
52 |V211-360-801-60 BOLT,SP/M8X16 * 1 1
53 |1774-680-310-00 STAY/SWITCH COMP * 1 1
54 (V211-360-801-60 BOLT,SP/M8X16 * 1 1
* 1 1
* 1 1
* 2 2

57

V231-360-801-60

FLANGEBOLT/M8X16




280 FI1G.143 SWITCH SYSTEM(TM3267S TYPE)(1/2)

1774-680K-0100

TYPE OF MODEL
TM3217|TM3247 [ TM3267

KEY PART CODE DESCRIPTION REMARKS

0--
~0O0
TTO

1716-680-200-20 BWITCH/MAIN  ASSY 1

2186-536-211-00 KEY

2186-536-212-00 NUT/RING

1716-680-006-00 COVER/SWITCH

1740-680-550-00 SWITCH/HAZARD ASSY

1740-680-551-00 BULB/LAMP/14V60MA

1774-680-210-00 BRACKET/SWITCH/COMBI

V231-360-803-00 FLANGEBOLT/M8X30

© 00N A~ WN| P

1774-680-260-00 SWITCH/COMBINATION

10 |1772-652-001-00 SCREW/TAPPING/3.5X13

11 |1739-681-220-20 RELAY/FLASHER/EEC

12 |[V210-360-601-20 BOLT,SP/M6X12

13 [1800-652-400-00 RELAY/SP  ASSY

14 |3737-172-009-00 CLAMP,MAIN HARNESS

15 |V120-365-001-60 SCREW,SP/M5X16

16 |1774-680-250-00 UNIT/TIMER  ASSY

17 |[V210-360-601-20 BOLT,SP/M6X12

18 [1800-652-400-00 RELAY/SP  ASSY

19 [1800-652-400-00 RELAY/SP  ASSY

20 [1800-652-400-00 RELAY/5P  ASSY

21 |11800-652-400-00 RELAY/5P ASSY

22 |12515-665-210-00 BUZZER ASSY

23 |V210-360-601-20 BOLT,SP/M6X12

24 |1837-652-610-00 LAMP/LED  ASSY

25 (1740-680-530-20 HORN ASSY

26 |[V230-360-601-20 FLANGEBOLT/M6X12

27 [1518-621-470-00 SWITCH,SAFETY ASSY

28 ([V120-364-002-50 [SCREW,SP/M4X25

29 (1774-680-035-00 BRACKET/SENSOR/HST

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

N BN RN R R R RNNNN R R R RN R R W RN R R R R RN

30 (V210-360-601-60 BOLT,SP/M6X16




FI1G.143 SWITCH SYSTEM(TM3267S TYPE)(2/2)

1774-680K-0100

31~35-PLEASE SEE 1/2 PAGE

287

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

TIO

REMARKS

31

1774-680-036-00

ICOVER/SENSOR/HST

1

32

V210-360-601-20

BOLT,SP/M6X12

33

1772-654-280-10

SWITCH/PUSH ASSY

34

1772-654-281-00

NUT

35

1772-654-282-00

BOOT

36

1774-680-230-00

BRACKET/SENSOR COMP

37

V211-360-801-60

BOLT,SP/M8X16

38

1740-680-520-10

SWITCH/SENSOR ASSY

39

V210-360-601-60

BOLT,SP/M6X16

40

1774-680-240-00

SWITCH/LIMIT ASSY

41

1614-129-003-00

SCREW/M03X20

42

3642-496-007-10

PLATE,SWITCH

43

1773-654-240-10

SWITCH/LEVER ASSY

44

1774-680-052-00

BRACKET/SWITCH/SUB

X k| k| K[ R k| k| K| K| X[ | k| ¥ X XIOODW

B R R RN R R R NR RN RN

45

V210-360-601-20

BOLT,SP/M6X12




288 FIG.144 SWITCH SYSTEM(TM3247S TYPE)(1/2)

1774-680L-0100

TYPE OF MODEL
TM3217|TM3247 [ TM3267

KEY PART CODE DESCRIPTION REMARKS

0--
~0O0
TTO

1716-680-200-20 SWITCH/MAIN  ASSY 1

2186-536-211-00 KEY

2186-536-212-00 NUT/RING

1716-680-006-00 COVER/SWITCH

1740-680-550-00 SWITCH/HAZARD ASSY

1740-680-551-00 BULB/LAMP/14V60MA

1774-680-210-00 BRACKET/SWITCH/COMBI

V231-360-803-00 FLANGEBOLT/M8X30

© 00N A~ WN| P

1774-680-260-00 SWITCH/COMBINATION

10 |1772-652-001-00 SCREW/TAPPING/3.5X13

11 |1739-681-220-20 RELAY/FLASHER/EEC

12 |[V210-360-601-20 BOLT,SP/M6X12

13 [1800-652-400-00 RELAY/SP  ASSY

14 |3737-172-009-00 CLAMP,MAIN HARNESS

15 |V120-365-001-60 SCREW,SP/M5X16

16 |1774-680-250-00 UNIT/TIMER  ASSY

17 |[V210-360-601-20 BOLT,SP/M6X12

18 [1800-652-400-00 RELAY/SP  ASSY

19 [1800-652-400-00 RELAY/SP  ASSY

20 [1800-652-400-00 RELAY/5P  ASSY

21 |11800-652-400-00 RELAY/5P ASSY

22 |12515-665-210-00 BUZZER ASSY

23 |V210-360-601-20 BOLT,SP/M6X12

24 |1837-652-610-00 LAMP/LED  ASSY

25 (1740-680-530-20 HORN ASSY

26 [2150-661-002-00 COLLAR

27 |V230-360-602-50 FLANGEBOLT/M6X25

28 |1518-621-470-00 SWITCH,SAFETY ASSY

29 (V120-364-002-50 SCREW,SP/M4X25

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

BN RN R B R R RNNNNR R R R NR R RN R R R R RN

30 (1774-680-035-00 BRACKET/SENSOR/HST




FI1G.144 SWITCH SYSTEM(TM3247S TYPE)(2/2)

1774-680L-0100

31~36-PLEASE SEE 1/2 PAGE

289

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

TIO

REMARKS

31

V210-360-601-60

BOLT,SP/M6X16

2

32

1774-680-036-00

ICOVER/SENSOR/HST

33

V210-360-601-20

BOLT,SP/M6X12

34

1772-654-280-10

SWITCH/PUSH ASSY

35

1772-654-281-00

NUT

36

1772-654-282-00

BOOT

37

1774-680-230-00

BRACKET/SENSOR COMP

38

V211-360-801-60

BOLT,SP/M8X16

39

1740-680-520-10

SWITCH/SENSOR ASSY

40

V210-360-601-60

BOLT,SP/M6X16

41

1774-680-240-00

SWITCH/LIMIT ASSY

42

1614-129-003-00

SCREW/M03X20

43

3642-496-007-10

PLATE,SWITCH

44

1773-654-240-10

SWITCH/LEVER ASSY

45

1774-680-052-00

BRACKET/SWITCH/SUB

46

V210-360-601-20

BOLT,SP/M6X12

Nl k| k| K[ X k| k| K| K| X[ F| K| K| X X FXOTW

BB R RN R R RN R RN RN R




290

FI1G.145 HARNESS SYSTEM (A TYPE)

-

(ENGINE)

1774-690C-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

0--

-

TGO

REMARKS

1774-690-400-20

HARNESS/MAIN/FE ASSY

(=Y

1

1

1773-652-212-00

DIODE/3A

1650-650-222-00

FUSE/SLOW BLOWI/40A

3824-247-202-00

FUSE/BLADE/32V05A

3821-262-202-00

FUSE/BLADE/32V10A

3821-262-203-00

FUSE(BLADE/32V15A)

3821-262-204-00

FUSE/BLADE/32V20A

3827-270-002-00

TOOL/FUSE

© 00N A~ WN| P

3827-270-001-00

COVER/FUSE

1600-624-004-10

HARNESS/OILPRESSURE

1774-690-003-00

BRACKET/FUSE

V362-260-008-00

NUT/WASHER/M8

V210-360-601-60

BOLT,SP/M6X16

V231-361-003-50

FLANGEBOLT/M10X35

V230-360-601-60

FLANGEBOLT/M6X16

1342-402-006-00

BAND,WIRE/250

1376-402-003-00

BAND,WIRE/140

V360-260-006-00

NUT/WASHER/M6

1425-621-004-00

HOLDER/JE/9-9

V362-260-008-00

NUT/WASHER/M8

1342-402-006-00

BAND,WIRE/250

1376-402-003-00

BAND,WIRE/140

| k| k| k| k| R | k| k| k| | K| k| k| K| K[ k| | X K|k F X F¥IOTDW

B RN R R R A NN R RN R R R RN OO o W w W

B RN R R RBA NN R RN R R R RN OO W W

B RN R R RBA NN R RN R R R RN O o W w w

1774-690-420-00

HARNESS/LOOP/CIRCUIT




1774-690D-0100

FI1G.146 HARNESS SYSTEM(H TYPE)

291

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

—0o0

REMARKS

S
E TM3217|TM3247| TM3267
1 |1774-690-410-20 HARNESS/MAIN/HE ASSY | * 1 1 1
2 |1773-652-212-00 DIODE/3A * 4 4 4
3 |1650-650-222-00 FUSE/SLOW BLOW/40A * 3 3 3
4 (3824-247-202-00 FUSE/BLADE/32V05A * 3 3 3
5 (3821-262-202-00 FUSE/BLADE/32V10A * 7 7 7
6 (3821-262-203-00 FUSE(BLADE/32V15A) * 6 6 6
7 |3821-262-204-00 FUSE/BLADE/32V20A * 2 2 2
8 [3827-270-002-00 [TOOL/FUSE * 1 1 1
9 |3827-270-001-00 COVER/FUSE * 1 1 1
10 {1600-624-004-10 HARNESS/OILPRESSURE | * 1 1 1
11 (1774-690-003-00 BRACKET/FUSE * 1 1 1
12 (V362-260-008-00 NUT/WASHER/M8 * 2 2 2
13 [V210-360-601-60 BOLT,SP/M6X16 * 1 1 1
14 [V231-361-003-50 FLANGEBOLT/M10X35 * 1 1 1
15 |V230-360-601-60 FLANGEBOLT/M6X16 * 2 2 2
16 [1342-402-006-00 BAND,WIRE/250 * 2 2 2
17 |1376-402-003-00 BAND,WIRE/140 * 4 4 4
18 |V360-260-006-00 NUT/WASHER/M6 * 1 1 1
19 {1425-621-004-00 HOLDER/JE/9-9 * 1 1 1
20 |V362-260-008-00 NUT/WASHER/M8 * 1 1 1
21 |(1342-402-006-00 BAND,WIRE/250 * 2 2 2
22 11376-402-003-00 BAND,WIRE/140 * 1 1 1




292

FIG.147 HARNESS SYSTEM (E6 TYPE)

1774-690E-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

—OoO0

REMARKS

S
(F; TM3217|TM3247 | TM3267
1 |1774-690-410-20 HARNESS/MAIN/HE ASSY | * 1 1
2 |1773-652-212-00 PIODE/3A * 4 4
3 |1650-650-222-00 FUSE/SLOW BLOW/40A * 3 3
4 (3824-247-202-00 FUSE/BLADE/32V05A * 3 3
5 (3821-262-202-00 FUSE/BLADE/32V10A * 7 7
6 ({3821-262-203-00 FUSE(BLADE/32V15A) * 6 6
7 |{3821-262-204-00 FUSE/BLADE/32V20A * 2 2
8 |3827-270-002-00 [TOOL/FUSE * 1 1
9 |13827-270-001-00 COVER/FUSE * 1 1
10 |1600-624-004-10 HARNESS/OILPRESSURE | * 1 1
11 |1774-690-003-00 BRACKET/FUSE * 1 1
12 |[V362-260-008-00 NUT/WASHER/M8 * 2 2
13 |V210-360-601-60 BOLT,SP/M6X16 * 1 1
14 [V231-361-003-50 FLANGEBOLT/M10X35 * 1 1
15 |V230-360-601-60 FLANGEBOLT/M6X16 * 2 2
16 [1342-402-006-00 BAND,WIRE/250 * 2 2
17 |1376-402-003-00 BAND,WIRE/140 * 4 4
18 |V360-260-006-00 NUT/WASHER/M6 * 1 1
19 [1425-621-004-00 HOLDER/JE/9-9 * 1 1
20 |[V362-260-008-00 NUT/WASHER/M8 * 1 1
21 |1342-402-006-00 BAND,WIRE/250 * 2 2
22 |1376-402-003-00 BAND,WIRE/140 * 1 1
23 (1739-690-720-00 HARNESS/SWITCH/SEAT | * 1 1




F1G.148 HARNESS SYSTEM(F TYPE EXCEPT A)

1774-690F-0100

-

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

REMARKS

—00
TITO

S
E TM3217|TM3247| TM3267
1 |1774-690-400-20 HARNESS/MAIN/FE ASSY | * 1 1 1
2 |1773-652-212-00 DIODE/3A * 3 3 3
3 |1650-650-222-00 FUSE/SLOW BLOW/40A * 3 3 3
4 (3824-247-202-00 FUSE/BLADE/32V05A * 3 3 3
5 (3821-262-202-00 FUSE/BLADE/32V10A * 6 6 6
6 (3821-262-203-00 FUSE(BLADE/32V15A) * 6 6 6
7 |3821-262-204-00 FUSE/BLADE/32V20A * 2 2 2
8 [3827-270-002-00 [TOOL/FUSE * 1 1 1
9 |3827-270-001-00 COVER/FUSE * 1 1 1
10 {1600-624-004-10 HARNESS/OILPRESSURE | * 1 1 1
11 (1774-690-003-00 BRACKET/FUSE * 1 1 1
12 (V362-260-008-00 NUT/WASHER/M8 * 2 2 2
13 [V210-360-601-60 BOLT,SP/M6X16 * 1 1 1
14 [V231-361-003-50 FLANGEBOLT/M10X35 * 1 1 1
15 |V230-360-601-60 FLANGEBOLT/M6X16 * 2 2 2
16 [1342-402-006-00 BAND,WIRE/250 * 2 2 2
17 |1376-402-003-00 BAND,WIRE/140 * 4 4 4
18 |V360-260-006-00 NUT/WASHER/M6 * 1 1 1
19 {1425-621-004-00 HOLDER/JE/9-9 * 1 1 1
20 |V362-260-008-00 NUT/WASHER/M8 * 1 1 1
21 |(1342-402-006-00 BAND,WIRE/250 * 2 2 2
22 11376-402-003-00 BAND,WIRE/140 * 1 1 1




294 FIG.149 CONTROL (PTO)SYSTEM(H TYPE)

/L /7%\\

N
| ‘ T
//‘) // //‘ﬂ?? /}//h

1774-695B-0100

S TYPE OF MODEL I C|G
KEY PART CODE DESCRIPTION g 3217 TH3247 | THa267 1(': (L) E REMARKS
1|1772-662-210-10 CONTROLLER/PTO ASSY | * 1 1 1
2 |1742-662-001-00 STAY/CONTROLLER * 1 1 1
3 |V230-360-601-20 FLANGEBOLT/M6X12 * 2 2 2
4 (1837-652-600-00 SWITCH/PTO  ASSY * 1 1 1
5 (1742-652-260-00 SWITCH/ALTERNAT ASSY | * 1 1 1
6 ({3801-272-302-00 BULB/LAMP/12V1W * 1 1 1




FIG.150 ROPS SYSTEM (EXCEPT A,.D TYPE)

1774-702 -0100

295

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-702-270-10

FRAME/UPPER COMP

1

1

1

1757-625-005-00

BOLT/M16X90

1773-702-001-00

NUT/M16

1773-702-260-10

PIN ASSY

1636-701-251-00

PIN/19X94

1673-525-002-30

LINKPIN

1614-702-551-20

BAND

1614-702-552-00

RING

O[O |N O 0D WN|F-

1785-702-005-00

[TUBE/020

10

1773-702-002-00

INSULATOR

1773-702-012-00

INOB/LOCK

12

1773-702-011-00

PLATE

13

1725-611-087-00

U-NUT/M10X1.5

14

V304-260-010-00

NUT/M10

15

1774-702-280-10

FRAME/LH COMP

16

1774-702-290-10

FRAME/RH COMP

17

V401-160-014-00

WASHER,SP/M14

18

V304-460-014-00

NUT/M14/7T

19

1674-904-005-10

LABEL/ROPS

Fl | k| k| k| k| k| k| K| X k| k| K[ X[ X| | X ¥ XIOTDW

B O O B B N N N N N N O N N N N NN

B O O B B N N N N N N O N N N N NN

B o O R B N N NN NN NN NN AN




296

1774-702C-0100

FIG.151 ROPS(CENTER)SY STEM
(TM3217A,3247A TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—OoO0

TGO

REMARKS

1774-702-530-10

FRAME/UPPER/FRONT

1

1

1421-602-005-10

CUSHION,B/ RUBBER

1672-122-003-00

BOLT/TRIMED

V304-260-008-00

NUT/M8

V201-361-610-00

BOLT/M16X100/7T

V304-460-016-00

NUT/M16/7T

V401-160-016-00

WASHER,SP/M16

V411-260-016-00

WASHER,PL/M16

© 00N A~ WN| P

1614-702-550-10

PIN ASSY

1614-702-560-00

PIN/19X94 COMP

1673-525-002-30

LINKPIN

1614-702-551-20

BAND

1614-702-552-00

RING

1423-616-004-00

CUSHION/RUBBER/10X25

V211-360-801-60

BOLT,SP/M8X16

V720-112-401-80

O-RING/1B,P18

1785-702-005-00

TUBE/020

1774-702-550-20

FRAME/LOWER/LH COMP

1774-702-560-10

FRAME/LOWER/RH COMP

1774-702-580-00

FRAME/SUB COMP

1774-702-051-00

PLATE/U/196X44

V203-361-005-00

BOLT/M10X50/7T,P1.25

V203-361-004-00

BOLT/M10X40/7T,P1.25

V201-361-203-00

BOLT/M12X30/7T

V201-361-202-50

BOLT/M12X25/7T

BB N B O R R R R DNDNDNDNOONDNDDNNDNBENDDDNBADNNDN

BB N B O R R R R DNDNDNDNOONDNDDNDDNBENDDDNBADNNDN

V201-361-204-00

BOLT/M12X40/7T

V401-160-010-00

WASHER,SP/M10

[y
o

[y
o

V401-160-012-00

WASHER,SP/M12

S

[y
o

1774-702-540-00

FRAME/UPPER COMP

V401-160-014-00

WASHER,SP/M14

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW




1774-702C-0100

FIG.151 ROPS(CENTER)SYSTEM
(TM3217A,3247A TYPE)

297

TYPE OF

MODEL

S C|G
KEY PART CODE DESCRIPTION (F; V3217 | THa247 | TH3267 E) E REMARKS
31 |V304-460-014-00 NUT/M14/7T * 8 8
32 (1774-904-003-00 LABEL/ROPS/CENTER * 1 1
33 (1774-902-085-00 LABEL/CONTROL/ROPS * 4 4




298

FIG.152 ROPS(CENTER)SY STEM(TM 3267A TYPE)

1774-702D-0100

2 —|ats¥| B>

20 2421

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-702-530-10

FRAME/UPPER/FRONT

1

1421-602-005-10

CUSHION,B/ RUBBER

1672-122-003-00

BOLT/TRIMED

V304-260-008-00

NUT/M8

V201-361-610-00

BOLT/M16X100/7T

V304-460-016-00

NUT/M16/7T

V401-160-016-00

WASHER,SP/M16

V411-260-016-00

WASHER,PL/M16

© 00N A~ WN| P

1614-702-550-10

PIN ASSY

1614-702-560-00

PIN/19X94 COMP

1673-525-002-30

LINKPIN

1614-702-551-20

BAND

1614-702-552-00

RING

1423-616-004-00

CUSHION/RUBBER/10X25

V211-360-801-60

BOLT,SP/M8X16

V720-112-401-80

O-RING/1B,P18

1785-702-005-00

TUBE/020

1774-702-510-20

FRAME/LOWER/LH COMP

1774-702-520-10

FRAME/LOWER/RH COMP

V201-361-204-50

BOLT/M12X45/7T

V201-361-205-00

BOLT/M12X50/7T

V201-361-203-00

BOLT/M12X30/7T

NN BB R R NN NN OODNDNNDNBNDDNNBDNDN

V201-361-202-50

BOLT/M12X25/7T

V401-160-012-00

WASHER,SP/M12

[y
N

1774-702-540-00

FRAME/UPPER COMP

V401-160-014-00

WASHER,SP/M14

V304-460-014-00

NUT/M14/7T

1774-904-003-00

LABEL/ROPS/CENTER

| k| k| k| k| | R k| k| k| K| k| k| | K| K| k| | K| K| k| K| K| K|k X ¥ ¥ FOTDW

A B O © Bk

1774-902-085-00

LABEL/CONTROL/ROPS




299

FIG.153 ORNAMENT(HYDRO)(H TYPE)

1646-901E-0100

S TYPE OF MODEL I{C|G
P T|O|R

KEY PART CODE DESCRIPTION P [wsa17]muaza7] 267 L1oR REMARKS
* 2 2 2

1(1646-901-061-00 ORNAMENT/HYDRO




300

1774-

FI1G.154 ORNAMENT (TM 3267 TYPE EXCEPT D)

901F-0100

ISEl<l

2

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-901-031-00

ORNAMENT/ISEKI/170

2

1774-901-032-00

ORNAMENT/3267

1774-901-035-00

MOLDING/LH/L

1774-901-036-00

MOLDING/RH/L

1118-901-002-00

ORNAMENT/I

o 0bd WNP

1696-901-006-00

ORNAMENT/STEERING

| k| k| F| X ¥XIOTW

2
1
1
1
1




1774-

FI1G.155 ORNAMENT(TM 3247 TYPE EXCEPT D)

901G-0100

ISEl

2

EMIS2247d

301

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—0o0

TIO

REMARKS

1774-901-031-00

ORNAMENT/ISEKI/170

2

1774-901-033-00

ORNAMENT/3247

1774-901-037-00

MOLDING/LH/M

1774-901-038-00

MOLDING/RH/M

1118-901-002-00

ORNAMENT/I

o gD WINEP

1696-901-006-00

ORNAMENT/STEERING

¥ k| k| X ¥ X IOTW

2
1
1
1
1




302

1774-

FIG.156 ORNAMENT (TM 3217 TYPE EXCEPT D)

901H-0100

ISEl<l

2

EnvIS[201774

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—OoO0

TGO

REMARKS

1774-901-031-00

ORNAMENT/ISEKI/170

2

1774-901-034-00

ORNAMENT/3217

1774-901-037-00

MOLDING/LH/M

1774-901-038-00

MOLDING/RH/M

1118-901-002-00

ORNAMENT/I

o 0bd WNP

1696-901-006-00

ORNAMENT/STEERING

| k| k| F| X ¥XIOTW

2
1
1
1
1




FIG.157 ORNAMENT(TM3267D TYPE)

1774-9011-0100

303

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

REMARKS

1774-901-031-00

ORNAMENT/ISEKI/170

2

1774-901-035-00

MOLDING/LH/L

1774-901-036-00

MOLDING/RH/L

1118-901-002-00

ORNAMENT/I

AW N |-

1696-901-006-00

ORNAMENT/STEERING

¥ k| | X X¥OTW

1
1
1
1




304

1774-

FI1G.158 ORNAMENT(TM3217D,3247D TYPE)

901J-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

-

REMARKS

1774-901-031-00

ORNAMENT/ISEKI/170

2

2

1774-901-037-00

MOLDING/LH/M

1774-901-038-00

MOLDING/RH/M

1118-901-002-00

ORNAMENT/I

g WwnN e

1696-901-006-00

ORNAMENT/STEERING

¥ k| F| K| XIOODW

Y SIS

1
1
1
1




305

FIG.159 LABEL(PROTECTION LEVEL)(D TYPE)

1

( Category 1 according to EN 15695-1:2009 ]

1746-902D-0100

S TYPE OF MODEL I{C|G
P T|O|R

KEY PART CODE DESCRIPTION P [wsa17]muaza7] 267 L1oR REMARKS
* 1 1 1

1 (1746-904-051-00 LABEL/PROTECTION LEV




306

1774-902E-0100

FIG.160 LABEL (CONTROL)(F TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1774-902-071-00

LABEL/CONTROL/RH

1

1

1

1774-902-072-00

LABEL/CONTROL/LH

1774-902-086-00

LABEL/DIFF/TM/E4

1817-902-026-00

LABEL/AWD/E4

1774-902-005-00

LABEL/PARKING

1774-902-077-00

LABEL/CONTROL/SLOWRE

1774-902-075-00

LABEL/SWITCH/MAIN/E4

1774-902-082-00

LABEL/COLUMN/LH/7

© 00N A~ WN| P

1774-902-007-00

LABEL/COLUMN/RH

1774-902-006-00

LABEL/CONTROL/THROTT

1774-902-076-00

LABEL/CONTROL/LINEAR

1774-902-081-10

LABEL/MAINTENANCE/TM

1817-902-008-00

LABEL/CONTROL/FOOD

k| k| k| K| K[ k| k| X | F| ¥ F XIOODW

B R R R R R R R R R R R

B R R R R R R R R R R R

R R R R R R R R R R R R




FIG.161 LABEL(CONTROL)(H TYPE EXCEPT D)

1774-902F-0100

10 g 113
3

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-902-071-00

LABEL/CONTROL/RH

1

1

1

1774-902-073-00

LABEL/CONTROL/HST/LH

1774-902-086-00

LABEL/DIFF/TM/E4

1817-902-026-00

LABEL/AWD/E4

1774-902-005-00

LABEL/PARKING

1774-902-077-00

LABEL/CONTROL/SLOWRE

1774-902-075-00

LABEL/SWITCH/MAIN/E4

1774-902-082-00

LABEL/COLUMN/LH/7

O[O |N O 0D WN|F-

1774-902-074-10

LABEL/COLUMN/RH/E4

10

1774-902-006-00

LABEL/CONTROL/THROTT

1774-902-084-10

LABEL/MAINTENANCE/TM

k| k| k| K| K| K| K| K| X X XOTW

B R R R R R R R R Rk

B R R R R R R R R Rk

R R R R R R R R R R R

12

1817-902-008-00

LABEL/CONTROL/FOOD




308 FIG.162 LABEL(CONTROL)(D TYPE)

@fé
g}
5 ]

1774-902G-0100

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION E 3217 TH3247 | THa267 1(': (L) E REMARKS
1 (1774-902-075-00 LABEL/SWITCH/MAIN/E4 | * 1 1 1
2 |1774-902-082-00 LABEL/COLUMN/LH/7 * 1 1 1
3 |1774-902-074-10 LABEL/COLUMN/RH/E4 * 1 1 1
4 |1774-902-006-00 LABEL/CONTROL/THROTT| * 1 1 1




FIG.163 LABEL(CAUTION)(D TYPE)

10 11 i 2 3 4
% 0
AxS A K
109-19
110-19
b 6 8 T
AN @uoi Bl ] QK
10 1|1
BAZSEE Py
B ® [AlF]
1774-904C-0100
S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F; V3217 | THa247 | TH3267 (L) E REMARKS
1|1705-902-006-00 LABEL/W/FAN * 2 2 2
2 |1636-901-022-00 LABEL/CAUTION/BATTER | * 1 1 1
3 (1705-904-002-10 LABEL/BATTERY * 1 1 1
4 ({1728-903-003-00 LABEL/BATTERY * 1 1 1
5 |1674-904-008-00 LABEL/WARNING/BELT * 2 2 2
6 |8595-901-007-00 LABEL/WARNING/HOT * 1 1 1
7 |1674-904-002-10 LABEL/ETHER * 1 1 1
8 |1705-902-008-00 LABEL/W/RADIATOR * 1 1 1
9 (1705-902-007-00 LABEL/W/STARTER * 1 1 1
10 {1705-904-001-00 |LABEL/FUEL * 1 1 1
11 * 1 1 1

1728-903-002-00

LABEL/WARNING/FUEL




310

FIG.164 LABEL(CAUTION)(TM3217F,3247F TYPE)

1774-904D-0100

I I S
2N [BE
5 T 7 E“ 1
30240 2280 20HD AI*S @ I:I"" AM AD"‘]
10 1 1|2 13 14
AJ* BAEBEE ®
15 16
A& AT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

0--

—OoO0

TGO

REMARKS

1705-902-006-00

LABEL/W/FAN

2

2

1636-901-022-00

LABEL/CAUTION/BATTER

1705-904-002-10

LABEL/BATTERY

1817-904-004-00

LABEL/BATTERY

1774-904-031-10

LABEL/BATTERY/55B24R

1674-904-008-00

LABEL/WARNING/BELT

8595-901-007-00

LABEL/WARNING/HOT

1674-904-002-10

LABEL/ETHER

© 00N A~ WN| P

1705-902-008-00

LABEL/W/RADIATOR

1776-904-004-00

LABEL/PTO/TRAILER

1817-904-001-00

LABEL/CAUTION/STEP

1705-902-007-00

LABEL/W/STARTER

1705-904-001-00

LABEL/FUEL

1774-904-011-00

LABEL/SPEED/M/E4

1674-904-007-10

LABEL/SHIFT

1728-903-002-00

LABEL/WARNING/FUEL

| k| K| k[ k| X[ K| k| k| K| K| K|k F X X OTW

R R R R R R R R R RN R R R R

R R R R R R R R R RN R R R R




1774-904E-0100

FIG.165 LABEL(CAUTION)
(TM3217H,3247H TYPE EXCEPT D)

13-3

[l
na|
<)
N
N
|
N
Wl
e

ZDHH;

o=
0|

BASBEE

Al

16

|
=) A

311

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL I

T™3217

TM3247|TM3267 C

—0o0

TIO

REMARKS

1705-902-006-00

LABEL/W/FAN

2

2

1636-901-022-00

LABEL/CAUTION/BATTER

1705-904-002-10

LABEL/BATTERY

1817-904-004-00

LABEL/BATTERY

1774-904-031-10

LABEL/BATTERY/55B24R

1674-904-008-00

LABEL/WARNING/BELT

8595-901-007-00

LABEL/WARNING/HOT

1674-904-002-10

LABEL/ETHER

O[O |N O 0D WN|F-

1705-902-008-00

LABEL/W/RADIATOR

10

1776-904-004-00

LABEL/PTO/TRAILER

1817-904-001-00

LABEL/CAUTION/STEP

12

1705-902-007-00

LABEL/W/STARTER

13

1705-904-001-00

LABEL/FUEL

14

1774-904-012-00

LABEL/SPEED/HST/E4

15

1674-904-007-10

LABEL/SHIFT

16

1728-903-002-00

LABEL/WARNING/FUEL

Nl k| k| K[ X k| k| K| K| X[ F| K| K| X X FXOTW

B B R R R R R R R RN R R R R

B B R R R R R R R RN R R R R




312

FIG.166 LABEL(CAUTION)(TM3267F TYPE)
14-3 4

1774-904F-0100

L ] 4
o [BF
5 T 7 E“ 3
Rl P AP“S @D«»" &M An«i]
10 11 1|2 13 14
AJ* BAEBEE ®
15 16
A& AT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3217|TM3247| TM3267

0--

—OoO0

TGO

REMARKS

1705-902-006-00

LABEL/W/FAN

2

1636-901-022-00

LABEL/CAUTION/BATTER

1705-904-002-10

LABEL/BATTERY

1817-904-004-00

LABEL/BATTERY

1774-904-032-00

LABEL/BATTERY/80D26R

1674-904-008-00

LABEL/WARNING/BELT

8595-901-007-00

LABEL/WARNING/HOT

1674-904-002-10

LABEL/ETHER

© 00N A~ WN| P

1705-902-008-00

LABEL/W/RADIATOR

1776-904-004-00

LABEL/PTO/TRAILER

1817-904-001-00

LABEL/CAUTION/STEP

1705-902-007-00

LABEL/W/STARTER

1705-904-001-00

LABEL/FUEL

1774-904-011-00

LABEL/SPEED/M/E4

1674-904-007-10

LABEL/SHIFT

1728-903-002-00

LABEL/WARNING/FUEL

| k| K| k[ k| X[ K| k| k| K| K| K|k F X X OTW

B B R R R R R R R RN R R R R




1774-904G-0100

FIG.167 LABEL(CAUTION)
(TM3267H TYPE EXCEPT D)

14-3

Al

BASBEE

16

|
=) A

313

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

TM3247|TM3267

—0o0

TIO

REMARKS

1705-902-006-00

LABEL/W/FAN

2

1636-901-022-00

LABEL/CAUTION/BATTER

1705-904-002-10

LABEL/BATTERY

1817-904-004-00

LABEL/BATTERY

1774-904-032-00

LABEL/BATTERY/80D26R

1674-904-008-00

LABEL/WARNING/BELT

8595-901-007-00

LABEL/WARNING/HOT

1674-904-002-10

LABEL/ETHER

O[O |N O 0D WN|F-

1705-902-008-00

LABEL/W/RADIATOR

10

1776-904-004-00

LABEL/PTO/TRAILER

1817-904-001-00

LABEL/CAUTION/STEP

12

1705-902-007-00

LABEL/W/STARTER

13

1705-904-001-00

LABEL/FUEL

14

1774-904-012-00

LABEL/SPEED/HST/E4

15

1674-904-007-10

LABEL/SHIFT

16

1728-903-002-00

LABEL/WARNING/FUEL

Nl k| k| K[ X k| k| K| K| X[ F| K| K| X X FXOTW

R R R R R R R R R RN R R R R




314

FIG.168 TOOLS

1774-910 -0100
S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION g 3217 TH3247 | THa267 (L) E REMARKS
1 (2188-973-200-00 FUNNEL ASSY * 1 1 1
2 |1774-601-004-00 [TOOL/HOOD * 1 1 1




FIG.169 PTO(MID)SET(A TYPE)(OPTION)(L/2)

29,30-PLEASE SEE 2/2

1774-255B-0100

PAGE

315

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-255-200-70

PTO/MID SET

1

1

1

1774-255-001-20

CASE/PTO/MID

V523-101-002-40

PIN,ST,B/10X24

V201-361-009-00

BOLT/M10X90/7T

V401-160-010-00

WASHER,SP/M10

1682-255-203-00

PIN/20X51

1774-255-002-00

GEAR/SPUR/33

1603-322-003-00

BEARING,BALL

O[O |N O 0D WN|F-

V580-140-604-00

PIN,SPRING/6X40 W

10

WIRE

1774-255-004-00

SHAFT/PTO/MID

12

1774-255-003-00

GEAR/SPUR/16

13

1302-225-003-00

SPRING,SHIFTER

14

V682-200-001-00

BALL,STEEL

15

V704-140-025-00

RING,SNAP/25 C

16

V600-110-630-40

BEARING,RB/6304

17

V600-110-620-50

BEARING,RB/6205

18

V705-140-052-00

RING,SNAP/52 C

19

1427-212-003-20

SLEEVE

20

V744-135-520-80

SEAL,OIL/TC35528

21

1682-255-210-40

ARM/SHIFT/MID COMP

22

2703-101-020-00

COLLAR,SHIFTER

23

V720-102-401-40

O-RING/1A,P14

24

1620-255-208-00

PLATE/1/30X50

25

V231-360-801-20

FLANGEBOLT/M8X12

26

V782-160-000-6B

PLUG/SCREW/SEAL

27

1444-314-009-10

CAP,PTO SHAFT

28

V231-360-801-20

FLANGEBOLT/M8X12

29

1774-265-220-00

ARM COMP

30

V580-140-602-80

PIN,SPRING/6X28 W

R e R e R e R R e e e R R i R T

B RN R R R R R R R R R R R R R R R R R R RN R R o o Nk

B RN R R R R R R R R R R R R R R R R R R RN R R o o Nk

B RN R R R R R R R R R R R R R R R R R R RN R R oo N R




316

FIG.169

1774-255B-0100

PTO(MID)SET(A TYPE)(OPTION)(2/2)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

TGO

REMARKS

31

WIRE

1

1

1

32

1774-265-001-20

PLATE/Z/19X380

33

V411-260-008-00

WASHER,PL/M8

34

V500-162-502-50

PIN,SPLIT/2.5X25

35

1774-265-210-20

LEVER/PTO/MID ASSY

36

1689-272-201-00

BUSH/18X20X25

37

1688-265-001-00

GRIP/MID/PTO

38

1675-262-002-00

INSULATOR/LEVER/SUB

39

V411-260-018-00

WASHER,PL/M18

R R R R R R NN R

R R R R R R NN R

B R R R R R NN R

40

V704-140-018-00

RING,SNAP/18 C

IR IEIEIEIEIE] R




1774-317 -0100

FIG.170 TIRE(31X13.5-15)SYSTEM
(3217,3247A,3267A TY PE)
(OPTION)

317

S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION E w3217 3247 13267 cL) E REMARKS
1 |1774-317-210-10 [TIRE/REAR/LH ASSY T| ! 1 1 6G
2 |1774-317-211-10 [TIRE/31X13.5-15 T 1 1 1
3 (1774-317-230-00 WHEEL/15X10LB COMP | T 1 1 1 6G
4 11386-241-002-00 VALVE/RIM T 1 1 1
5 |V999-200-003-00 [CAP,TIRE VALVE T| *? 1 1
6 (1774-317-220-10 TIRE/REAR/RH ASSY T 1 1 1 6G
7 |1774-317-211-10 [TIRE/31X13.5-15 T 1 1 1
8 |1774-317-230-00 WHEEL/15X10LB COMP | T | ! 1 1 6G
9 (1386-241-002-00 VALVE/RIM T 1 1 1
10 |V999-200-003-00 [CAP,TIRE VALVE T 1 1 1




318

1774-317A-0100

FIG.171 TIRE(9.5-18)SYSTEM
(EXCEPT STYPE )(OPTION)

1647-437-212-00

TUBE

V999-200-003-00

CAP,TIRE VALVE

S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION ETM3217 v E—— cLa E REMARKS
1 |1774-317-310-10 [TIRE/REAR/LH ASSY T 1 1 6G
2 |1647-437-211-10 [TIRE/9.5-18-6 T 1 1
3 (1774-317-320-00 WHEEL/W8-18 COMP T 1 1 6G
4 |1647-437-212-00 [TUBE T 1 1
5 (V999-200-003-00 [CAP,TIRE VALVE T 1 1
6 |1774-317-330-10 [TIRE/REAR/RH ASSY T 1 1 6G
7 |1647-437-211-10 [TIRE/9.5-18-6 T 1 1
8 [1774-317-320-00 WHEEL/W8-18 COMP T 1 1 6G
g T 1 1
10 T 1 1




1774-317B-0100

FIG.172 TIRE(315/75D-15)SYSTEM
(3247,3267 TYPE EXCEPT A)
(OPTION)

319

V999-200-003-00

CAP,TIRE VALVE

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION ETM3217 3247|3267 Z: cLD E REMARKS
1 |1774-317-350-10 [TIRE/315/75D-15 ASSY T 2 2 6G
2 (1600-317-281-10 [TIRE/315/75D-15-4 T 2 2
3 |1774-317-360-00 WHEEL/15X10LB COMP | T 2 2 6G
4 (1386-241-002-00 VALVE/RIM T 2 2
5 T 2 2




320

FIG.173 TIRE(9.5-16)SYSTEM
(3247,3267 TYPE EXCEPT A)

1774-317C-0100

(OPTION)

S TYPE OF MODEL c|G

KEY PART CODE DESCRIPTION (F; w3217 1T304 1 Ti067 cLJ E REMARKS
1 |1774-317-260-10 [TIRE/9.5-16/LH ASSY T 1 1 1 6G

2 |11646-437-211-10 [TIRE/9.5-16-6 T 1 1 1

3 |1774-317-270-00 WHEEL/16XxWw8 comP |T| ! 1 1 6G
4 11646-437-212-00[TUBE T 1 1 1

5 |V999-200-003-00 CAP,TIRE VALVE T| 1 1 !

6 |1774-317-280-10 [TIRE/9.5-16/RH ASSY T 1 1 1 6G

7 11646-437-211-10 [TIRE/9.5-16-6 T 1 1 1

8 |1774-317-270-00 WHEEL/16xW8 comP |T| ! ! ! 6G

9 [1646-437-212-00[TUBE T 1 1 1

10 [V999-200-003-00 CAP,TIRE VALVE T 1 1 1




FIG.174 TIRE(22X8.50-12)SYSTEM
(3217,3267 TYPE EXCEPT A)
(OPTION)

321

92-37

1774-437 -0100

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION ETMSZl? V3247 | TM3267 Z (L) E REMARKS
1 |1774-437-210-10[TIRE/FRONT/LH Assy |T| ! ! 1 6G
2 |1770-437-311-10 [TIRE/22X8.50-12-4 T 1 1 1
3 |/1600-441-270-01 PISK/IWHEEL  COMP T 1 1 1 6G
4 11386-241-002-00 VALVE/RIM T 1 1 1
5 |V999-200-003-00 [CAP,TIRE VALVE T| *? 1 !
6 |1774-437-220-10 [TIRE/FRONT/RH ASSY T 1 1 1 6G
7 |1770-437-311-10 [TIRE/22X8.50-12-4 T 1 1 1
8 |1600-441-270-01 PISK/WHEEL COMP T 1 1 1 6G
9 (1386-241-002-00 VALVE/RIM T 1 1 1
10 T 1 1 1

V999-200-003-00

CAP,TIRE VALVE




322

FIG.175 WHEEL (FRONT/4WD)SY STEM
(3217,3247A,3267A TYPE)(OPTION)

1480-441 -0100

92-37

V999-200-003-00

CAP,TIRE VALVE

S TYPE OF MODEL c|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 (L) E REMARKS
1 [1480-441-210-10[TIRE/FRONT/LH Assy |T| ! ! 1 6G
2 (1614-441-200-01 WHEEL/12X5) COMP T 1 1 1 6G
3 /1480-441-221-10 [TIRE/6-12-4 T 1 1 1
4 |1V881-000-061-20 [TUBE/6-12 T 1 1 1
5 |V999-200-003-00 CAP,TIRE VALVE T| 1 1 !
6 [1480-441-230-10[TIRE/FRONT/RH ASSY T 1 1 1 6G
7 [1614-441-200-01 WHEEL/12X5) COMP T 1 1 1 6G
8 |1480-441-221-10 [TIRE/6-12-4 T 1 1 1
9 |V881-000-061-20 TUBE/6-12 T 1 1 1
10 T 1 1 1




FIG.176 WHEEL (FRONT/4WD)SY STEM
(3217,3247A,3267A TYPE)(OPTION)

323

92-37
1481-441 -0100
S TYPE OF MODEL C|G

KEY PART CODE DESCRIPTION E V3217 | THa247 | TH3267 (L) E REMARKS

1 |1509-441-300-10TIRE/LH ASSY T 1 1 6G

2 (1603-441-201-10 [TIRE/6.00-12-4 T 1 1

3 |v883-000-061-20|[TUBE/6-12 T 1 1

4 |V999-200-003-00 CAP,TIRE VALVE T 1 !

5 11509-441-320-00 PISK,WHEEL/4.00BX12 T 1 1 6G

6 |1509-441-310-10 TIRE/RH ASSY T 1 1 6G

7 (1603-441-201-10 [TIRE/6.00-12-4 T 1 1

8 |V883-000-061-20|TUBE/6-12 T 1 1

9 |V999-200-003-00 CAP,TIRE VALVE T 1 1

10 [1509-441-320-00 DISK,WHEEL/4.00BX12 T 1 1 6G




324

FIG.177 WHEEL (FRONT/TURF)SYSTEM
(3247,3267 TYPE EXCEPT A)(OPTION)

1602-441 -0100

92-37

V999-200-003-00

CAP,TIRE VALVE

S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F:’ 3217 TH3247 | THa267 (LJ E REMARKS
1 |1602-441-200-10[TIRE/TURF  ASSY T 2 2 6G
2 [1600-441-270-01 PISK/WHEEL  COMP T 2 2 6G
3 |1602-441-201-10 [TIRE/24X8.50-12-4 T 2 2
4 11386-241-002-00 VALVE/RIM T 2 2
5 T 2 2




1774-507V-0100

FIG.178 VALVE(AUX/1ST)SET
(3247,3267 TYPE EXCEPT A)(OPTION)

325

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-507-930-00

VALVE/AUX/1ST SET

1

1

1

1719-511-350-00

VALVE/CONTROL ASSY

FIG 185

1614-501-003-10

COVER

V720-112-401-20

O-RING/1B,P12

V201-261-008-00

BOLT/M10X80

V401-160-010-00

WASHER,SP/M10

1774-507-001-00

METAL/AUX/VALVE

V782-160-000-2T

PLUG/SCREW/SEAL

O[O |N O 0D WN|F-

V251-260-802-0D

STUD/M8X20,SEAL

10

V304-460-008-00

NUT/M8/7T

V401-160-008-00

WASHER,SP/M8

12

1774-507-320-00

HOLDER/1ST  ASSY

13

1560-509-211-00

BUSH/10X12X20

14

V211-260-802-00

BOLT,S/M8X20

15

1774-507-230-10

ARM/1ST COMP

16

2144-519-007-00

PIN/06X31

17

V560-160-006-00

PIN/SNAP

18

V411-260-006-00

WASHER,PL/M6

19

1774-507-250-10

LEVER/1ST COMP

20

V211-260-801-60

BOLT,S/M8X16

21

1614-262-006-00

INSULATOR/LEVER/SUB

22

3659-203-005-00

GRIP/03X17X74

23

1640-530-003-00

ICONNECTOR

24

1640-530-270-20

HOSE/660 ASSY

25

1342-402-006-00

BAND,WIRE/250

26

3768-185-015-20

ADAPTER/90

27

1774-507-270-00

ADAPTER/1IST COMP

28

V111-168-002-00

SCREW/M8X20

29

V362-260-008-00

NUT/WASHER/M8

30

V782-160-000-6T

PLUG/SCREW/SEAL

R e R e R e R R e e e R R i R T

NN N RN R NN P RN PR P PP RPN P P WO W W o R w w o Rk P

NN N RN R NN R RN PR P PP RPN P P WO W W o R w w o Rk P

NN N BN R NN R RN R R R R RN R R W W W o R W ow ok




320 FI1G.178 VALVE(AUX/1ST)SET
(3247,3267 TY PE EXCEPT A)(OPTION)

1774-507V-0100
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION ETM3217 Ti3247 3267 E cLJ E REMARKS
31|1774-902-078-10 LABEL/PORT/1ST/E4 T 1 1 1
32 [1640-530-008-00 LABEL/SUBCON T ! ! !




FIG.179 VALVE(AUX/2ND)SET(D TYPE)(OPTION)

1774-507W-0100

16

327

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1774-507-940-00

VALVE/AUX/2ND SET

1

1

1

1719-511-350-00

VALVE/CONTROL ASSY

FIG 185

V201-261-012-00

BOLT/M10X120

V401-160-010-00

WASHER,SP/M10

1774-507-330-00

HOLDER/2ND  ASSY

1560-509-211-00

BUSH/10X12X20

V211-260-802-00

BOLT,S/M8X20

1774-507-240-10

ARM/2ND COMP

O[O |N O 0D WN|F-

2144-519-007-00

PIN/06X31

10

V560-160-006-00

PIN/SNAP

V411-260-006-00

WASHER,PL/M6

12

1774-507-260-20

LEVER/2ND COMP

13

V211-260-801-60

BOLT,S/M8X16

14

1614-262-006-00

INSULATOR/LEVER/SUB

15

3659-203-005-00

GRIP/03X17X74

16

1640-530-003-00

ICONNECTOR

17

1640-530-270-20

HOSE/660 ASSY

18

3768-185-015-20

ADAPTER/90

19

1774-507-280-10

ADAPTER/2ND COMP

20

V111-178-006-00

SCREW/M8X60

21

V362-260-008-00

NUT/WASHER/M8

22

V782-160-000-6T

PLUG/SCREW/SEAL

BN NN R NNN R RN R R R R RN R R W W R

BN NN R NNN R RN R R R R RN R R W W R

BN N R NNN R RN R R R R RN R R W W R

23

1774-902-079-10

LABEL/PORT/2ND/E4

IR I I I I I e A e I I P R (R




328 FI1G.180 KIT(CN-4P-M)SET
(3217F,3247F,3267D TY PE)(OPTION)

1739-690C-0100
S TYPE OF MODEL l1C|G
P T|O|R
KEY PART CODE DESCRIPTION P [twsa17[tusaar|tuaze7 TIOR REMARKS
1 /1739-690-730-00 KIT/CN-4P-M _ SET T| 1 ! 1




329

FIG.181 WEIGHT(15)SET(OPTION)

1774-922A-0100

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION (F; V3217 | THa247 | TH3267 Z (L) E REMARKS
1 |1774-922-200-10 WEIGHT/15  SET T 1 1 1
2 |{W201-261-206-00 BOLT/M12X60 T 1 1 1
3 |V305-260-012-00 NUT/M12 T 1 1 1




330

FIG.182 COMPONENT PARTS
FOR K200-208-000-10 ON Fig.83

K200-208-000-1D

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

K290-004-000-00

VALVE/PRV/B/2 ASSY

1

1

1

V720-112-402-00

O-RING/1B,P20

K290-001-001-00

O-RING/AS568/013

K290-001-002-00

0-RING/AS568/014

K290-001-003-00

0-RING/AS568/015

K200-094-100-10

VALVE/FLOW PRIORITY/

V720-112-402-00

O-RING/1B,P20

V723-111-501-60

0O-RING/1B,S16

© 00N A~ WN| P

K211-066-103-00

RING/O/F404/1015

1650-508-002-00

FILTER/LINE/12X18X15

K250-064-003-00

ADJUSTSCREW/064

V720-112-401-20

0-RING/1B,P12

K250-001-007-00

NUT

K200-114-002-00

SPRING/HC017

K190-001-202-10

POPPET

V780-140-000-1T

PLUG/SCREW/SEAL

V780-140-000-2T

PLUG/SCREW/SEAL

S| K| k| k| k| E| K| k| k| K| K| K|k K| F| ¥ F XIOODW

B RN R R R R R R R R R R R R R R

B RN R R R R R R R R R R R R R R

B RN R R R R R R R R R R R R R R

V782-160-000-2T

PLUG/SCREW/SEAL




K211-092-000-1E

FIG.183 COMPONENT PARTS
FOR K211-092-000-10 ON Fig.97

331

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

K211-001-100-10

VALVE SET

1

1

1

K211-001-006-20

SPRING

K211-001-007-00

SPRING

K211-001-008-00

PLUG

K211-011-001-10

PLUG/M12

V780-140-000-1T

PLUG/SCREW/SEAL

V720-112-401-20

O-RING/1B,P12

V720-111-900-60

O-RING/1B,P6

O[O |N O 0D WN|F-

K250-067-000-00

VALVE/RELIEF/06 ASSY

k| k| K[ X | X | | X XOTD®W

B RN AR W R Rk

B RN DR W R Rk

R R NS R W R R




332

K510-027-000-0

FIG.184 COMPONENT PARTS
FOR K510-027-000-00 ON Fig.33

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

0--

—OoO0

REMARKS

K510-027-001-00

CASE/HMS1/027

1

1

K510-014-004-00

BLOCK/PORT

K510-019-005-10

BLOCK/CYLINDER/23CC

K510-027-006-00

PLATE/SWASH/HMS1/027

K510-001-007-00

METAL/SLIDE

1
2
1
1

1
2
1
1

K510-006-008-00

PISTON

18

18

K510-010-009-00

SHIM/1.8

[y
©

[y
-]

K510-008-010-00

PLATE/VALVE/PUMP

© 00N A~ WN| P

K510-001-011-00

PLATE/VALVE/MOTOR

K510-014-012-10

SHAFT/PUMP/HMS1/014

K510-005-013-00

SHAFT/MOTOR

K510-006-014-00

ARM/TRUNNION/HMS1/00

K510-001-015-00

BEARING/THRUST

V600-110-620-40

BEARING,RB/6204

K510-001-016-00

NEEDLE

K510-001-017-00

BUSH/95X100X22

K510-001-018-00

BUSH/68X71X14

N RN NN R R R R R

N RN NN R R R R R

N RN NN R R R Rk

K510-001-019-00

SPRING/HC053

[y
(o]

[y
(o]

[y
(o]

K510-001-020-00

SPRING/HC030

K510-003-021-00

SPRING/HC021

K510-003-022-00

POPPET/RELIEF

K510-003-037-00

PLATE/SPRING

K510-005-024-00

POPPET/CHECK/1.3

K510-006-023-00

POPPET/CHECK

K510-001-026-00

GASKET

K510-001-029-00

PLUG(G3/8)

K275-001-003-00

PLUG(PF1/4)

V720-112-401-40

O-RING/1B,P14

V720-112-401-10

O-RING/1B,P11

V704-140-020-00

RING,SNAP/20 C

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

N B W AW R R R R R RN

N B W AW R R R R R RN

N D WA W R R R R R RN




K510-027-000-0

FIG.184 COMPONENT PARTS
FOR K510-027-000-00 ON Fig.33

B
05\

>

333

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

—0o0

REMARKS

S

E TM3217|TM3247 | TM3267
31 |V705-140-047-00 RING,SNAP/47 C * 4 4 4
32 |V705-140-032-00 RING,SNAP/32 C * 2 2 2
33 [K510-001-039-00 OIL SEAL * 2 2 2
34 |[K510-001-031-00 SEAL/OIL * 1 1 1
35 |V744-120-470-70 [SEAL,OIL/ITC20477 * 1 1 1
36 {1421-201-002-00 [SEAL/47 * 1 1 1
37 |K510-001-034-00 WASHER/25X30X1 * 1 1 1
38 |K510-017-047-00 BEARING,RB/6903 * 1 1 1
39 |K510-017-048-00 BEARING,RB/6003SS * 1 1 1
40 |[V705-140-030-00 RING,SNAP/30 C * 1 1 1
41 (V704-140-017-00 RING,SNAP/17 C * 1 1 1
42 |K510-001-036-00 PIN,ST * 4 4 4
43 (V220-541-003-50 SCREW,SOCKET/M10X35 | * 8 8 8
44 |K510-003-100-00 VALVE/RELIEF SET * 1 1 1
45 |K510-003-017-00 BEARING/NEEDLE * 1 1 1
46 [K510-003-500-00PIN * i i i

*

47

V523-100-301-00

PIN,ST,B/3X10




334

, g "
7,

1

D

15

1719-511-350-0

FIG.185 COMPONENT PARTS
FOR 1719-511-350-00 ON Fig.101,102,178,179

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

T™3247

TM3267

—OoO0

TGO

REMARKS

1640-530-610-10

VALVE SET

1

1

1

1640-530-610-10

VALVE SET

1640-530-613-00

HEAD/SPOOL

1640-530-613-00

HEAD/SPOOL

1640-530-614-00

STOPPER/SPRING/A

1640-530-614-00

STOPPER/SPRING/A

1640-530-615-00

STOPPER/SPRING/B

1640-530-615-00

STOPPER/SPRING/B

K211-012-006-00

SPRING/HC042

K211-012-006-00

SPRING/HC042

K211-004-007-00

SEAL,OIL/TCA4,14247

K211-004-007-00

SEAL,OIL/TCA4,14247

K211-004-006-00

COLLAR

K211-004-006-00

COLLAR

1640-530-622-00

SLEEVE

1640-530-622-00

SLEEVE

1640-530-623-00

COLLAR/19X28X02

© | © 000NN OO R WWNN|PEPPRP

1640-530-623-00

COLLAR/19X28X02

=

1640-530-624-00

SLEEVE/DETENT

=
oo

1640-530-624-00

SLEEVE/DETENT

[
[

V682-200-000-60

BALL,STEEL

[
[

V682-200-000-60

BALL,STEEL

=
N

1640-530-625-00

SPRING/HCO015

[y
N

1640-530-625-00

SPRING/HC015

=
w

1640-530-626-00

COVER

=
w

1640-530-626-00

COVER

=
I-N

V401-160-008-00

WASHER,SP/M8

=
I-N

V401-160-008-00

WASHER,SP/M8

=
al

V220-540-802-00

SCREW,SOCKET/M8X20

=
al

V220-540-802-00

SCREW,SOCKET/M8X20

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

BNBR NN RN RBNDNRERNRDNRNRNRNR N RN RN RPN

BNBR NN RN RBNDNRERDNRDNRNRNRDNR N R N RN RN

BN B NN RN RBNDNR NP NP NR NP NP NP N RPN RPN




o
Y,

FIG.185 COMPONENT PARTS

FOR 1719-511-350-00 ON Fig.101,102,178,179

1719-511-350-0

335

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

16

K211-004-007-00

SEAL,OIL/TCA4,14247

1

1

1

16

K211-004-007-00

SEAL,OIL/TCA4,14247

17

V705-140-024-00

RING,SNAP/24 C

17

V705-140-024-00

RING,SNAP/24 C

18

1640-530-628-00

PLUG/M14

18

1640-530-628-00

PLUG/M14

19

1640-530-629-00

POPPET

19

1640-530-629-00

POPPET

20

K110-001-106-00

SPRING

20

K110-001-106-00

SPRING

21

V720-112-401-20

O-RING/1B,P12

21

V720-112-401-20

O-RING/1B,P12

22

1640-530-631-00

SPOOL/DELECT

22

1640-530-631-00

SPOOL/DELECT

23

1640-530-632-00

PLATE

23

1640-530-632-00

PLATE

24

V580-140-302-50

PIN,SPRING/3X25 W

24

V580-140-302-50

PIN,SPRING/3X25 W

25

V720-111-900-70

O-RING/1B,P7

25

V720-111-900-70

O-RING/1B,P7

26

V220-540-601-00

SCREW,SOCKET/M6X10

26

V220-540-601-00

SCREW,SOCKET/M6X10

27

K200-014-007-00

PLUG/SEAL

27

K200-014-007-00

PLUG/SEAL

28

V720-112-401-40

O-RING/1B,P14

Nl k| k| k| k| N[ k| k| k| R | k| k| K| X | k| k| K| K| X[ k| k| K| X X X OTW

O W O W O W N P N P N P NP NP NP NP NP DNPDN

O W O W O W N P N P N P NP NP NP NP NP DNPDN

O W O W O W N B N B N RPN R N R DN R DNRNBR DN RPN

28

V720-112-401-40

0O-RING/1B,P14




336

FIG.186 COMPONENT PARTS
FOR 1772-654-210-00 ON Fig.133,134

)

[
&
[

@
3-4
)
1772-654-210-0B
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION E 3217 TH3247 | THa267 1(': (L) E REMARKS
11(1772-654-212-00 GASKET * 2 2 2
2 (1772-654-213-00 WASHER/RUBBER * 4 4 4
311772-654-214-00 [SCREW * 4 4 4
4 |1772-654-215-00 WASHER * 4 4 4
5 |V411-260-008-00 WASHER,PL/M8 * 4 4 4
6 |V401-160-008-00 WASHER,SP/M8 * 4 4 4
7 |V304-260-008-00 NUT/M8 * 4 4 4
8 |1772-654-216-00 BULB/12v21W * 2 2 2
9 (1772-654-217-00 BULB/12V21/5W * 2 2 2




1774-127-510-1C

FIG.187 COMPONENT PARTS
FOR 1774-127-510-10 ON Fig.28

337

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T™3217

™3247

T™3267

—0o0

TIO

REMARKS

1725-219-218-00

PISTON

1

1

1

1725-219-219-00

RING/O

1725-219-231-00

RING/O

1688-211-505-00

SPRING

1725-219-214-00

PLATE/SEPARATER

1575-261-016-00

DISKPLATE

1725-219-216-00

PLATE/BACK

1688-211-506-00

SNAPRING

O[O |N O 0D WN|F-

1688-211-507-00

WASHER

10

1688-211-508-00

SNAPRING/32

1688-211-509-00

DISK/BRAKE

12

1725-219-217-00

PRESSURE/BRAKE

13

1688-211-522-00

SNAPRING/85

k| k| k| K| X[ X | k| k| K[ X X XOTW

BN R R R R R B A R R R

BN R R R R R A A R R R

BN R R R R R A A R R R




WIRING DIAGRAM(F TYPE)(1/2)

338

(F TYPE)

[Eu|.| v/ -6 o-He
I —— [24
i3

777 -G 0| |-

X -G 0-10%
q -¢9-0-a9€

Jeg 0 -nzooot

o1 1ames Jeey

J6q-0 -1Zooat

%

EESE| R IEE%E!

sorenenry

X 60 -or
[f 60 -ie
~86°0 -98
378 -5 0|
8 _-¢ -0
% -670-q
o578 -z -pp
e ——
wh X08 3804 4018 KOS
7]
o]
NW B8/M -€ 011
telo] [ -€-vu u\n ”” ”m
.ﬁW
{12} -8 -
LI " - LR
= =5
mmu el | (B4 s o He ¥ -s-ve
hel | [ArA —seb[|-4=
leel| [O7% -5 o[ He
leel_| [772_-Se B[ |-4Z
lel | 8 50 e
0
{5}

0
L] .n_” g

a/h -6 0-HZl |

UM 60 -804 =

1030N an1ams

| @
—J7H
el |[O72 € B
el [®7a 59 o
— ]
SRR L
—{ 7}
mmﬂ L oA |
=
Ll | [ 50
| el | 278 —ee -0 [42e
I IR
el | (=78 _-%8-0 |49%
tayl_| [078 -2 -09
| [A78 je-ve
el
&1l
o]

/8 —n.n B

4 M8 -E-VE

dgL-esastu1aTxeqe!

| ees-0-J00qr
/31 -6 0-90,

VPVID 105°ON3

P
/% 60 -4t

AS $8e1d 110

&y
X 60 -q¢
Toi0eE ewav

el“ LT

38 60 -09
dANdT3nd

T
[8z-5-0-aooqr
{[* 50 iz
/71 670 {02

48a-0l83- B/R
[47a-0]es- g0

100080[ap-{ &

@ -G 0-v000r

ViR

Oz et

N

—
w2

Head 1omp / RH

a6~ 0.83-

1000C-0}85- B
:

Head tomp / LH

BAT. 12V




339

WIRING DIAGRAM(F TYPE)(2/2)

(F TYPE)

x s =
5 s H z =
S =g == H = H g I
T )| L ﬁ 3; 3 H iy
mn_I H 5 3 H £
H s 2| s i @ w
" HP 2
E EEE i H 3 g 44
ol of of - A o| of 0| of = o < w| wf =| | x|
[ eslk EEEEEEREEEEEEEREEEEEEREE FERRRRRE
T r || t T = o Ja]> I T | 1
NEN RNNNER Ea <18 3%k ] S ANafala SENRERN N ENNNEN o|) el afal
RO BEE ENEEER ola) 33 2sp | < NEE R NAERRERE > > b NSRS
o o I o [l w| - e o "o Ll o o 1 | o of1
AN AAARRL .3 AL O s L Blafa|5 AR AR i Halole| Sl o]0 ol
EIEIRY bl il ] ] & 2 ol B8l o6 s & 25| 5] &l bl 0] 5| of 2] bl bf o} s|al Slalblef 2 A2 ool Ak
[*eZ5 0 -ves RN || “_H I HEEE Mwm. 4| AEEE R %l 3|3 37
A7T 670 VS MEL <[] < 11 I NNE AR NE AR N 3.5 @ 33 3s|s| S|x
Avies fyes ) 92| mf || | m| ol |- Fd DY R B B B N olo|<| | ™| |9 o
o 93] PRINREN 8 ISR B BENE 3| A 3
& 3| s |8 5 |9 E g 3] <3
E = Rl e
N
ol €
e
. _
Tive aeRiL T
] =
—5 0-popqr
o [& 1 at supnning
1 na -ggfof v
— 92
§+ [ -safo| Jod A -6 nl(am_
T -eo -
—+ 07 -a98f 0] 4€ H A -G'0 -L¥
FLILT]
ﬁ||w| L 1
}M ViR AT 60 -vS
| 374 %" ! . I_
D T 74 60 -8
§ -5 0 -A00071
] U7X 60 -46
ST W/ -G 0-v26
5 Fae U
B E|
=3
' ~670_-vzooul
41 -G°0 -ZB
~5 0 -es 1|
= s 78 -0 -68
= A
=S o-popqr 5 50 vl
-ST0-pIE

2]

8 -6 0-2000¢

T -g9 0|

LA
8/R -6° 5o ' <
o] to a2 =0_H

H73 =50 T 50 -87000 1 gyl

303305 4t

vow pui3eay)

D 60 _-VIE
771 -66°0_-3ZE
X -5°0_-307
~%z 1 _-3z0001
1[680 -38€

7 ewe) 1awes juosd

d ™,
X -G 0-now
@/ -68°0-0Z€
e
| T

=24 0 -0z0001 4
e
1 anei (awad saey
1 =
-89 0 _-320007
] X & 0-ror
L D -6 0-8lE | [—wu
a/] -6e°0 -zg L—
our( e3sra-esueany
T >
e o-60v [t &)
=40 -3zao0t
@

1 aeason

MmO -G8 l‘@mﬂ
ousi voaneg
55 —szonov >

dur| uodreg
e sl
1 wny 9 1v01d

X =g-0-10%
q -ce-0-a9e

g4 0 -nzooat Y

G4 0_-17000¢
X 50 _-ov
I 5 G0 -1e

~%g°0 -9€ 4




WIRING DIAGRAM(H TYPE)(1/2)

340

(H TYPE)

=G0 -i1o%

l

[ 111 P e 11

=
| (==
EEEEEEENEREREEEE]

)

a/m -6 0 -AZl |

Uk -6 0 -804

.l_
— g
i3 [ ]-$¢°0 -a9e Hw
= 2]
— ] SR -
T e {0 -wzooor L—
I+ [a/& %5 =
D [ -0 -28
L— a/n -c"0 H49 J due) (903 Jwe
AOTOT TINA AET8I 71100 PloH T ™
~eq0 ~1Za001 | [——m
b X =50 -ov | [—dms
9 -G'0 -1€ [z {ma
-6g°0 -9¢ L—-

X08 384 408 AOTS

TTTT R FITTTT1

; IFEEEEEEEEEREREREEEREEEE

8850 -30q0
/31 670 {v4Z

VPVID 105°ON3

3, 670 -6E
@ -5-0 -v000+

Head 1omp / RH

laa s
e o
$38 S
" N
X
oar® 112
: £
P 34l
NHE 9
448 i
FRE AnE
EBE HEE
ki ﬁl

Head tomp / LH

BAT. 12V




341

WIRING DIAGRAM(H TYPE)(2/2)

(H TYPE)

g I H z H - N
o s 2 Epl = g H PR 4
3l o | 2 of H H 5|2 g
| & H 5 H x ¥ 3
HH H 3 H ! HEI g
K H 3 i a 3 H of H ‘_ ur.._l E
o HP 8 3 < H H
= AAA : 3 g g < » H B (& daddel E
EE & pld o w| | of & ER af o o wf wl of = | f z = El
: : Sk : oo A LA &AL o4l
- 7 gfolal> : 2 t A P }
2[2]¢ ST oo oz > o[+ NARE ol o[ ey -l
NEN H NN N bl bl N EN N ofel olde] o o <o el afel of elalald gl
| oo 1 P K 1 1 B -
SPRID AB10 AT Akes plolde 0 E b Y o O S I P 522 & 1= & P F |2} REnE 3|8 F 3, AR SN 3
AP 3 .9 P R P e A 8lals 2l ol ofs| 9 S & o o o o o
B g ool b Cfal bl S| &Y 2 \ o) Slbfofaf 2 EAn I i |9 e L ,
? o9 %12 ofs| | <l °l &S] 1| S| i|sls]s| °°l 199 b e B 9|9 2 b B e )
|5 =ves AP . : KA & ' || 3]2|<] 9| 2| 4 &3] A O N = 3|9 S| X I o P
AT 670 Ve N AIBRBE P AEARE IR NKE EY Slo|sfsl 8 <3 AR 3 | &4 3 3l (S5 .
ORI Sl &l <) 3|8 of°[a] 3|9 3 BERE 8 SEEE S b = I I Al 1|9] 3 &fal3 4
ESRINE <ls B |8 273 H . R e S|4 PE g S[3[S )
BES S 2 2 2 SES RE 2 2
! =iy
T 8 -S'0 -Modo
.. -G 0 Il 7
L 18 -5 o[ [ ™
=
Tien qowiL 1 1 D -6°0 -8 [
1 1| 5
[ %0 fopde ! w nranieg
I [*72 =sef o ¥
1 92
:.|N ©/71 -6ef 0| 154 L .n=‘<3_lB )
— [ €]
“— o/ -ssf o[ e 9
T

A S0 .!.._ Iy /I_

74 -6°0 -56

1os 01d

¥ -5°0-806
078 -6 0 -16

E ERGEEE 5
o
™) A -50 [
8 -G-0 pipqo ¥/5 60 -Fb
K-S0 Vg
sz 8 -6'0 -Z000¢
El 0 -S8 0| 6 k Lalibi
|
8/8 -G°p |-4Z H g -6 0 _-0§
D 8 -5-0 opqo 8 -S°0 -8Z0001g

L2 =c0 vy

Kv104 sezzag

vow 2e130an)

5
.

Nado =Gz 1 -0z0001
%806 -39e 4

L

o

=G0 _-nob
—G6°0 -0ZE

:

2
H
IS

=G 0 -0z000% L—

IO R

-G9-0 -3z000%
~50 _-rov
y 9 -6'0 -8Le
a7 600 -Z

~5°0_-90v
~g°0 -4z600%

ETTERL

Mo -s8'0 lwﬂmﬂ
550 —szooavl>

aney wosveg
e L |
3 awey 1amed wosd

I

=60 -10¥
—G6° 0 -09€

[3
% Jeq0 -nzooor 4
€
HF T
AWTOT TN 3193 1102 Ploy {5q4-0 -1Zooot l
A -0 -0¥
= M n— [ 5 -¢°0 -1€
0 0/8 -6'0 [{£ -¢8'0 -9g
™) u/8 -6'0 [Hv




342

Numerical Index

6004-097-680-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1373-121-001-00 27 4 6209-587-001-00 14 4 6211-312-003-20 30 14
1425-621-004-00 10 14 6209-600-004-00 10 24 6211-312-004-20 10 40
1729-202-001-00 22 14 6209-605-004-10 2 3 30 15

23 14 6209-605-007-10 6 5 6211-319-003-00 10 42
1729-202-002-00 10 47 10 2 6211-341-087-00 9 1
3625-540-004-00 10 38 6209-610-001-10 6 3 6211-342-002-10 9 2
3640-586-004-00 24 4 6209-610-007-00 10 3 6211-361-010-10 8 1
3805-355-002-20 8 2 6209-610-008-00 6 7 6211-510-021-00 6 10
3817-401-001-00 10 10 6209-610-009-00 6 4 6211-511-023-00 6 11
12 20 6209-625-001-00 6 14 6211-511-024-00 6 12
19 4 30 10 6211-540-018-00 7 1
19 9 6209-625-002-00 10 7 6211-560-007-00 7 3
22 9 30 12 6211-599-012-00 6 13
23 9 6209-630-002-10 28 7 7 2
6004-010-119-00 1 1 30 22 7 4
6209-000-002-00 12 18 6209-730-005-00 13 3 6211-751-001-10 3 2
6209-000-004-10 6 2 22 12 6211-760-026-40 6 30
6209-000-043-00 16 14 23 12 6211-766-012-10 6 31
17 15 6209-730-006-00 16 4 6211-777-007-30 11 1
6209-000-044-00 2 7 17 4 6212-111-094-20 14 1
6209-030-043-00 22 18 6209-740-001-00 10 26 6212-114-094-20 15 1
23 18 6209-740-005-00 6 18 6212-116-094-20 15 3
6209-030-044-00 20 4 6209-749-001-20 6 15 6212-121-014-20 14 2
6209-030-085-00 27 8 10 44 6212-124-014-10 15 2
6209-046-015-00 16 8 6209-920-002-00 10 20 6212-126-014-10 15 4
17 9 18 12 6212-211-001-10 14 3
6209-050-001-00 10 32 30 13 6212-230-004-10 14 5
6209-050-002-00 10 33 6209-940-004-00 12 14 6212-235-005-00 14 6
6209-300-013-00 6 32 6211-110-057-50 2 1 6212-271-016-00 14 7
6209-300-014-00 2 8 6211-141-029-20 2 6 6212-274-016-00 7 5
6209-360-011-00 24 3 30 3 6212-276-016-00 7 6
6209-360-028-20 3 6 6211-170-004-20 3 1 6212-310-009-60 16 1
6209-360-143-00 24 6 6211-173-003-00 3 3 17 1
6209-409-001-00 10 18 30 4 6212-330-051-10 16 5
6209-409-003-00 12 17 6211-210-113-10 6 1 6212-330-090-10 17 5
6209-440-005-00 28 4 6211-258-001-00 6 8 6212-333-009-00 16 6
6209-440-007-00 27 6 30 8 17 6
6209-490-002-10 3 4 6211-258-002-00 6 9 6212-370-011-00 16 9
6209-500-003-00 10 16 30 9 17 10
10 25 6211-291-016-00 6 26 6212-371-009-00 16 10
30 23 6211-292-001-20 6 27 17 11
6209-572-003-00 3 5 30 11 6212-372-002-10 16 11
30 5 6211-310-012-50 10 1 17 12
6209-580-002-10 22 27 6211-311-007-40 10 39 6212-511-002-00 13 1
23 27 6211-312-003-20 10 27 6212-521-008-00 16 3




Numerical Index

6004-097-680-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-521-008-00 17 3 6213-614-019-00 30 19 6215-345-017-00 31 23
6212-522-010-00 13 2 6213-619-001-00 19 5 6215-345-018-00 31 24
6212-523-023-00 13 6 6213-641-002-10 20 2 6215-345-019-00 31 25
6212-524-002-40 22 11 6213-660-007-00 20 1 6215-345-020-00 31 26

23 11 6213-669-008-00 20 3 6215-345-021-00 31 27

6212-530-022-00 10 46 6213-671-003-00 20 5 6215-345-022-00 31 28
6212-531-014-00 6 6 6213-674-006-20 27 2 6215-345-023-00 31 29
6212-535-010-10 22 15 6213-711-003-20 19 17 6215-345-024-00 31 30
23 15 6213-716-004-20 19 12 6215-345-025-00 31 31

6212-535-014-00 13 4 6213-721-007-00 6 24 6215-345-026-00 31 32
6212-551-028-00 12 1 6213-729-011-00 19 20 6215-345-027-00 31 33
6212-552-014-00 12 2 6213-729-013-10 19 10 6215-345-028-00 31 34
6212-561-001-10 12 3 6213-743-002-10 19 13 6215-345-029-00 31 35
6212-563-005-00 12 4 30 20 6215-345-030-00 31 36
6212-565-001-00 12 5 6214-111-011-20 4 1 6215-345-031-00 31 37
6212-569-002-00 2 4 6214-115-001-20 4 2 6215-345-032-00 31 38
30 2 30 6 6215-345-033-00 31 39

6212-571-006-00 12 6 6214-141-010-10 5 1 6215-345-034-00 31 40
6212-575-002-00 12 7 6214-145-001-30 5 2 6215-345-035-00 31 41
6212-600-002-30 12 8 30 7 6215-345-036-00 31 42
6212-611-004-10 12 9 6215-300-036-10 21 1 6215-345-037-00 31 43
6212-616-002-00 12 16 6215-311-027-00 31 51 6215-345-038-00 31 44
6212-620-001-20 12 10 6215-315-002-00 21 3 6215-345-039-00 31 45
6212-626-002-10 12 11 6215-330-024-10 31 1 6215-345-040-00 31 46
6212-628-004-00 12 12 6215-331-008-00 31 2 6215-345-041-00 31 47
6212-628-005-00 12 13 6215-332-013-00 31 5 6215-345-042-00 31 48
6213-100-003-30 18 1 6215-339-001-00 31 6 6215-345-043-00 31 49
6213-111-001-30 18 2 6215-342-001-00 31 3 6215-359-001-00 21 2
6213-119-001-00 18 4 6215-343-001-00 31 4 6215-359-002-00 31 50
6213-129-003-00 18 3 6215-345-001-00 31 7 6215-411-126-10 21 4
6213-129-006-00 6 16 6215-345-002-00 31 8 6215-411-127-00 21 5
9 3 6215-345-003-00 31 9 6215-411-128-00 21 6

17 7 6215-345-004-00 31 10 6215-411-198-00 24 2

6213-140-034-10 18 6 6215-345-005-00 31 11 6215-412-018-10 24 1
6213-149-002-00 18 8 6215-345-006-00 31 12 6215-520-001-00 22 17
6213-160-002-20 10 28 6215-345-007-00 31 13 23 17
6213-161-001-20 10 29 6215-345-008-00 31 14 6215-526-004-00 22 19
6213-164-001-00 10 30 6215-345-009-00 31 15 23 19
6213-240-002-20 18 13 6215-345-010-00 31 16 6215-531-008-00 22 24
6213-311-006-00 18 10 6215-345-011-00 31 17 6215-531-019-00 23 24
6213-319-001-00 6 25 6215-345-012-00 31 18 6215-541-001-10 22 20
6213-610-011-20 19 1 6215-345-013-00 31 19 23 20
6213-614-018-00 19 2 6215-345-014-00 31 20 6215-541-016-40 25 2
30 18 6215-345-015-00 31 21 26 2

6213-614-019-00 19 6 6215-345-016-00 31 22 6215-541-024-50 22 25

343



344

Numerical Index

6004-097-680-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6215-541-024-50 23 25 6215-635-001-00 32 14 6281-129-075-00 33 24
6215-542-004-20 10 21 6215-637-001-00 32 13 6281-129-076-00 33 25
6215-542-005-20 10 23 6215-639-004-00 32 15 6281-129-077-00 33 26
6215-542-006-00 22 22 6215-639-005-00 32 17 6281-129-078-00 33 27

23 22 6215-641-006-00 32 5 6281-129-079-00 33 34
6215-543-002-10 22 21 6215-643-006-00 32 1 6281-129-080-00 33 8

23 21 6215-644-007-00 32 2 6281-151-014-00 33 20
6215-546-003-30 10 17 6215-649-002-00 32 4 6281-200-005-00 27 1
6215-548-026-30 26 1 6215-649-019-00 32 3 6281-213-018-00 34 7
6215-548-029-20 25 1 6219-310-003-20 10 35 6281-214-003-00 34 12
6215-549-007-10 22 28 6219-732-017-00 28 5 6281-214-004-00 34 13

23 28 6219-752-044-00 22 5 6281-215-001-00 34 17
6215-549-012-00 22 32 23 5 6281-216-001-00 34 18

23 32 6219-752-045-00 22 4 6281-217-002-00 34 16
6215-549-013-00 6 29 23 4 6281-221-007-00 34 4
6215-600-103-30 22 1 6219-752-046-00 22 6 6281-222-004-00 34 1

23 1 23 6 6281-229-002-00 34 2
6215-611-001-00 32 6 6219-752-047-00 22 7 6281-229-003-00 34 3
6215-612-001-00 32 9 23 7 6281-229-004-00 34 5
6215-619-009-00 22 3 6281-100-014-00 27 7 6281-229-006-00 34 8

23 3 6281-111-009-00 33 1 6281-229-007-00 34 9
6215-619-010-00 22 2 6281-115-017-00 33 10 6281-229-008-00 34 10

23 2 6281-115-018-00 33 11 6281-229-011-00 34 15
6215-619-022-00 32 8 6281-117-003-00 33 4 6281-229-012-00 34 19
6215-621-016-30 22 10 6281-118-007-00 33 3 6281-229-013-00 34 20

23 10 6281-119-009-00 33 2 6281-229-014-00 34 21
6215-622-001-00 32 12 6281-121-010-00 33 5 6281-229-015-00 34 22
6215-629-001-00 32 10 6281-124-011-00 33 6 6281-229-016-00 34 23
6215-629-002-00 32 11 6281-127-003-00 33 19 6281-229-017-00 34 24
6215-629-003-00 32 18 6281-129-029-00 33 29 6281-229-018-00 34 25
6215-629-004-00 32 19 6281-129-030-00 33 28 6281-229-029-00 34 14
6215-629-005-00 32 20 6281-129-043-00 33 30 6281-229-032-00 34 6
6215-629-006-00 32 21 6281-129-058-00 33 9 6281-229-033-00 34 11
6215-629-007-00 32 22 6281-129-062-00 33 33 6281-271-003-00 29 1
6215-629-008-00 32 23 6281-129-064-00 33 7 6281-271-008-00 34 26
6215-629-009-00 32 24 6281-129-065-00 33 12 6281-410-023-10 28 3
6215-629-010-00 32 25 6281-129-066-00 33 13 6281-910-013-00 28 6
6215-629-011-00 32 26 6281-129-067-00 33 14 6281-971-003-00 28 1
6215-629-012-00 32 27 6281-129-068-00 33 15 6282-450-006-00 28 2
6215-629-013-00 32 28 6281-129-069-00 33 16 6287-810-015-30 30 1
6215-629-014-00 32 29 6281-129-070-00 33 17 6294-453-002-00 6 22
6215-629-015-00 32 30 6281-129-071-00 33 18 6513-770-022-10 19 16
6215-629-016-00 32 31 6281-129-072-00 33 21 6901-911-025-00 9 4
6215-631-019-00 32 7 6281-129-073-00 33 22 6902-050-610-00 16 12
6215-634-001-00 32 16 6281-129-074-00 33 23 17 13




Numerical Index

6004-097-680-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6902-050-816-00 10 41 V231-360-807-50 | 19 15
6904-110-818-00 6 20 V231-360-808-50 | 10 8
6904-110-822-00 6 21 V233-361-002-00 | 11 2

10 4 V233-361-007-00 | 27 5
10 45 V301-260-006-00 | 10 34
6904-110-840-00 6 19 22 29
19 7 23 29
6904-110-850-00 10 6 V304-260-008-00 | 10 48
6904-110-855-00 10 5 10 50
6909-110-408-00 33 32 V341-120-008-00 | 10 19
6909-150-506-00 16 13 V401-160-006-00 | 22 31
17 14 23 31
6909-150-508-00 33 31 V401-160-008-00 | 10 49
6909-902-299-00 6 23 10 51
6909-906-105-10 18 11 V411-260-006-00 | 22 30
6911-129-006-00 2 2 23 30
J061-210-015-00 19 11 V523-100-802-40 6 17
J061-220-024-00 19 21 V523-101-001-80 | 16 2
J062-076-082-00 24 5 17 2
P117-303-003-00 | 10 22 V600-110-620-30 | 22 13
V201-360-802-00 | 22 8 23 13
23 8 V600-150-600-20 | 16 7
V210-560-601-20 | 13 5 17 8
22 16 V682-200-000-60 2 5
23 16 \VV704-140-016-00 | 12 15
VV210-560-602-50 | 18 5 V705-140-012-00 | 10 31
V211-560-802-50 5 3 V710-140-004-00 | 22 23
V230-360-601-00 8 4 23 23
V230-360-601-20 6 28 V720-101-900-80 | 22 26
V230-360-601-60 | 10 37 23 26
28 8 \VV720-102-401-50 | 18 7
V231-360-801-60 | 10 11 30 17
18 9 \V720-102-401-80 8 3
V231-360-802-00 4 3 V723-102-002-40 | 10 36
19 8 V723-102-005-00 | 10 43
19 14 30 16
27 3 V723-102-005-50 | 19 18
V231-360-802-50 | 19 19 30 21
V231-360-803-00 | 10 15
V231-360-804-00 4 4
V231-360-804-50 | 10 12
19 3
V231-360-805-00 | 12 19
V231-360-805-50 | 10 9
V231-360-807-50 | 10 13

345



346

Numerical Index

6005-097-235-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1373-121-001-00 25 4 6209-610-003-00 6 6 6211-510-008-00 6 11
1425-621-004-00 10 15 6209-610-004-00 10 3 6211-511-007-00 6 12
1729-202-001-00 22 12 6209-610-007-00 6 3 6211-511-008-00 6 13
1729-202-002-00 10 48 6209-610-009-00 6 5 6211-530-008-00 7 1
3640-586-004-00 23 4 6209-625-002-00 10 7 6211-540-008-00 7 3
3805-355-002-20 8 28 12 6211-599-004-00 6 14
3817-401-001-00 10 11 6209-625-003-20 6 15 7 2

12 20 28 10 7 4
19 3 6209-630-002-10 26 7 6211-751-001-10 3 5
19 9 28 22 6211-751-002-00 6 32
22 7 6209-730-005-00 13 3 6211-760-032-20 6 30
6005-010-233-00 1 1 22 10 6211-766-025-00 6 31
6115-639-008-00 30 50 6209-730-006-00 16 4 6211-777-007-30 11 1
6209-000-005-00 2 7 17 4 6212-111-095-40 14 1
6209-000-006-00 6 2 6209-740-005-00 6 19 6212-114-095-40 15 1
6209-000-043-00 16 10 6209-740-006-00 10 27 6212-116-095-40 15 3
17 11 6209-749-001-20 6 16 6212-121-028-30 14 2
6209-030-043-00 22 16 10 45 6212-124-028-30 15 2
6209-030-044-00 20 4 6209-920-002-00 10 21 6212-126-028-30 15 4
6209-030-091-00 9 4 6211-110-084-40 2 1 6212-211-002-00 14 3
6209-046-015-00 16 8 6211-141-057-10 2 6 6212-230-011-30 14 5
17 9 28 3 6212-235-004-10 14 6
6209-050-001-00 10 34 6211-170-007-30 3 1 6212-271-009-00 14 7
6209-050-002-00 10 35 6211-173-005-00 3 6 6212-273-009-00 7 5
6209-300-014-00 2 8 28 4 6212-274-009-00 7 6
6209-300-030-00 6 34 6211-179-011-20 3 2 6212-310-011-50 16 1
6209-360-011-00 23 3 6211-210-081-30 6 1 17 1
6209-360-109-10 3 9 6211-258-001-00 6 9 6212-330-091-20 17 5
6209-360-143-00 23 6 28 8 6212-330-096-20 16 5
6209-409-001-00 10 19 6211-258-002-00 6 10 6212-333-007-10 16 6
6209-440-005-00 26 4 28 9 17 6
6209-440-007-00 25 6 6211-291-010-00 3 3 6212-371-070-00 16 9
6209-490-002-10 3 7 6211-291-015-20 6 26 17 10
6209-500-003-00 10 17 6211-292-001-20 6 27 6212-511-005-10 13 1
10 26 28 11 6212-521-008-00 16 3
28 13 6211-310-063-10 10 1 17 3
6209-572-003-00 3 8 6211-311-013-20 10 40 6212-522-004-20 13 2
28 5 6211-312-005-10 10 28 6212-523-006-50 13 6
6209-580-002-10 22 26 28 14 6212-524-006-30 22 9
6209-600-004-00 10 25 6211-312-006-10 10 41 6212-530-022-00 10 47
6209-605-003-20 10 2 28 15 6212-531-008-30 6 8
6209-605-004-10 2 3 6211-319-003-00 10 43 6212-535-007-00 13 4
6209-605-007-10 6 7 6211-341-088-00 9 1 6212-535-009-00 22 13
6209-610-001-10 6 4 6211-342-002-10 9 2 6212-551-020-10 12 1
6209-610-003-00 2 2 6211-361-022-20 8 1 6212-552-008-00 12




Numerical Index

6005-097-235-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-561-003-00 12 3 6213-711-004-00 19 17 6215-531-010-00 22 23
6212-563-005-00 12 4 6213-716-004-20 19 12 6215-537-002-10 22 32
6212-565-001-00 12 5 6213-721-007-00 6 24 6215-541-001-10 22 18
6212-569-002-00 2 4 6213-721-023-00 3 10 6215-541-016-40 24 2

28 2 6213-729-011-00 19 20 6215-541-045-10 22 24

6212-571-002-30 12 6 6213-729-013-10 19 10 6215-542-004-20 10 22
6212-575-003-00 12 7 6213-743-002-10 19 13 6215-542-005-20 10 24
6212-600-019-00 12 8 28 20 6215-542-006-00 22 20
6212-611-014-00 12 9 6214-110-003-00 4 1 6215-543-002-10 22 19
6212-620-017-00 12 10 6214-115-003-10 4 2 6215-546-003-30 10 18
6212-626-003-00 12 11 28 6 6215-548-088-20 24 1
6212-628-022-00 12 12 6214-141-023-00 5 1 6215-549-013-00 6 29
6212-628-023-00 12 13 6214-145-004-20 5 2 6215-549-031-10 22 22
6212-629-006-00 12 14 28 7 6215-549-039-00 22 31
6212-629-007-00 12 15 6215-300-037-00 21 1 6215-549-076-10 22 27
6212-629-008-00 12 16 6215-311-005-00 29 16 6215-600-155-00 22 1
6212-629-009-00 12 17 6215-315-002-00 21 2 6215-619-023-00 30 49
6212-629-010-00 12 18 6215-315-005-00 21 4 6215-619-024-00 30 51
6213-100-004-30 18 1 6215-315-006-00 21 3 6215-621-045-00 22 8
6213-111-002-20 18 2 6215-315-007-00 21 5 6215-622-003-00 30 10
6213-119-001-00 18 6 6215-330-022-00 29 1 6215-629-017-00 30 11
6213-120-002-30 18 3 6215-332-006-00 29 15 6215-629-035-00 30 12
6213-125-002-10 18 4 6215-339-004-00 29 14 6215-629-036-00 30 24
6213-129-003-00 18 5 6215-342-002-00 29 13 6215-629-037-00 30 25
6213-129-006-00 6 17 6215-343-002-00 29 12 6215-629-038-00 30 26
9 3 6215-345-044-00 29 2 6215-629-039-00 30 27

17 7 6215-345-045-00 29 3 6215-629-040-00 30 28

6213-140-012-10 18 8 6215-345-046-00 29 4 6215-629-041-00 30 29
6213-149-003-20 18 10 6215-345-047-00 29 5 6215-629-042-00 30 30
6213-160-005-00 10 29 6215-345-048-00 29 6 6215-629-043-00 30 31
6213-161-003-10 10 30 6215-345-049-00 29 7 6215-629-044-00 30 32
6213-164-001-00 10 31 6215-345-050-00 29 8 6215-629-045-00 30 33
6213-240-002-20 18 12 6215-345-051-00 29 9 6215-629-046-00 30 34
6213-319-001-00 6 25 6215-345-052-00 29 10 6215-629-047-00 30 35
6213-610-011-20 19 1 6215-345-053-00 29 11 6215-629-048-00 30 36
6213-614-013-00 19 2 6215-359-003-00 29 17 6215-629-049-00 30 37
28 18 6215-359-004-00 29 18 6215-629-050-00 30 38

6213-614-014-00 19 5 6215-359-006-00 30 52 6215-629-051-00 30 39
28 19 6215-411-133-00 21 6 6215-629-052-00 30 40

6213-619-006-00 19 4 6215-411-134-00 21 7 6215-629-053-00 30 41
6213-641-022-20 20 2 6215-411-135-00 21 8 6215-629-054-00 30 42
6213-660-016-00 20 1 6215-411-136-00 23 2 6215-629-055-00 30 43
6213-669-008-00 20 3 6215-412-004-00 23 1 6215-629-056-00 30 44
6213-671-055-00 20 5 6215-520-007-10 22 15 6215-629-058-00 30 45
6213-674-006-20 25 2 6215-526-004-00 22 17 6215-629-059-00 30 46

347



348

Numerical Index

6005-097-235-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6215-629-060-00 30 16 6281-129-062-00 31 14 6904-110-840-00 6 20
6215-629-061-00 30 17 6281-151-025-10 31 13 19 6
6215-629-062-00 30 18 6281-200-021-00 25 1 6904-110-850-00 10 6
6215-629-063-00 30 19 6281-213-018-00 32 6904-110-855-00 10 5
6215-629-064-00 30 20 6281-214-003-00 32 12 6909-111-508-00 31 21
6215-629-065-00 30 21 6281-214-004-00 32 13 6909-950-115-00 14 4
6215-629-066-00 30 22 6281-215-001-00 32 17 J061-210-015-00 19 11
6215-629-067-00 30 23 6281-216-001-00 32 18 J061-220-024-00 19 21
6215-631-033-00 30 1 6281-217-002-00 32 16 J062-076-082-00 23 5
6215-634-003-00 30 13 6281-221-007-00 32 4 P117-303-003-00 | 10 23
6215-635-004-00 30 7 6281-222-012-00 32 1 V195-164-008-30 3 4
6215-635-005-00 30 48 6281-229-002-00 32 2 V201-361-204-50 | 25 8
6215-637-004-00 30 47 6281-229-003-00 32 3 V210-560-601-20 | 13 5
6215-639-008-00 30 14 6281-229-004-00 32 5 22 14
6215-639-009-00 30 15 6281-229-006-00 32 8 V211-560-802-50 5 3
6215-641-002-00 30 2 6281-229-007-00 32 9 V220-540-602-00 | 18 7
6215-643-005-00 30 3 6281-229-008-00 32 10 V230-360-601-00 8 4
6215-644-009-00 30 5 6281-229-011-00 32 15 V230-360-601-20 6 28
6215-649-008-00 30 4 6281-229-012-00 32 19 V230-360-601-60 | 10 39
6215-649-011-00 30 9 6281-229-013-00 32 20 26 8
6215-649-013-00 30 8 6281-229-014-00 32 21 V231-360-801-60 | 10 12
6215-649-014-00 30 6 6281-229-015-00 32 22 18 11
6219-310-003-20 10 37 6281-229-016-00 32 23 V231-360-802-00 | 19 8
6219-732-017-00 26 5 6281-229-017-00 32 24 19 14
6219-752-044-00 22 3 6281-229-018-00 32 25 22 6
6219-752-045-00 22 2 6281-229-029-00 32 14 25 3
6219-752-046-00 22 4 6281-229-032-00 32 6 V231-360-802-50 4 3
6219-752-047-00 22 5 6281-229-033-00 32 11 19 19
6281-100-002-50 25 7 6281-229-041-00 31 22 V231-360-803-00 | 10 16
6281-111-005-00 31 1 6281-271-003-00 27 1 V231-360-804-50 | 19 7
6281-115-008-00 31 10 6281-271-008-00 32 26 V231-360-805-00 | 10 13
6281-115-010-00 31 23 6281-410-023-10 26 3 V231-360-805-50 | 12 19
6281-115-016-00 31 20 6281-910-013-00 26 6 V231-360-806-00 | 10 14
6281-116-004-00 31 11 6281-971-003-00 26 1 V231-360-807-00 | 10 10
6281-121-006-00 31 2 6282-450-006-00 26 2 V231-360-807-50 | 10 9
6281-123-005-00 31 8 6287-810-040-00 28 1 19 15
6281-124-007-10 31 5 6294-453-002-00 6 23 V231-360-808-50 | 10 8
6281-129-003-00 31 19 6513-770-022-10 19 16 V233-361-002-00 | 11 2
6281-129-038-00 31 3 6581-117-007-00 31 12 V233-361-007-00 | 25 5
6281-129-039-00 31 4 6581-129-092-00 31 17 V251-340-806-00 6 22
6281-129-040-00 31 7 6581-129-099-00 31 6 V301-260-006-00 | 10 36
6281-129-041-10 31 9 6902-050-816-00 10 42 22 28
6281-129-042-00 31 15 6904-110-822-00 6 21 V304-260-008-00 | 10 49
6281-129-043-00 31 16 10 4 10 51
6281-129-044-00 31 18 10 46 V341-120-008-00 | 10 20




Numerical Index

6005-097-235-00

Part Code

Part Code

Fig. Key

Part Code

Fig. Key

V401-160-006-00
V401-160-008-00

V401-160-012-00
V411-260-006-00

V523-100-802-40
V523-101-001-80

V600-110-620-30
V600-150-600-20

V682-200-000-60
V705-140-012-00
V710-140-004-00
V720-101-900-80

V720-102-401-80

V720-103-502-20

V720-103-502-50

V723-102-002-40
V723-102-005-00

V723-102-005-50

Fig. Key
22 30
10 50
10 52
25 9
22 29

6 18
16 2
17 2
22 11
16 7
17 8

2 5
10 32
22 21
22 25

8 3
10 33
18 9
28 17

6 33
10 38
10 44
28 16
19 18

28

21

349



350

Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1118-901-002-00 |154 5 1386-241-002-00 |172 4 1421-603-004-00 87 2
155 5 174 4 111 14

156 5 174 9 1423-616-004-00 |109 5

157 4 177 4 110 5

158 4 1402-511-600-00 [107 35 151 14

1128-709-004-00 81 11 1404-117-008-00 16 4 152 14
1302-225-003-00 52 12 1404-312-006-00 76 17 1424-101-203-00 1 15
169 13 77 11 2 15

1305-241-001-00 |116 21 1404-503-006-00 82 2 3 13
1342-402-006-00 64 20 83 2 4 13
65 21 103 21 1424-101-204-00 1 16

84 3 104 21 2 16

85 5 105 21 3 14

87 5 106 21 4 14

101 24 1414-312-002-00 15 1 1425-621-004-00 1 8

102 28 17 33 2 8

103 32 22 35 64 4

104 32 98 13 65 4

105 33 99 13 83 13

106 33 109 51 115 4

145 16 110 55 145 19

145 21 1416-501-011-00 97 3 146 19

146 16 1416-621-037-00 11 9 147 19

146 21 12 9 148 19

147 16 1421-201-002-00 [184 36 1427-111-229-00 7 14

147 21 1421-201-003-00 92 2 8 13

148 16 92 21 1427-120-002-00 91 20

148 21 1421-507-002-10 97 1 92 20

178 25 1421-507-014-00 |[109 53 1427-201-007-00 70 13

1376-402-003-00 82 10 110 57 1427-201-012-00 68 15
83 10 114 8 69 13

83 24 1421-602-005-10 11 18 1427-201-013-10 68 16

85 6 12 18 69 14

86 3 17 25 1427-201-014-10 68 17

87 6 18 25 69 15

145 17 19 25 1427-201-015-10 68 18

145 22 20 27 69 16

146 17 21 27 1427-212-002-00 50 6

146 22 22 27 1427-212-003-20 50 2

147 17 63 9 52 18

147 22 151 2 169 19

148 17 152 2 1427-301-005-00 68 4

148 22 1421-603-004-00 11 14 69 4

1386-241-002-00 |170 4 12 14 1427-301-007-00 68 6
170 9 85 2 69 6




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1427-301-018-00 68 31 1491-307-201-00 71 4 1560-206-003-00 26 12
69 29 1491-434-017-00 92 30 1560-223-016-00 30 2

1427-432-016-00 90 6 1509-441-300-10 |176 1 30 13
1427-501-003-00 95 3 1509-441-310-10 |176 6 54 2
1427-511-250-40 |107 32 1509-441-320-00 |176 5 55 2
1427-611-001-00 95 38 176 10 56 2
1427-621-012-00 |[109 36 1510-328-260-10 76 15 58 2
109 46 77 9 59 2

110 36 1518-306-203-10 91 3 1560-314-001-10 9 22

110 47 1518-432-250-10 91 2 10 22

1429-406-205-10 81 9 1518-621-470-00 |138 27 1560-401-004-40 |112 5
1432-242-001-00 23 15 140 28 113 5
62 10 143 27 1560-507-007-00 95 29

76 38 144 28 1560-509-211-00 |101 12

77 27 1518-786-508-00 65 19 102 12

1434-501-003-10 |100 1 105 32 102 14
1434-501-005-00 95 33 106 32 178 13
1434-501-006-00 97 10 1518-924-001-00 |108 7 179 6
1434-503-001-00 97 13 1527-604-002-00 11 33 1560-525-001-40 |107 2
1434-503-002-00 97 16 12 33 1560-630-029-00 1 42
1434-503-250-10 97 20 1544-104-205-00 7 4 3 37
1434-503-260-20 97 23 8 5 1560-666-004-00 13 7
1434-511-200-20 |107 39 1544-304-006-10 68 11 14 7
1434-511-210-00 |107 36 69 9 133 12
1435-120-002-30 24 2 1544-503-001-20 97 4 134 13
1442-313-202-00 78 2 1544-503-200-20 97 1560-695-021-00 61 5
1444-101-016-10 78 18 1550-508-001-20 [103 10 1560-695-022-00 61 6
1444-122-002-00 23 11 104 10 1564-621-030-00 11 28
1444-314-009-10 48 9 105 10 12 28
52 26 106 10 1568-507-001-10 95 28

169 27 1550-514-290-00 [107 33 1568-525-300-40 [107 34

1444-328-272-00 78 4 1560-104-010-40 1 14 1575-105-001-00 9 9
1444-328-273-00 78 3 2 14 10 9
1444-411-006-00 69 2 3 12 1575-261-016-00 |187 6
1444-601-015-00 |[109 48 4 12 1575-261-018-00 28 6
110 52 1560-116-008-30 61 22 1575-261-203-00 89 6

111 10 1560-130-001-00 17 32 1575-511-001-30 96 9

1480-441-210-10 |175 1 22 34 1579-502-001-00 96 3
1480-441-221-10 |175 3 1560-132-007-30 23 12 1588-117-001-00 [109 18
175 8 61 7 110 18

1480-441-230-10 |175 6 76 12 1593-102-003-20 3 10
1480-501-003-00 95 2 76 37 4 10
1488-611-003-10 [116 20 77 6 1593-303-051-20 90 3
1491-120-001-00 17 35 77 26 1593-406-008-00 1 31
22 37 1560-132-260-60 23 14 2 31

351



352

Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key

1593-406-008-00 3 25 1614-203-005-00 46 5 1614-670-001-10 |136 16

4 25 1614-203-015-00 68 24 1614-670-281-00 |136 13

1594-105-001-00 5 2 69 22 1614-702-550-10 |151 9

6 2 1614-205-004-00 49 2 152 9

1594-218-001-00 50 3 1614-261-006-00 54 9 1614-702-551-20 |150 7

1594-221-001-00 28 10 55 9 151 12

38 4 56 9 152 12

90 2 62 18 1614-702-552-00 |150 8

1595-243-002-00 26 14 1614-262-006-00 [101 20 151 13

1600-117-002-10 16 3 102 24 152 13

1600-317-281-10 |172 2 178 21 1614-702-560-00 |151 10

1600-441-270-01 |174 3 179 14 152 10

174 8 1614-432-006-00 90 11 1617-301-002-00 26 20

177 2 1614-433-002-00 91 10 1617-625-001-10 |120 1

1600-502-003-00 96 7 1614-433-202-00 91 9 122 12

1600-515-001-00 |107 29 1614-433-212-00 91 15 1620-255-208-00 42 6

1600-515-210-30 |107 26 1614-441-200-01 |175 2 43 7

1600-515-240-10 |107 25 175 7 44 7

1600-624-004-10 [145 10 1614-501-003-10 |101 2 47 5

146 10 102 2 51 7

147 10 178 3 52 23

148 10 1614-501-015-10 95 37 169 24

1602-321-004-00 27 6 1614-505-002-00 98 8 1620-271-560-00 76 33

1602-441-200-10 |177 1 99 8 77 22

1602-441-201-10 |177 3 1614-505-003-00 98 9 1620-433-200-10 91 8
1603-322-003-00 52 7 99 9 1620-508-230-00 |103
169 8 1614-505-004-00 98 10 105

1603-441-201-10 |176 2 99 10 1627-205-223-00 26 17

176 7 1614-505-007-00 98 18 1636-630-008-00 [110 37

1612-505-220-00 98 14 99 17 1636-631-008-00 [109 37

99 14 1614-601-008-00 |128 7 1636-701-251-00 |150 5

1614-102-003-00 1 11 129 7 1636-901-022-00 |163 2

2 11 1614-603-012-00 |112 18 164 2

1614-105-004-10 9 15 113 18 165 2

10 15 1614-603-013-00 [112 19 166 2

1614-127-024-00 27 2 113 19 167 2

1614-129-003-00 [137 38 1614-608-220-10 |114 7 1637-690-260-00 |133 20

138 41 1614-626-400-00 |120 5 134 21

139 39 122 16 1640-520-004-00 [108 11

140 42 1614-630-002-00 |111 7 1640-520-005-00 |108 9

141 38 115 3 1640-530-003-00 [101 22

142 39 124 5 102 26

143 41 125 5 178 23

144 42 126 5 179 16

1614-203-005-00 36 16 127 5 1640-530-008-00 [101 31




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1640-530-008-00 |102 37 1647-437-211-10 |171 7 1650-654-036-00 [133 24
178 32 1647-437-212-00 |171 4 134 25
1640-530-270-20 |[101 23 171 9 135 9
102 27 1650-102-006-10 1 20 1659-650-200-20 14 1

178 24 2 20 1672-102-004-00 |110 9

179 17 1650-104-200-10 8 1 1672-103-001-00 5 5
1640-530-610-10 |185 1 1650-104-201-00 7 5 6 5
185 1 8 3 1672-120-007-00 17 34
1640-530-613-00 |185 2 1650-104-203-10 8 4 22 36
185 2 1650-104-210-00 8 2 1672-122-003-00 17 27
1640-530-614-00 |185 3 1650-111-034-00 9 8 18 27
185 3 9 14 19 27
1640-530-615-00 |185 4 10 8 20 29
185 4 10 14 21 29
1640-530-622-00 |185 8 1650-135-002-00 62 5 22 29
185 8 72 8 151 3
1640-530-623-00 |185 9 73 8 152 3
185 9 74 8 1672-301-002-00 68 10
1640-530-624-00 [185 10 1650-201-202-10 17 2 69 7
185 10 22 2 1672-301-003-00 69 3
1640-530-625-00 [185 12 1650-203-011-20 28 21 1672-301-004-00 69 5
185 12 41 8 1672-432-001-00 90 9
1640-530-626-00 [185 13 49 4 1672-432-002-10 90 10
185 13 66 4 1672-502-004-10 96 4
1640-530-628-00 [185 18 67 4 1672-503-210-00 97 19
185 18 1650-214-203-00 26 18 1672-601-002-00 17 29
1640-530-629-00 [185 19 1650-218-014-00 49 9 18 31
185 19 1650-253-003-00 29 2 19 29
1640-530-631-00 [185 22 44 2 20 33
185 22 51 2 21 31
1640-530-632-00 [185 23 1650-259-010-00 42 2 22 31
185 23 43 2 109 25
1641-217-032-00 26 29 47 2 110 25
68 23 1650-432-001-00 90 4 1672-616-002-00 11 29

69 21 1650-508-002-00 [182 10 12 29

71 8 1650-508-320-00 64 17 1673-314-001-00 23 3

1646-116-051-10 16 2 65 17 1673-525-002-30 88 6
30 14 1650-601-007-00 [109 13 107 3

1646-437-211-10 |173 2 110 13 107 37
173 7 1650-601-009-00 3 26 108 10
1646-437-212-00 |173 4 4 26 150 6
173 9 1650-650-222-00 |145 3 151 11
1646-640-580-00 63 13 146 3 152 11
1646-901-061-00 |153 1 147 3 1674-410-301-00 88 8
1647-437-211-10 |171 148 3 1674-410-320-10 88 5

353



354

Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1674-520-004-00 88 7 1675-116-001-00 16 11 1688-120-052-00 19 3
108 13 1675-116-210-10 15 2 20 3
1674-619-300-10 |118 4 1675-117-210-40 16 8 21 3
119 1 1675-135-001-00 23 6 1688-201-056-00 50 9
1674-619-310-00 |118 5 1675-262-002-00 58 9 1688-211-057-00 28 5
119 2 59 9 1688-211-505-00 |187 4
1674-654-211-00 |133 2 60 10 1688-211-506-00 |187 8
134 2 169 38 1688-211-507-00 |187 9

135 2 1675-508-003-00 [105 29 1688-211-508-00 |187 10
1674-654-212-00 |133 3 106 29 1688-211-509-00 [187 11
134 3 1675-601-003-00 |111 4 1688-211-522-00 |187 13

135 3 1677-104-001-00 8 7 1688-212-001-20 50 4
1674-654-270-00 |133 15 1678-102-002-00 3 4 1688-265-001-00 58 8
134 16 4 4 59 8
1674-654-271-00 |133 16 1678-104-002-00 8 9 60 9
134 17 1678-312-200-10 76 11 169 37
1674-654-272-00 |133 17 77 5 1688-502-210-00 96 13
134 18 1678-782-003-00 [133 11 1689-272-201-00 54 7
1674-904-002-10 |163 7 134 12 55 7
164 8 1682-112-006-10 13 3 56 7

165 8 1682-211-002-20 28 12 58 7

166 8 1682-255-203-00 52 5 59 7

167 8 169 6 60 8
1674-904-005-10 |[150 19 1682-255-210-40 52 20 169 36
1674-904-007-10 |164 15 169 21 1689-603-012-00 3 24
165 15 1682-408-230-10 82 13 4 24

166 15 1682-503-001-00 97 11 1690-264-001-00 55 8

167 15 1682-603-006-00 [112 10 56 8
1674-904-008-00 |163 5 113 10 1690-608-003-10 |114 9
164 6 1683-120-530-20 25 2 1696-901-006-00 |154 6

165 6 1683-271-560-00 61 3 155 6

166 6 1683-272-054-10 63 12 156 6

167 6 1683-273-570-20 83 23 157 5
1675-102-002-00 1 19 1684-112-230-00 13 1 158 5
2 19 1685-120-220-00 17 37 1698-102-003-00 1 12

3 17 22 39 2 12

4 17 1685-120-310-10 18 33 1703-104-003-10 7 6

1675-102-004-00 1 4 19 31 8 6
2 4 20 35 1703-105-210-10 9 11

1675-104-001-00 7 7 21 33 10 11
1675-104-210-10 7 1 1685-511-210-10 |107 1 1703-205-016-00 35 5
1675-104-211-00 7 2 1685-511-220-10 |107 27 1703-432-001-10 90 8
1675-104-213-00 7 3 1685-511-230-20 [107 24 1705-102-014-00 1 23
1675-112-002-00 13 2 1687-112-001-00 14 3 2 23
14 2 1688-120-052-00 18 3 1705-104-002-00 7 9




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1705-313-006-00 78 7 1716-102-270-00 1 32 1716-601-009-00 4 41
1705-313-007-10 78 8 2 32 1716-601-017-00 |109 34
1705-313-012-00 78 16 3 27 109 45
1705-313-240-00 78 9 4 27 110 35
1705-408-230-00 82 7 1716-102-281-00 1 36 110 45

82 11 2 36 1716-601-018-00 [109 23

83 7 3 31 110 23

83 19 4 31 1716-601-019-00 [109 24

1705-601-013-00 [110 11 1716-102-282-00 1 37 110 24
1705-902-006-00 |163 1 2 37 1716-601-021-00 [109 20
164 1 3 32 110 20

165 1 4 32 1716-601-260-10 109 19

166 1 1716-102-810-00 3 16 110 19

167 1 4 16 1716-603-005-00 |112 4
1705-902-007-00 |163 9 1716-103-200-30 5 1 113 4
164 12 1716-103-210-30 6 1 1716-603-075-00 [112 20

165 12 1716-104-210-40 8 12 113 20

166 12 1716-105-001-00 9 7 1716-680-006-00 |137 4

167 12 9 13 138 4
1705-902-008-00 |163 8 10 7 139 4
164 9 10 13 140 4

165 9 1716-105-210-10 9 21 141 4

166 9 10 21 142 4

167 9 1716-111-005-00 11 11 143 4
1705-904-001-00 [163 10 12 11 144 4
164 13 1716-126-211-10 26 16 1716-680-200-20 |137 1

165 13 1716-127-011-00 36 3 138 1

166 13 36 15 139 1

167 13 41 3 140 1
1705-904-002-10 |163 3 46 4 141 1
164 3 1716-221-011-00 36 7 142 1

165 3 1716-261-001-00 54 8 143 1

166 3 62 19 144 1

167 3 1716-410-003-00 |111 13 1716-680-222-00 |137 44
1709-301-001-00 41 7 1716-410-004-10 1 29 139 45
1709-434-001-00 92 13 2 29 141 44
1709-603-001-00 [112 15 1716-601-001-00 |109 2 142 45
113 15 110 2 1716-680-330-10 [137 43
1710-312-051-00 76 21 1716-601-009-00 1 27 139 44
77 15 1 47 141 43

1710-410-001-00 88 15 2 27 142 44
1716-102-003-00 11 22 2 46 1717-103-001-10 5 7
12 22 3 22 1717-304-071-10 68 3

1716-102-081-00 3 7 3 42 1717-304-073-00 68 7
4 7 4 22 1717-304-074-00 68 8

355



356

Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1717-310-001-00 75 11 1728-408-210-00 82 20 1738-508-001-00 |104 30
1717-501-200-00 95 35 83 30 105 34
1717-503-200-10 97 12 1728-508-310-00 82 19 106 34
1719-224-014-00 28 20 83 29 1738-514-001-00 |107 4

49 3 1728-903-002-00 [163 11 1738-514-210-00 |107 5

1719-312-001-00 45 4 164 16 1739-530-290-00 82 17
76 10 165 16 83 27

1719-511-350-00 |101 1 166 16 1739-681-220-20 [137 11
102 1 167 16 138 11

178 2 1728-903-003-00 |163 4 139 11

179 2 1729-111-005-00 11 6 140 11

1719-611-623-00 [116 13 12 6 141 11
1719-611-624-00 |116 15 1729-111-283-00 11 3 142 11
1724-304-005-00 66 12 12 3 143 11
67 13 1729-111-284-00 11 4 144 11

1725-201-002-00 85 7 12 4 1739-690-720-00 |147 23
87 7 1729-135-220-10 23 10 1739-690-730-00 |180 1

1725-203-210-00 31 9 1729-202-001-00 27 5 1740-313-300-10 78 1
32 9 1729-202-002-00 28 9 1740-313-301-00 78 5

1725-218-006-00 66 5 34 11 1740-602-052-10 |111 6
67 5 1729-202-003-00 34 10 1740-602-053-00 |111 8

1725-219-214-00 |187 5 1729-202-004-00 92 15 1740-602-054-00 |111 9
1725-219-216-00 |187 7 1729-202-008-00 71 6 1740-602-057-00 |111 3
1725-219-217-00 |187 12 1729-202-011-00 49 7 1740-680-520-10 |137 35
1725-219-218-00 |187 1 52 15 138 38
1725-219-219-00 |187 2 1729-203-004-00 26 28 139 36
1725-219-231-00 |187 3 1729-216-006-00 26 13 140 39
1725-266-001-00 98 19 1729-604-003-00 1 45 141 35
1725-272-005-00 61 18 2 44 141 48
1725-403-003-00 80 15 3 40 142 36
1725-410-078-00 |124 3 4 39 142 49
125 3 109 30 143 38

126 3 109 40 144 39

127 3 110 30 1740-680-530-20 |137 26

1725-436-001-00 94 4 110 41 138 25
1725-508-251-00 95 21 1729-604-053-10 [109 10 139 26
1725-508-252-10 95 23 1729-705-009-00 |128 5 140 25
1725-508-253-00 95 25 129 5 141 26
1725-508-254-00 95 26 1738-102-001-10 1 7 142 26
1725-509-220-00 64 21 2 7 143 25
65 23 1738-212-002-00 50 1 144 25

1725-611-087-00 |[150 13 1738-410-001-00 85 3 1740-680-550-00 |137 5
1726-601-007-00 |109 9 87 3 138 5
1726-601-011-00 [109 15 1738-411-210-00 88 2 139 5
110 15 1738-508-001-00 [103 30 140 5




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1740-680-550-00 |141 5 1761-604-740-01 |110 28 1770-105-002-10 9 18
142 5 1761-604-750-01 |110 39 10 18

143 5 1763-102-220-10 |[109 26 1770-274-001-10 62 13

144 5 110 26 1770-402-003-10 81 10

1740-680-551-00 |137 6 1763-117-200-30 16 1 1770-437-311-10 |174 2
138 6 1763-205-005-10 36 13 174 7

139 6 1763-205-007-20 36 1 1772-521-220-10 108 12

140 6 1763-205-011-10 36 12 1772-635-001-10 |130 1

141 6 1763-458-002-00 64 15 1772-652-001-00 [137 10

142 6 65 15 138 10

143 6 1763-602-011-00 |111 2 139 10

144 6 1763-602-210-20 1 43 140 10

1741-112-053-10 1 4 2 42 141 10
2 41 1764-601-001-20 |109 47 142 10

3 36 110 51 143 10

4 36 1764-601-002-00 [109 52 144 10

1741-411-210-00 88 11 110 56 1772-652-240-00 |134 7
1742-514-001-10 |107 38 1765-604-005-00 [109 32 1772-654-001-00 |133 8
1742-611-240-00 |116 34 110 32 134 9
1742-652-260-00 |149 5 1765-604-006-00 [109 42 1772-654-210-00 |133 7
1742-662-001-00 |149 2 110 43 134 8
1746-904-051-00 |159 1 1765-604-007-10 |109 29 1772-654-212-00 |186 1
1747-640-067-00 63 6 109 39 1772-654-213-00 |186 2
1750-102-820-00 1 18 110 29 1772-654-214-00 |186 3
2 18 110 40 1772-654-215-00 |186 4

1750-120-051-20 18 4 1766-103-001-10 6 7 1772-654-216-00 |186 8
19 4 1766-112-200-20 14 6 1772-654-217-00 |186 9

20 4 1766-112-210-00 14 8 1772-654-220-00 |133 1

21 4 1766-410-700-10 85 12 134 1

1750-271-220-20 61 4 87 12 135 1
1750-271-300-00 61 21 1766-514-001-00 |[107 20 1772-654-221-00 |133 4
1750-514-001-20 |107 8 1766-514-201-00 |107 16 134 4
1750-514-002-20 |107 12 1766-514-202-00 [107 19 135 4
1750-605-001-10 [110 10 1766-514-210-00 |107 17 1772-654-222-00 |133 5
1750-605-007-00 11 16 1766-601-300-10 [110 48 134 5
12 16 1766-601-700-10 |110 1 135 5

1752-120-201-00 89 2 1766-602-200-20 3 38 1772-654-223-00 |133 6
1752-120-204-00 89 5 4 37 134 6
1752-601-024-00 |122 11 1768-312-500-00 76 14 135 6
1757-216-003-00 36 5 77 8 1772-654-250-10 |137 28
1757-501-014-00 |103 23 1770-102-005-00 1 3 139 29
104 23 2 3 141 28

1757-625-005-00 |150 2 3 3 142 29
1761-604-710-01 |109 28 4 3 1772-654-251-00 |137 29
1761-604-720-11 |109 38 109 11 139 30

357



358

Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1772-654-251-00 [141 29 1773-611-270-10 |116 7 1774-105-205-00 9 5
142 30 1773-611-279-00 |116 8 10 5
1772-654-280-10 [137 30 116 10 1774-111-001-10 11 1
138 33 1773-611-280-10 |116 9 12 1

139 31 1773-611-310-10 |116 2 1774-111-002-00 11 26

140 34 1773-611-331-00 |116 3 12 26

141 30 1773-611-332-00 |116 4 1774-111-003-00 11 31

142 31 1773-611-333-00 |116 5 12 31

143 33 1773-611-334-00 |116 6 1774-111-004-00 11 32

144 34 1773-631-035-00 |114 3 12 32
1772-654-281-00 |137 31 1773-652-212-00 |145 2 1774-111-021-00 11 24
138 34 146 2 12 24

139 32 147 2 1774-111-022-00 11 25

140 35 148 2 12 25

141 31 1773-654-240-10 |137 40 1774-111-220-20 11 20

142 32 138 43 1774-111-230-10 12 20

143 34 139 41 1774-111-270-10 11 15

144 35 140 44 12 15
1772-654-282-00 |137 32 141 40 1774-111-300-00 11 8
138 35 142 41 12 8

139 33 143 43 1774-111-310-10 11 2

140 36 144 44 12 2

141 32 1773-702-001-00 |150 3 1774-111-311-00 11 5

142 33 1773-702-002-00 [150 10 12 5

143 35 1773-702-011-00 |150 12 1774-112-200-10 13 6

144 36 1773-702-012-00 |[150 11 1774-112-210-10 13 8
1772-654-310-00 |133 9 1773-702-260-10 |150 4 1774-120-001-00 24 1
134 10 1774-102-250-00 1 24 1774-120-002-00 18 28
1772-662-210-10 |149 1 2 24 20 30
1773-214-005-00 36 8 1774-102-260-00 3 20 1774-120-051-00 25 1
1773-267-002-00 57 5 4 20 1774-120-200-00 17 36
1773-401-202-10 79 2 1774-102-270-00 1 1 22 38
1773-407-001-10 82 5 2 1 1774-120-220-00 17 31
83 5 1774-103-220-00 5 8 22 33

1773-407-004-20 82 15 1774-103-230-00 5 10 1774-120-300-60 17 1
1773-407-200-00 82 1 1774-104-001-30 8 14 1774-120-350-00 17 20
83 1 1774-104-210-00 7 11 18 20

1773-611-001-10 |116 29 1774-105-200-00 9 1 19 20
1773-611-002-00 |116 19 10 1 20 22
1773-611-003-10 |116 31 1774-105-202-00 9 2 21 22
1773-611-005-00 |116 32 10 2 22 22
1773-611-210-00 |116 1 1774-105-203-00 9 3 1774-120-600-00 18 1
1773-611-250-10 |116 24 10 3 19 1
1773-611-260-30 |116 26 1774-105-204-00 9 4 1774-120-620-00 20 1
1773-611-262-00 |116 27 10 4 21 1




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1774-120-640-00 17 28 1774-203-052-00 34 12 1774-243-001-00 49 1
18 30 1774-203-053-00 34 14 1774-243-003-00 49
19 28 1774-203-054-10 34 1 1774-243-004-00 49 10
20 32 1774-205-001-00 36 9 1774-245-001-00 51 1
21 30 1774-205-002-00 36 6 1774-255-001-20 52 1
22 30 1774-205-003-00 36 4 169 2
1774-120-700-60 22 1 1774-205-004-00 36 2 1774-255-002-00 52 6
1774-122-220-00 23 1 1774-205-005-00 36 11 169 7
1774-125-001-00 24 3 1774-205-006-00 36 14 1774-255-003-00 52 11
25 3 1774-205-007-00 36 10 169 12
1774-126-001-10 26 1 41 1 1774-255-004-00 52 10
1774-126-002-00 26 21 1774-206-001-00 37 2 169 11
1774-126-003-00 26 23 1774-206-002-00 37 3 1774-255-005-00 53 1
1774-126-005-00 26 31 1774-206-003-00 37 6 1774-255-200-70 |169 1
1774-126-220-00 26 34 1774-206-004-00 37 7 1774-261-001-10 54 3
1774-126-240-00 26 7 1774-206-005-00 37 8 1774-261-200-10 54 1
1774-126-250-00 26 27 1774-207-001-00 38 1 1774-261-211-00 53 3
1774-126-900-00 26 15 1774-207-005-00 38 5 73 7
1774-127-001-00 27 1 1774-207-051-00 39 1 1774-261-220-10 54 6
1774-127-002-00 27 3 1774-207-052-00 39 5 1774-262-210-10 56 1
1774-127-004-00 27 7 1774-207-053-00 39 3 1774-262-230-10 55 6
1774-127-051-00 28 1 1774-208-001-00 40 1 1774-262-260-00 56 6
1774-127-053-00 28 11 1774-208-051-00 41 2 1774-262-320-10 56 3
1774-127-055-00 28 19 1774-208-052-00 41 5 1774-262-501-10 55 3
1774-127-500-10 28 4 1774-208-053-00 41 4 1774-262-520-00 55 1
1774-127-510-10 28 3 1774-208-054-00 41 6 1774-263-001-20 57 4
1774-127-520-00 28 15 1774-215-001-00 51 4 1774-263-200-00 57 1
1774-128-001-00 29 4 1774-215-002-00 42 1 1774-264-001-00 58 3
1774-128-021-00 29 1 1774-215-200-10 42 4 59 3
1774-128-200-00 29 5 44 5 1774-264-200-00 58 1
1774-129-001-00 30 3 1774-216-001-00 43 4 59 1
1774-129-200-00 30 12 1774-216-002-00 43 1 1774-264-220-10 58 6
1774-129-210-00 30 11 1774-216-051-00 44 4 1774-264-300-00 59 6
1774-129-220-10 30 16 1774-216-052-10 44 1 1774-265-001-20 |169 32
1774-129-230-00 30 1 1774-216-200-10 43 5 1774-265-210-20 60 7
1774-201-002-00 31 11 51 5 169 35
32 11 1774-218-001-00 45 1 1774-265-220-00 60 1
1774-201-003-10 31 3 1774-218-210-00 45 2 169 29
32 3 1774-221-001-00 46 1 1774-265-300-10 60 4
1774-201-200-50 31 1 1774-221-002-00 46 3 1774-271-001-00 61 11
1774-201-500-50 32 1 1774-221-003-00 46 7 1774-271-210-10 61 1
1774-203-004-00 35 7 1774-221-004-00 46 9 1774-271-220-00 61 10
1774-203-005-00 35 6 1774-225-200-00 47 1 1774-272-051-00 63 8
1774-203-021-00 35 1 1774-241-001-10 48 1 1774-272-071-00 63 7
1774-203-051-00 34 9 1774-241-002-20 48 4 1774-272-210-20 63 1

359



360

Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1774-272-240-00 63 3 1774-309-004-00 74 9 1774-317-270-00 |173 3
1774-272-300-10 63 11 1774-309-200-10 73 4 173 8
1774-272-500-30 62 1 1774-309-250-00 72 1 1774-317-280-10 |173 6
1774-272-520-30 62 21 73 1 1774-317-310-10 |171 1
1774-272-530-20 62 17 74 1 1774-317-320-00 |171 3
1774-272-540-00 62 11 1774-309-500-10 72 4 171 8
1774-272-600-00 62 6 74 4 1774-317-330-10 |171 6
1774-272-610-00 62 14 1774-310-001-00 75 1 1774-317-350-10 |172 1
1774-273-210-00 64 8 1774-310-002-00 75 5 1774-317-360-00 [172 3

65 8 1774-310-003-00 75 2 1774-401-200-00 79 1
1774-273-220-00 64 10 75 6 1774-403-001-10 91 4
65 10 1774-310-004-00 75 3 1774-403-002-10 91 5
1774-273-230-10 64 6 75 7 1774-403-003-00 80 12
65 6 1774-310-200-00 75 9 1774-407-250-00 81 3
1774-301-001-00 66 8 1774-312-004-30 76 41 1774-407-270-20 81 8
67 9 77 30 1774-407-300-10 81 5
1774-301-004-00 68 13 1774-312-005-00 23 5 1774-407-310-00 81 6
69 11 76 5 1774-407-600-00 81 1
1774-301-006-00 66 3 77 4 1774-408-200-00 82 3
67 3 1774-312-260-10 76 22 83 3
1774-301-200-00 66 1 1774-312-330-00 76 27 1774-410-001-00 84 7
1774-301-500-00 67 1 1774-312-350-00 76 29 86 7
1774-304-001-00 68 29 1774-312-360-00 76 1 1774-410-002-00 84 9
69 27 1774-312-380-00 76 6 86 9
1774-304-002-00 68 20 1774-312-420-00 76 34 1774-410-011-00 85 10
69 18 77 23 87 10
1774-304-003-00 68 21 1774-312-430-00 76 35 1774-410-200-50 84 1
69 19 77 24 86 1
1774-304-004-00 68 28 1774-312-440-00 76 32 1774-410-210-20 85 1
69 26 77 21 87 1
1774-304-009-00 68 2 1774-312-450-00 77 1 1774-410-250-10 84 5
1774-304-011-00 68 9 1774-312-540-10 77 16 85 8
1774-304-019-00 68 27 1774-312-630-00 76 25 86 5
69 25 1774-312-660-00 77 19 87 8
1774-304-021-00 68 33 1774-313-001-10 78 6 1774-411-200-00 88 1
69 31 1774-313-210-10 78 11 1774-431-200-00 89 1
1774-304-024-10 68 5 1774-313-250-00 78 13 1774-431-201-00 89 3
1774-304-051-00 69 1 1774-313-300-00 78 20 1774-431-202-00 89 4
1774-304-200-10 68 1 1774-317-210-10 |170 1 1774-431-210-00 89 8
1774-306-001-30 70 1 1774-317-211-10 |170 2 1774-431-240-10 89 9
1774-306-002-30 70 2 170 7 1774-432-200-30 90 1
1774-307-001-00 71 3 1774-317-220-10 |170 6 1774-433-001-00 91 1
1774-307-003-10 71 2 1774-317-230-00 |170 3 1774-433-210-00 91 14
1774-307-004-00 71 1 170 8 1774-434-001-20 92 18
1774-309-004-00 73 9 1774-317-260-10 |173 1 1774-434-002-20 92 19




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1774-434-003-10 92 1 1774-507-940-00 |179 1 1774-619-210-10 |118 1
1774-434-004-00 92 26 1774-508-001-00 |105 28 1774-619-220-10 |118 7
1774-434-005-00 92 29 106 28 1774-619-300-00 |119 4
1774-434-006-00 92 28 1774-508-210-10 |103 4 1774-625-210-00 |121 1
1774-434-007-00 92 34 1774-508-220-10 |105 4 123 10
1774-434-008-10 92 8 1774-508-340-00 |105 22 1774-626-001-00 [122 10
1774-434-009-10 92 11 106 22 1774-626-300-10 [122 18
1774-435-001-10 93 1 1774-508-401-00 95 27 123 15
1774-435-002-10 93 2 1774-508-510-10 |104 4 1774-626-310-00 |122 1
1774-436-300-10 94 1 1774-508-520-10 |106 4 123 1
1774-436-310-10 94 3 1774-508-530-00 |103 7 1774-630-005-10 |128 8
1774-436-320-00 94 2 104 7 129 8
1774-437-210-10 |174 1 105 7 1774-630-006-00 |129 4
1774-437-220-10 |174 6 106 7 1774-630-007-00 |128 4
1774-501-001-00 95 11 1774-514-230-00 |107 18 1774-630-300-10 |129 1
1774-501-300-00 95 1 1774-515-001-00 |107 28 1774-630-310-10 |128 2
1774-505-001-00 98 16 1774-520-001-00 |108 4 129 2
1774-505-210-10 98 1 1774-520-002-10 108 14 1774-630-320-10 |128 1

99 1 1774-520-210-10 |108 1 1774-630-340-10 |124 4

1774-505-300-10 98 7 1774-601-003-00 [109 12 126 4
99 7 110 12 1774-630-350-00 |125 4

1774-507-001-00 |101 6 1774-601-004-00 |168 2 127 4
102 6 1774-601-210-00 |109 1 1774-630-600-00 |124 1

178 7 1774-602-002-00 |111 5 125 1

1774-507-230-10 [101 14 1774-602-210-00 |111 1 1774-630-610-00 |126 1
102 16 1774-603-001-00 |112 12 127 1

178 15 113 12 1774-650-210-00 |131 1

1774-507-240-10 |102 17 1774-603-002-00 [112 13 1774-650-212-00 |131 2
179 8 1774-603-005-00 [112 21 1774-650-220-00 |132 1

1774-507-250-10 |101 18 113 21 1774-650-222-00 |132 2
102 21 1774-603-007-00 [112 22 1774-660-003-10 [133 18

178 19 113 22 134 19

1774-507-260-20 |102 22 1774-603-008-00 [113 13 1774-660-210-10 |133 13
179 12 1774-603-200-00 |112 9 134 14

1774-507-270-00 |[101 26 113 9 1774-670-211-00 |136 2
102 30 1774-603-210-10 |112 2 1774-670-212-00 |136 7

178 27 113 2 1774-670-400-00 |136 1

1774-507-280-10 |102 31 1774-603-212-00 |112 3 1774-680-031-00 |141 49
179 19 113 3 142 50

1774-507-320-00 |[101 11 1774-606-001-30 |114 1 1774-680-032-00 [137 45
102 11 1774-606-010-00 |114 4 139 46

178 12 1774-611-001-10 |115 1 141 45

1774-507-330-00 [102 13 1774-611-210-10 |116 22 142 46
179 5 1774-612-300-00 [117 16 1774-680-035-00 |138 29

1774-507-930-00 |178 1 1774-612-310-00 |117 17 140 30

361



362

Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1774-680-035-00 |143 29 1774-680-250-00 [138 16 1774-901-031-00 |158 1
144 30 139 16 1774-901-032-00 |154 2
1774-680-036-00 |[138 31 140 16 1774-901-033-00 |155 2
140 32 141 16 1774-901-034-00 |156 2

143 31 142 16 1774-901-035-00 |154 3

144 32 143 16 157 2
1774-680-037-00 |137 51 144 16 1774-901-036-00 |154 4
138 47 1774-680-260-00 |137 9 157 3

139 52 138 9 1774-901-037-00 |155 3

140 48 139 9 156 3

141 55 140 9 158 2

142 56 141 9 1774-901-038-00 |155 4
1774-680-038-00 |137 41 142 9 156 4
139 42 143 9 158 3

141 41 144 9 1774-902-005-00 |160 5

142 42 1774-680-310-00 |137 48 161 5
1774-680-052-00 [138 44 139 49 1774-902-006-00 |160 10
140 45 141 52 161 10

143 44 142 53 162 4

144 45 1774-690-003-00 [145 11 1774-902-007-00 |160 9
1774-680-210-00 |137 7 146 11 1774-902-071-00 |160 1
138 7 147 11 161 1

139 7 148 11 1774-902-072-00 |160 2

140 7 1774-690-400-20 |145 1 1774-902-073-00 |161 2

141 7 148 1774-902-074-10 |161 9

142 7 1774-690-410-20 |146 162 3

143 7 147 1774-902-075-00 |160 7

144 7 1774-690-420-00 |145 23 161 7
1774-680-230-00 [137 33 1774-702-051-00 |151 21 162 1
138 36 1774-702-270-10 |150 1 1774-902-076-00 |160 11

139 34 1774-702-280-10 |150 15 1774-902-077-00 |160 6

140 37 1774-702-290-10 |[150 16 161 6

141 33 1774-702-510-20 |152 18 1774-902-078-10 |101 30

142 34 1774-702-520-10 |152 19 102 35

143 36 1774-702-530-10 |151 1 178 31

144 37 152 1 1774-902-079-10 |102 36
1774-680-240-00 |137 37 1774-702-540-00 |151 29 179 23
138 40 152 25 1774-902-081-10 [160 12

139 38 1774-702-550-20 |151 18 1774-902-082-00 |160 8

140 41 1774-702-560-10 |151 19 161 8

141 37 1774-702-580-00 [151 20 162 2

142 38 1774-901-031-00 |154 1 1774-902-084-10 |161 11

143 40 155 1 1774-902-085-00 |151 33

144 41 156 1 152 29
1774-680-250-00 [137 16 157 1 1774-902-086-00 |160 3




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1774-902-086-00 |161 3 1776-612-255-00 |117 15 1800-652-400-00 [140 18
1774-904-003-00 |151 32 1776-630-008-00 |124 6 140 19

152 28 126 6 140 20

1774-904-011-00 |164 14 1776-904-004-00 |164 10 140 21
166 14 165 10 141 13

1774-904-012-00 |165 14 166 10 141 18
167 14 167 10 141 19

1774-904-031-10 |164 5 1785-611-011-00 |116 18 141 20
165 5 1785-611-012-00 [116 16 141 21

1774-904-032-00 |166 5 1785-611-013-00 |116 17 141 22
167 5 1785-611-220-30 |116 11 142 13

1774-922-200-10 |181 1 1785-611-221-00 |116 12 142 18
1775-508-001-00 |103 22 1785-656-303-00 |136 8 142 19
104 22 1785-656-304-00 |136 9 142 20

1775-508-550-10 64 16 1785-656-305-00 [136 11 142 21
65 16 1785-656-306-00 [136 14 142 22

103 31 1785-656-310-00 |136 3 143 13

104 31 1785-656-320-00 |136 4 143 18

1775-508-720-10 |103 28 1785-656-330-00 |136 5 143 19
104 28 1785-656-340-00 [136 12 143 20

105 23 1785-702-005-00 |150 9 143 21

106 23 151 17 144 13

1775-603-001-00 |112 1 152 17 144 18
113 1 1792-590-004-00 [118 13 144 19

1775-631-210-00 |124 7 119 5 144 20
125 6 1792-611-420-00 |116 14 144 21

126 7 1800-214-202-20 26 19 1801-511-220-10 |105 31

127 6 1800-652-400-00 [137 13 106 31

1776-304-005-00 68 26 137 18 1805-508-260-00 |104 1
69 24 137 19 106 1

1776-312-013-10 76 9 137 20 1807-652-500-00 |133 22
1776-612-210-30 |117 1 137 21 134 23
1776-612-211-10 |117 2 137 22 135 7
1776-612-212-00 |117 3 138 13 1807-652-510-00 [133 23
1776-612-213-00 |117 4 138 18 134 24
1776-612-214-00 |117 5 138 19 135 8
1776-612-215-00 |117 6 138 20 1809-670-290-00 [137 50
1776-612-216-00 |117 7 138 21 138 46
1776-612-217-00 |117 8 139 13 139 51
1776-612-218-00 |117 9 139 18 140 47
1776-612-219-00 |117 10 139 19 141 54
1776-612-250-00 |117 11 139 20 142 55
1776-612-252-00 |117 12 139 21 1817-902-008-00 [160 13
1776-612-253-00 [117 13 139 22 161 12
1776-612-254-00 |117 14 140 13 1817-902-026-00 |160 4

363



364

Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1817-902-026-00 |161 4 2150-661-002-00 |144 26 3610-440-018-00 |110 14
1817-904-001-00 |164 11 2152-442-013-00 23 9 3625-212-007-00 30 10

165 11 76 3 3642-496-007-10 |137 39
166 11 2157-201-201-00 17 3 138 42
167 11 18 2 139 40
1817-904-004-00 |164 4 19 2 140 43
165 4 20 2 141 39
166 4 21 2 142 40
167 4 22 3 143 42
1825-502-001-00 96 1 76 23 144 43
1827-102-230-00 3 1 77 17 3650-261-001-00 64 19
4 1 2163-775-009-00 30 4 65 20
1837-521-061-00 |108 5 2183-607-013-00 61 12 86 2
1837-652-600-00 |149 4 2186-536-211-00 |137 2 87 4
1837-652-610-00 [137 25 138 2 3650-270-214-00 |136 6
138 24 139 2 3650-380-220-20 82 9
139 25 140 2 3650-440-014-00 62 2
140 24 141 2 3650-580-002-00 57 9
141 25 142 2 3651-832-009-00 66 6
142 25 143 2 3659-203-005-00 |101 21
143 24 144 2 102 25
144 24 2186-536-212-00 |137 3 178 22
2130-713-002-10 16 5 138 3 179 15
2139-505-002-00 1 30 139 3 3659-480-003-00 77 33
2 30 140 3 3668-612-001-00 31 2
2142-581-002-00 1 22 141 3 32 2
2 22 142 3 3670-472-003-00 76 16
2144-307-003-00 35 2 143 3 77 10
2144-415-003-00 5 6 144 3 3673-701-005-00 49 11
6 6 2188-973-200-00 |168 1 3676-374-320-00 64 3
11 13 2500-210-016-00 61 17 65 3
12 13 2502-616-004-00 |118 2 83 9
112 7 118 8 3680-155-005-00 3 19
113 7 118 11 4 19
2144-501-012-00 |111 12 2515-665-210-00 |137 23 3689-212-002-00 30 5
2144-519-007-00 |101 15 138 22 3689-582-001-00 |110 38
102 18 139 23 3737-172-009-00 |103 27
178 16 140 22 104 27
179 9 141 23 105 27
2149-312-015-60 61 20 142 23 106 27
2150-420-008-00 |109 6 143 22 137 14
110 6 144 22 138 14
2150-661-002-00 |139 27 2703-101-020-00 52 21 139 14
140 26 169 22 140 14
142 27 3610-440-018-00 |109 14 141 14




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3737-172-009-00 |142 14 3824-701-011-00 66 9 7821-501-005-00 |110 3
143 14 67 2 8595-901-007-00 |163 6

144 14 67 10 164 7
3737-172-011-00 84 2 3827-270-001-00 |145 9 165 7
85 4 146 9 166 7

3768-185-015-20 |101 25 147 9 167 7
102 29 148 9 8654-203-201-00 23 2

178 26 3827-270-002-00 |145 8 63 4

179 18 146 8 76 7
3801-272-302-00 |149 6 147 8 76 28
3805-208-016-00 5 9 148 8 76 30
6 8 3829-387-410-00 83 11 77 2

84 8 3834-336-051-00 1 2 8663-201-004-00 66 10

84 10 2 2 67 11

86 8 3 2 8663-201-005-00 66 11

86 10 4 2 67 12

128 9 4335-145-221-00 30 15 J061-116-025-00 82 6

129 9 4335-512-004-00 |109 35 82 16
3817-330-202-00 1 28 109 44 83 6
2 28 110 34 J061-228-036-00 (103 11

3 23 110 46 104 11

4 23 6221-408-003-00 1 39 105 11

3817-335-021-00 11 23 2 39 106 11
12 23 3 34 J061-230-038-00 1 6

3819-261-005-00 |128 6 4 34 1 9
129 6 6221-408-008-00 1 35 2 6

3821-262-202-00 |145 5 2 35 2 9
146 5 3 30 3 6

147 5 4 30 3 8

148 5 6221-408-009-00 1 34 4 6

3821-262-203-00 |145 6 2 34 4 8
146 6 3 29 J061-236-044-00 1 5

147 6 4 29 1 10

148 6 6221-408-011-00 1 38 2 5

3821-262-204-00 |145 7 2 38 2 10
146 7 3 33 3 5

147 7 4 33 3 9

148 7 6221-408-013-00 1 33 4 5

3824-232-021-00 |114 2 2 33 4 9
118 12 3 28 J061-242-050-00 7 8

3824-247-202-00 |145 4 4 28 J061-247-055-00 7 10
146 4 6901-911-025-00 84 4 8 8

147 4 86 4 J061-249-060-00 8 11

148 4 6901-931-240-00 95 18 J061-252-063-00 8 10

3824-701-011-00 66 2 7821-501-005-00 |109 3 J062-087-093-00 9 17

365



366

Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
J062-087-093-00 9 20 K200-124-106-00 | 83 18 K510-003-022-00 (184 21
10 17 K200-208-000-10 | 83 15 K510-003-037-00 |184 22

10 20 K211-001-006-20 |183 2 K510-003-100-00 |184 44

J062-104-111-00 9 16 K211-001-007-00 |183 3 K510-003-500-00 |184 46
9 19 K211-001-008-00 |183 4 K510-005-013-00 |184 11

10 16 K211-001-100-10 |183 1 K510-005-024-00 |184 23

10 19 K211-004-006-00 |185 7 K510-006-008-00 |184 6

J062-111-120-00 9 10 185 7 K510-006-014-00 184 12
10 10 K211-004-007-00 |185 6 K510-006-023-00 |184 24

J062-147-159-00 1 13 185 6 K510-008-010-00 |184 8
2 13 185 16 K510-010-009-00 |184 7

3 11 185 16 K510-014-004-00 |184 2

4 11 K211-011-001-10 |183 5 K510-014-012-10 (184 10

K110-001-106-00 [185 20 K211-012-006-00 |185 5 K510-017-047-00 |184 38
185 20 185 5 K510-017-048-00 |184 39
K135-002-009-00 (103 19 K211-066-103-00 |182 9 K510-019-005-10 |184 3
104 19 K211-092-000-10 | 97 8 K510-027-000-00 | 33 1

105 19 K250-001-000-00 | 95 13 K510-027-001-00 |184 1

106 19 K250-001-007-00 182 13 K510-027-006-00 |184 4
K135-012-000-00 (103 12 K250-001-009-00 | 95 15 P103-112-003-20 | 11 7
104 12 K250-060-000-00 | 64 12 12 7

105 12 65 12 P113-201-007-00 |133 10

106 12 K250-064-003-00 182 11 134 11
K135-012-100-00 |[103 13 K250-067-000-00 |183 9 P113-211-300-00 | 83 25
104 13 K275-001-003-00 184 27 P113-211-330-00 | 64 1

105 13 K290-001-001-00 |182 3 65 1

106 13 K290-001-002-00 |182 4 V111-166-004-00 | 95 30
K135-017-006-00 |[103 14 K290-001-003-00 |182 5 V111-168-002-00 |101 27
104 14 K290-004-000-00 |182 1 178 28

105 14 K510-001-007-00 |184 5 V111-178-006-00 |102 32

106 14 K510-001-011-00 |184 9 179 20
K167-005-000-20 | 80 1 K510-001-015-00 184 13 V120-265-003-00 |133 25
K167-005-001-10 | 80 3 K510-001-016-00 184 15 134 26
K167-005-200-10 | 80 2 K510-001-017-00 184 16 V120-364-002-50 |138 28
K167-005-300-10 | 80 4 K510-001-018-00 184 17 140 29
K167-005-310-10 | 80 7 K510-001-019-00 184 18 143 28
K182-034-002-00 | 80 5 K510-001-020-00 184 19 144 29
80 8 K510-001-026-00 [184 25 V120-365-001-60 |137 15

K182-034-003-00 | 80 6 K510-001-029-00 [184 26 138 15
80 9 K510-001-031-00 |184 34 139 15

K190-001-202-10 182 15 K510-001-034-00 184 37 140 15
K200-014-007-00 |(185 27 K510-001-036-00 (184 42 141 15
185 27 K510-001-039-00 184 33 142 15
K200-094-100-10 |182 6 K510-003-017-00 184 45 143 15
K200-114-002-00 182 14 K510-003-021-00 (184 20 144 15




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V120-366-001-20 1 46 V201-361-203-00 |151 24 V203-361-003-00 | 21 14
2 45 152 22 22 14

3 41 V201-361-203-50 | 92 5 V203-361-004-00 |[151 23

4 40 107 9 V203-361-005-00 151 22

109 31 107 13 V210-360-601-20 [137 12

109 41 V201-361-204-00 | 92 24 137 17

110 31 108 2 137 24

110 42 151 26 138 12
V120-366-001-60 [116 30 V201-361-204-50 |122 9 138 17
136 15 123 9 138 23

V120-376-001-20 (112 16 152 20 138 32
113 16 V201-361-205-00 |152 21 138 45

V120-376-001-60 (112 14 V201-361-205-50 | 70 3 139 12
113 14 V201-361-206-00 | 95 19 139 17

V120-376-002-00 |112 8 V201-361-206-50 |120 3 139 24
113 8 121 3 140 12

V195-164-016-40 (136 10 122 14 140 17
V201-260-801-60 | 95 34 V201-361-207-00 | 70 4 140 23
V201-260-805-50 | 83 21 123 12 140 33
V201-260-817-50 | 98 4 V201-361-208-00 |122 2 140 46
99 4 123 2 141 12

V201-261-008-00 |101 4 V201-361-213-00 |122 3 141 17
178 5 123 3 141 24
V201-261-012-00 |102 4 V201-361-216-00 |122 5 142 12
179 3 123 5 142 17

V201-261-203-50 | 91 11 V201-361-603-00 | 71 10 142 24
V201-360-802-50 |107 6 V201-361-608-50 |108 6 143 12
V201-360-804-00 | 75 14 V201-361-610-00 |151 5 143 17
V201-361-007-50 | 31 6 152 5 143 23
32 6 V201-461-002-00 (116 35 143 32

70 8 V201-461-202-50 | 88 12 143 45

V201-361-009-00 | 52 3 88 16 144 12
169 4 V201-461-203-00 | 88 3 144 17

V201-361-010-00 | 95 5 V203-361-002-00 | 17 11 144 23
V201-361-014-00 | 33 4 18 11 144 33
V201-361-202-50 | 17 18 19 11 144 46
18 18 20 13 V210-360-601-60 | 48 10

19 18 21 13 118 6

20 20 22 13 119 3

21 20 V203-361-003-00 5 3 137 36

22 20 6 3 137 42

92 37 17 12 137 46

151 25 18 12 138 30

152 23 19 12 138 39

V201-361-203-00 |107 40 20 14 139 37

367



368

Numerical Index 1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V210-360-601-60 |[139 43 V211-261-002-00 123 11 V211-360-802-00 | 95 36
139 47 V211-261-002-50 | 62 22 109 27

140 31 V211-360-801-60 1 44 110 27

140 40 2 43 111 15

141 36 3 39 130 2

141 42 4 38 V211-360-802-50 9 6

141 46 64 5 10 6

141 50 65 5 11 30

142 37 78 19 12 30

142 43 83 14 V211-360-803-00 | 88 9

142 47 89 12 V211-361-002-50 |118 10

142 51 98 6 119 6

143 30 98 17 V211-370-803-00 |118 3

143 39 99 6 118 9

144 31 99 16 V211-560-803-50 | 61 16

144 40 109 4 V211-560-804-50 | 61 2

145 13 110 4 V211-561-001-60 | 97 6

146 13 137 34 V211-561-002-00 | 81 7

147 13 137 47 V211-561-002-50 | 26 2

148 13 137 49 34 3
V210-560-603-00 [105 26 138 37 V211-561-003-00 | 80 13
106 26 139 35 V211-561-003-50 | 31 5

VV210-560-605-00 |103 9 139 48 32 5
104 9 139 50 V211-561-004-00 | 80 14

105 9 140 38 V211-561-005-00 | 34 4

106 9 141 34 V211-660-802-00 |117 19
V211-260-801-60 | 97 22 141 47 V211-661-002-00 | 30 17
101 19 141 51 117 18

102 23 141 53 124 2

178 20 142 35 125 2

179 13 142 48 126 2
V211-260-802-00 | 68 19 142 52 127 2
69 17 142 54 V211-661-002-50 |122 19

101 13 143 37 123 16

102 15 144 38 V211-661-004-00 | 95 4

178 14 151 15 V211-661-004-50 | 95 6

179 7 152 15 V220-540-601-00 |185 26
V211-260-802-50 |100 3 V211-360-802-00 1 17 185 26
V211-260-805-00 | 97 9 2 17 V220-540-802-00 |185 15
V211-261-002-00 | 73 10 3 15 185 15
74 10 4 15 V220-541-003-50 |184 43

78 21 11 27 V230-360-601-20 1 40

120 2 12 27 2 40

121 2 81 4 3 35

122 13 89 10 4 35




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V230-360-601-20 [137 27 V231-360-801-60 | 45 3 V231-360-803-00 |137 8
138 26 64 7 138 8

141 27 65 7 139 8

143 26 85 11 140 8

149 3 87 11 141 8

V230-360-601-60 9 12 103 6 142 8
10 12 104 6 143 8

145 15 105 6 144 8

146 15 106 6 V231-360-803-50 | 26 35

147 15 110 49 V231-360-808-00 7 13

148 15 124 8 V231-361-001-60 | 18 29

V230-360-602-00 1 21 125 7 20 31
2 21 126 8 53 2

3 18 127 7 91 6

4 18 128 3 V231-361-002-00 | 13 9

V230-360-602-50 [139 28 129 3 65 22
140 27 133 14 78 12

142 28 134 15 103 3

144 27 137 52 104 3

V230-360-604-00 [103 26 138 48 105 3
104 26 139 53 106 3

V231-360-801-20 1 26 140 49 V231-361-002-50 | 26 32
2 26 141 56 34 13

42 7 142 57 38 2

43 8 V231-360-802-00 | 11 12 81 2

44 8 11 17 92 36

47 6 12 12 V231-361-003-50 | 14 9

51 8 12 17 145 14

52 24 17 38 146 14

52 27 18 34 147 14

105 30 19 32 148 14

106 30 20 36 V231-361-004-00 | 28 16

169 25 21 34 35 8

169 28 22 40 39 7

V231-360-801-60 7 12 115 2 V231-361-005-00 | 39 6
9 23 133 21 V231-361-007-00 | 33 3

10 23 134 22 V231-361-201-60 1 25

11 21 V231-360-802-50 | 50 11 2 25

12 21 63 15 V231-361-202-50 3 21

17 30 75 13 4 21

18 32 84 6 17 14

19 30 85 9 18 14

20 34 86 6 19 14

21 32 87 9 20 16

22 32 V231-360-803-00 | 78 10 21 16

369



370

Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V231-361-202-50 | 22 16 V304-260-008-00 | 19 26 V304-460-010-00 | 18 16
V231-361-203-50 | 17 15 20 28 18 21

18 15 21 28 19 16
19 15 22 28 19 21
20 17 23 13 20 18
21 17 61 9 20 23
22 17 61 19 21 18
VV251-260-802-0D |101 8 63 10 21 23
102 8 76 13 22 18
178 9 76 36 22 23
V251-340-802-50 | 17 7 77 7 26 3
18 7 77 25 31 7
18 35 98 3 32 7
19 7 99 3 34 5
19 33 109 17 70 9
20 7 110 17 95 9
20 37 151 4 V304-460-012-00 | 20 10
21 7 152 4 21 10
21 35 186 7 22 10
22 7 V304-260-010-00 | 30 7 70 5
V251-341-002-00 | 17 24 68 34 92 25
18 24 69 32 92 40
19 24 95 32 107 11
20 26 98 12 107 15
21 26 99 12 107 31
22 26 114 6 107 44
26 6 150 14 122 7
34 8 V304-260-012-00 | 91 12 122 17
V251-341-002-50 | 48 3 V304-260-016-00 | 96 12 123 7
V251-341-009-00 | 31 4 V304-460-008-00 | 17 8 123 14
32 4 18 8 V304-460-014-00 | 91 19
V251-341-202-00 | 92 39 18 37 150 18
V251-361-002-5D | 48 2 19 8 151 31
V251-441-403-50 | 91 18 19 35 152 27
V252-341-003-00 | 48 8 20 8 V304-460-016-00 |151 6
V252-341-007-00 | 48 6 20 39 152 6
VV252-341-202-50 | 48 5 21 8 V305-260-008-00 | 96 8
107 43 21 37 107 7
VV252-341-205-00 | 48 7 22 8 V305-260-012-00 |181 3
V301-260-006-00 | 13 5 75 15 V327-262-110-00 | 94 5
14 5 101 9 V328-262-110-00 | 16 6
V304-260-008-00 | 11 19 102 9 79 3
12 19 178 10 V334-260-016-00 |107 22
17 26 V304-460-010-00 | 17 16 V334-460-010-00 | 17 10
18 26 17 21 18 10




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V334-460-010-00 | 19 10 V401-160-006-00 | 95 31 V401-160-010-00 | 26 4
20 12 V401-160-008-00 | 17 9 30 6

21 12 18 9 31 8

22 12 18 36 32 8

V350-160-006-00 [111 11 19 9 33 5
112 11 19 34 34 6

113 11 20 9 52 4

V360-260-004-00 | 11 10 20 38 68 35
12 10 21 9 69 33

V360-260-006-00 5 11 21 36 70 10
13 4 22 9 94 6

14 4 61 8 95 8

85 13 68 12 101 5

87 13 69 10 102 5

112 17 75 16 116 36

113 17 83 22 151 27

116 25 89 7 169 5

116 28 98 5 178 6

145 18 99 5 179 4

146 18 101 10 V401-160-012-00 | 17 19

147 18 102 10 18 19

148 18 178 11 19 19

V362-260-008-00 7 15 185 14 20 11
8 15 185 14 20 21

30 18 186 21 11

63 14 V401-160-010-00 5 4 21 21

78 17 6 4 22 11

89 11 17 13 22 21

101 28 17 17 70 6

102 33 17 22 88 4

110 50 18 13 88 13

116 23 18 17 88 17

116 33 18 22 92 6

130 3 19 13 92 38

145 12 19 17 95 20

145 20 19 22 107 10

146 12 20 15 107 14

146 20 20 19 107 41

147 12 20 24 108 3

147 20 21 15 120 4

148 12 21 19 121 4

148 20 21 24 122 6

178 29 22 15 122 15

179 21 22 19 123 6

V363-260-008-00 | 88 10 22 24 123 13

371



372

Numerical Index 1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V401-160-012-00 |[151 28 V411-260-008-00 | 62 15 V411-260-016-00 |152 8
152 24 72 2 V411-260-018-00 | 53 4
V401-160-014-00 | 91 17 73 2 60 11
150 17 74 2 72 6

151 30 7517 73 5

152 26 76 18 74 6
V401-160-016-00 | 71 11 76 39 169 39
96 10 77 12 V500-161-601-50 |114 10

107 23 77 28 V500-162-001-50 | 24 5

108 8 78 14 25 5

151 7 109 16 97 14

152 7 110 16 97 17
V401-170-008-00 103 20 169 33 V500-162-002-00 | 15 4
104 20 186 5 16 10

105 20 V411-260-010-00 | 17 23 23 8

106 20 18 23 23 17
V411-260-005-00 | 97 18 19 23 61 24
112 6 20 25 76 20

113 6 21 25 77 14

133 19 22 25 79 4

134 20 30 8 V500-162-501-50 | 16 7
V411-260-006-00 | 15 3 33 6 V500-162-502-00 | 57 8
16 9 57 7 58 5

23 7 70 11 59 5

24 4 79 5 62 8

25 4 95 7 72 3

61 23 97 7 73 3

97 15 98 11 74 3

101 17 99 11 76 19

102 20 109 8 76 40

109 21 110 8 77 13

109 49 114 5 77 29

110 21 116 37 78 15

110 53 V411-260-012-00 | 62 3 94 7

178 18 70 7 V500-162-502-50 | 54 5

179 11 88 14 55 5
V411-260-008-00 | 23 16 88 18 56 5
45 5 107 30 60 6

54 4 107 42 169 34

55 4 122 4 V500-163-002-00 | 30 9

56 4 122 8 107 21

58 4 123 4 V511-100-805-00 | 63 2

59 4 123 8 72 5

60 5 V411-260-016-00 | 96 11 74 5

62 7 151 8 76 2




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V511-100-805-00 | 76 26 V600-110-601-00 | 69 12 \VV704-140-010-00 | 62 12
77 20 90 14 62 20
V522-100-801-80 | 70 12 92 14 \VV704-140-012-00 | 62 4
95 10 V600-110-620-30 | 26 25 \VV704-140-017-00 | 28 7
V523-100-301-00 (184 47 28 8 184 41
V523-100-801-60 | 33 2 V600-110-620-40 | 26 10 \V704-140-018-00 | 53 5
69 8 26 22 60 12
V523-101-002-40 | 26 5 27 4 72 7
26 33 27 8 73 6
28 17 34 15 74 7
34 7 39 4 169 40
35 9 46 8 \VV704-140-019-00 | 46 2
38 3 49 12 VV704-140-020-00 | 26 9
39 8 184 14 28 2
50 10 V600-110-620-50 | 26 26 28 13
52 2 39 2 37 1
92 7 49 8 37 4
92 35 52 16 46 6
169 3 92 12 50 7
V530-240-502-40 | 68 30 92 27 66 7
69 28 169 17 184 30
V560-160-006-00 |101 16 V600-110-620-60 | 35 4 \VV704-140-022-00 | 77 32
102 19 92 32 V704-140-025-00 | 26 24
109 22 V600-110-630-30 | 28 14 28 22
109 50 38 6 37 5
110 22 V600-110-630-40 |169 16 49 5
110 54 V600-110-630-50 | 67 7 52 14
178 17 92 9 67 6
179 10 92 31 67 8
V560-160-008-00 | 62 9 V600-110-630-60 | 71 5 76 4
62 16 V600-150-600-00 | 61 14 90 5
109 7 V607-110-630-40 | 50 5 169 15
110 7 V682-200-000-60 (185 11 \VV704-140-030-00 | 26 30
V580-140-301-80 | 57 6 185 11 35 3
V580-140-302-50 (185 24 V682-200-001-00 | 29 3 68 22
185 24 42 3 69 20
V580-140-502-00 | 98 15 43 3 71 7
99 15 44 3 92 33
V580-140-502-50 | 90 12 47 3 \VV704-140-035-00 | 92 16
V580-140-602-80 | 57 2 51 3 96 6
60 2 52 13 V705-140-024-00 [185 17
169 30 169 14 185 17
V580-140-604-00 | 52 8 V682-200-001-90 | 75 4 VV705-140-025-00 | 95 24
169 9 75 8 V705-140-030-00 [184 40
V600-110-601-00 | 68 14 V704-140-010-00 | 61 15 VV705-140-032-00 [184 32

373



374

Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V705-140-042-00 | 61 13 V720-111-900-70 | 28 18 V720-112-401-80 |103 29
V705-140-047-00 | 26 11 83 16 104 29

184 31 185 25 105 35
V705-140-052-00 | 52 17 185 25 106 35
90 7 V720-111-901-00 | 33 7 151 16
92 3 83 17 152 16
92 22 95 22 \V720-112-402-00 |103 8
169 18 VV720-112-401-10 | 64 2 103 25
V706-140-040-00 | 90 16 65 2 104 8
96 5 82 8 104 25
V706-140-050-00 | 90 15 82 12 105 8
V707-140-062-00 | 66 13 82 14 105 25
67 14 82 18 106 8
68 25 83 8 106 25
69 23 83 12 182 2
92 10 83 20 182 7
92 17 83 26 V720-112-402-20 |103 17
V707-140-080-00 | 71 9 83 28 104 17
VV720-101-900-70 | 97 21 184 29 105 17
V720-102-401-00 | 68 32 V720-112-401-20 | 95 14 106 17
69 30 95 16 V721-103-104-00 | 33 10
97 24 100 2 V721-103-104-50 |103 2
\VV720-102-401-40 | 29 6 101 3 104 2
42 5 102 3 105 2
43 6 178 4 106 2
44 6 182 12 V721-103-106-00 | 33 9
51 6 183 7 V721-103-107-00 | 91 7
52 22 185 21 V721-103-109-00 | 92 4
169 23 185 21 V721-103-111-50 | 75 12
VV720-102-401-50 | 64 14 V720-112-401-40 | 31 10 V721-113-105-00 |103 16
65 14 32 10 104 16
V720-102-401-60 | 70 14 64 9 105 16
V720-102-401-80 | 47 4 64 11 106 16
75 10 64 13 V721-113-106-00 | 95 17
V720-103-502-90 [103 5 64 18 V723-102-004-20 | 80 11
104 5 65 9 V723-111-501-60 |182 8
105 5 65 11 V723-112-003-80 | 80 10
106 5 65 13 \VV742-135-500-60 | 96 2
VV720-103-503-60 | 81 12 65 18 \VV744-114-280-70 |103 15
V720-105-705-50 | 97 2 82 104 15
V720-111-900-60 |103 18 83 105 15
104 18 184 28 106 15
105 18 185 28 \VV744-120-350-70 | 17 4
106 18 185 28 22 4
183 8 V720-112-401-50 | 33 8 26 8




Numerical Index

1774-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V744-120-350-70 | 46 10 V782-160-000-6T |102 34
\VV744-120-470-70 |184 35 178 30
V744-135-520-80 | 52 19 179 22

169 20 V881-000-061-20 |175 4
V744-135-550-80 | 50 8 175 9
V761-150-000-00 | 91 16 V883-000-061-20 |176 3
V762-150-000-00 | 76 42 176 8

77 31 VV999-200-003-00 |170 5
V763-150-000-00 | 17 5 170 10

18 5 171 5

19 5 171 10

20 5 172 5

21 5 173 5

22 5 173 10

23 4 174 5

63 5 174 10

76 8 175 5

76 24 175 10

76 31 176 4

77 3 176 9

77 18 177 5

91 13 W201-260-805-50 | 98 2
\VV780-140-000-1T (182 16 99 2

183 6 W201-261-206-00 |181 2
\VV780-140-000-2T | 34 2 W296-134-007-00 |109 33

182 17 109 43
V782-160-000-2T | 17 6 110 33

18 6 110 44

19 6

20 6

21 6

22 6

95 12

101 7

102 7

103 24

104 24

105 24

106 24

178 8

182 18
V782-160-000-4B | 92 23
V782-160-000-6B | 52 25

169 26
V782-160-000-6T |101 29

375



376

Alpabetical Index

6004-097-680-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/220X100 ASSY | 26 BOLT 34 21 CLAMP/WIRE/10-15 19 11
ADAPTER/255X065 ASSY | 25 34 22 CLAMP/WIRE/20-24 19 21
ARM/CONTROL 22 28 34 24 CLIP/HOSE/7.6-8.2 24 5

23 28 BOLT,JOINT 18 11 CLUTCH/STARTER ASSY | 33 6

ARM/FLOATING  COMP | 22 20 |BOLT,S/M6X12/7T 13 5 | COLLOR 34 3
23 20 22 16 CONNECTINGROD  ASSY | 14 5

ARM/TENSION 25 2 23 16 CONNECTOR,OIL FILTER 6 25
26 2 BOLT,S/M6X25/7T 18 5 CONNECTOR/FUEL 24 1

ARMATURE/STARTE ASSY | 33 5 BOLT,S/M8X25/7T 5 3 CONNECTOR/GLOWPLUG 28 5
BALL, STEEL 2 5 | BOLT,SEMS/M10X25,7T 9 4 | CORRUGATEDTUBE 24 6
BEARING,RB/6002SS 16 7 BOLT/CONNECT INGROD 14 COVER 33 11
17 8 BOLT/CRANK 16 14 34 13

BEARING,RB/6203 22 13 17 15 COVER,BEARING 34 5
23 13 BOLT/FLANGE 16 8 COVER/CYLINDER HEAD 3 1

BEARING/BALL 10 47 17 9 | COVER/INJECTIONPUMP 6 26
22 14 BOLT/M6 10 32 CRANKSHAFT ASSY | 16 1

23 14 10 33 17 1

34 6 BOLT/M6X10 22 18 CUP/SEALING/12 6 7

34 11 23 18 | CUP/SEALING/16 10 3

BEARING/CONNECTING R | 14 7 | BOLT/M8X20/7T 29 8 | CUP/SEALING/28 6 3
BEARING/CRANK/LOWER 6 12 23 8 CUP/SEALING/36 6 4
BEARING/CRANK/UPPER 6 11 BOLT/THROUGH 33 30 CUTTER, VALVE 12 5
BEARING/CRANKSET 6 10 BOLT/WASHERHEAD 32 8 CYLINDERBLOCK  ASSY 6 1
BEARING/NEEDLE 33 8 BOLT/WS 18 4 CYL INDERHEAD ASSY 2 1
33 9 20 4 | DOWEL 6 22

BEARING/OILLESS 33 12 27 DRIVE/TACHOMETE ASSY | 10 35
33 14 BRACKET ROCKER SHAFT | 12 12 ELEMENT ASSY | 32 7

33 16 BRACKET,ROCKER SHAFT | 12 13 FAN/COOLING 20 1

BEARING/THRUST/CRANK 6 13 BRG/CONROD/UNO50 SET 7 5 FLANGEBOLT/M10X20 11 2
7 2 | BRG/CONROD/UN100 SET| 7 6 | FLANGEBOLT/M10X70 27 5

7 4 BRG/CRANK/UNO50 SET 7 1 FLANGEBOLT/M6X10 8 4

BEARING/WITH SHOCKAB | 33 13 BRG/CRANK/UN100 SET 7 3 FLANGEBOLT/M6X12 6 28
BELT VHMO34 20 5 BRUSH 34 17 FLANGEBOLT/M6X16 10 37
BODY/NOZZLE HOLDER 31 2 BRUSH/STARTER 33 2 28 8
BODY/O1LPUMP 18 2 | BUSH 34 15 | FLANGEBOLT/M8X16 10 11
BOLT 2 7 CAMSHAFT/INJECTION P | 22 10 18 9
6 2 23 10 FLANGEBOLT/M8X20 4 3

10 41 |[CAP 19 20 19 8

12 18 |CAP,BLANK/30 10 38 19 14

16 12 |CAP,OIL FILLER 3 2 27 3

17 13 CAP,SEALING 2 2 FLANGEBOLT/M8X25 19 19

34 9 CARTRIDGE/OILFILTER 18 13 FLANGEBOLT/M8X30 10 15

34 10 CENTER CRANK PULLEY 16 11 FLANGEBOLT/M8X40 4 4

34 19 17 12 FLANGEBOLT/M8X45 10 12

34 20 |CLAMP,STRAINER 18 38 19 3




Alpabetical Index

6004-097-680-00

Description Fig. Key Description Fig. Key Description Fig. Key
FLANGEBOLT/M8X50 12 19 GENERATOR ASSY 27 1 NUT/MO8 12 20
FLANGEBOLT/M8X55 10 9 GLOWPLUG 28 3 19 4
FLANGEBOLT/M8X75 10 13 GUIDE/LEVELGAGE COMP 6 31 19 9

19 15 | HANGER 11 1 22 9
FLANGEBOLT/M8X85 10 8 HOLDER ASSY 34 14 23 9
FLYWEIGHT 22 17 HOLDER/BRUSH ASSY | 34 16 NUT/M6 10 34
23 17 HOLDER/DELIVERYVALVE | 32 2 22 29
FLYWHEEL ASSY | 16 5 HOLDER/JE/9-9 10 14 23 29
17 5 HOLDER/NOZZLE  ASSY | 31 1 NUT/M8 10 18
FRAME 34 12 | HOLDER/STARTER ASSY| 33 3 10 48
FRAME/COMMUTATOR END | 33 10 HOSE/RUBBER 3 6 10 50
FRAME/DRIVEEND ASSY | 34 7 19 10 33 32
GASKET 3 5 24 3 NUT/NOZZLERETAINING 31 5
28 7 HOUSING ASSY | 32 6 NUT/PINIONSTOP 33 23
30 5 | HOUSING/STARTER ASSY | 33 7 | oILPuMP ASSY | 18 1
30 22 HOUSING/THERMOSTAT 19 12 ORING 32 3
GASKET ,EXH.MANIFOLD 5 2 INJECTIONNOZZLE ASSY | 21 1 0-RING/1A,P15 18 7
30 7 INJECTIONPUMP  ASSY | 22 1 30 17
GASKET, INLET MANIFOL 4 2 23 0-RING/1A,P18 8 3
30 6 | KEY/07X05X09 13 0-RING/1A,P8 22 26
GASKET ,NOZZLE 21 3 22 12 23 26
GASKET/COVER 6 27 23 12 0-RING/1A,S24 10 36
30 11 KEY/07X05X43 16 4 0-RING/1A,S50 10 43
GASKET/CYLINDERHEAD 2 6 17 4 30 16
30 3 | LEVEL/GAGE 6 30 |O-RING/1A,S55 19 18
GASKET/DELIVERYVALVE | 32 4 LEVER/CONTROL  COMP | 22 25 30 21
GASKET/GEARCASE 10 27 23 25 PACKING 10 20
30 14 LEVER/PINIONDRIVE 33 19 18 12
GASKET/HOUSING 19 13 MANITFOLD(INLET) ASSY 4 1 30 13
30 20 |MANIFOLD,EXH 5 1 | PAN,OIL COMP 38 1
GASKET/PLATE 10 40 NIPPLE 6 23 PI1ECE,DISTANCE 31 6
30 15 NOZZLE ASSY | 31 51 PIN 6 18
GASKET/SPACER 19 6 NUT 12 17 6 29
30 19 31 50 10 23
GASKET/WATERPUMP 19 2 33 28 PIN,CONTROL 22 22
30 18 33 29 23 22
GEAR/CAMSHAFT 13 2 33 34 PIN,GROOVE 10 26
GEAR/CRANK 16 3 34 2 PIN,NOZZLE HOLDER 31 3
17 3 34 23 | PIN,PISTON 14 3
GEAR/IDLE ASSY | 13 6 34 25 |PIN,ST,B/10X18 16 2
GEAR/ INJECTIONPUMP 22 11 NUT,CAP/M8 10 19 17 2
23 11 NUT/CAP 3 4 PIN,ST,B/8X24 6 17
GEAR/STARTER PLANETA | 33 17 NUT/FLANGE 28 4 PIN/ARM 10 21
GEAR/STARTERINTERNAL | 33 18 NUT/FLANGE/M10 27 6 PIN/IDLEGEAR 6 6
GEARCASE ASSY | 10 1 | NUT/MO8 10 10 | PIN/INJECTIONPUMP 32 10

377



378

Alpabetical Index

6004-097-680-00

Description Fig. Key Description Fig. Key Description Fig. Key
PIN/SNAP 10 22 PLUG/PT1/8 6 5 SEAL,OIL 10 7
PIN/STRAIGHT 6 16 10 2 30 2

9 3 | PLUG/SCREW 10 24 30 10

17 7 | POINTER 9 2 30 12

18 3 | PULLEY 16 10 | SEAT/SPRING/LOWER 32 17

PIN/TUBE 6 15 17 11 SEAT/SPRING/UPPER 32 15
10 44 34 1 SEAT/VALVESPRING 12 4

PIPE,OIL 18 10 PULLEY ASSY | 16 SHAFT,CAM 13 1
PIPE,WATER OUTLET 19 17 17 10 SHAFT/HYDRAULIC ASSY | 10 46
PIPE/FUEL 24 2 | PULLEY,WATER PUMP 20 2 | SHAFT/ROCKERARM ASSY | 12 10
PIPE/INJECTION ASSY | 21 4 RACK/CONTROL ASSY | 32 13 SHAFT/STARTER PLANET | 33 15
21 5 REGULATOR ASSY | 29 1 SHIM/Z INJECT IONPUMP 22 4

21 6 34 26 22 5

PIPE/WATERDRAIN 6 24 REPAIR/ENGINE  SET 30 1 22 6
PISTON 14 1 RESISTANCE/1.0 24 22 7
PISTON(OV/050) 15 1 RING, SNAP 14 23 4
PISTON(OV/100) 15 3 RING,SNAP/12 C 10 31 23 5
PISTON/VALVE/RELIEF 10 29 RING,SNAP/16 C 12 15 23 6
PLATE 32 11 RING,SNAP/4 E 22 23 23 7
33 27 23 23 | SHORTBLOCKENGIN ASSY | 1 1

34 8 RING/PISTON SET 14 2 SLEEVE/PLUNGER 32 14

PLATE/ADJUST 27 2 RING/SNAP 33 21 SOLENOID 28 6
PLATE/ADJUSTING 32 9 33 22 SPACER 10 42
PLATE/FRONT 10 39 RINGGEAR 16 6 SPACER, PUMP.WATER 19 5
PLATE/REAR 9 1 17 6 | SPACER/FAN/48 20 3
PLATE/TAPPET/AD 0.2 32 23 RINGPISTON/OV050 SET | 15 2 SPRING 12 14
PLATE/TAPPET/AD 0.25 | 32 27 RINGPISTON/OV100 SET | 15 4 34 18
PLATE/TAPPET/AD 0.3 32 24 RINK/CONTROL 22 21 SPRING,RETURN 22 27
PLATE/TAPPET/AD 0.35| 32 28 23 21 23 27
PLATE/TAPPET/AD 0.4 | 32 25 | ROCKERARM 12 O | SPRING,STARTING 22 32
PLATE/TAPPET/AD 0.45| 32 29 ROCKERSHAFT ASSY | 12 8 23 32
PLATE/TAPPET/AD 0.5 32 26 ROD,PUSH 12 7 SPRING/DELIVERYVALVE | 32 1
PLATE/TAPPET/AD 0.55| 32 30 ROTOR ASSY | 34 4 SPRING/GOVERNOR 22 24
PLATE/TAPPET/AD 0.6 32 18 SCREW 33 33 23 24
PLATE/TAPPET/AD 0.65| 32 31 SCREW ADJUST 12 16 SPRING/NOZZLEHOLDER 31 4
PLATE/TAPPET/AD 0.7 32 19 SCREW/HOLLOW 22 3 SPRING/PUMPPLUNGER 32 16
PLATE/TAPPET/AD 0.8 32 20 23 3 SPRING/RELIEF VALVE 10 30
PLATE/TAPPET/AD 0.9 32 21 SEAL,BEARING CAP 6 8 SPRING/STARTERBRUSH 33 4
PLATE/TAPPET/AD 1.0 32 22 30 8 SPRING/VALVE 12 3
PLATE/THRUST 13 4 | SEAL,BEARING CAP/7 6 9 | STARTER ASSY | 27 7
PLATE/THRUST/INJECTI | 22 15 30 9 STOPPER/FULLLOAD 10 17
23 15 SEAL,CYL.HEAD COVER 3 3 STRAINER 18 6

PLUG 12 11 30 4 STUD 2 8
PLUG/M14X1.5 8 2 SEAL,OIL 2 4 6 20
PLUG/PT1/2 2 3 6 14 6 21




Alpabetical Index

6004-097-680-00

Description Fig. Key Description Fig. Key Description Fig. Key
STUD 6 32 WASHER/1.225 31 20
10 4 WASHER/1.25 31 21
10 5 | WASHER/1.275 31 22
10 6 WASHER/1.3 31 23
10 45 | WASHER/1.325 31 24
STUD/M8X40 6 19 WASHER/1.35 31 25
19 7 WASHER/1.375 31 26
SWITCH/MAGNETIC ASSY | 33 20 WASHER/1.4 31 27
SWITCH/0ILPRESSURE 28 1 WASHER/1.425 31 28
TAPPET 12 6 | WASHER/1.45 31 29
TAPPET/INJECTIO ASSY | 32 12 WASHER/1.475 31 30
THERMOMETER 28 2 WASHER/1.5 31 31
THERMOSTAT 19 16 WASHER/1.525 31 32
THRUSTPIECE 22 19 WASHER/1.55 31 33
23 19 | WASHER/1.575 31 34
VALVE ASSY | 32 5 WASHER/1.6 31 35
VALVE/EXHAUST 12 2 WASHER/1.625 31 36
VALVE/ INTAKE 12 1 WASHER/1.65 31 37
VALVE/RELIEF ASSY | 10 28 WASHER/1.675 31 38
WASHER 21 2 | WASHER/1.7 31 39
33 31 WASHER/1.725 31 40
WASHER, PL/M6 22 30 WASHER/1.75 31 41
23 30 |WASHER/1.775 31 42
WASHER,, SP/M6 16 13 WASHER/1.8 31 43
17 14 | WASHER/1.825 31 44
22 31 WASHER/1.85 31 45
23 31 | WASHER/1.875 31 46
WASHER, SP/M8 10 49 WASHER/1.9 31 47
10 51 WASHER/1.925 31 48
WASHER/0.9 31 7 | WASHER/1.95 31 49
WASHER/0.925 31 8 WASHER/9X22X2 27 4
WASHER/0.95 31 9 WASHER/AIR BLEEDER 22 2
WASHER/0.975 31 10 23 2
WASHER/08X14X01 10 16 WASHER/SK 33 24
10 25 33 25
30 23 33 26
WASHER/1.0 31 11 WATERPUMP ASSY | 19 1
WASHER/1.025 31 12 YOKE/STARTER ASSY | 33 1
WASHER/1.05 31 13
WASHER/1.075 31 14
WASHER/1.1 31 15
WASHER/1.125 31 16
WASHER/1.15 31 17
WASHER/1.175 31 18

WASHER/1.2

31

19

379



380

Alpabetical Index

6005-097-235-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/225X060 ASSY | 24 1 BOLT/FLANGE 17 9 CRANKSHAFT ASSY | 17 1
ARM/CONTROL 22 27 BOLT/M12X45/7T 25 8 CUP/SEALING/16 6 3
ARM/FLOATING COMP | 22 18 BOLT/M6 10 34 CUP/SEALING/20 10 3
ARM/TENSION 24 2 10 35 CUP/SEALING/28 6 4
ARMATURE/STARTE ASSY | 31 2 | BOLT/M6X10 229 16 | CUP/SEALING/36 6 5
BALL 31 17 BOLT/THROUGH 31 16 CUP/SEALING/50 2 2
BALL,STEEL 2 5 BOLT/WS 9 4 6 6
BEARING 31 3 18 6 CUTTER, VALVE 12 5

31 4 20 4 CYLINDERBLOCK  ASSY 6 1

BEARING,RB/6002SS 16 7 31 15 |CYLINDERHEAD  ASSY| 2 1
17 8 BRACKET/ROCKERSHAFT 12 12 DOWEL 6 23

BEARING,RB/6203 22 11 12 13 DRIVE/TACHOMETE ASSY | 10 37
BEARING/BALL 10 48 BRG/CONROD/UNO25 SET 7 5 EYEBOLT 30 49
22 12 BRG/CONROD/UNO50 SET 7 6 FAN/COOLING 20 1

32 6 | BRG/CRANK/UNO25 SET 7 1 | FLANGEBOLT/M10X20 11 2

32 11 BRG/CRANK/UNO50 SET 7 3 FLANGEBOLT/M10X70 25 5

BEARING/CONNECTING R| 14 7 BRUSH 32 17 FLANGEBOLT/M6X10 8 4
BEARING/CRANK  SET 6 11 BUSH 32 15 FLANGEBOLT/M6X12 6 28
BEARING/CRANK/LOWER 6 13 BUSHING/DRAIN 31 20 FLANGEBOLT/M6X16 10 39
BEARING/CRANK/UPPER 6 12 | CAMSHAFT 13 1 26 8
BEARING/THRUST/CRANK 6 14 CAMSHAFT/INJECTION P | 22 8 FLANGEBOLT/M8X16 10 12
7 2 |[cApP 19 20 18 11

7 4 CAP,OIL FILLER 3 5 FLANGEBOLT/M8X20 19 8

BELT/VNR5A38.5 20 5 CAP/OILFILLER 6 32 19 14
BODY/O1LPUMP 18 2 | CARTRIDGE/OILFILTER | 18 12 22 6
BOLT 2 7 CLAMP/STRAINER 18 10 25 3
6 2 CLAMP/WIRE/10-15 19 11 FLANGEBOLT/M8X25 4 3

10 42 | CLAMP/WIRE/20-24 19 21 19 19

12 18 CLIP/HOSE/7.6-8.2 23 5 FLANGEBOLT/M8X30 10 16

30 O | CLUTCH/STARTER ASSY| 31 5 | FLANGEBOLT/M8X45 19 7

30 51 COLLOR 32 3 FLANGEBOLT/M8X50 10 13

32 9 CONNECTINGROD  ASSY | 14 5 FLANGEBOLT/M8X55 12 19

32 10 CONNECTOR,OIL FILTER 6 25 FLANGEBOLT/M8X60 10 14

32 19 CONNECTOR/FUEL 23 1 FLANGEBOLT/M8X70 10 10

32 20 CONNECTOR/GLOWPLUG 26 5 FLANGEBOLT/M8X75 10 9

32 21 | CONTROLRACK 30 47 19 15

32 22 CONTROLSLEEVE 30 48 FLANGEBOLT/M8X85 10 8

32 24 CORRUGATEDTUBE 23 6 FLYWEIGHT ASSY | 22 15

BOLT,S/M6X12/7T 13 5 COVER 31 23 FLYWHEEL ASSY | 16 5
22 14 32 13 17 5

BOLT,S/M8X25/7T 5 3 COVER,BEARING 32 5 FRAME 32 12
BOLT/CONNECT INGROD 14 6 COVER/BLOWBY 3 3 FRAME/DRIVEEND ASSY | 32 7
BOLT/CRANK 16 10 COVER/CYLINDER HEAD 3 1 FRAME/STARTEREND 31 10
17 11 COVER/ INJECT IONPUMP 6 26 GASKET 3 8

BOLT/FLANGE 16 8 | CRANKSHAFT ASSY | 16 1 21 5




Alpabetical Index

6005-097-235-00

Description Fig. Key Description Fig. Key Description Fig. Key

GASKET 26 7 HOSE/RUBBER 19 10 0-RING/1A,P18 8 3

28 5 23 3 10 33

28 22 HOUSING/STARTER ASSY | 31 9 0-RING/1A,P22A 18 9

29 17 HOUSING/THERMOSTAT 19 12 28 17

30 4 | INJECTIONNOZZLE ASSY | 21 1 | O-RING/1A,P25 6 33

30 50 INJECTIONPUMP ~ ASSY | 22 1 0-RING/1A,P8 22 25

30 52 KEY/07X05X09 13 0-RING/1A,S24 10 38

GASKET,NOZZLE 21 2 22 10 0-RING/1A,S50 10 44

GASKET/COVER 6 27 KEY/07X05X43 16 4 28 16

28 11 17 4 | 0-RING/1A,S55 19 18

GASKET/CYLINDERHEAD 2 6 LEVELGAGE 6 30 28 21

28 3 LEVER/CONTROL  COMP | 22 24 PACKING 10 21

GASKET/EXH MANIFOLD 5 2 MANTFOLD/EXHAUST 5 1 PIN 6 19

28 7 MANIFOLD/INLET ASSY 4 1 6 29

GASKET/GEARCASE 10 28 |NozzLE 29 16 10 24

28 14 | NUT 12 17 30 11

GASKET/HOUSING 19 13 29 18 PIN,CONTROL 22 20

28 20 31 21 |PIN,ST,B/10X18 16 2

GASKET/ INLETMANIFOLD 4 2 31 22 17 2

28 6 32 2 PIN,ST,B/8X24 6 18

GASKET/PLATE 10 41 32 23 PIN/ARM 10 22

28 15 32 25 | PIN/GROOVE 10 27

GASKET/SPACER 19 5 NUT,CAP/M8 10 20 PIN/IDLEGEAR 6 8

28 19 NUT/CAP 3 7 PIN/PISTON 14 3

GASKET/WATERPUMP 19 2 | NUT/FLANGE 26 4 | PIN/SNAP 10 23

28 18 NUT/FLANGE/M10 25 PIN/STRAIGHT 6 17

GEAR/CAMSHAFT 13 2 NUT/MO8 10 11 9 3

GEAR/CRANK 16 3 12 20 17 7

17 3 19 3 18 5

GEAR/IDLE ASSY | 13 6 19 9 | PIN/TUBE 6 16

GEAR/ INJECT IONPUMP 22 9 22 7 10 45

GEAR/OILPUMP ASSY | 18 3 NUT/M6 10 36 PINION/STARTER 31 8

GEARCASE ASSY | 10 1 22 28 PIPE/FUEL 23 2

GENERATOR ASSY | 25 1 NUT/M8 10 19 PIPE/INJECTION ASSY| 21 6

GLOWPLUG 26 3 10 49 21 7

GUIDE/LEVELGAGE COMP 6 31 10 51 21 8

HANGER 11 1 NUT/NOZZLERETAINING 29 15 PIPE/WATERDRAIN 6 24

HEATSHILD/NOZZLE 21 3 OILPAN COMP 8 PIPE/WATEROUTLET 19 17
HOLDER ASSY 32 14 OILPUMP ASSY | 18 PISTON 14
HOLDER/BRUSH  ASSY| 32 16 | OILSEAL 6 15 | PISTON(OV/050) 15

HOLDER/DELIVERYVALVE | 30 5 28 10 PISTON(OV/100) 15 3

HOLDER/JE/9-9 10 15 ORIFICE 3 10 PISTON/VALVE/RELIEF 10 30

HOLDER/NOZZLE  ASSY | 29 1 O0-RING 31 19 PLATE 32 8

HOLDER/STARTER ASSY | 31 11 ORING 30 6 PLATE/ADJUST 25 2

HOSE/RUBBER 3 9 30 8 | PLATE/FRONT 10 40

381



382

Alpabetical Index 6005-097-235-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/REAR 9 1 PULLEY/WATERPUMP 20 2 SHIM/0.52 29 7
PLATE/T=2.60 30 16 PUSHROD 12 7 SHIM/0.54 29 8
PLATE/T=2.65 30 17 REGULATOR ASSY | 27 1 SHIM/0.56 29 9
PLATE/T=2.70 30 18 32 26 SHIM/0.58 29 10
PLATE/T=2.75 30 19 | REPAIR/ENGINESET 28 1 | SHIM/0.80 29 11
PLATE/T=2.80 30 20 RESISTANCE/1.0 23 4 SHIM/ INJECT IONPUMP 22 2
PLATE/T=2.85 30 21 RETAINER 31 7 22 3
PLATE/T=2.90 30 22 RING SNAP 14 4 22 4
PLATE/T=2.95 30 23 RING,SNAP/12 C 10 32 22 5
PLATE/T=3.00 30 24 |RING,SNAP/4 E 22 21 | SHORTBLOCKENGIN ASSY | 1 1
PLATE/T=3.05 30 25 RING/PISTONSET 14 2 SLEEVEFLANGE 30 7
PLATE/T=3.10 30 26 RING/SNAP 12 15 SNAPRING 30 12
PLATE/T=3.15 30 27 RINGGEAR 16 6 SOLENOID 26 6
PLATE/T=3.20 30 28 17 6 SPACER 10 43
PLATE/T=3.25 30 29 |RINGPISTON/OVO50 SET| 15 2 29 14
PLATE/T=3.30 30 30 RINGPISTON/OV100 SET | 15 4 SPACER/FAN/48 20 3
PLATE/T=3.35 30 31 RINK/CONTROL 22 19 SPACER/WATERPUMP 19 4
PLATE/T=3.40 30 32 ROCKERARM 12 9 SPRING 12 14
PLATE/T=3.45 30 33 ROCKERSHAFT ASSY | 12 8 32 18
PLATE/T=3.50 30 34 |RORA 31 6 | SPRING,BRUSH 31 12
PLATE/T=3.55 30 35 ROTOR ASSY | 32 4 SPRING,NOZZLE 29 12
PLATE/T=3.60 30 36 ROTOR/OUTER 18 4 SPRING,RETURN 22 26
PLATE/T=3.65 30 37 RUBBERFLANGE 3 2 SPRING/DELIVERYVALVE | 30 3
PLATE/T=3.70 30 38 SCREW 31 14 SPRING/GOVERNOR 22 23
PLATE/T=3.75 30 39 | SCREW,SOCKET/M6X20 18 7 | SPRING/IDLE 22 32
PLATE/T=3.80 30 40 SCREW/ADJUST 12 16 SPRING/PLUNGER 30 13
PLATE/T=3.85 30 41 SCREW/TAPPING 3 4 SPRING/RELIEF VALVE 10 31
PLATE/T=3.90 30 42 SEAL,BEARING CAP 6 9 SPRING/RETURN 31 18
PLATE/T=3.95 30 43 28 8 SPRING/SETTING 22 22
PLATE/T=4.00 30 44 | SEAL,BEARING CAP/7 6 10 | SPRING/STARTING 22 31
PLATE/T=4.05 30 45 28 9 SPRING/VALVE 12 3
PLATE/T=4.10 30 46 SEAL,OIL 2 4 SPRINGSEAT 29 13
PLATE/THRUST 13 4 10 7 30 14
PLATE/THRUST/INJPUMP | 22 13 28 2 30 15
PLUG 12 11 28 12 STARTER ASSY | 25 7
PLUG/M14X1.5 8 2 SEAL/CYL HEAD/UNDER 3 6 STOPPER/FULLLOAD 10 18
PLUG/PT1/2 2 3 28 4 STRAINER 18 8
PLUG/PT1/4 10 2 SEAT/VALVESPRING 12 4 STUD 2 8
PLUG/PT1/8 6 7 SHAFT/HYDRAULIC ASSY | 10 47 6 21
PLUG/SCREW 10 25 | SHAFT/ROCKERARM ASSY | 12 10 6 34
PLUNGER ASsY | 30 1 SHIM/0.10 29 2 10 4
POINTER 9 2 SHIM/0.20 29 3 10 5
PULLEY 32 1 SHIM/0.30 29 4 10 6
PULLEY/CRANK 16 9 SHIM/0.40 29 5 10 46

17 10 |SHIM/0.50 29 6 | STUD/M8X40 6 20




Alpabetical Index

6005-097-235-00

Description Fig. Key Description Fig. Key Description Fig. Key
STUD/M8X40 19 6
STUD/M8X60/7T 6 22
SWITCH/MAGNETIC ASSY | 31 13
SWITCH/0ILPRESSURE 26 1
TAPPET 12 6

30 10
THERMOMETER 26 2
THERMOSTAT 19 16
THRUSTPIECE 22 17
VALVE,DELIVERY 30 2
VALVE/EXHAUST 12 2
VALVE/ INTAKE 12 1
VALVE/RELIEF ASSY | 10 29
WASHER, PL/M6 22 29
WASHER, SP/M12 25 9
WASHER,, SP/M6 22 30
WASHER, SP/M8 10 50

10 52
WASHER/08X14X01 10 17

10 26

28 13
WASHER/9X22X2 25 4
WASHER/CORRUGATE 21 4
WATERPUMP ASSY | 19 1
YOKE/STARTER ASSY | 31 1

383



384

Alpabetical Index 1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/1ST comp | 101 26 ARM/2ND CoMP | 179 8 BALL,STEEL 44 3
102 30 | ARM/4WD COMP | 57 1 a7 3
178 27 | ARM/BRAKE 76 41 51 3
ADAPTER/2ND COMP (102 31 77 30 52 13
179 19 |ARM/BRAKE/LH  ASSY| 76 27 75 4

ADAPTER/45/G1/ ASSY | 82 17 ARM/BRAKE/RH ASSY | 76 29 75
83 27 | ARM/CLUTCH SET | 17 31 169 14
ADAPTER/45/R3/8XG3/ |103 23 22 33 185 11
104 23 ARM/CRUISE ASSY | 62 1 185 11
ADAPTER/45DEG 80 15 |ARM/DIFF 68 33 |BALL/M10/R 30 5
ADAPTER/90 1010 25 69 31 |BAND 13 7
102 29 | ARM/LIFT 96 4 14 7
178 26 ARM/MIRROR ASSY | 118 5 133 12
179 18 119 2 134 13
ADAPTER/BOLT/G3/8 103 30 | ARM/NEUTRAL COMP | 61 10 150 7
104 30 ARM/NEUTRAL/HST COMP | 63 11 151 12
105 34 | ARM/PLATE 109 15 152 12
106 34 110 15 | BAND,WIRE/140 82 10
ADAPTER/G3/8 ASSY | 82 3 ARM/POSITION COMP | 08 7 83 10
83 3 98 14 83 24
ADAPTER/L/G1/4 ASSY | 82 7 99 7 85 6
82 11 99 14 86 3
83 7 ARM/PTO/REAR COMP | 58 1 87 6
83 19 59 1 145 17
ADAPTER/PF1/4  ASSY | 82 13 ARM/REVERSE COMP | 30 1 145 22
ADAPTER/PF3/8 ASSY | 64 17 30 11 146 17
65 17 | ARM/SHIFT COMP | 42 4 146 22
ADAPTER/T ASSY | 64 8 43 5 147 17
64 10 44 5 147 22
65 8 51 5 148 17
65 10 ARM/SHIFT/4WD  COMP | 47 1 148 22
ADJUSTSCREW/064 182 11 ARM/SHIFT/MID  COMP | 52 20 BAND,WIRE/250 64 20
ADPTER/G1/4.1/4 83 11 169 21 65 21
ARM 137 44 ARM/SHIFT/REVERSE 29 5 84 3
139 45 | ARM/SUB/HST COMP | 55 1 85 5
141 44 ARM/SUB/MECH CoMP | 56 1 87 5
142 45 ARM/SWITCH CoMP | 78 9 101 24
ARM COMP | 54 1 ARM/TRUNNION/HMS1/00 | 184 12 102 28
60 1 ARMREST/LH ASSY [ 116 7 103 32
169 29 | ARMREST/RH ASSY | 116 9 104 32
ARM(SWITCH) 116 27 BACK(ARMREST)  ASSY | 116 2 105 33
ARM/1ST comp | 101 14 BACKET/SEAT/R/W10 117 17 106 33
102 16 | BALL,STEEL 29 3 145 16
178 15 42 3 145 21

ARM/2ND COMP 1102 17 43 3 146 16




Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
BAND,WIRE/250 146 21 BEARING,RB/6305 67 7 BELT/SEAT SET |116 34
147 16 92 9 117 11

147 21 92 31 BLOCK/CYLINDER/23CC |184 3

148 16 BEARING,RB/6306 71 5 BLOCK/PORT 184 2

148 21 | BEARING,RB/6903 184 38 | BOLT(SP/M8X16) 5 9

178 25 BEARING/BALL 26 12 6 8

BAND/CLEANER 7 6 27 2 84 8
8 6 27 5 84 10

BATTERY/55B24R ASSY | 13 1 28 9 86 8
BATTERY/80D26R ASSY | 14 1 34 10 86 10
BEARING,6006SH2 35 2 34 11 128 9
BEARING,BALL 52 7 49 7 129 9
169 8 49 11 BOLT,S/M10X16/7T 97 6

BEARING,CLUTCH RS 17 35 52 15 BOLT,S/M10X20 73 10
22 37 66 2 74 10

BEARING,RB/6000SS 61 14 66 3 78 21
BEARING,RB/6003SS 184 39 66 9 120 2
BEARING,RB/6010 68 14 67 2 121 2
69 12 67 3 122 13

90 14 67 10 123 11

92 14 68 13 BOLT,S/M10X20/7T 81 7

BEARING,RB/6203 26 25 68 24 BOLT,S/M10X25 62 22
28 8 69 11 BOLT,S/M10X25/7T 26 2

BEARING,RB/6204 26 10 69 22 34 3
26 22 71 6 | BOLT,S/M10X30/7T 80 13

27 4 92 15 BOLT,S/M10X35/7T 31 5

27 8 BEARING/BALL 6205SH2 | 28 10 32 5

34 15 38 4 | BOLT,S/M10X40/7T 80 14

39 4 90 2 BOLT,S/M10X50/7T 34 4

46 8 | BEARING/BALL 6305SH2 | 50 3 | BOLT,S/M6X30/7T 105 26

49 12 | BEARING/NEEDLE 26 13 106 26

184 14 26 28 BOLT,S/M6X50/7T 103 9

BEARING,RB/6205 26 26 28 20 104 9
39 2 35 5 105 9

49 8 36 3 106 9

52 16 36 5 | BOLT,S/M8X16 97 22

92 12 36 7 101 19

92 27 36 12 102 23

169 17 36 15 178 20

BEARING,RB/6206 35 4 41 3 179 13
92 32 41 7 BOLT,S/M8X20 68 19

BEARING,RB/6303 28 14 46 4 69 17
38 6 49 3 101 13

BEARING,RB/6304 169 16 184 45 102 15
BEARING,RB/6304NR 50 5 BEARING/THRUST 184 13 178 14

385



386

Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT,S/M8X20 179 7 BOLT,SP/M6X12 143 23 BOLT,SP/M8X16 89 12
BOLT,S/M8X25 100 3 143 32 98 6
BOLT,S/M8X35/7T 61 16 143 45 98 17
BOLT,S/M8X45/7T 61 2 144 12 99 6
BOLT,S/M8X50 97 9 144 17 99 16
BOLT, SEMS/M10X25,7T 84 4 144 23 109 4

86 4 144 33 110 4
BOLT, SEMS/M12X40/7T 95 18 144 46 137 34
BOLT, SM/MO8X25 96 7 BOLT, SP/M6X16 48 10 137 47
BOLT,SP/M10X20/7T 30 17 118 6 137 49
117 18 119 3 138 37
124 2 137 36 139 35
125 2 137 42 139 48
126 2 137 46 139 50
127 2 138 30 140 38
BOLT,SP/M10X25 118 10 138 39 141 34
119 6 139 37 141 47
BOLT,SP/M10X25/7T 122 19 139 43 141 51
123 16 139 47 141 53
BOLT,SP/M10X40/7T 95 4 140 31 142 35
BOLT,SP/M10X45/7T 95 6 140 40 142 48
BOLT,SP/M6X12 137 12 141 36 142 52
137 17 141 42 142 54
137 24 141 46 143 37
138 12 141 50 144 38
138 17 142 37 151 15
138 23 142 43 152 15
138 32 142 47 BOLT, SP/M8X20 1 17
138 45 142 51 2 17
139 12 143 30 15
139 17 143 39 4 15
139 24 144 31 11 27
140 12 144 40 12 27
140 17 145 13 81 4
140 23 146 13 89 10
140 33 147 13 95 36
140 46 148 13 109 27
141 12 |BOLT,SP/M8X16 1 44 110 27
141 17 2 43 111 15
141 24 3 39 130 2
142 12 4 38 BOLT,SP/M8X20/7T 117 19
142 17 64 5 | BOLT,SP/M8X25 9 6
142 24 65 5 10 6
143 12 78 19 11 30
143 17 83 14 12 30




Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT,SP/M8X30 88 9 BOLT/M12X25/7T 22 20 BOLT/M8X16 59 2
118 3 92 37 95 34

118 9 151 25 | BOLT/M8X175 98 4

BOLT/BATTERY 13 2 152 23 99 4
14 2 | BOLT/M12X25/9T 88 12 | BOLT/M8X20(22) 5 6

BOLT/KNOB/MO6X27 114 9 88 16 6 6
BOLT/M08X20 78 16 | BOLT/M12X30/7T 107 40 11 13
BOLT/M10X1.25X20 117 12 151 24 12 13
BOLT/M10X100/7T 95 5 152 22 112 7
BOLT/M10X120 102 4 | BOLT/M12X30/9T 38 3 113 7
179 3 BOLT/M12X35 91 11 BOLT/M8X25 68 11

BOLT/M10X140/7T 33 4 BOLT/M12X35/7T 92 5 69 9
BOLT/M10X20/7T,P1.25 | 17 11 107 9 BOLT/M8X25/7T 107 6
18 11 107 13 | BOLT/M8X28 11T 103 19

19 11 BOLT/M12X40/7T 92 24 104 19

20 13 108 2 105 19

21 13 151 26 106 19

22 13 BOLT/M12X45/7T 122 9 BOLT/M8X40/7T 75 14

BOLT/M10X20/9T 116 35 123 9 BOLT/M8X55 83 21
BOLT/M10X30/7T,P1.25| 5 3 152 20 | BOLT/M8XX55 08 2
6 3 BOLT/M12X50/7T 152 21 99 2

17 12 BOLT/M12X55/7T 70 3 BOLT/S 85 7

18 12 |BOLT/M12X60 181 2 87 7

19 12 | BOLT/M12X60/7T 95 19 133 4

20 14 BOLT/M12X65/7T 120 3 134 4

21 14 121 3 135 4

22 14 122 14 | BOLT/SM/M8X1.25X30 89 6

BOLT/M10X40/7T,P1.25 | 151 23 BOLT/M12X70/7T 70 4 BOLT/STUD/M10X90 31 3
BOLT/M10X50/7T,P1.25 | 151 22 123 12 32 3
BOLT/M10X75/7T 31 6 | BOLT/M12X80/7T 122 2 | BOLT/STUD/M12X25 48 4
32 6 123 2 | BOLT/TRIMED 17 27

70 8 BOLT/M16X100/7T 151 5 18 27

BOLT/M10X80 101 4 152 5 19 27
178 5 BOLT/M16X30/7T 71 10 20 29

BOLT/M10X90/7T 52 3 BOLT/M16X85/7T 108 6 21 29
169 4 | BOLT/M16X90 150 2 22 29

BOLT/M12X130/7T 122 3 BOLT/M5X16 112 5 151 3
123 3 113 5 152 3

BOLT/M12X160/7T 122 5 BOLT/M6X20/16 111 12 BOOT 137 32
123 5 | BOLT/M8X16 30 2 138 35

BOLT/M12X25/7T 17 18 30 13 139 33
18 18 54 2 140 36

19 18 55 2 141 32

20 20 56 2 142 33

21 20 58 2 143 35

387



388

Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOOT 144 36 BRACKET/SEAT/F/W10 117 16 BRACKET/TANK comp | 11 15
BRACKET COMP 1 43 BRACKET/SENSOR  COMP | 137 33 12 15

2 42 138 36 BRCKET/CABLE COMP | 78 20

3 38 139 34 | BUCKLE/TURN 107 16

4 37 140 37 BUCKLE/TURN/M24 COMP | 107 25

45 2 141 33 | BULB/12V/5W 133 16

121 1 142 34 134 17

123 10 143 36 | BULB/12v21/5W 186 9

BRACKET/ARM COMP | 30 16 144 37 BULB/12V21W 133 2
BRACKET/AXLE ~ COMP | 84 1 | BRACKET/SENSOR/HST [138 29 134 2
86 1 140 30 135 2

BRACKET/AXLE/26 COMP | 85 1 143 29 186 8
87 1 144 30 |BULB/12v3.4w 136 6

BRACKET/CLEANER COMP 7 11 BRACKET/SENSOR/SUB 137 41 BULB/12V5W 133 3
8 12 139 42 134 3

BRACKET/COLUMN/ COMP | 124 1 141 41 135 3
125 1 142 42 BULB/H4/60/55W 131 2

126 1 BRACKET/STAY/HOOD 110 48 132 2

127 1 BRACKET/SWITCH 112 3 BULB/LAMP/12V/1.7W 136 13

BRACKET/DRAWBAR COMP | 108 1 113 3 | BULB/LAMP/12V1W 149 6
BRACKET/FILTER COMP 9 21 BRACKET/SWITCH COMP | 116 24 BULB/LAMP/14V60MA 137 6
10 21 BRACKET/SWITCH/BEACO | 137 51 138 6

BRACKET/FRONT  COMP | 81 3 138 47 139 6
BRACKET/FUSE 145 11 139 52 140 6
146 11 140 48 141 6

147 11 141 55 142 6

148 11 142 56 143 6

BRACKET/GRILLE COMP | 111 1 BRACKET/SWITCH/COMBI | 137 7 144 6
BRACKET/LAMP/REGISTR | 133 13 138 7 BUSH 31 2
134 14 139 7 32 2

BRACKET/LEVER  COMP | 98 140 7 BUSH, LEVER 11 14
99 141 7 12 14

122 18 142 7 85 2

123 15 143 7 87 2

BRACKET/PARKING COMP | 78 11 144 7 111 14
BRACKET/RADIATO COMP 1 24 BRACKET/SWITCH/MID 141 49 BUSH/08X15X11 109 6
2 24 142 50 110 6

BRACKET/RADIATOR/67 3 20 BRACKET/SWITCH/PTO 137 45 BUSH/10X12X20 101 12
4 20 139 46 102 12

BRACKET/RESERVE TANK | 1 39 141 45 102 14
2 39 142 46 178 13

3 34 |BRACKET/SWITCH/SUB |138 44 179 6

4 34 140 45 BUSH/12X14X20 62 2

BRACKET/SEAT 115 1 143 44 BUSH/14X16X15 30 15
BRACKET/SEAT COMP | 116 22 144 45 BUSH/18X20X25 54 7




Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
BUSH/18X20X25 55 7 CABLE/BATTERY  ASSY | 14 6 CASE/DIFF 90 8
56 7 CABLE/BRAKE ASSY | 78 13 CASE/DIFF coMP | 68 1

58 7 CABLE/CRUISE ASSY | 62 6 CASE/FINAL 92 1

59 7 CABLE/EARTH ASSY | 13 8 CASE/FINAL/LH 92 18

60 8 14 8 | CASE/FINAL/RH 92 19

169 36 CABLE/PEDAL ASSY | 15 2 CASE/GEAR ASSY | 136 3

BUSH/19X22X15 17 2 61 21 CASE/HMS1/027 184 1
22 2 CABLE/RELEASE  ASSY | 62 14 CASE/JOINT COMP | 89 8

BUSH/19X25X19 66 8 CAM/DIFFLOCK 68 29 CASE/PTO/MID 52 1
67 9 69 27 169 2

BUSH/19X30X14 109 3 CAP 1 35 CASE/TRANSMISSION/F 31 1
110 3 2 35 32 1

BUSH/25X28X15 23 2 3 30 CASE/TRANSMISSION/RE | 48 1
63 4 4 30 CHAIN/CHECK/FRONT 107 17

76 7 | CAP,BLANK/M10 91 20 | CHAIN/CHECK/REA COMP |107 18

76 28 92 20 |CIRCLIP/30 26 20

76 30 |CAP,OIL 91 2 | CLAMWP 1 33

77 2 | CAP,PTO SHAFT 48 9 2 33

BUSH/25X28X25 17 3 52 26 3 28
18 2 169 27 4 28

19 2 CAP,TIRE VALVE 170 5 CLAMP ,HARNESS 84 2

20 2 170 10 85 4

21 2 171 5 CLAMP,MAIN HARNESS 103 27

22 3 171 10 104 27

76 23 172 5 105 27

77 17 173 5 106 27

BUSH/35X39X30 95 3 173 10 137 14
BUSH/40X43X30 95 2 174 5 138 14
BUSH/62X67X15 91 9 174 10 139 14
BUSH/62X67X30 91 15 175 5 140 14
BUSH/68X71X14 184 17 175 10 141 14
BUSH/95X100X22 184 16 176 4 142 14
BUTTON 78 4 176 9 143 14
BUZZER ASSY |137 23 177 5 144 14
138 22 |CAP/28 118 13 | CLAMP,RADIATOR HOSE | 78 18

139 23 119 5 | CLAMP/28X55 64 19

140 22 |CAP/30 1 42 65 20

141 23 3 37 86 2

142 23 CAP/NONLEAK ASSY | 11 2 87 4

143 22 12 CLAMP/32 5 5

144 22 | CAP/0IL/30 95 37 6 5

CABLE 88 8 CAP/WHEEL 79 2 CLAMP/WIRE/28-36 103 11
CABLE ASSY | 136 16 CASE/BODY 136 4 104 11
CABLE/ACCELERATOR 16 8 CASE/CYLINDERASSY 95 1 105 11
CABLE/BATTERY  ASSY| 13 6 | CASE/DIFF 69 1 106 11

389



390

Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
CLAMP/WIRE/30-38 1 6 CLIP/HOSE/14.7-15.9 2 13 COOLER/OIL ASSY | 64 6
1 9 3 11 65 6

2 6 4 11 | COUPLING 36 1

2 9 CLIP/HOSE/8.7-9.3 9 17 49 2

3 6 9 20 | COUPLING/16X27X62 24 2

3 8 10 17 COUPLING/18X30X55 27 6

4 6 10 20 | COUPLING/21X32X50 49 9

4 8 CLUTCH/DIFF 68 26 COVER 5 7

CLAMP/WIRE/36-44 1 5 69 24 6 7
1 10 CLUTCH/PTO ASSY | 28 3 101 2

2 5 | COLLAR 139 27 102 2

2 10 140 26 116 4

3 5 142 27 116 8

3 9 144 26 116 10

4 5 185 7 178 3

4 9 185 7 185 13

CLAMP/WIRE/42-50 7 8 COLLAR,PINION THRUST | 68 4 185 13
CLAMP/WIRE/47-55 7 10 69 4 COVER ASSY 7 2
8 8 COLLAR,SHIFTER 52 21 8 2

CLAMP/WIRE/49-60 8 11 169 22 | COVER COMP (109 19
CLAMP/WIRE/52-63 8 10 COLLAR, THRUST 68 6 110 19
CLAMP/WORM/16-25 82 6 69 6 COVER, PUMP 103 14
82 16 | COLLAR/08X12X10 118 2 104 14

83 6 118 8 105 14

CLAMP/YOKE 89 5 118 11 106 14
CLEANER/AIR ASSY 7 1 COLLAR/09X14X08 78 8 COVER/ALTERNATO COMP 5 8
8 1 COLLAR/10X14X09 11 29 COVER/CLUTCH ASSY | 17 36

CLIP 7 5 12 29 22 38
8 3 COLLAR/12X24X12 117 15 COVER/CYLINDER/LH 91 4

CLIP B 65 19 | COLLAR/19X28X02 185 9 | COVER/CYLINDER/RH 91 5
105 32 185 9 | COVER/DUSH/F 112 1

106 32 COLLAR/26X34X13 37 8 113 1

CLIP(B) 11 33 COLLAR/41X49X129 71 3 COVER/DUSH/REAR ASSY | 112 2
12 33 COLLAR/48X52X17 90 4 113 2

CLIP/HOSE/10.4-11.1 9 16 | COLUMN/STEERING COMP | 81 1 | COVER/DUSH/REAR COMP | 112 9
9 19 | CONNECTOR 1 14 113 9

10 16 2 14 COVER/FUSE 145 9

10 19 3 12 146 9

CLIP/HOSE/11.1-12.0 9 10 4 12 147 9
10 10 101 22 148 9

CLIP/HOSE/11-13 9 8 102 26 COVER/GLASS 136 2
9 14 178 23 | COVER/INNER CoMP | 84 5

10 8 179 16 85 8

10 14 | CONTROLLER/PTO ASSY |149 1 86 3)

CLIP/HOSE/14.7-15.9 1 13 CONTROLLER/STEERING 81 5 87 8




Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
COVER/LEVER 128 8 COVER/SWITCH 144 4 DISK/WHEEL ComP | 177 2
129 8 COVER/TANK/21  COMP | 11 20 DISKPLATE 187 6
COVER/PLATE 53 1 COVER/TANK/26  COMP | 12 20 DRAWBAR 108 4
97 11 COVER/WHEEL 92 34 DUST SEAL 80 6
112 15 | CRANK,LIFT 96 3 80 9
113 15 CUM/BRAKE COMP | 75 9 ELBOW/45DEG ASSY | 83 25
COVER/ROD/A SET 80 4 CUP 9 2 ELBOW/9ODEG/L  ASSY | 64 1
COVER/ROD/B SET 80 7 10 2 65 1
COVER/SENSOR/HST 138 31 CUP/FUEL 11 6 ELEMENT 9 3
140 32 12 6 10 3
143 31 CUSHION,B/ RUBBER 11 18 ELEMENT ASSY 7 3
144 32 12 18 8 4
COVER/SHAFT/4WD COMP | 17 28 17 25 END,ROD,M10/LH 30 4
18 30 18 25 | ESCUTCHEON 136 7
19 28 19 25 FAN/HST COMP | 25 2
20 32 20 27 | FENDER 114 1
21 30 21 27 FILTER/08 83 18
22 30 22 27 |FILTER/CHARGE ASSY| 64 21
COVER/SHIELD 45 1 63 9 65 23
COVER/SHIELD/LH 84 7 151 2 | FILTER/FUEL 9 1
85 10 152 2 10 1
86 7 CUSHION,RUBBER 7 14 FILTER/LINE/12X18X15 | 182 10
87 10 8 13 FILTER/SUCTION ASSY | 103
COVER/SHIELD/RH 84 9 CUSHION/RUBBER/10X25 | 109 5 105
86 9 110 5 | FILTER/SUCTION/400 |104
COVER/SIDE/L/LH comp [110 28 151 14 106 1
COVER/SIDE/L/RH COMP | 110 39 152 14 FLANGE 103 22
COVER/SIDE/S/LH COMP | 109 28 CYLINDER ASSY | 80 1 104 22
COVER/SIDE/S/RH COMP | 109 38 DAMPER ASSY (116 14 FLANGEBOLT 117 8
COVER/STARTOR/1.1 5 10 | DAMPER/OIL ASSY| 63 13 | FLANGEBOLT/M10X16 18 29
COVER/STEERING/F 112 12 DIODE/3A 145 2 20 31
113 12 146 2 53 2
COVER/STEERING/H/R 113 13 147 2 91 6
COVER/STEERING/R 112 13 148 2 FLANGEBOLT/M10X20 13 9
COVER/STEP/LH  COMP | 128 1 | DISK,WHEEL/4.00BX12 |176 5 65 22
129 1 176 10 78 12
COVER/STEP/RH  COMP | 128 2 DISK/BRAKE 187 11 103 3
129 2 DISK/CLUTCH/200 COMP | 17 37 104 3
COVER/SWITCH 137 4 22 39 105 3
138 4 | DISK/DAMPER ASSY| 18 33 106 3
139 4 19 31 FLANGEBOLT/M10X25 26 32
140 4 20 35 34 13
141 4 21 33 38 2
142 4 DISK/WHEEL COMP | 174 3 81 2
143 4 174 8 92 36

391



392

Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
FLANGEBOLT/M10X35 14 9 FLANGEBOLT/M6X25 139 28 FLANGEBOLT/M8X16 129 3
145 14 140 27 133 14

146 14 142 28 134 15

147 14 144 27 137 52

148 14 | FLANGEBOLT/M6X40 103 26 138 48

FLANGEBOLT/M10X40 28 16 104 26 139 53
35 8 | FLANGEBOLT/M8X12 1 26 140 49

39 7 2 26 141 56

FLANGEBOLT/M10X50 39 6 42 7 142 57
FLANGEBOLT/M10X70 33 3 43 8 | FLANGEBOLT/M8X20 11 12
FLANGEBOLT/M12X16 1 25 44 8 11 17
2 25 47 6 12 12

FLANGEBOLT/M12X25 3 21 51 8 12 17
4 21 52 24 17 38

17 14 52 27 18 34

18 14 105 30 19 32

19 14 106 30 20 36

20 16 169 25 21 34

21 16 169 28 22 40

22 16 FLANGEBOLT/M8X16 7 12 115 2

FLANGEBOLT/M12X35 17 15 9 23 133 21
18 15 10 23 134 22

19 15 11 21 FLANGEBOLT/M8X25 50 11

20 17 12 21 63 15

21 17 17 30 75 13

22 17 18 32 84 6

FLANGEBOLT/M6X12 1 40 19 30 85 9
40 20 34 86 6

3 35 21 32 87 9

4 35 22 32 | FLANGEBOLT/M8X30 78 10

137 27 45 3 137 8

138 26 64 7 138 8

141 27 65 7 139 8

143 26 85 11 140 8

149 3 87 11 141 8

FLANGEBOLT/M6X16 9 12 103 6 142 8
10 12 104 6 143 8

145 15 105 6 144 8

146 15 106 6 | FLANGEBOLT/M8X35 26 35

147 15 110 49 FLANGEBOLT/M8X80 7 13

148 15 124 8 FORK/LH COMP | 76 14

FLANGEBOLT/M6X20 1 21 125 7 76 34
2 21 126 8 77 8

3 18 127 7 77 23

4 18 128 3 FORK/RH COMP| 76 35




Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
FORK/RH comP | 77 24 FUSE/SLOW BLOW/40A 147 3 GEAR/SPUR/22 27 7
FORK/SHIFT/DIFFLOCK 68 27 148 3 36 14

69 25 | GASKET 5 2 41 2
FORK/SHIFT/MAIN 42 1 6 2 GEAR/SPUR/25 50 4
FORK/SHIFT/PTO 51 1 184 25 | GEAR/SPUR/26 36 6
FORK/SHIFT/REVERSE 29 1 186 1 GEAR/SPUR/27 46 3
FORK/SHIFT/SUB 43 1 GAUGE/FUEL ASSY | 11 GEAR/SPUR/28 41 5
44 1 12 8 | GEAR/SPUR/29 27 3
FRAME COMP | 124 4 GAUGE/OIL 31 11 36 4
126 4 32 11 GEAR/SPUR/29-19 28 19
FRAME/HST comp | 125 4 GEAR/06X37 SET 66 1 GEAR/SPUR/31 49 1
127 4 67 1 GEAR/SPUR/33 52 6
FRAME/LH COMP [ 150 15 GEAR/BEVEL/08 92 26 169 7
FRAME/LOWER/LH COMP | 151 18 GEAR/BEVEL/11 92 8 GEAR/SPUR/33-14 38 5
152 18 | GEAR/BEVEL/12 68 3 | GEAR/SPUR/35 41 6
FRAME/LOWER/RH COMP | 151 19 GEAR/BEVEL/14 69 5 GEAR/SPUR/36 36 9
152 19 GEAR/BEVEL/15 90 10 GEAR/SPUR/38-31-24 39 3
FRAME/REAR COMP (122 1 92 11 GRILLE 111 2
123 1 GEAR/BEVEL/16 68 5 GRIP/03X17X74 101 21
FRAME/RH COMP |150 16 | GEAR/BEVEL/41 92 29 102 25
FRAME/SUB comp | 151 20 GEAR/HELICAL/09/LH 68 20 178 22
FRAME/UPPER ComMP | 150 1 69 18 179 15
151 29 GEAR/HELICAL/09/RH 68 21 GRIP/03X17X97 98 18
152 25 69 19 99 17
FRAME/UPPER/FRONT 151 1 GEAR/HELICAL/19 34 14 GRIP/4WD 57 5
152 1 GEAR/HELICAL/22 34 9 GRIP/ASSIST 114 3
FUNNEL ASSY [ 168 1 GEAR/HELICAL/22 COMP | 26 27 GRIP/ASSIST comp | 119 4
FUSE(BLADE/32V15A) 145 6 GEAR/HELICAL/23 COMP | 26 7 GRIP/MAIN 54 8
146 6 GEAR/HELICAL/24 26 23 55 8
147 6 GEAR/HELICAL/27-23 26 21 56 8
148 6 GEAR/HELICAL/52 71 2 62 19
FUSE/BLADE/32V05A 145 4 GEAR/SPUR/12 37 3 GRIP/MID/PTO 58 8
146 4 | GEAR/SPUR/13 35 1 59 8
147 4 49 10 60 9
148 4 | GEAR/SPUR/14 37 2 169 37
FUSE/BLADE/32V10A 145 5 46 1 GRIP/ORANGE 78 5
146 5 GEAR/SPUR/16 52 11 GRIP/THROTTLE 16 2
147 5 169 12 30 14
148 5 GEAR/SPUR/16-34 40 1 GROMMET 1 30
FUSE/BLADE/32V20A 145 7 | GEAR/SPUR/18 37 30
146 7 GEAR/SPUR/19 36 11 11 23
147 7 46 7 12 23
148 7 | GEAR/SPUR/20 28 11 109 36
FUSE/SLOW BLOW/40A 145 3 GEAR/SPUR/21 27 1 109 46
146 3 37 110 36

393



394

Alpabetical Index 1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
GROMMET 110 47 HEAD/CYLINDER 95 11 HOSE/04X08X300 9 18
116 31 | HEAD/SPOOL 185 2 10 18

GROMMET/10X30X1 133 11 185 2 HOSE/04X08X400 9 15
134 12 HITCH/FRONT COMP | 88 2 10 15

GROMMET/10X40X03 133 24 | HOLDER 16 11 | HOSE/08X13X300 9 7
134 25 | HOLDER/15 105 29 9 13

135 9 106 29 10 7

GROMMET/12X17X04 11 28 HOLDER/1ST ASSY | 101 11 10 13
12 28 102 11 HOSE/1050 ASSY |105 31

GROMMET/15 1 22 178 12 106 31
2 22 HOLDER/2ND ASSY | 102 13 HOSE/130 82 5

GROMMET/25X70X03 18 3 179 5 83 5
19 3 HOLDER/JE/9-9 1 8 HOSE/1570 ASSY | 64 16

20 3 2 8 65 16

21 3 64 4 103 31

GROMMET/53X59X06 124 3 65 4 104 31
125 3 83 13 HOSE/205 1 11

126 3 115 4 2 11

127 3 145 19 | HOSE/230 1 12

GROMMET/9 109 35 146 19 2 12
109 44 147 19 | HOSE/270 3 10

110 34 148 19 4 10

110 46 HOLDER/SHAFT/DIFF 68 7 HOSE/660 ASSY | 101 23

GUARD/ INLET 8 14 HOLDER/SHAFT/H ASSY | 77 16 102 27
GUARD/LIGHT 133 18 |HOLDER/SHAFT/M ASSY| 76 22 178 24
134 19 |Hoob comp [ 109 1 179 17

HARNESS/LAMP 133 17 HOOD/CY CoMP | 110 1 HOSE/700 11 7
134 18 HOOD/LAMP 111 6 12 7

HARNESS/LAMP/FRONT 134 7 HOOK 23 6 HOSE/780 82 15
HARNESS/LOOP/CIRCUIT | 145 23 | HOOK,SPRING 95 33 | HOSE/90 103 10
HARNESS/MAIN/FE ASSY | 145 1 HOOK/CRUISE COMP | 62 21 104 10
148 1 HOOK/TOPLINK 107 38 105 10

HARNESS/MAIN/HE ASSY | 146 1 HORN ASSY | 137 26 106 10
147 1 138 25 HOSE/CLEANER/QUTLET 7 9

HARNESS/OILPRESSURE {145 10 139 26 38 9
146 10 140 25 HOSE/HYDRAUL1C/1350 83 23

147 10 141 26 | HOSE/HYDRAULIC/900 82 9

148 10 142 26 | HOSE/HYDR0O/1050 ASSY | 82 20

HARNESS/SOCKET/E4 133 23 143 25 83 30
134 24 144 25 |HOSE/HYDRO/950 ASSY| 82 19

135 8 | HoSE 9 9 83 29

HARNESS/SWITCH/SEAT | 147 23 10 9 HOSE/ZJOINT 57 9
HARNESS/TRAILER/E4 133 22 HOSE ,HYDUALIC/1700 64 3 HOSE/RADIATOR/INLET 1 4
134 23 65 3 2 4

135 7 83 9 3 4




Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
HOSE/RADIATOR/ INLET 4 4 INSULATOR 12 16 INSULATOR/20X350 3 2
HOSE/RADIATOR/OUTLET 1 7 18 4 4 2

2 7 19 4 INSULATOR/220 3 24

3 7 20 4 4 24

4 7 21 4 | INSULATOR/30 110 38

HOSE/RUBBER 1 36 63 8 INSULATOR/30X30X200 85 3
1 37 88 7 87 3

2 36 108 11 INSULATOR/380 111 3

2 37 108 13 INSULATOR/50X50X15 1 41

3 31 109 9 2 44

3 32 109 29 3 36

4 31 109 34 4 36

4 32 109 39 | INSULATOR/550 11 22

HOUSING/AXLE 91 1 109 45 12 22
HOUSING/AXLE/LH 70 1 110 9 | INSULATOR/60X480 11 24
HOUSING/AXLE/RH 70 2 110 29 12 24
HOUSING/CLUTCH ASSY | 17 1 110 35 INSULATOR/60X90 11 25
22 1 110 40 12 25

HOUSING/CLUTCH/HST 18 1 110 45 INSULATOR/DASH/UPPER | 112 22
19 1 111 7 113 22

20 1 112 18 INSULATOR/HOOD 110 10

21 1 112 19 INSULATOR/LAMP 133 8

HST/TME/23 ASSY | 33 1 113 18 134 9
HUB 28 1 113 19 INSULATOR/LEVER/SUB 58 9
36 2 115 3 59 9

36 8 116 16 60 10

36 13 124 5 101 20

HUB/19X27X32 53 3 125 5 102 24
73 7 126 5 169 38

HUB/25X40X49 41 4 127 5 178 21
HUB/SPACER comp | 107 5 128 7 179 14
HUB/SWITCH 78 7 129 7 INSULATOR/MOUNT 120 1
INSULATOR 1 19 150 10 122 12
1 20 INSULATOR/10X10X290 1 3 INSULATOR/SIDE 11 31

1 28 2 3 12 31

1 29 3 3 109 10

2 19 4 3 INSULATOR/STEERING 81 9

2 20 109 11 INSULATOR/UPPER 11 32

2 28 INSULATOR/10X10X30 111 5 12 32

2 29 | INSULATOR/120 98 19 | JOINT BALL MOSLH 61 6

3 17 INSULATOR/145X215 112 20 JOINT BALL MO8RH 61 5

3 23 113 20 JOINT/UNIVERSAL ASSY | 89 2

4 17 INSULATOR/170 122 11 KEY 137 2

4 23 INSULATOR/20X350 1 2 138 2

11 16 2 2 139 2

395



396

Alpabetical Index 1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key

KEY 140 2 LABEL/CONTROL/HST/LH | 161 2 LABEL/SHIFT 167 15
141 2 LABEL/CONTROL/LH 160 2 LABEL/SPEED/HST/E4 165 14

142 2 LABEL/CONTROL/LINEAR | 160 11 167 14

143 2 LABEL/CONTROL/RH 160 1 LABEL/SPEED/M/E4 164 14

144 2 161 1 166 14

KIT/CN-4P-M SET | 180 1 LABEL/CONTROL/ROPS 151 33 LABEL/SUBCON 101 31
KIT/SEAL SET | 81 6 152 29 102 37
KNOB 95 29 LABEL/CONTROL/SLOWRE | 160 6 178 32
KNOB ASSY | 116 15 161 6 LABEL/SWITCH/MAIN/E4 | 160 7
LABEL/1322/2014 117 10 LABEL/CONTROL/THROTT | 160 10 161 7
LABEL/4WD/E4 160 4 161 10 162 1
161 4 162 4 LABEL/TRH-1774 108 14

LABEL/78/764 117 9 LABEL/DIFF/TM/E4 160 3 LABEL/W/FAN 163 1
LABEL/ADJUST 116 18 161 3 164 1
LABEL/BATTERY 163 3 | LABEL/ETHER 163 7 165 1
163 4 164 8 166 1

164 3 165 8 167 1

164 4 166 8 LABEL/W/RADIATOR 163 8

165 3 167 8 164 9

165 4 | LABEL/FUEL 163 10 165 9

166 3 164 13 166 9

166 4 165 13 167 9

167 3 166 13 LABEL/W/STARTER 163 9

167 4 167 13 164 12

LABEL/BATTERY/55B24R | 164 5 | LABEL/MAINTENANCE/TM | 160 12 165 12
165 5 161 11 166 12

LABEL/BATTERY/80D26R | 166 5 LABEL/PARKING 160 5 167 12
167 5 161 5 LABEL/WARNING/BELT 163 5
LABEL/CAUTION/BATTER | 163 2 LABEL/PORT/1ST/E4 101 30 164 6
164 2 102 35 165 6

165 2 178 31 166 6

166 2 LABEL/PORT/2ND/E4 102 36 167 6

167 2 179 23 LABEL/WARNING/FUEL 163 11

LABEL/CAUTION/STEP 164 11 LABEL/PROTECTION LEV | 159 1 164 16
165 11 | LABEL/PTO/TRAILER 164 10 165 16

166 11 165 10 166 16

167 11 166 10 167 16

LABEL/COLUMN/LH/7 160 8 167 10 LABEL/WARNING/HOT 163 6
161 8 | LABEL/ROPS 150 19 164 7

162 2 | LABEL/ROPS/CENTER 151 32 165 7

LABEL/COLUMN/RH 160 9 152 28 166 7
LABEL/COLUMN/RH/E4 161 9 LABEL/SEAT 116 32 167 7
162 3 LABEL/SHIFT 164 15 LAMP/COMBINATION/FRO | 133 1

LABEL/CONTROL/FOOD 160 13 165 15 134 1
161 12 166 15 135 1




Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
LAMP/COMBINATION/REA | 133 7 LINK/LOWER comp | 107 1 MOLDING/RH/M 156 4
134 8 LINK/SPOOL CoMP | 97 12 158 3

LAMP/HEAD/G ASSY | 132 1 LINK/SUPPORT COMP | 97 19 MUFFLER COMP 5 1
LAMP/HEAD/H4 ASSY | 131 1 LINK/TOP/LH COMP | 107 32 6 1
LAMP/LED ASSY |137 25 | LINK/TOP/RH COMP |107 34 | NEEDLE 184 15
138 24 LINKPIN 88 6 NET/SIDE/LH 109 32

139 25 107 3 110 32

140 24 107 37 111 8

141 25 108 10 | NET/SIDE/RH 109 42

142 25 150 6 110 43

143 24 151 11 111 9

144 24 152 11 NIPPLE,GREASE/B-M6F 76 42

LAMP/NUMBERPLAT SET |133 15 LOCKPLATE 76 9 7 31
134 16 MAT/HST 129 4 NIPPLE,GREASE/PT1/8 17 5

LAMP/SOCKET ASSY | 136 5 MAT/MECH 128 4 18 5
136 12 | METAL,DIFF-CASE LH 68 15 19 5

LENS 133 5 69 13 20 5
134 5 METAL/AUX/VALVE 101 6 21 5

135 5 102 6 22 5

LEVER CoMP | 16 1 178 7 23 4
LEVER/1ST cowP | 101 18 METAL/BRAKE 75 11 63 5
102 21 METAL/DIFF/RH 68 16 76 8

178 19 69 14 76 24

LEVER/2ND COMP (102 22 METAL/FRONT 35 7 76 31
179 12 | METAL/FRONT/HST COMP | 28 15 77 3

LEVER/CRUISE CcoMP | 62 17 METAL/ INPUT/FRONT 26 7 18
LEVER/MAIN ASSY | 54 6 METAL/INPUT/FRONT/HS | 34 91 13
LEVER/PARKING  ASSY | 78 1 METAL/ INPUT/REAR 26 31 NIPPLE/GREASE 91 16
LEVER/POSITION o8 16 METAL/INPUT/REAR/HST | 34 12 NOB/LOCK 150 11
LEVER/PTO/MID ~ ASSY | 60 7 | METAL/PIVOT/FRONT 91 8 | NUT 107 19
169 35 METAL/PIVOT/REA ASSY | 91 14 137 29

LEVER/PTO/REAR ASSY | 58 6 METAL/PTO 50 9 137 31
59 6 | METAL/REAR 38 1 138 34

LEVER/REVERSE  COMP | 30 12 METAL/REAR/HST 39 5 139 30
LEVER/SUB/HST  ASSY | 55 6 METAL/SLIDE 184 5 139 32
LEVER/SUB/MECH ASSY | 56 6 MIRROR ASSY | 118 4 140 35
LIFTROD/L ComMP | 107 27 119 1 141 29
LINING/11X30X02 98 9 MOLDING/LH/L 154 3 141 31
99 9 157 2 142 30

LINING/11X40X03 16 3 MOLDING/LH/M 155 3 142 32
LINK 26 14 156 3 143 34
LINK BRACKET 107 39 158 2 144 35
LINK SHIFT ARM 97 23 MOLDING/RH/L 154 4 182 13
LINK, CRANK 97 13 157 3 NUT,CASTLE/M10 P1.25| 16 6
L INK/DRAWBER 108 5 | MOLDING/RH/M 155 4 79 3

397



398

Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
NUT,CASTLE/M10 P1.25| 94 5 NUT/M10/7T 95 9 NUT/M8 96 8
NUT, SPEED/M6 111 11 NUT/M12 91 12 98 3

112 11 181 3 99 3

113 11 | NUT/M12/7T 20 10 107 7

NUT,TOP LINK LOCK 107 35 21 10 109 17
NUT,U/M16 108 7 22 10 110 17
NUT/FLANGE/MO8 117 7 70 5 151 4
NUT/LH/MO8 23 12 92 25 152 4
61 7 92 40 186 7

76 12 107 11 | NUT/M8/7T 17 8

76 37 107 15 18 8

77 6 107 31 18 37

77 26 107 44 19 8

NUT/M10 30 7 122 7 19 35
30 10 122 17 20 8

68 34 123 7 20 39

69 32 123 14 21 8

95 32 | NUT/M14/7T 91 19 21 37

98 12 150 18 22 8

99 12 151 31 75 15

114 6 152 27 101 9

150 14 | NUT/M16 96 12 102 9

NUT/M10 P=1.25 7T 17 10 150 3 178 10
18 10 NUT/M16,P=1.5 107 22 NUT/RING 137 3

19 10 |NUT/M16/7T 151 6 138 3

20 12 152 6 139 3

21 12 | NUT/M24 107 28 140 3

22 12 | NUT/M6 13 5 141 3

NUT/M10/7T 17 16 14 5 142 3
17 21 |NUT/mM8 11 19 143 3

18 16 12 19 144 3

18 21 17 26 | NUT/SPRING 112 4

19 16 18 26 113 4

19 21 19 26 | NUT/WASHER/M4 11 10

20 18 20 28 12 10

20 23 21 28 | NUT/WASHER/M6 5 11

21 18 22 28 13 4

21 23 23 13 14 4

22 18 61 9 85 13

22 23 61 19 87 13

26 3 63 10 112 17

31 7 76 13 113 17

32 7 76 36 116 25

34 5 77 7 116 28

70 9 77 25 145 18




Alpabetical Index

399

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/WASHER/M6 146 18 0-RING/1A,P14 169 23 0-RING/1B,P14 32 10
147 18 0-RING/1A,P15 64 14 64 9

148 18 65 14 64 11

NUT/WASHER/M8 7 15 0-RING/1A,P16 70 14 64 13
8 15 |O-RING/1A,P18 47 4 64 18

30 18 75 10 65 9

63 14 | O-RING/1A,P29 103 5 65 11

78 17 104 5 65 13

88 10 105 5 65 18

89 11 106 5 82 4

101 28 0-RING/1A,P36 81 12 83 4

102 33 0-RING/1A,P55 97 2 184 28

110 50 |O0-RING/1A,P7 97 21 185 28

116 23 | O-RING/1A,S42 80 11 185 28

116 33 |O-RING/1B,G50 HS90 |103 16 | O-RING/1B,P15 33 8

130 3 104 16 |0-RING/1B,P18 103 29

145 12 105 16 104 29

145 20 106 16 105 35

146 12 | O-RING/1B,G60 95 17 106 35

146 20 | 0-RING/1B,P10 33 7 151 16

147 12 83 17 152 16

147 20 95 22 | 0-RING/1B,P20 103 8

148 12 |0-RING/1B,P11 64 2 103 25

148 20 65 2 104 8

178 29 82 8 104 25

179 21 82 12 105 8

OIL SEAL 184 33 82 14 105 25
0-RING/1A,G115 75 12 82 18 106 8
0-RING/1A,G40 33 10 83 8 106 25
0-RING/1A,G45 103 2 83 12 182 2
104 2 83 20 182 7

105 2 83 26 |0-RING/1B,P22 103 17

106 2 83 28 104 17

0-RING/1A,G60 33 9 184 29 105 17
0-RING/1A,G70 91 7 | 0-RING/1B,P12 95 14 106 17
0-RING/1A,G90 92 4 95 16 0-RING/1B,P6 103 18
0-RING/1A,P10A 68 32 100 2 104 18
69 30 101 3 105 18

97 24 102 3 106 18

0-RING/1A,P14 29 6 178 4 183 8
42 5 182 12 |0-RING/1B,P7 28 18

43 6 183 7 83 16

44 6 185 21 185 25

51 6 185 21 185 25

52 22 0-RING/1B,P14 31 10 0-RING/1B,S16 182 8




400

Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
0-RING/1B,S38 80 10 PACKINGA 11 5 PIN,SPLIT/2.5X20 77 13
0-RING/AS568/013 182 3 12 5 77 29
0-RING/AS568/014 182 4 PAD 23 5 78 15
0-RING/AS568/015 182 5 76 5 94 7
ORNAMENT/3217 156 2 77 4 | PIN,SPLIT/2.5X25 54 5
ORNAMENT/3247 155 2 124 6 55 5
ORNAMENT/3267 154 2 126 6 56 5
ORNAMENT/HYDRO 153 1 PAD/HST 63 6 60 6
ORNAMENT/1 154 5 PAD/HST/R 63 7 169 34

155 5 | PANEL/BACK 116 3 | PIN,SPLIT/2X15 24
156 5 PANEL/INSTRUMEN ASSY | 136 1 25 5
157 4 PEDAL/BRAKE/H  ASSY | 77 1 97 14
158 4 PEDAL/BRAKE/LH SET 76 1 97 17
ORNAMENT/ISEKI1/170 154 1 PEDAL/BRAKE/RH ASSY | 76 6 PIN,SPLIT/2X20 15 4
155 1 PEDAL/CLUTCH ASSY | 23 1 16 10
156 1 PEDAL/DIFFLOCK 73 9 23 8
157 1 74 9 23 17
158 1 PEDAL/HST/F ASSY | 63 3 61 24
ORNAMENT/STEERING 154 6 PEDAL/HST/R SET 63 1 76 20
155 6 |PIN 17 32 77 14
156 6 22 34 79 4
157 5 23 15 PIN,SPLIT/3X20 30 9
158 5 62 10 107 21
PACKING 1 16 63 12 PIN,SPRING/3X18 W 57 6
1 34 76 38 | PIN,SPRING/3X25 W 185 24
2 16 77 27 185 24
2 34 184 46 | PIN,SPRING/5X20 W 98 15
3 14 PIN ASSY | 150 4 99 15
3 29 151 9 PIN,SPRING/5X25 W 90 12
4 14 152 9 PIN,SPRING/6X28 W 57 2
4 29 |PIN comp 108 12 60 2
11 4 | PIN,HAIR 116 21 169 30
12 4 PIN,ROD COMP 97 5 PIN,SPRING/6X40 W 52 8
91 3 | PIN,SEAT SET 116 20 169 9
95 15 |PIN,SPLIT/1.6X15 114 10 |PIN,ST 184 42
PACKING,OIL PUMP 82 2 PIN,SPLIT/2.5X15 16 7 PIN,ST,A/8X18 70 12
83 2 PIN,SPLIT/2.5X20 57 8 95 10
103 21 58 5 | PIN,ST,B/10X24 26 5
104 21 59 5 26 33
105 21 62 8 28 17
106 21 72 3 34 7
PACKING/PISTON 80 3 73 3 35 9
PACKING/RUBBER 11 9 74 3 38 3
12 9 76 19 39 8
95 38 76 40 50 10




Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
PIN,ST,B/10X24 52 2 PIN/HOOD 109 12 PISTON 97 1
92 7 110 12 184 6

92 35 | PIN/INSERT 26 17 187 1

169 3 PIN/NEUTRAL 61 11 PIVOT/TRUNNION COMP | 61 1

PIN,ST,B/3X10 184 47 | PIN/PARALLEL/08X32 68 10 |PLATE 11 3
PIN,ST,B/8X16 33 2 69 7 12 3
69 8 | PIN/SNAP 62 9 98 8

PIN, TAPER/8X50 63 2 62 16 99 8
72 5 101 16 150 12

74 5 102 19 185 23

76 2 109 7 185 23

76 26 109 22 | PLATE CoMP| 17 20

77 20 109 50 18 20

PIN,TOP LINK 107 36 110 7 19 20
PIN,YOKE A 76 17 110 22 20 22
77 11 110 54 21 22

PIN/06X07 109 20 178 17 22 22
110 20 179 10 26 34

PIN/06X31 101 15 PIN/SUPPORT COMP | 97 20 85 12
102 18 PINION/BEVEL SET 90 1 87 12

178 16 PINION/BEVEL/11 90 9 89 9

179 9 PINION/BEVEL/12 69 3 PLATE, SWITCH 137 39

PIN/06X33 24 3 PIPE 1 38 138 42
25 3 2 38 139 40

PIN/08X32 68 9 3 33 140 43
PIN/08X39 76 16 4 33 141 39
77 10 | PIPE/CHECKVALVE 64 15 142 40

PIN/12X42 107 20 65 15 143 42
PIN/12X75 90 11 PIPE/CLEANER/ INLET 7 7 144 43
PIN/14X40 68 8 8 7 | PLATE/BACK 187 7
PIN/14X94 68 2 PIPE/DEL/F/B comp | 105 22 PLATE/BATTERY 13 3
PIN/16X73 107 29 106 22 14 3
PIN/19X94 150 5 PIPE/DEL/REAR  COMP | 103 28 PLATE/BUMPER 88 15
PIN/19X94 COMP | 151 10 104 28 PLATE/BUMPER SET 88 1
152 10 105 23 | PLATE/CHAIN/LH 107 8

PIN/20X51 52 5 106 23 PLATE/CHAIN/RH 107 12
169 6 PIPE/OIL CoMP | 95 35 PLATE/FRICTION 75 3

PIN/22X404 107 4 PIPE/SUC/FRONT COMP | 103 7 75 7
PIN/22X86 96 9 104 7 PLATE/HOOK COMP | 62 11
PIN/25X91 108 9 105 7 | PLATE/1/166X182 122 10
PIN/30X120 comp | 88 5 106 7 PLATE/1/25X60 105 28
PIN/5X17 97 16 PIPE/SUC/H/B COomMP | 106 4 106 28
PIN/6X16 61 22 PIPE/SUC/H/C COMP | 104 4 PLATE/1/30X50 42 6
PIN/GROOVE 68 30 PIPE/SUC/M/B COMP | 105 4 43 7
69 28 PIPE/SUC/M/C COMP | 103 4 44 7

401



402

Alpabetical Index 1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/1/30X50 47 5 PLUG,DRAIN 70 13 PUMP,GEAR ASSY | 104 13
51 7 PLUG/G3/8 ASSY | 31 9 105 13

52 23 32 9 106 13

169 24 PLUG/M12 183 5 PUMP,GEAR ASSY 103 12

PLATE/1/43X90 78 6 PLUG/M14 185 18 104 12
PLATE/IR/19X140 58 3 185 18 105 12
59 3 | PLUG/SCREW/SEAL 17 6 106 12

PLATE/IR/19X144 54 3 18 6 PUMP/FUEL ASSY 9 11
PLATE/IR/44X60 111 13 19 6 10 11
PLATE/L/203X80 18 28 20 6 | PUMP/GEAR/5.2/R ASSY | 82 1
20 30 21 6 83 1

PLATE/L/50X45 11 11 22 6 R.B.B 66 6
12 11 34 2 RADIATOR/390X30 ASSY 1 1

PLATE/LOCK COMP | 109 26 52 25 2 1
110 26 92 23 | RADIATOR/390X35 ASSY 1

PLATE/NUMBER/E4 130 1 95 12 4 1
PLATE/PRESSURE/LH 75 1 101 7 RAIL/SLIDE/SEAT/L 116 12
PLATE/PRESSURE/RH 75 5 101 29 RAIL/SLIDE/SEAT/R 116 13
PLATE/SEPARATER 75 2 102 7 RBB 6905 61 12
75 6 102 34 | RELAY/5P ASSY 1137 13

187 5 103 24 137 18

PLATE/SOCKET ~ COMP {133 20 104 24 137 19
134 21 105 24 137 20

PLATE/SPRING 184 22 106 24 137 21
PLATE/STOP COMP 1114 7 169 26 137 22
PLATE/STOPPER 95 23 178 8 138 13
116 19 178 30 138 18

PLATE/STOPPER  COMP | 96 13 179 22 138 19
PLATE/SWASH/HMS1/027 | 184 4 182 16 138 20
PLATE/U/10X22 COMP | 76 15 182 17 138 21
77 9 182 18 139 13

PLATE/U/196X44 151 21 183 6 139 18
PLATE/VALVE/MOTOR 184 9 PLUG/SEAL 185 27 139 19
PLATE/VALVE/PUMP 184 8 185 27 139 20
PLATE/Z/19X313 55 3 POPPET 182 15 139 21
PLATE/Z/19X380 169 32 185 19 139 22
PLUG 1 15 185 19 140 13
2 15 | POPPET/CHECK 184 24 140 18

3 13 POPPET/CHECK/1.3 184 23 140 19

4 13 | POPPET/RELIEF 184 21 140 20

112 21 PRESSURE/BRAKE 187 12 140 21

113 21 | PROTECTOR/040 3 19 141 13

183 4 4 19 141 18

PLUG(G3/8) 184 26 PTO/MID SET |169 1 141 19
PLUG(PF1/4) 184 27 PUMP,GEAR ASSY | 103 13 141 20




Alpabetical Index

403

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key

RELAY/5P ASSY | 141 21 RING,SNAP/18 C 169 40 RING, SNAP/R62 68 25

141 22 RING,SNAP/19 C 46 2 69 23

142 13 |RING,SNAP/20 C 26 9 92 10

142 18 28 92 17

142 19 28 13 | RING,SNAP/R80 71 9

142 20 37 1 RING, SNAP/S40 90 16

142 21 37 4 96 5

142 22 46 6 | RING,SNAP/S50 90 15

143 13 50 7 | RING/22 28 5

143 18 66 7 | RING/25 28 6

143 19 184 30 |[RING/O 9 4

143 20 RING,SNAP/22 C 77 32 9 5

143 21 RING,SNAP/24 C 185 17 10 4

144 13 185 17 10 5

144 18 |RING,SNAP/25 C 26 24 187 2

144 19 28 22 187 3

144 20 37 5 RING/0/F404/1015 182 9

144 21 49 5 | RING/SNAP 35 6

RELAY/FLASHER/EEC 137 11 52 14 RING/SNAP/CS25 66 5

138 11 67 6 67 5

139 11 67 8 RING/SYNCHRONIZER 26 19

140 11 76 4 RIVET,BLIND/4X7 109 33

141 11 90 5 109 43

142 11 95 24 110 33

143 11 169 15 110 44

144 11 RING,SNAP/30 C 26 30 ROD 30 3

RESERVETANK ASSY 1 32 35 3 78 2
32 68 22 97

3 27 69 20 |[ROD CoMP| 23 14

4 27 71 7 72 1

RING 150 8 92 33 73 1

151 13 184 40 74 1

152 13 RING,SNAP/32 C 184 32 ROD PACKING 80 5

RING, BACKUP 97 3 RING,SNAP/35 C 92 16 80 8

RING,SNAP/10 C 61 15 926 6 | ROD/120 CoMP| 76 32

62 12 |RING,SNAP/42 C 61 13 77 21

62 20 RING,SNAP/47 C 26 11 ROD/435 COMP | 76 11

RING,SNAP/12 C 62 4 184 31 77 5

RING,SNAP/17 C 28 7 RING,SNAP/52 C 52 17 ROD/4WD 57 4

184 41 90 7 | ROD/65 CoMP| 23 10

RING,SNAP/18 C 53 5 92 3 ROD/HOOD 109 47

60 12 92 22 110 51

72 7 169 18 ROD/LIFT/LH COMP | 107 24

73 6 RING, SNAP/R62 66 13 ROD/M08X110 COMP | 61 3

74 7 67 14 ROD/MO8X65 COMP | 76 33




404

Alpabetical Index 1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
ROD/MO8X65 CoMP | 77 22 SCREW, SP/M6X16 116 30 SEAL,OIL/TC35528 52 19
ROD/M0O8X85 61 18 136 15 169 20
ROD/M8X65 COMP | 61 4 SCREW, SP/M6X20 112 8 SEAL,O0IL/TC35558 50 8
ROD/MID COMP | 60 4 113 8 SEAL,OIL/TC4,14247 185 6
ROD/PISTON 80 2 | SCREW/4X16 136 10 185 6
ROD/SUB COMP | 56 3 SCREW/M03X20 137 38 185 16
RODEND ASSY | 94 1 138 41 185 16
RODEND/A ASSY | 94 3 139 39 SEAL,0IL/VC35506 96 2
RODEND/B ASSY | 94 2 140 42 SEAL/10X10X420 110 11
SCREW 133 6 141 38 SEAL/30X30X50 1 31

134 6 142 39 2 31

135 6 143 41 3 25

136 14 144 42 4 25

186 3 SCREW/M03X22 136 9 SEAL/47 184 36

SCREW, SEMS/M5X30 133 25 | SCREW/M6X40 95 30 |SEAL/52 92 2
134 26 | SCREW/M8X20 101 27 92 21

SCREW,SOCKET/M10X35 |184 43 178 28 SEAL/DUST 95 25
SCREW, SOCKET/M6X10 185 26 SCREW/M8X60 102 32 SEAL/0QIL 91 10
185 26 179 20 184 34

SCREW,SOCKET/M8X20 |185 15 | SCREW/RH/M24  COMP |107 26 | SEAL/OIL ASSY| 92 13
185 15 SCREW/TAPPING 136 8 SEAL/QLNY35571116 92 30

SCREW, SP/M4X25 138 28 136 11 | SEAT ASSY | 116 1
140 29 SCREW/TAPPING/3.5X13 | 137 10 SEAT/BACK ASSY | 117 2

143 28 138 10 | SEAT/CUSHION ASSY [ 117 3

144 29 139 10 | SEAT/SLIDE ASSY 1117 6

SCREW, SP/M5X16 137 15 140 10 SEAT/SLIDE/LEVE ASSY | 117 5
138 15 141 10 | SEAT/SUSPENSION ASSY |117 4

139 15 142 10 SEAT/W10 SET |117 1

140 15 143 10 | SHAFT 39 1

141 15 144 10 SHAFT,DIFF. PINION 69 2

142 15 SCREW/TRUSS/M06X16 128 5 SHAFT/4WD 46 9

143 15 129 5 SHAFT/4WD ASSY | 89 1

144 15 SCREW/TRUSS/M08X20 114 2 SHAFT/ARM/DIFF COMP | 73 4

SCREW, SP/M6X12 1 46 118 12 SHAFT/BRAKE/H  SET 77 19
2 45 |SEAL,0IL/21 920 6 | SHAFT/BRAKE/M SET | 76 25

3 41 SEAL,OIL/QLF488011.5| 71 4 SHAFT/DIFF SET 72 4

4 40 SEAL,OIL/TC14287 103 15 74 4

109 31 104 15 | SHAFT/DRIVE/PTO 49 6

109 41 105 15 | SHAFT/INPUT 24 1

110 31 106 15 25 1

110 42 SEAL,0IL/TC20357 17 4 SHAFT/L 93 1

112 16 22 4 | SHAFT/LIFT 96 1

113 16 26 8 | SHAFT/MOTOR 184 11

SCREW, SP/M6X16 112 14 46 10 SHAFT/PTO 50 1
113 14 SEAL,OQIL/TC20477 184 35 SHAFT/PTO COMP | 28 4




Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
SHAFT/PTO/MID 52 10 SPRING 78 3 SPRING/HE089 109 18
169 11 107 2 110 18

SHAFT/PUMP/HMS1/014 |184 10 109 30 SPRING/HEQ95 62 5
SHAFT/R 93 2 109 40 72 8
SHAFT/SLOWRETURN 95 21 110 30 73 8
95 28 110 41 74 8

SHAFT/STEERING/ COMP | 81 8 183 2 SPRING/HE106 23 3
SHAFT/WHEEL 71 1 183 3 SPRING/HE108 61 17
92 28 185 20 | SPRING/HE110 77 33

SHAFT/YOKE 89 3 185 20 | SPRING/HE120 76 21
89 4 187 4 77 15

SHIM,DIFF-CASE A 68 17 SPRING,PRESS/22 16 4 SPRING/HT018 62 13
69 15 SPRING,PRESS/40 68 31 SPRING/WASHER 98 10

SHIM,DIFF-CASE B 68 18 69 29 99 10
69 16 | SPRING,SHIFTER 52 12 |STAY 114 4

SHIM/0.1 66 10 169 13 STAY/COLUMN 11 26
67 11 SPRING, TENSION/31 97 10 12 26

SHIM/0.2 66 11 SPRING, TENSION/53 15 1 STAY/CONTROLLER 149 2
67 12 17 33 STAY/CYLINDER 80 12

SHIM/1.8 184 7 29 35 | STAY/HITCH/FRON COMP | 88 11
SHIM/2 90 3 98 13 STAY/LAMP CcomP | 133 9
SHROUD COMP 1 18 99 13 134 10
2 18 109 51 STAY/LH COMP {118 7

3 16 110 55 STAY/MIRROR COMP | 118 1

4 16 | SPRING/HCO15 95 26 | STAY/SHIFT 51 4

SLEEVE 17 34 185 12 STAY/SHIFT/REVERSE 29 4
22 36 185 12 | STAY/SHIFT/SUB 43 4

26 16 | SPRING/HCO17 182 14 44 4

50 2 SPRING/HC021 184 20 STAY/SHIFTER 68 28

52 18 | SPRING/HC022 29 2 69 26

169 19 44 2 | STAY/SWITCH coMP |137 48

185 8 51 2 139 49

185 8 | SPRING/HC023 42 2 141 52

SLEEVE/DETENT 185 10 43 2 142 53
185 10 47 2 | STEP/SUB COMP | 124 7

SNAPRING 187 8 SPRING/HC030 184 19 125 6
SNAPRING/32 187 10 SPRING/HC037 116 29 126 7
SNAPRING/85 187 13 SPRING/HC042 185 5 127 6
SPOOL/DELECT 185 22 185 5 STOPPER 116 17
185 22 | SPRING/HC053 184 18 | STOPPER/SPRING/A 185 3

SPRING 1 45 SPRING/HC090 109 2 185 3
2 44 110 2 | STOPPER/SPRING/B 185 4

3 40 | SPRING/HE036 109 23 185 4

4 39 110 23 |[STRAP 116 6

26 18 SPRING/HE068 61 20 STRIKER 116 5

405



406

Alpabetical Index 1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
STUD/M10X20/7T 17 24 SWITCH/COMBINATION 137 9 SWITCH/PUSH ASSY | 137 28
18 24 138 9 137 30

19 24 139 9 138 33

20 26 140 9 139 29

21 26 141 9 139 31

22 26 142 9 140 34

26 6 143 9 141 28

34 8 144 9 141 30

STUD/M10X25/7T 48 3 SWITCH/HAZARD ~ ASSY | 137 5 142 29
STUD/M10X25/7T , SEAL 48 2 138 5 142 31
STUD/M10X30/7T 48 8 139 5 143 33
STUD/M10X70/7T 48 6 140 5 144 34
STUD/M10X90/7T 31 4 141 5 SWITCH/SEAT ASSY | 116 26
32 4 142 5 | SWITCH/SENSOR  ASSY [137 35

STUD/M12X20/7T 92 39 143 5 138 38
STUD/M12X25/7T 48 5 144 5 139 36
107 43 SWITCH/LEVER ASSY | 137 40 140 39

STUD/M12X50/7T 48 7 137 43 141 35
STUD/M14X35/9T 91 18 138 43 141 48
STUD/M8X20, SEAL 101 8 139 41 142 36
102 8 139 44 142 49

178 9 140 44 143 38

STUD/M8X25/7T 17 7 141 40 144 39
18 7 141 43 | SYNCHRONIZER/30 ASSY | 26 15

18 35 142 41 | TANK/FUEL 11 1

19 7 142 44 12 1

19 33 143 43 | TEELBALL 95 27

20 7 144 44 | TIRE/22X8.50-12-4 174 2

20 37 SWITCH/LIMIT ASSY | 137 37 174 7

21 7 138 40 | TIRE/24X8.50-12-4 177 3

21 35 139 38 | TIRE/315/75D-15 ASSY | 172 1

22 7 140 41 TIRE/315/75D-15-4 172 2

SUBCONCOVER 100 1 141 37 TIRE/31X13.5-15 170 2
SUSPENSION ASSY |116 11 142 38 170 7
SWITCH, SAFETY ASSY 138 27 143 40 TIRE/6.00-12-4 176 2
140 28 144 41 176 7

143 27 SWITCH/MAIN ASSY | 137 1 TIRE/6-12-4 175 3

144 28 138 1 175 8

SWITCH/ALTERNAT ASSY | 149 5 139 1 TIRE/9.5-16/LH ASSY | 173 1
SWITCH/BEACON  ASSY 137 50 140 1 | TIRE/9.5-16/RH ASSY | 173 6
138 46 141 1 |TIRE/9.5-16-6 173 2

139 51 142 1 173 7

140 47 143 1 |TIRE/9.5-18-6 171 2

141 54 144 1 171 7

142 55 SWITCH/PTO ASSY | 149 4 | TIRE/FRONT/LH  ASSY |174 1




407

Alpabetical Index 1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
TIRE/FRONT/LH  ASSY [175 1 TUBE/Q7X09X30 1 27 VALVE/RELIEF SET 184 44
TIRE/FRONT/RH  ASSY | 174 6 1 47 VALVE/RELIEF/06 ASSY |183 9

175 6 2 27 VALVE/RELIEF/060 64 12
TIRE/LH ASSY | 176 1 2 46 65 12
TIRE/REAR/LH  ASSY | 170 1 3 22 | VALVE/RIM 170 4
171 1 3 42 170 9
TIRE/REAR/RH ASSY (170 6 4 22 172 4
171 6 4 41 174 4
TIRE/RH ASSY (176 6 TUBE/14X17X90 54 9 174 9
TIRE/TURF ASSY | 177 1 55 9 177 4
TOOL/FUSE 145 8 56 9 | WASHER 16 5
146 8 62 18 109 14
147 8 | TUBE/6-12 175 4 110 14

148 8 175 9 186
TOOL/HOOD 168 2 176 3 187 9
TRIM/130 1 23 176 8 WASHER CoMP | 120 5
2 23 TURNBUCKLE/M8 23 11 122 16
TRIM/140 109 37 TURNBUCLE COMP 107 33 WASHER, PL/M10 17 23
TRIM/150 110 37 UNIT/TIMER ASSY | 137 16 18 23
TRIN/20 17 29 138 16 19 23
18 31 139 16 20 25
19 29 140 16 21 25
20 33 141 16 22 25
21 31 142 16 30 8
22 31 143 16 33 6
109 25 144 16 57 7
110 25 |U-NUT 45 4 70 11
TRIM/30 9 22 76 10 79 5
10 22 | U-NUT/M10X1.5 150 13 95 7
TRIM/570 112 10 | VALVE 7 4 97 7
113 10 8 5 98 11
TRIM/70 111 4 VALVE SET | 183 1 99 11
133 10 |VALVE SET |185 1 109 8
134 11 185 1 110 8
TRIM/90 3 26 VALVE,RELIEF ASSY 95 13 114 5
4 26 VALVE/AUX/1ST  SET |178 1 116 37
TUBE 171 4 VALVE/AUX/2ND  SET | 179 1 WASHER, PL/M12 62 3
171 9 VALVE/CONTROL  ASSY | 101 1 70 7
173 4 102 1 88 14
173 9 178 2 88 18
TUBE/020 150 9 179 2 107 30
151 17 | VALVE/CONTROL/092 97 8 107 42
152 17 VALVE/FLOW PRIORITY/ | 182 6 122 4
TUBE/06X10X20 109 24 VALVE/ INDEPENDENT 83 15 122 8
110 24 | VALVE/PRV/B/2  ASSY | 182 1 123 4




408

Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER, PL/M12 123 8 WASHER, PL/M8 76 39 WASHER, SP/M10 178 6
WASHER, PL/M16 96 11 77 12 179 4

151 8 77 28 | WASHER,SP/M12 17 19
152 8 78 14 18 19
WASHER, PL/M18 53 4 109 16 19 19
60 11 110 16 20 11
72 6 169 33 20 21
73 5 186 5 21 11
74 6 WASHER, SP/M10 5 4 21 21
169 39 6 4 22 11
WASHER, PL/M5 97 18 17 13 22 21
112 6 17 17 70 6
113 6 17 22 88 4
133 19 18 13 88 13
134 20 18 17 88 17
WASHER, PL/M6 15 3 18 22 92 6
16 9 19 13 92 38
23 7 19 17 95 20
24 4 19 22 107 10
25 4 20 15 107 14
61 23 20 19 107 41
97 15 20 24 108 3
101 17 21 15 120 4
102 20 21 19 121 4
109 21 21 24 122 6
109 49 22 15 122 15
110 21 22 19 123 6
110 53 22 24 123 13
178 18 26 4 151 28
179 11 30 6 152 24
WASHER, PL/M8 23 16 31 8 WASHER, SP/M14 91 17
45 5 32 8 150 17
54 4 33 5 151 30
55 4 34 6 152 26
56 4 52 4 | WASHER,SP/M16 71 11
58 4 68 35 96 10
59 4 69 33 107 23
60 5 70 10 108 8
62 7 94 6 151 7
62 15 95 8 152 7
72 2 101 5 WASHER, SP/M6 95 31
73 2 102 5 | WASHER,SP/M8 17 9
74 2 116 36 18 9
75 17 151 27 18 36
76 18 169 5 19 9




Alpabetical Index

1774-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key

WASHER, SP/M8 19 34 WASHER/25X43X02 67 4

20 9 WASHER/26X38X01 23 9

20 38 76 3

21 9 | WASHER/36X46X02 26 29

21 36 68 23

22 9 69 21

61 8 71 8

68 12 WASHER/50X62X02 66 12

69 10 67 13

75 16 | WASHER/6X14X3 109 48

83 22 110 52

89 7 111 10

98 5 WASHER/6X24X2 109 53

99 5 110 57

101 10 114 8

102 10 WASHER/RUBBER 186 2

103 20 WASHER/SPRING/10 117 13

104 20 WEIGHT/15 SET |181 1

105 20 WHEEL/12X5J COMP (175 2

106 20 175 7

178 11 WHEEL/15X10LB  COMP [ 170 3

185 14 170 8

185 14 172 3

186 6 | WHEEL/16XW8 CoMP | 173 3

WASHER/07X18X01 128 6 173 38

129 6 WHEEL/STEERING/360 79 1

WASHER/08X22X03 109 52 WHEEL/W8-18 CoMP | 171 3

110 56 171 8
WASHER/11X22X02 117 14
WASHER/12X25X02 109 13
110 13
WASHER/13X42X01 94 4
WASHER/20X25X01 81 11
WASHER/20X28X2 50 6
WASHER/20X32X02 28 12
WASHER/20X32X09 81 10
WASHER/20X36X02 36 16
46 5
WASHER/20X45X03 36 10
41 1
WASHER/25X30X1 184 37
WASHER/25X43X02 28 21
41 8
49 4

66

409



